CITY OF NORTH PORT Date: 8/2/2022

PROFESSIONAL ENGINEERING SERVICES FOR NPU
NO. 2020-58 Page: 1lof3
THIS IS NOT AN ORDER

CITY OF NORTH PORT Contact Person: Michael Acosta, P.E., Engineering Mgr.
Utilities Department Contact Phone: 941-240-8013

6644 W. Price Blvd. Contact Fax: 941-240-8022

North Port, Florida 34291 Contact Email: macosta@cityofnorthport.com

Reply No Later Than: September 9, 2022 @ 2:00 p.m. (EST)

REQUEST FOR LETTERS OF INTEREST NO. 2023-04

CITY OF NORTH PORT
WATER RECLAMATION FACILITY EFFLUENT CHAMBER AND PUMPING SYSTEM EXPANSION

The City of North Port Utilities Department (NPU) is currently accepting letters of interest from firms for
Professional Engineering Services for NPU, Category 1.

INTENT: It is the intention of NPU to secure the professional services of a qualified firm to design, permit and provide
limited inspection during construction for the expansion of the effluent chamber and pumping capacity at the City’s
Water Reclamation Facility on Pan American Boulevard. The effluent chamber and pumping system is intended to
meet full flow from the plant at design and maximum flows.

BACKGROUND/SCOPE OF SERVICES:

BACKGROUND

The City of North Port (CITY) owns and operates a water reclamation facility on Pan American Boulevard under FDEP
permit FLA013378-018. The facility currently disposes of effluent via beneficial reuse and deep injection well. The
existing effluent chamber and pumping system delivers reclaimed water from the facility to the deep injection well
site via a 16-inch diameter pipeline. The City is also increasing the capacity of the pipeline via a separate project.
The effluent chamber and pumping system capacity are being expanded to meet increasing demands on the system.
The deep injection well system also disposes of concentrate from the Myakkahatchee Creek Reverse Osmosis Water
Treatment Plant. Brown and Caldwell developed a preliminary design report, attached, that included an upgraded
effluent chamber and pumping system.

SCOPE OF SERVICES

TASK 1- PROJECT MANAGEMENT AND COORDINATION

This task will include overall project management by the consultant and coordination with NPU, attendance at project
meetings, and assistance with any permitting coordination as needed. This task will include a project kickoff meeting
with NPU staff to review the project, regulatory concerns, and any items pertinent to the progress of the project.

Additional data may be requested as needed. The firm will work with NPU staff to acquire the information. This may
include phone calls, meetings, site visits and email communications with staff.

TASK 2 — DESIGN AND PERMITTING



The firm will review existing data, including the plant’s permit and the Brown and Caldwell Preliminary Design Report.
The firm will then design and permit an effluent chamber and pumping system to meet plant hydraulic capacity of the
water reclamation facility and the concentrate from the reverse osmosis plant. This task will include any hydraulic
modeling required at the plant to ensure proper chamber and pump sizing. The hydraulic capacity of the injection well
should also be included in the analysis. A technical memorandum shall be prepared and approved by NPU to confirm
sizing of the effluent chamber and pumping system. This task will include FDEP permitting as well as any other
permitting necessary to complete the project.

TASK 3 — SPECIFICATIONS AND DETAILS
The City’s specifications and details will be used to the greatest extent possible with any additional specifications and
details necessary for the project supplied by the selected firm.

TASK 4 - BID SERVICES

The firm shall develop a detailed, line item, unit price all-inclusive bid form, non-standard contract documents, and an
estimate of the construction time for use by NPU. The firm will develop an Engineer’s Opinion of Probable Cost for use
by NPU in the bidding process. The firm will attend a pre-bid meeting as necessary and assist the City in answering
contractor questions via addenda during the bidding process. Upon receipt of bids, the firm will evaluate the bids and
make an award recommendation to the City.

TASK 5 SERVICES DURING CONSTRUCTION AND FDEP CERTIFICATION

The firm will provide shop drawing review and limited oversight during construction. The City will be actively involved
in the inspection of the project as it proceeds. Upon completion, the firm will certify construction to FDEP to place the
project into service.

TASK 6 — REPORT OF FINDINGS

The firm shall provide an electronic copy, and one original hard copy of their plans, technical specifications and details
by 26 weeks after the Kickoff meeting. The technical specifications bid form and all other written material will be
provided electronically in Microsoft Word or Excel format and portable document format (pdf). Any plans will be
provided in (pdf) and in AutoCAD. Once this contract is complete, the technical specifications, bid form and details will
become property of NPU and the City of North Port.

DELIVERABLES
The deliverables to be provided for this project include the following:
. Kick-off meeting minutes
o Data request
. Innovyze hydraulic model input and results (as applicable in Task 2)
. Technical memorandum on effluent chamber and pump sizing
. Plans and specifications for the project, 60, 90 and issued for bid sets
. Permit applications for FDEP and other agencies as necessary
. Up to two (2) Responses to FDEP Requests for Additional Information during the permitting process
Ll Construction layout
Ll Review of shop drawings/submittals, RFIs, and COs, as applicable
. Certification of construction completion to FDEP
. Record Drawings

PROPOSAL REQUIREMENTS
It is the responsibility of the Engineer to be knowledgeable of the City’s FDEP permit, the facilities, and operational
limitations of the system to determine the most appropriate installation method.

Engineers are to provide references for at least three (3) similar projects within the last 10 years. Name, email and
phone numbers are required for appropriate contact for each reference.



Proposals shall specify the project team to include the project manager, task manager, and field staff, detailing each
team member’s specific experience as it relates to this project.

Proposals are to include the names of all subcontractors to be used on this project.

Any questions concerning this project must be submitted via email to both Michael Acosta, P.E. and Nicole Brown at
macosta@cityofnorthport.com and nbrown@cityofnorthport.com, respectively no later than September 2, 2022.

ATTACHMENTS
1. Statement of Non-Submittal
Conflict of Interest Form
Disclosure for Consultant, Engineer, Architect
Scrutinized Companies Form
E-Verify Certification Form
Brown and Caldwell Preliminary Design Report, January 2007
FDEP permit FLA013378-018

NoupkwnN

All firms within Contract No. 2020-58, Category 1 are encouraged to submit a letter (not to exceed three single-sided
pages) that provides the above information and adequately expresses why it would be in the City's best interest to
select the submitting firm(s).

LETTERS OF INTEREST ARE TO BE DELIVERED TO THE UTILITIES DEPARTMENT
ON OR BEFORE SEPTEMBER 9, 2022 AT 2:00 P.M. (EST) VIA EMAIL TO:

MICHAEL ACOSTA, P.E.: MACOSTA@CITYOFNORTHPORT.COM
AND
NICOLE BROWN: NBROWN@CITYOFNORTHPORT.COM.



mailto:macosta@cityofnorthport.com
mailto:nbrown@cityofnorthport.com
mailto:RNEWKIRK@CITYOFNORTHPORT.COM
mailto:NBROWN@CITYOFNORTHPORT.COM

STATEMENT OF NON-SUBMITTAL

If you do not intend to submit a bid on this service, please return this form (see information below)
immediately.

We, the undersigned, have declined to submit a Letter of Interest for RLI No. 2023-04 - WATER RECLAMATION
FACILITY EFFLUENT CHAMBER AND PUMPING SYSTEM EXPANSION

I Insufficient time to respond to the Request for Bid.

O We do not offer this product/service.
0 Unable to meet bond/insurance requirements.
O Specifications are unclear (explain below).
[0 OTHER (please specify below).
REMARKS:
COMPANY NAME:
ADDRESS:
CITY: STATE: ZIP CODE:
TELEPHONE: FAX:

E-MAIL ADDRESS:

SIGNATURE: DATE:

PRINT NAME:

Note: Please email “Statement of Non-Submittal” to:

MICHAEL ACOSTA, P.E.: MACOSTA@CITYOFNORTHPORT.COM
AND
NICOLE BROWN: NBEROWN@CITYOFNORTHPORT.COM.



mailto:RNEWKIRK@CITYOFNORTHPORT.COM
mailto:NBROWN@CITYOFNORTHPORT.COM

CONFLICT OF INTEREST FORM

F.S. §112.313 places limitations on public officers (including advisory board members) and
employees’ ability to contract with the City either directly or indirectly. Therefore, please indicate if
the following applies:

PART I.
|:| I am an employee, public officer or advisory board member of the City
(List Position or Board)

|:| | am the spouse or child of an employee, public officer or advisory board member of the City
Name:

|:| An employee, public officer or advisory board member of the City, or their spouse or child, is
an officer, partner, director, or proprietor of Respondent or has a material interest in
Respondent. “Material interest” means direct or indirect ownership of more than 5 percent of
the total assets or capital stock of any business entity. For the purposes of [§112.313], indirect
ownership does not include ownership by a spouse or minor child.
Name:

|:| Respondent employs or contracts with an employee, public officer or advisory board member
of the City
Name:

|:| None of The Above

PART II:

Are you going to request an advisory board member waiver?

D | will request an advisory board member waiver under §112.313(12)

D | will NOT request an advisory board member waiver under §112.313(12)

[ /A

The City shall review any relationships which may be prohibited under the Florida Ethics Code and
will disqualify any vendors whose conflicts are not waived or exempt.

BUSINESS NAME:

NAME(PERSON AUTHORIZED TO BIND COMPANY):

SIGNATURE:

THIS PAGE MUST BE SUBMITTED WITH LETTER OF INTEREST



DISCLOSURE FORM FOR
CONSULTANT/ENGINEER/ARCHITECT

Please select only one of the following three options: :
Print Form Clear All Fields

Our firm has no actual, potential, or reasonably perceived, financial* or other interest** in the
outcome of the project.

Our firm has a potential or reasonably perceived financial* or other interest** in the outcome of

the project as described here:

Our firm proposes to mitigate the potential or perceived conflict according to the following plan:

Our firm has an actual financial* or other interest** in the outcome of the project as described
here:

*What does “financial interest” mean?

If your firm, or employee(s) of your firm working on the project (or a member of the employee’s
household), will/may be perceived to receive or lose private income depending on the government
business choices based on your firm’s findings and recommendations, this must be listed as a financial
interest. An example would be ownership in physical assets affected by the government business
choices related to this project. The possibility of contracting for further consulting services is not
included in this definition and is not prohibited.

**What does “other interest” mean?

If your firm, or employee(s) of your firm working on the project (or a member of the employee’s
household), will/may be perceived to have political, legal or any other interests that will affect what
goes into your firm’s findings and recommendations, or will be/may be perceived to be affected by the
government business choices related to this project, this must be listed as other interest.

BUSINESS NAME:

NAME (PERSON AUTHORIZED TO BIND THE COMPANY):

SIGNATURE: DATE:

Pagelof1
September 2019



Scrutinized Company Certification Form

Company Name:

Authorized Representative Name and Title:

Address: City: State: ZIP:

Phone Number: Email Address:

A company is ineligible to, and may not, bid on, submit a proposal for, or enter into or renew a contract with the City of North Port for
goods or services of any amount if, at the time of bidding on, submitting a proposal for, or entering into or renewing such contract,
the company is on the Scrutinized Companies that Boycott Israel List, created pursuant to Florida Statutes, section 215.4725, or is
engaged in a boycott of Israel.

A company is ineligible to, and may not, bid on, submit a proposal for, or enter into or renew a contract with the City of North Port for
goods or services of $1 million or more if, at the time of bidding on, submitting a proposal for, or entering into or renewing such
contract, the company is on the Scrutinized Companies with Activities in Sudan List, the Scrutinized Companies with Activities in the
Iran Petroleum Energy Sector List, created pursuant to Florida Statutes, section 215.473, or with companies engaged in business
operations in Cuba or Syria.

CHOOSE ONE OF THE FOLLOWING

I:l This bid, proposal, contract or contract renewal is for goods or services of less than $1 million. As the person authorized to sign
on behalf of the above-named company, and as required by Florida Statutes, section 287.135(5), | hereby certify that the above-
named company is not participating in a boycott of Israel.

I:l This bid, proposal, contract or contract renewal is for goods or services of $1 million or more. As the person authorized to sign
on behalf of the above-named company, and as required by Florida Statutes, section 287.135(5), | hereby certify that the above-
named company is not participating in a boycott of Israel, is not on the Scrutinized Companies with Activities in Sudan List or the
Scrutinized Companies with Activities in the Iran Petroleum Energy Sector List, and it does not have business operations in Cuba
or Syria.

| understand that pursuant to Florida Statutes, section 287.135, the submission of a false certification may result in the termination
of the contract if one is entered into, and may subject the above-named company to civil penalties, attorney's fees and costs.

Certified By:

AUTHORIZED REPRESENTATIVE SIGNATURE

Print Name and Title:

Date Certified:

Solicitation/Contract/PO Number (Completed by Purchasing):




VENDOR'’S CERTIFICATION FOR E-VERIFY SYSTEM

The undersigned Vendor/Consultant/Contractor (Vendor), certifies the following:

1. Vendor is a person or entity that has entered into or is attempting to enter into a contract with the City of
North Port (City) to provide labor, supplies, or services to the City in exchange for salary, wages or other
renumeration.

2. Vendor has registered with and will use the E-Verify System of the United States Department of Homeland
Security to verify the employment eligibility of:

a. All persons newly hired by the Vendor to perform employment duties within Florida during the term of
the contract; and

b. All persons, including subcontractors or subconsultants, assigned by the Vendor to perform work pursuant
to the contract with the City.

3. If the Vendor becomes the successful Contractor who enters into a contract with the City, then the Vendor
will comply with the requirements of Section 448.095, Fla. Stat. “Employment Eligibility”, as amended from
time to time.

4. Vendor will obtain an affidavit from all subcontractors attesting that the subcontractor does not employ,
contract with, or subcontract with, an unauthorized alien as defined in 8 United States Code, Section
1324A(H)(3).

5. Vendor will maintain the original affidavit of all subcontractors for the duration of the contract.

6. Vendor affirms that failure to comply with the state law requirements can result in the City’s termination of
the contract and other penalties as provided by law.

7. Vendor understands that pursuant to Florida Statutes, section 448.095, the submission of a false certification

may result in the termination of the contract if one is entered into, and may subject the Vendor named in this
certification to civil penalties, attorney's fees and costs.

VENDOR: (Vendor’s Company Name)

Certified By:

AUTHORIZED REPRESENTATIVE SIGNATURE

Print Name and Title:

Date Certified:




Lity of North Port, Florids
Existing Wastewater Treatment
Facility Upgrades & Expansion

Engineering

‘ Report

January 2007

BROWN AND
CALDWELL




Table of Contents Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

TABLE OF CONTENTS

LIST OF FIGURES ...ttt ssse st s ssesssesssesssesssessesssesssesssssassassssesssssssssssssassesssssesessssessassssassassssessonss Vi
LIST OF TABLES avseusessssssssssuapasssssssssusessassusorsasressessosoasssinssossesnksvodossssossito s sl ed s sosiasissassisssssausssaviasiasio aonsuoihiins Vi
LIST OF ACRONYMS usssassisssiossisiveiiissssssonssscs s sons o asiassecsnsss oo sris tohvms o1 s e somssa s ssnss o nas st s s mare st anmt Vil
1L INTRODUGTION ...t viieststsiseessssessensmsssssssssssssssssessessessessesssssssssessssassassssessossssssssosssessomssnsssssestosssansassasssossenssns 1-1
ToT BACKGIOUNG.....ouciiuiiiiirnriessemseies et sss st i a8ttt n e e an ettt 1-1
1.2 ODJECHVES ... it sss s s o AR oo oo aei OB SR A A £ SRR A A e A e 1-2
1.3 AUOTIZAtON .........commsmmsnesmsmsmssss e s Ao ok s s B S R e e s 1-3
T8 SCOPE OF WOTK. ... cusosisaseressissnsiuasras ussssis scsossvsiossas it sassssssssoss b oesssvsns e s e s oS A 1-3
1.5 ACKNOWIBUGEMENTS ....cvvieiieiserieisississsiecesseessis s s s ars s essisaressetessessasessesessessasensessansssessanessssenssssesssns 1-6

2. EXISTING CONDITIONS .........oomwesmeassussovsssseeseesssmsasamaivassss o s s i satsnsienioins 2-1
2.1 Site Location and CaraCteriSto S swsssssssssssmiss oo i e i 2-1
2.2 Service Area Characteristics and AdJacent Land USES..........vviverrimemimimmerimsissssesessossessessessessessessesiomsssnns 2-2
2.3 Existing Permits and REQUIFEMENTS ..........oviermiiisiienissiensssessssssssssissssssesssssesssssssssssssesessssensessssssessesns 2-2
2.4 Description of EXisting Treatment FACIHES ..........v.cviiriviricsiesiiiirmsimessssssssssssssssessesssssseseesssssssessessesssssssens 2-4
241 PretreatMent wuumssssssvessssssosissorsass i i oo s it e o oo s 2-6

242 ACTAHON BASIN.......onuussasesioesswonusussnssbis i sassss susnssnsessiaamsasseisinsiisrsis s o i 2-7

24,3 SECONUAIY ClANIEIS ....vecvervevseisriiesersensenssisirriressssissssarssssessesiesssisssens et ossssessoessessessessosssnsssssmssssees 2-9

244 EFIUSNTE FIRFAHON ..o sss s s sassssessessssssssessesss st ssesssesssensonssensesssssssesees 2-10

245 DISINBCUON. ... co.v . saiissssissssssaiss s s s b o IS A RSP R S TS  ASAR A RSR ARG RRR AR AEE 2-10

2.4.6  Solids Handling SYSOM ..........c..wuu. ... tuisisiisisisiisis s biesssbistis st s s Rt 2-11

2.4.7 Existing Effluent Management..cs sz msssismssissossisisissistississisiseissaitomisnismssisi i 2-12

2.5 Process Control and MONTOMNG .......ceuureurerremmeraremmrisiismsissesessessesses s sssssssssssssmsssssessossssssesssastessiassans 2-13
2.5.1  Description of Existing InStrumentation SYStEM ............ccuevemmemsevinscressssssnssesssssssesssesesessessessiens 2-13

2.5.2  Assessment of Instrumentation SYStEM ..........c.ccviviiiniee et sessesennens 2-14

2.6 Description of Existing EIBCHICAl SYSIOM wuiiiiiisiisinsammssesmmmiismssissiismassisssssissssissessassasssrsisssssisssssasisses 2-14
2.6.1  Main Plant Switchgear and Power DiStiULION:...........c..cvrveiiiinriiis e s esessesssins 2-15

2.7 Assessment of HYAraulic SYStBM........ceeuirrsmimmiseisereminninsmsiesese s sssssssesssssessssssssstossansons 2-16
2.7.1  Modeling Conditions and ASSUMPLIONS .......cc..vueveemriisiissieisisssmssssssessesesesssessessssssessessesssessssseseessasens 2-17

P e Lol T L T L T T T T T — 2-18

2.8 Condition Assessment of Existing Treatment FaCHlity ...........cococueeiieiiieririicsieiessssissessessssssssssssenses 2-18

3. DESIGN CONDITIONS sgucaiuscusiuiasssssiiiimsssessessiisissiont s rsmbrmmmsinsmsses iz essssastisssammsmesssmsinsmse s syt e sasosnss 31
3.1 Present Flow and Loading ConGItioNS............ouuwemuriimimensusissssissssssssssessissessesiosiesssneesssesssessossesssessesnes 31
3.2 Historic Design Flow Rates and Variability..................cuimimimsiiisinsiiimimismmsssssisiiosissaisntsanss 3-4
3.3 Proposed WWTF DeSIgN CONGIONS.........c.cocrummirmriuiiiniisrisieisnsesiessssssiessississesssisssesssssssssessonssssssessons 3-6
3.3.1  POPUIALION PrOJECHONS.....coviiiriiiieriniiisiessesiessssssissssssesssssssassssesssssstsssessssssasssssessensessensessinsaesessessons 3-6

3.3.2 Wastewater FIOW ProJECHONS .........vvueuserecierisessesiessssssessessssssessse st sssnesssesseessosssssesssssssessensessssessons 3-7

3.3.3 WWTF Construction/EXpansion SCREAUIE ...........c.cuvrveririeiriiirisiiesssmesssssesseessesssesossessessssseessessssens 39

i

DRAFT for review purposes only. Use of content contained on this sheel s subject to the limitations specified at the end of this document
P:\GentNorth Pon, Gity 0f129942\Draft Design Basis ReporliPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



Table of Contents Preliminary Engineering Report

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

3.3.4 WWTF Design Loading and Variability............ccuiiiiemiccmisinisessinsssmssssssssesessisessesssssessonssessoes 3-12

3.4 Future Regulatory ConSIBIAtIoNS..........c..covuueriunsiveseisisssmessessessssssssssssssssssessessesssesssssessessesssessessssssesses 3-12
4. PROCESS EVALUATION AND SELECTION .....ovuireriermsmirimsiinsiesiesssessiesssessessasesssesssessesssenssssssiestnssssmsssessarnses 4-1
4.1 Wastewater CharaCleriZation ..........ccvimiiieriesissinsssississesissessessessesssssesesssssesssssessssessenssessessmsessssessins 41
411 COD FRACION 1...cvuciieeiensssssnssssenssssssssssssssessessesssssssssessrsssassessessosssssssssssssessosssssssssssessessesssesseessosten 4-3
41,2 NItrogen FraCtiONS ....u.cs.cer e eerees oo s R om0 3 T F A RSSO FAP B s RS amss P SRS TR RRS 4-5
4:1.3 Phosphorus Fractions .vusvsssassssescnssissm it 4-5
414 SONAS FIACHONS.........eoereeseeeesimeriuspssissssasssiimes onsvveisierssadsbiussobseshurisiaes s oo e v s e 4-5

4.2 Diurnal Influent Flow and Load Patiemns ..o isensessssissssssssssiessossssssssssssesssssssinns 4-6
4.3 ProCeSS MOUBIING. ........cveereiiitriesiesseisscsesses st sbe st sasssessase st ss st sb st sesss s enbeans st st et e seseneenssssnesns 4-8
4.3.1 Capacity Assessment of Existing WWTF, with NO IMProvements ............c.ovveviemumeresmessessnssssenens 4-9
4.3.2 Alternative 2: Conventional Activated Sludge Process and Deep-Bed Denitrification Filters.......... 4-12
4.3.3 Alternative 3: Activated Sludge with Anaerobic Selectors and Deep-Bed Denitification Filters .... 4-13
4.3.4 Alternative 4: Modified Ludzack-Ettinger Process with Tertiary Filters............cc.coevererneesiiiennes 4-13
4.3.5 Summary of Process Modeling RESUIS ........c.ccccieiiriiiimiinenissisessesssssssssissssessessessesessssenesosees 4-14
4.3.6  Summary of Process Modeling RESUHS ..........ccvurvciiiiirinminssssessssssssssesssssssssessssesesssesssessessesees 4-15

5. PROPOSED TREATMENT FACILITY ...couiirinsiiaiiessessnisissennsssinnssessessssessissmesssssssssmsssessestsstssssasssssssansensssessissss 5-1
5.1 EVAIUAHON CHIBIA.......c.vvieicriieecsecinissesesie s ss s s s s sss s s ss s snse s s se s asss s e ast s en st saeees 5-1
T I I o 0 (1 T e 5-1
5.1.2 Performance Criteria ...uususssssmsmssasmanzsssasssams e o d i s i s e 5-3
5.1.3  EnVIrONMENtal Criteria. cauaswsmssmsiussossmssusenssvsmonisissiisssissssassesis s et siasssassssiuasssssestinn 5-4
5.1.4  ImPlementation CHEEHA ........oocureree st b s n et 5-5

5.2 HBAUWOIKS ....ioiiviuiiiisiissssiaessesiesisss s ssssres s bbb bbb s bbb s an 888ttt 5-5
5.2.1 Process Design CONSIAEIAtIONS ..........uveiirimieeiisinisiesissssissesssissssinsessssssssessesssssssssssesssseesessessenes 5-5
5.2.2 Influent System Piping and Master Lift Sation...........cccooveiveiniiiiiiiiicccisisssississsssnsssessessessesnens 5-6
D23 FlOW MOUOTiNG ussimonvmnsmmsvusssnsussusosussvosisinenssnionosonisiessons iesdssssisissss s issssicississsebessisds sios e soavices s 5-7
B.2.4  SCIBENMS ....ocvtiir et s s b st es st 8884 s bbbt st 5-7
5.2.5 Gt RBMOVAL ....cvuiuiimuinisnisnissssassesese s sssssssssessssssssssssessssssssssssssssssesssssssssessessrssssessannsssssassssssons 5-9
5.2.6 Screenings and Grit HandliNg s iisionsmeas s sinismriissmmssrnssamammessrsssssssas 5-10
5.2.7 Receiving Station for City Vacuum TIUCKS ..............cussusssassssisasiississinmssiisianssisisssissssssssssssissssss 5-11
5.2.8 Odor Control Considerations wsusssssasssmsessmmssiiiniisamamiisbi s s 5-12
5.2.9  FIOW SAMPING...v.vcererceieeiieriereiesie s sietesse st ssssssssss s eessens s secsessassssssssssesssonsessessessssnisnsesssssanes 5-12
5.2.10 Recommended Headworks Facilities UPGrades.............coruireririersesercsessmnsmsmerseseresssessessenessessssens 5-13

5.3 Biological Treatment Process .......... i s s f b 5-13
5.3.1 Biological Treatment Process Design Consideration ..............ccccueiireceiirinminmmmsmssissimessessssenns 5-13
5.3.2  Centrifugal BIOWETS ......c.cuiviiiiiieiiniiniiisinstessissssssesessessssssssssss sssassesse st enssessessessassesssssssessesanes 5-16
5.3.3  Diffused ACration SYSIEM.......c.cvuucuimiimiimiininiisissssessssssesssssessesssssesssssssssssesssesssssiasrassassssseses 5-17
5.3.4  On-line MONItONING SYSIEM ......cururiierrerriisisissssesses st sse st s sessssssssssessessssssesssssssssensessseses 5-19

5.4 Secondary CIArOrS. . ... s i o m i ey e oyt 5-21
5.4.1 Secondary Clarification Process Design Considerations ..............c.ccciiiereiimmieiemsemsmsssnsnesinnns 5-22
5.4.2  Return Activated Sludge System and COntrols ............ccvueriiniccicrinminneisiesenssen oo 5-22

:
i

DRAFT for review purpases only. Use of content contained on this sheel is subject to the limitations specified at the end of this document

PGenNorth Port, City of129942\Draft Design Basis Report\Prelim Eng Report with All sectionstPrelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3.doc



Table of Contents Preliminary Engineering Report

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5.4.3 Waste Activated Sludge SyStem CONrOL...........cviurirriminiiiniriemisesessssaresessessesssssessessessssens 5-23
I 4 o =1 L —— 5-24
545 Weir Cleaning....... cussssssissmmsosimasssminsiiamimsanemiiiimiimmiiinssisisoisian 5-24
5.5 EffJUBNT FITAHON ......cvoeeereceiteet et sib bbbt s s s 5-24
5.5.1 Effluent Filtration Design CONSIAEIAONS .............ccvinivrmcimrisissiesiisisisiseseesssssssesssassansasseseeses 5-25
5.5.2 Existing and Past Effluent FITAtON. ............ccovnrririesinsismisiscssessesssssssssssssessisessessesssnssnesseens 5-26
5.5.3 Effluent Filter ReCOMMENGALION .......cuuivuiirimsieriiniiiesiisiiesisesicsesisssssseessssssssessssesessssonessessnsseens 5-26
5.6  Disinfection...........sucsasssmmissmsssimamssassasimisi s 5-27
5.6.1 Disinfection Process Design COnSIdErations...............c..cuvuecicminsiisinsinsmssssmisssessessosssnss 5-27
5.6.2 Chlorine Contact Basin Upgrades and Design CONSIAErations..............c..erveeseicrseressinmmsseinssnnes 5-28
5.6.3  Sodium HYpOChIOKE SIOTAGE. ... vurierirerieiierienrisese st sses s ss s s s sbessees s ssssesseesseenssenseessresssenss 5-29
5.6.4 Sodium Hypochlorite PUMPS and CONIOIS............eveereceerireseeessisessesesssssessssesessesssessessssssensssssessens 5-29
5.6.5 On-line Control and MONIONNG i T et omemamss 5-30
5.6.6 Recommended Disinfection System Upgrades..........cuiiiinmerniiissicsicsissessissssessesses s 5-30
5.7 EfflUENE DISPOSAL .....ccveririrsirsssessensonmasienenesenissssssssassssssesiessesssssessessessissssssessessessnssesssensemssssesssasessessonss 5-30
5.7.1  Deep INJECHON WEIL.......vueviericrireneiniiisienssessessesss e ssess s siesasssssesssssssassossesssssessssessessensonns 5-31
5.7.2  Public Access Reclaimed Water REUSE SYSIEM ..o ssesssseesessssessessens 5-32
5.7.3 Reclaimed Water Storage sk i @i 5-32
5.7.4  Effluent Disposal On-line Control and MONIONING..............viiceriiiieiiesisiieiessiesessesssssssessessesssessons 5-33
5.7.5 Recommended Effluent Disposal System UpgQrades.........c.cucicurirnicrernsnsoresssssssisessssesonsiossses 5-34
5.8 Bi0SOlidS MANAGEMENL ..ot srse st sbes et sasss s ssssess st sese s esss s e sees s 5-34
5.8.1  Sludge Conditioning OPLIONS...........c.eveirrmriesresiesisisesssssssssssessssesseessesssessessssssesssssesssesssessenssssssssnes 5-35
5.8.2 Sludge Thickening OPtioNs .......csmumsemimiessiei s R 5-36
5.8.3 Sludge Dewatering OPHONS.........cuwsuussmvisisssisivomsiinmsmisemsam i s 5-37
5.8.4  Sludge Stabilization OPHONS ...t sssssasesesessssesessesssessesns 5-39
5.8.5 Recommended Biosolids Management SYSIEM...........vvcriremrerorimressimesseremsesssssessesessessesesens 5-41
5.9 ANCIlArY FACITHES.......cvceuirieiecincritinisinsesssssissssessess st asess st ssessssssessesssessenssesssnsssssenssensessesssens 5-41
5.9.1 Flow Splitting Structures.......cmssusmmmimmm i i e 5-41
5.9.2 Chemical Storage and Feed Facilities.........swsusminssmnsaommsimssmiimsiisiiobe 5-42
5.9.3 Recommended ANCllary FACHIHIES .........cocieeiemiiininmieniensiisisisssonisis s esssssessssissseessesssasssesens 5-43
5.10 SUPPOMt SYStEM IMPIOVEMENS .......cvveerciriesreeeisise s ssessseessessesssesssssssssssssssesssessaessessssessesssssssssssssssesss 5-43
5.10.1 Electrical SYSIBMS........uusisssssisss st i eiesssoiss s immassetsn rramesssstast naasosmssaessssmnssatssemssmseonss 5-44
5.10.2 Lightning and Surge Protection ..sesssusssssuissisminvimssisseimmissamimasmm it 5-47
5.10.3 LIGNHNG SYSTOITIS ..uussnisucnsensansonssnsasaissiosi wasscsonsissinesssssossesosess s e sl stinsecbiie s s s i 5-47
5.10.4 Emergency POWEr CONSIABIAtIONS ..........c..vvvuirimiriimsinisisessessesssssessssssassssesssessessessssassassesssessosss 5-48
5.10.5 Instrumentation and CONrol SYSIEMS .........cuiieiciieireiss e seessssesssstssesseessessesessesssssesesssees 5-48
5.10.6 Heating, Ventilation, and Air CONGIIONING.........c.ccvuriimirmirmierisimronmnmrssessssssseseessesssssesssessessssssssssees 5-49
5.10.7 Other Support SYSIEMS ........ i mmsmsns 5-50
.11 SUDPOM BUIMTINGS 1rvv.rv . eer oo wsssssronssssiiosiotssissonssewssnsisssessiossssssesstvsbiasslis i0ssces el e o siisoashs 5-50
5.11.1 Administration/Operations BUIIAING ...........c.euurimiimmimmimmimmsiiiisieesonisssssissssssssssesensesssessessissiassas 5-51
5.11.2 BIOWEE BUIGING ......covveerierirnisnieiisisesssssisssis st sses s esssesssssssssssssssnssssersssssssnsssssnessessansssensas 5-51
5.11.3 MiSCllaNEoUS BUIIAINGS ........cuviviieiinimnsinisinisnisnsssmsssssssssssesssessssssssseesssesssssssesssessessssessesssssssnes 5-52
I
iii

DRAFT for review purposes only Use of content contained on this sheet is subject lo the limitations specified at the end of this document

PiGeniNorth Port, City of\129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 dac



Table of Contents Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5,12 Site IMProvements aummsmisii i mems i i o ssermsssaneersas R o A AR PR A SRR R 5-52
5.12.1 Stormwater Management. ... idsiisissiidsmms aeamsss i iasm s 5-52

5.12.2 Internal Roadway and Walkway SYSIEMS ..o sisessssssssesssesssnssessessens 5-52

5.12.3 Public Access and Site Security...............csusammummsmsmvismsmssmbasmaiksi i 5-53

5.12.4 Recommended Site UPGrades ... ssessessessssmnsssissesssssssssssasssass 5-53

5.13 Materials Of CONSIIUCHON ..ot sases s esb s s s ses s s s ess s st bessesasaans 5-54
5.13.1 EXPOSUIE CONGITIONS ......ovvcereceiecrriiieie et ssssse s ssssesse s s b st s ssesse st ssssssssessssasenes 5-54

5.13.2 Materials Selection for Design of UNit PrOCESSES..........vuiiiimiimiimiimiiesiesinisesssssinssssssssessessossensees 5-56

5.18.3 Protective COatiNgS .................uswisissssammavisimianssios s avmehii i Sl 5-58

6. ENVIRONMENTAL EFFECTS ..ottt isssssssssssesssssssssasssessesssssesssssssssssssssssessesssssessesssssnssnessssessesssssens 6-1
8.1 BaCKGIOUNG.....c.oeeeeeneeece e i i s S S P R e ek 6-1
6.2 Air Quality and Odor Management. s s 6-1
8.3 INOISE OO pmesisnsnsnssoassiamnsswsouchonosse oo R  OESH  EM S Aas 6-2
8.4 PUDNC ACCESS......cvuiuieiiiiiseinisinnsse s sssass s saseseesesassssssssssss s sesss s s st ssassesssenssebentessessasssssssesessesasassesonns 6-3
6.5 IMpact on EXISHNG LANA USES......cviiiririmiieisieseis st sns s sss s ssssssssestessssssssess st ssnssessessassssses 6-3
6.6 Site Lighting and Light Pollution wuswwasissssmmimisssmmmisiaiasmamsmsmsh memasbmamsiiiioins 6-4
6.7  ACIOSO| DIfl ... cisimirniasssmsmsassssssvissvins o ssvsnssssssis s e ot A T A Bt B s bbbt 6-4
6.8 S DIQINAY ... .. -« oisiissoedsssssisnessFA 5555583565 NS A A AU 6-4
6.9 Beneficial EnVIFoNMENtal IMPACES .......cuiereiiiiiierensiiersssissessssssesisssiessesssssssssssssessssessesssessessssesssesseses 6-4

7. OPERATION AND CONTROL STRATEGY .......ccovereninsen ismisisismivsisisaiiiassoisissiseioms i 7-1
7.1 Prevention of Plant Upsets and Control SIrategies .........courmrmrimiimiseimmmisissesanmsesmimemsresssmesssissommssessens 7-1
7.2 Alternative DISPOSAl FACHIIES ..........ccrvcrurierierririsininisse s sesssasesessssssessstsstonsesnsessesessessesessssseseres 7-2
7.3 Class | Reliability .. ummsmmniasasmoamommososs v ms s s mmsssassasssonsssessamasss aansis s 1o oseasansss usemsemnssmssass 7-3
731 HeadWorkSussssmmsmieiimmisvios i isbssss e e s s st 7-3

732 PUMDS couvuiiiisenecesereeneernressnessossesoesonsesee e S0 B O S M POV VRSURAAR 7-3

7.3.3  ANOXIC/ACIAtION BASINS ......ovuivurirrieiecencinisnsissississs st siessessesssessessses e sssssssatesssessessssssssissasessnasensees 7-3

734 ANOXIC MIXEIS ...ttt st b1ttt bbbt bt arn s st 7-4

7.3.5  Aeration BloWe IS st R sy ey A s S5 At A 1SR A SRS RSO ARAE 7-4

7.3.6  Air Diffusers....... civsasmusmmmmsssmed it iosio b it et 7-4

7.3.7  SECONUAIY ClarifIOrS ssmsassssssmosssssssns saiisissaissnssioss s s s s oo s oo e A 7-4

7.3.8  ChemMICAl FEEU........vivviiiiesiiiiiiinisisis sttt bbb bbb bttt b s b es s s ans 7-5

7.3.9  ElECHICAI SYSIBM.....coveriiriririiiisniese e ies s sessessssessessesssssssssssessessesssssesssssesssssnsessans 7-5

7.4 Operation Strategies during CONSIUCHON ..........ccveuriirieieiinieirisrs s ssssssssessesssssssesssssssessessnssases 7-6
7.5 Operation and Control Flexibility:smsmsmismsmmsraiinm s 7-7
7.6 Monitoring and REPOING. .uuessiusssssmessussassmarsssi sinsimsisaissssmssamisiis s st 7-8

8. IMPLEMENTATION PLAN. ......... coiuisisssssssasessivimesss s e st ronsr s 4 vmio i o eommompoessssssnesnsnsenss 8-1
0. LIMITATIONS .. oottt o108t n s 9-1
REPOI LIMITALIONS. .....vvuvvviiiriseissisessessssssesss s s sssssesessesssse s ssssssssssesssssssesasssesonssssssassessessmsesessnsessesessansssessassess 9-1
AAPPENDIX A oo e o b onsetssssns s s 255350354858606405 4454490045454 S A AV O3S A
EXISHNG POIMIL.....ooiueisiiniciiisiissessesessessessesssssessassssssss e ssesasssss s s ssssnesessbesssssssssssses s isssonsesssensenssassontonsssssens A

iv

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:AGentMorth Port, City of\129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)¢3 doc



Table of Contents Preliminary Engineering Report
_ EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

APPENDIX Bovcoornvoneasseessis bt sissiisssiossossssssssmismessssisssssso s s B a8 v oesotmsem e msms masaemmsqases e B
Special Sampling Datay s mmsmiiviivissssiaso s T e L SRt B
APPENDIX Gt rereemisssvasseesssassesss s esss st ssssss s esssesssessssssesssensssnssnsssnsecns A R NGRS C
PrOCESS MOGEING .......vviviiiiiiniinsiesiisiies s ssinsse s es s rs s sse st st s emsemassa s asssbensesasesssns SRR C

g BROWN anp CALDWELL

v

DRAFT for review purposes only. Use of content contained on this sheel is subject to the limitations specified at the end of this document
P:\GentNorth Port, City of\129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



Table of Contents Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

LIST OF FIGURES

FIGUIE 2-1; SIE PIAN .......ceeee e usionisusnasnsnssssonssionnssiomisis sy omnss s assesssinssss i sesesdspavessessshessus siasaatons After 2-19
Figure 2-2: Process FIOW DIAGIaM ........cccvvrerimeimsrismimsmssesenssesisasssnsiesssssssssessssesssssssassssensassssessassessssessnsns After 2-19
Figure 2-3: Existing WWTF Process FIOW DIiagram.........ceriiimmmmiimsensmssssssessssesees After 2-19
Figure 2-4: Deep Injection Well Monitoring Well Location Map ..o After 2-19
Figure 2-5: Current Reclaimed Water USEIS.......coicrirmiemimnniiiiiiiisiiinssissessbsssses st ssisssssssais After 2-19
Figure 2-8; Existing Hydraulic Profile................usssssusamsmmainssnisisssissmsisissaimisinossssisisiiissiimize After 2-19
Figure 2-7: Block Diagram of Existing Electrical Distribution System ... After 2-19
Figure 3-1: Influent Wastewater Flows during 1995 through 2006 .............c.crimicmnisiennienmeresae e 3-1
Figure 3-2: Influent Wastewater CBOD5 and TSS Concentrations during 2000 through 2005 .............cccverennee 33
Figure 3-3: Influent Wastewater CBOD5 and TSS Loads during 2000 through 2005.............ccoereriennininiiini 3-3
Figure 3-4: Influent Diurnal Wastewater Flow Factors during the Wastewater Characterization Program............ 3-5
Figure 4-1: Diurnal influent oW PatEIM ..........ciicc e 4-6
Figure 4-2: Diurnal influent COD 10ad PAEEIM........ocuuiiimmmmimie e 4-6
Figure 4-3: Diurnal influent TSS 10ad PAIEIN.........ourerirmmirisrmar i ssssssassseses 4-7
Figure 4-4: Diural influent TKN load pattern i oisiassiivsmiiasiio 4-7
Figure 4-5: Diurnal influent TP load pattem uuusisssssisssssmamisisiissmisyssssmmsmia i 4-8
Figure 4-6: Solids Loading Rates Predicted by BioWin at 3.5 mgd as AADF ... 4-11
Figure 4-7: Surface Overflow Rates Predicted by BioWin at 3.5 mgd as AADF ... 4-11
Figure 4-8: Proposed Process FIOW DIaQram ........civvverermmeusmsiniensnmseressssnsssssssssssssssesssssessssssssssessssssens After 4-15
Figure 4-9: Proposed Site PIaN.........cccccciiicniee i isasassssisssssiseiioissssasienssnisnssbsadinsisassnsasadiassssassssnsisasiiss After 4-15
Figure 5-1: Proposed Headworks/Girit and SCreen........iismssisnsiisisimiaminsiisisississsissmin After 5-59
Figure 5-2: Alternate Layout of Aeration Basins ............ccuimimimimiisisimassmommmmessssiss After 5-59
Figure 5-3: Splitting of the Electrical System Block Diagram........c.c.couvvimmimmmmmsnes After 5-59
Figure 5-4: Option 2 with Reuse of Generators BIoCk Diagram.........c.cvecerirneonminmenerinesneamn. After 5-59
Figure 5-5: Option 3 with New Generator BIOck Diagram ..o ssasssssssssenins After 5-59

LIST OF TABLES

Table 2.1: Year 2000 Population and Dwelling Units - North Port WWTF Service Area’.........cccooovvvvncnnenenn 2-2
Table 2.2: Existing and Proposed Major Reclaimed Water USErS ... 2-3
Table 2.3; Effluent Limitations .....cuussssmssimsmnessimsssissssis s oot sy s iaea st s iivsiistie s ene e s neas s 2-3
Table 2.4;: WWTF Existing Equipment Descriplion s 2-4
Table 2.5: Allen Bradley Models Located in the WWTF ... 2-13
Table 2.6: Motor Control Desctiption and LOCALION...........ovevieiier e ssssseres s nsssssssssaseses 2-15
Table 3.1: Historical Wastewater Influent FIOW Data .........cccuiimmimiimiiniiisiis e 3-2
Table 3.2 Influent CharaCteriStiCS ...........veririereiriererr e 34
Table 3.3: Historical Wastewater Influent Flow Peaking Factors...........ccccrciicinne 3-4
Table 3.4; Design Peaking Factors and Correspondent Design FIOWS...........cocciimiiimemimimennmnn. 3-5
Table 3.5: Influent Wastewater Flow Peaking FaCtors. ..o sssssessssssnssns 3-6
vi

DRAFT for review purposes only. Use of content contained on this sheat 1s subject
P:Gemiorth Port, City of\129942:Draft Design Basis Repor\Prelim Eng



Table of Contents Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 3.6: 2004 Utility Master Plan Population ProJeCtions ... 3-6
Table 3.7: BC Projected Population by WWTF Service Areas..........c.ccovmimiiiinnnis 3-7
Table 3.8; Master Plan Wastewater FIow ProjeCtions ...........coucervncicniiniiisssisssssssssmsssisnsnsnes 39
Table 3.9: BC Estimate of Projected Flows to Individual WWTF'S (M) ....ooviiiiimmimmiirasnemienesnns 39
Table 3.10: Summary of Proposed WWTF Construction/Expansion SChedule ... 3-10
Table 3.11: Summary of Alternative WWTF Construction/Expansion Schedule.............coverviiinnierisininenens 3-11
Table 3.12: Comparison of Flows and Plant Capacities — Existing and Panacea WWTF's (mgd).........cccccvruuee. 3-12
Table 3.13: Historical Annual Average Daily Flow, CBODs Loads and CBODs Concentrations.............ccc.oec.... 312
Table 3.14: Summary of Future Environmental Regulations Proposed Biosolids Rule .............cccocviiiiicninnns 3-13
Table 3.15: Summary of Future Environmental Regulations Reuse Water Systems...........ccoovcvnrinincninccns 3-14
Table 3.16: Class | Reliability BeQUIFEMENTS .......ccovvrriiiriminniniinissinssse e ssssses 3-15
Table 4.1; Average Composite SAMPING RESUILS ........cccvvverrerrimrerieesinrss s ssssesssssssssssssssesses 4-2
Table 4.2: Parameters Ratios From Special Sampling Composite RESURS ..........ccciviviriiiimimniisieiicnisiiniiennns 4-2
Table 4.3; Biodegradable COD...........uu e e iiivssiaisssieississiivessssiemibiiss iy i moesssis s 4-4
Table 4.4; Undegradable COD suusmssmmsusiosisimssmsssssmsssaisiommiasississsossiasossmmaiaiinsaipionimssiis 4-4
Table 4.5; BioWin™ Parameter VAIUES .......uvcreriesmimiirmimaresmmmerssssesiesissssisssasssssssssessansssmsssessmssssmsnssssssssses 4.5
Table 4.6: Summary of OUR and AOR VAIUES .........uveirermmimiserrssnssinsssessssessssssessasressesssasesssssssssssssessesssses 4-10
Table 4.7: Peak Aeration System Requirements per Aeration Tank............cccoeiiviiiionmnmin 4-10
Table 4.8: Summary of Process Modeling Results for Alternatives 1,2, 3 & 4.........ccoiiviiiiiciinnieiiiinns 4-14
Table 5.1: Mechanical Screen Design CritEria.........ccou e s s 59
Table 5.2: MLE Biological System Design CHEEHa ........ccovvririrercnississisressssesnssssssressssssssassessnenns 5-20
Table 5.3; Basis of Design for Secondary Clarifiers and Related SYStems ...........ccoovicnninnsnsnnesnnnens 5-22
Table 5.4: RAS Pumping Design Criteria... isemssessisssisssisiisssionissieisssssssssisiiasinaaiiosioaisesssssssioisiss 5-23
Table 5.5;: WAS Pumping Design Crteria.. cummmimimsmimmmassmiiasimiivisisaiianin simiisaainiies 5-24
Table 5.6: Comparison of Effluent Filter CharacteristiCS.....cummmimmmmmmimimmimmmmmmmismomm 5-26
Table 5.6: Chlorine Contact Tank Design CHLEMa ... 5-28
Table 5.7: Proposed New INJection WEll...........coeioiceecne e s sssenses 5-31
Table 5.8: Sludge Thickening ARSINALIVES........covcvrierriiiceree i b ss b 5-36
Table 5.9: Sludge Dewatering ARSINALIVES ........cvvicreriii et bbb 5-37
Table 5.10: Processes that Meet Class A Treatment ReqUIrEMENTS .....vivcrivicviiiimimiimiirisissssia 5-39
Table 5.11; Cost Comparison of the Electrical Distribution System Options .........c.ocvvenencnemnesen 5-47
Table 7.1: Effluent LIMITAHONS ......oviieiecees e e s en s essees 7-8
Table 7.2; Synopsis of Reporting REQUIFEMENTS ........ccuuuimimiiiiimmiiisinsis i ssisssississsssssssissssssssssasasns 7-8
Table 8.1: North Port Wastewater Treatment Facility - Design Criteria..........ccuviiiniiiin 8-2
Table 8.2: City of North Port WWTF Upgrades Probable Opinion of Construction Cost ..........cuvmminniinns 8-6

BROWN axp CALDWELL

vil



Acronyms List

LIST OF ACRONYMS

Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

A - Amps

AADF - Annual average daily flow

ADF - Average daily flow

AE - Aeration efficeincy

Alp(804)s - Alum

ANSI - American National Standards Institute

AOTR - Actual oxygen transfer rate

ASHRAE - American Scciety of Heating, Refrigerating and Air
Conditioning Engineers

ASR - Aquifer storage recovery

ATAD - Autothermal thermophilic aerobic digestion

bls - Below land surface

°C - Degrees Centigrade

CBOD5- 5-day Carbonaceous biochemical oxygen demand

CCC - Chlorine contact chamber

CCI - Construction cost index

CCTV - Closed circuit television

CH3COOH - Acetic acid

City - City of North Port

COD - Chemical oxygen demand

COz - Carbon dioxide

CST - Capillary suction time

CT - Concentration time

dBA - Decibels on A rated scale

DCS - Distributed control system

DIP - Ductile iron pipe

DIW - Deep injection well

EPDM - Ethylene propylene diene monomer

ENR - Engineering News Record

°F - Degrees Fahrenheit

FAC - Florida Administrative Code

Fac - Acetic acid fraction

Fbs - Readily biodegradable COD fraction

FDEP - Florida Department of Environmental Protection

FeCls - Ferric chloride

F/M - Food to microorganisms ratio

Fna - NH3-N-to-TKN ratio

FOG - Fats, oils and grease

FPC-16 - Flow proportioned composite sampler taken during a
period of 16-hours

fpm - Feet per minute

Fros - Phosphate to Total Phosphorus fraction
fps - Feet per second

FRP - Fiberglass reinforced plastic

FS - Florida Statutes

FSS -Fixed suspended solids

ft - Feet

Fup - Unbiodegradable particulate COD fraction
Fus - Readily undegradable COD fraction

Fxsp - Slowly biodegradable particulate COD fraction
GIS - Geographical information systems

gpd/ft - Gallons per day per foot

gpd/sf - Gallons per day per square foot

gph - Gallons per hour

gpm - Gallons per minute

gpm/m - Gallons per minute per meter

gpm/sf - Gallons per minute per square foot
H2S - Hydrogen sulfide

HCI - Hydrochloric acid

HDPE - High density polyethylene

HP - horsepower

HP/MG - Horsepower per million gallons

HVAC - Heating, ventilation, and air conditioning
/1 - Infiltration/Inflow

/0 - Input/Output

IRML - Internal recycled mixed liquor

ISA - Instrumentation, Systems, and Automation Society
kW - Kilowatts

kwh - Kilowatt hours

Ibs - Pounds

Ibs/m/hr - Pounds per meter per hour

Ibs/ton - Pounds per ton

LED - Light-emitting diode

LP - Liquid propane

mA - Milliamp

MCC - Motor control center

MCRT - Mean cell residence time

MDF - Maximum daily flow

MG - Million gallons

mgd - Million gallons per day

mg/kg - Milligrams per kilogram

mg/L. - Milligrams per liter

MIF - Maximum instantaneous flow

MIT - Mechanical integrity test

ml - Millilitiers

ML - Mixed ligour

MLE - Modified Ludzack Ettinger

mL/g - Milliliters per gram

MLSS - Mixed liquor suspended solids

MLVSS - Mixed liquor volatile suspended solids
mm - Milimeters

MMADF - Maximum month average daily flow

. e — g BROWN anp CALDWE L L

viii

DRAFT for review: purposes only. Use of content contained on this sheet is subject to the limitations specified at the end of this document
PAGentNorth Port, City 0f\129942\Draft Design Basis ReportiPrelim Eng Report with Al sections\Prelim Eng Report Norlh Port 100506 rpmod-hes-JR(1-04-07)r3 doc



Acronyms List

MOR - Monthly operating report

Mrad - Megarad

MSF - Maximum solids flux

M3MADF - Maximum 3-month average daily flow
M24HF - Maximum 24-hour flow

mV - Millivolts

NaOCI - Sodium hypochlorite

NEC - National Electric Code

NEMA - National Electrical Manufacturers Association
NFPA - National Fire Protection Association

NH3-N - Ammonia as nitrogen

nm - nanometers

NO2-N - Nitrite as nitrogen

NO3-N - Nitrate as nitrogen

NPDES - National Pollution Discharge Elimination System
NTU - nephelometric turbidity units

O&M - Operation and maintenance

ON - Organic Nitrogen

ORP - Oxidation reduction potential

OSHA - Occupational Safety and Health Administration
OTE - Oxygen transfer efficeincy

OTR - Oxygen transfer rate

PER - Preliminary Engineering Report

PFD - Process flow diagram

PHF - Peak hourly flow

P&ID - Process and instrumentation diagram

PLC - Programable Logic Controller

POA4-P - Orthohosphate as phospohrus

ppd/sf - Pounds per day per square foot

psi - Pounds per square inch

ppd - Pounds per day

PTZ - Pan, tilt, zoom

ROW - Rights of way

RCP - Reinforced concrete pipe

RFI - Request for additional information

SCADA - supervisory control and data acquisition system
scfm - Standard cubic feet per minute

SLR - Solids loading rate

SON - Soluble Organic Nitrogen

SOR - Surface overflow rate

SOTE - Standard oxygen transfer efficiency

SOTR - Standard oxygen transfer rate

SPA - State Point Analysis

SRT - Solids retention time

SU - Standard units

SVI - Sludge volume index

SWRWMD - Southwest Regional Water Management District
3MADF - Three-month average daily flow

TAC - Technical Advisory Committee

TDS - Total dissolved solids

Preliminary Engineering Report

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

TFS - Total fixed solids

TKN - Total Kjeldahl nitrogen

TN - Total nitrogen

TP - Total phosphorus

TS - Total solids

TSS - Total suspended solids

TVS -Total volatile solids

TVSS - Total volatile suspended solids

UIC - Underground Injection Control

RAI - Request for additional information

RAS - Return activated sludge

RFMT - Flow meter with a recorder and totalizer
PVC - Polyvinyl chloride

PVDF - Polyvinylidene fluoride

UL - Underwriters Laboratories

UPS - Uninterruptable power supply

USDW - Underground source of drinking water
UV - Ultraviolet

USDW - Underground source of drinking water
USEPA - United State Environmental Protection Agency
V - Volt

VDS -Volatile dissolved solids

VFA - Volatile fatty acids

VFD - Variable frequency drives

VS - Volatile solids

V8S - Volatile suspended solids

WAN - Wide area network

WAS - Waste activated sludge

WLR - Weir loading rate

WRS - Water Resources Solutions

WWTF - Wastewater treatment facility

— _ } BROWN andD CALDWELL S =

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limilations specilied at the end of this document
P:\Gen'Narth Porl, City 0fi129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT PLANT UPGRADES

1. INTRODUCTION

Based on projected wastewater needs of the City of Notth Port (City) and proposed revised effluent
standards, the City's existing Wastewater Treatment Facility (WWTF) must be expanded and upgraded. This
Preliminary Engineering Report (PER) describes the City's existing WWTF and summarizes the assumptions
and design criteria for the proposed expansion and upgrade of the facility. This report will support the
permit application required by the Florida Department of Environmental Protection (FDEP) in order to
modify, upgrade and expand the facility. In addition to identifying the improvements necessary to meet future
growth, the preliminary engineering phase of the wastewater expansion project will also provide the City with
a site master plan for build-out conditions at the existing WWTF location.

1.1 Background

The City owns and operates one WWTF with a permitted capacity of 3.7 million gallons per day (mgd), based
on a maximum 3-month average daily flow (M3MADF) flow basis. The WWTF is located on the west side
of Pan American Boulevard just north of U.S. Highway 41 and is operated under a FDEP domestic
wastewatet facility permit (No. FLLA013378). A copy of the permit, which is curtently under review by FDEP
for renewal, is provided in Appendix A.

Based on typical engineering planning guidelines, the 3.7mgd M3MADF permitted treatment capacity at the
WWTF correlates to an annual average daily flow (AADF) of approximately 3.1 mgd. The other design flows
of the WWTF can be summarized as follows:

® Annual Average Daily Flow (AADF) = 3.1 mgd

® Maximum Three Month Average Daily Flow (M3MADF) = 3.7 mgd
® Maximum Month Average Daily Flow (MMADEF) = 4.0 mgd

" Maximum Daily Flow (MDF) = 6.4 mgd

* Peak Hourly Flow (PHF) = 8.3 mgd

® Maximum Instantaneous Flow (MIF) = 12.5 mgd

The WWTF is classified as an extended aeration activated sludge facility with screening, grit removal, coarse
bubble aeration, and secondary clarification. Effluent from this facility is either distributed to a public access
reclaimed water system or to a Class I deep injection well (DIW). The effluent that is diverted to the
reclaimed water system undergoes additional treatment, which includes filtration and high level disinfection
prior to distribution to the reuse customers.

The reclaimed water system is regulated under the WWTF FDEP operating permit, No. FLA013378) as well
as Rule 62-610-450, FAC and currently serves two primary customers - Sabal Trace (tesidential development
and golf course) and Heron Creek (residential development and golf coutse). Additionally, the City uses
reclaimed water to irrigate some City owned properties including the North Port Skate Park and road rights-
of-way (ROW). The capacity of the reclaimed water system is approximately 1.9 mgd on an AADF basis, and
1s limited by the capacity of the effluent filtration system at the WWTF. Treated reclaimed water is
transferred to a 400,000 gallon reclaimed water ground storage tank on the WWTF site from where an on-site
pump station delivers it to the reclaimed water distribution system. The pump station consists of three

BROWN anp CALDWELL —

11

DRAFT for review purposes only. Use of content contained on this sheet 1s subject 1o the limitations specified at the end of this document
P:\Gen'North Port, Gity 0f\129942\Draft Design Basis Reporf\Prelim Eng Report with Al sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



1. Introduction PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

constant speed pumps (one 25-HP and two 50-HP) and has a firm capacity of 1.63 mgd at a design operating
pressure of 60 psi.

Reclaimed water is pumped northeast approximately 2-miles through a 10-inch force main to an off-site
600,000 gallon reclaimed water ground storage tank located at the Sabal Trace Golf Course, which is owned
and operated by the City. This storage tank is used to supply reclaimed water to the Sabal Trace Golf Course
irrigation system. In addition, the City delivers reclaimed watet to two irtigation ponds on the Heron Creek
development through a 12-inch pipeline from where it is transferred to the golf course irrigation system. The
storage tank is owned and operated by the City whereas, the irrigation pumps are owned, operated and
maintained by the golf course. The two irrigation ponds are privately owned and maintained by the
developer.

Effluent from the WWTF that is not distributed in the reclaimed water system is pumped approximately 3-
miles through a 16-inch diameter pipeline and disposed of through the Class I DIW, located southwest of the
City core area just west of the City on the Chatlotte County/ City border and east of the Myakka River.

The Class I DIW is regulated by the FDEP through a Class I municipal injection well system permit (No.
131285002-U0O) and the Underground Injection Control (UIC) Department under Rules 62-4, 62-520, 62-
522, 62-528, 62-600, and 62-610 of the Florida Administrative Code (FAC). The Class T DIW has been in
operation for approximately 20 years and is currently permitted for a maximum injection rate of 5.32 mgd, at
a maximum pressure of 84 pounds per square inch (psi) at the well head. The Class I DIW is approximately
3,200 feet deep with 1,105 feet of 14-inch diameter casing. The Class I DIW system also includes 2
groundwater monitoring wells. One monitoring well is located on the DIW site and the othet is located
approximately 4,150 feet north of the site.

The City's wastewater biosolids processing opetations were changed a little over a year ago. 'The City
cutrently aerates the waste activated sludge (WAS) in the holding tank (with no lime stabilization) and
contracts with a private residuals management company, Synagto Southeast Incorporated for final handling
and disposal of the solids. Synagro utilizes a mobile unit equipped with a gravity belt thickener and belt filter
ptress to dewater the sludge. This process produces biosolids with approximately 18percent solids, which are
hauled by the contractor to the Okeechobee landfill. Filtrate from the dewateting process is returned to the
WWTF headworks for treatment.

Previously, the WAS was stabilized through the addition of lime in the aerobic digestion tanks. Under this
mode of operation, the liquid stabilized Class B biosolids wete then removed from the facility in liquid form
by a contracted hauler who disposed of it by land application. This process was decommissioned by the City
due to increased operator attention and equipment maintenance which increased the City's operational costs.
In addition, the process generated significant odors. The WWTF still has the facilities required to treat
biosolids to Class "B" standards should the need arise.

1.2 Objectives

Based on wastewater utility needs identified in the City of Notth Port Utility Master Plan (Black and Veatch,
2005), an expansion of the capacity of the existing WWTF to 7.0 mgd, based on a M3MADF basis is
proposed. The objective of this report is to identify the plant modifications and improvements needed to
increase the permitted capacity of the WWTT to 5.7mgd on an AADF basis, and provide an effluent that
meets the following criteria:

* 5-day Carbonaceous biochemical oxygen demand (CBODs): < 5 milligrams per liter (mg/L)
" Total suspended solids (TSS): < 5 mg/L
® Total Nitrogen (TN) < 10 mg/L

——— BROWN ano CALDWELL

1-2

DRAFT for review purposes only. Use of content contained on this sheet is subjecl to the limitations specified at the end of this document
PGenMorth Port, City 0f\129942\Drafl Design Basis Report\Prelim Eng Reporl with All sectionsiPrelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



1: Introduction PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

® High level disinfection pursuant to Rule 62-610, FAC

This teport will support the permit application required by the FDEP to modify and expand this facility. This
report will be prepared to meet the wastewater treatment facility permitting requirements of Rules 62-604 and
62-620, FAC. In addition to identifying the improvements necessary to meet future growth and new
regulatory requirements, the preliminary engineering phase of the wastewater expansion program will also
provide the City with a site master plan for build-out conditions at the existing WWTF location.

1.3 Authorization

‘The City has authorized Brown and Caldwell to develop this PER as part of the City's overall Wastewater
Management Program, Agreement 2005-18, and issued the notice to proceed on February 23, 2006.

1.4 Scope of Work

The objective of this project is to provide sufficient wastewater treatment and effluent disposal capacity to
support the development in the city for the next 20 years. The engineeting services associated with this
project include identification of the improvements needed to provide the required capacity at the existing
WWTF and provision of the permitting and design services necessary for construction of the improvements.
Because it is not yet possible to define the initial improvements that will be designed as part of the project,
the initial Scope of Setvices for this phase of the project only includes the work associated with preparation
of the PER and the application for a construction permit from the FDEP. The PER will provide the City
with a site master plan and the bases of design for initial and future improvements at the existing WWTF.
The PER will also provide the bases for permitting of initial imptovements by the FDEP. Subsequent phases
of work will include detailed design, assistance during bidding and construction phase services.

Following is 2 summary description of the work activities performed by Brown and Caldwell during the initial
PER and permitting phase of the project:

* Project Management - Project management includes conttact administration and project
coordination with City staff including attendance at project review and other meetings.

® Facility Inspection and Data Review - This task involves the review of information about the
existing WWTF and an assessment of its cutrent condition. Information gathered during this
process was used in development and evaluation of alternative concepts for plant expansion and
upgrade. For this purpose, each individual process unit and structure was identified and evaluated.
Hydtaulic bottlenecks and flow distribution problems throughout the existing treatment facility
were also identified.

* Other plant/facility assessments - will include structural and electrical evaluation of the facilities.
Structural inspections will seek to establish the structural integrity of existing tankage and buildings.
However, proposed structural inspections wete limited to what can be observed from the surface
and the exterior of the tanks but did not include taking any units out of service. The electrical
equipment inspection served to establish the long-term integrity of the electrical power supply and
distribution system for the existing WWTF.

® Wastewater Characterization Program - In addition to the collection and review of histotic
influent and effluent wastewater data, a special sampling program was conducted to better
characterize the wastewater received at the plant and to establish the current treatment performance
of the facility. The proposed sampling plan was completed within a petiod of 3-weeks with 6-days
of composite sampling events, and 3-days of diurnal (discrete) sampling events. The data obtained
during sampling was used in conjunction with histotical operating data to calibrate the BioWin™
simulation model developed for the facility.

— e § BROWN axo CALDWELL § -

1-3

DRAFT for review: purposes only Use of content contained on this sheet is subject to the limitations specilied at the end of this document
P:iGeniNorth Port, City of\129942\Draft Design Basis ReportiPrelim Eng Report with Al sections\Prelim Eng Report North Port 100506 rpmad-hes-JR(1-04-07)r3 doc



1: Introduction

PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The main objective of the intensive sampling program was to provide information on:

a.

C.

Influent wastewater characteristics - for example: the distribution of influent organic
material into biodegradable and unbiodegtadable fractions; the fraction of the influent Total
Kjeldahl Nitrogen (TKN) in the form of ammontia, etc.

The form of the diurnal influent flow and the concentration patterns (e.g., chemical oxygen
demand (COD), TKN, ammonia, etc.) and.

The performance of the treatment systems.

®* Preliminary Engineering Report - In this task, a PER was prepared addressing the wastewater
treatment facility permitting requirements of Chapters 62-604 and 62-620, FAC. The PER
involved the following engineering efforts:

a.

Wastewater Process Design and Modeling - Using cutrent influent flows and loads to the
existing WWTF, a wastewater process model using BioWin™ was developed. The
BioWin™ model was used to size process units to achieve the City's treatment objectives at
the existing WWTF both now and in the future. The facility is being designed to meet
Class I reliability requirements and to produce an effluent that meets standards for public
access reuse. Residuals management consists of aerated sludge holding, and contract
dewatering and hauling via the existing City's contract with Synagro™.

Process flow diagrams and site layouts were also be developed. Site layouts identify the
general flow stream layout and unit process locations; potential unit processes by phase and
at build-out; anticipated increments for WWTT expansions based on anticipated
projections; and setback requirements at build-out on all sides of the property. The process
flow diagrams and mass balances wete developed for the critical effluent water quality
parameters. Preliminary assessments of the probable opinion of the capital and O&M costs
for each process alternative were also developed. The applicable design criteria for the
treatment process alternatives selected were developed and described.

Process Hydraulics - Review of the process design concepts developed, which will include
flow routing, hydraulic capacity assessment, layout of facilities, flexibility for future
expansion, and reliable capacity based on selected design ctitetia. The hydraulic bottlenecks
and flow distribution problems throughout the existing treatment units were identified. A
hydraulic profile will be developed for the AADF, MMADF and MDADF flows and all
internal recycle streams. The hydraulic profiles will be developed for existing and proposed
conditions.

Enetgy Management Requirements - The power requirements through ultimate build-out of
the facilities were estimated. This includes feeders, switching, voltage transformers and
sectionalizing gear requirements; anticipated downtime frequencies and durations and
standby protection with bumpless transfer. Probable opinion of construction costs for
feeders and corresponding equipment, as well as anticipated power rates, are also provided.

Instrumentation and Controls System — Conceptual plans for the overall control system
architecture and control and monitoring strategies for defining local manual/automatic and
remote manual/automatic monitoring and process control requirements that are compatible
with the City's existing system were developed. The efforts included development of
preliminary process and instrumentation diagrams (P&IDs) and control descriptions. It is
anticipated that the control system architecture diagrams and control and monitoring

= BROWN axp CALDWELL

14

DRAFT for review purposes only. Use of content contained on this sheet s subject Lo the limitations specified at the end of this document
P:iGenMorth Port, Gity 0f\129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmad-hes-JR{1-04-07)r3 doc



1: Introduction

PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

strategies determined for the existing WWTF will form the basis of design for the lift
stations and other two WWTFs proposed for construction by the City.

e. Control of Odor, Noise and Environmental Impacts - Control of odors, noise and other

potential environmental impacts during construction, futute expansions, and sustained
operation wete evaluated and mitigation measures incorporated into the design.

The odor control plan will include the identification of anticipated odor sources; use and
type of basin covers; type, number and location of odor control systems; and type and
location of odor control ductwork. Odor threshold and visibility impacts are incorporated
into odor control plan. Evaluation includes but was not limited to the following odor
control technologies: wet chemical scrubbet, carbon adsorption, liquid stream (chemical
addition), or combination theteof.

The noise abatement plan includes the identification of anticipated noise sources; and use,
type, numbet, and location of noise abatement systems. The noise threshold and visibility
impacts were incorporated into an overall noise abatement plan.

The lighting mitigation plan for the site to minimize impacts of associated visual impacts of
the facilities on the neighboting community includes the identification of anticipated light
soutces; and use, type, number, and location of light mitigation features.

Preliminary Design of Initial Plant Improvements - Preliminary design of the recommended
improvements to increase AADF capacity at the existing WWTF from 3.1 mgd to a flow
that can be documented, while not impacting the overall treatment operations and
capabilities of the treatment process units was carried out. This includes additional
BioWin® modeling for process design, hydraulic modeling through the various unit
processes to create a hydraulic profile, and other calculations to determine sizing of
structures and mechanical equipment such as blowers, piping and pumps. For all unit
processes, a detailed basis of design was prepated that, defines the design criteria to be
applied during detailed design.

Preliminary Opinion of Cost - A budgetary-level opinion of probable construction cost was
prepated with the intention of developing a cost trending model to be utilized throughout
the entire planning and design phases. Cost information includes both capital and annual

operation and maintenance (O&M) costs. The O&M costs were estimated for both initial
start-up and design capacity conditions. Life-cycle cost analyses were also developed and

documented.

h. Site Master Plan - Based upon projections of future wastewater generation in the existing

WWTF service area, an estimate of the capacity of the WWTF at build-out was made. A
site master plan was then prepared for providing the requited build-out capacity. The site
master plan will take into account site buffers, land atea requirements for on-site effluent
storage and disposal, phased expansion of the existing WWTF in modulat process trains,
flexibility to modify treatment processes to achieve lower effluent limits, and City
preferences for on-site administrative, operation and maintenance support facilities. The
site master plan also takes into account the City's long-term objective of developing a
pressurized public access reclaimed watet teuse system and the facility modifications that
could result from implementing such a system.

i Surveying Support Services - Construction was completed in early 2004 on the last

expansion to the WWTF. This data contained in the Record Drawings wete assumed to
still be valid since no additional work at the facility has been done since that time.

BROWN ano CALDWELL §

1-5

DRAFT for review purposes only Use of content contained on this sheet 1s subject to the limitations specified at the end of this document

PaGeniNorth Port, Cily of\129942\0raft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 pmod-hes-JR(1-04-07)r3 doc



1: Introduction

PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

However, additional topographic data adjacent to the structures and other survey
information on and around the existing WWTF site as required for the PER and the
subsequent detailed design phase of the project and was collected as part of this activity.

FDEP Permitting Assistance - This task involves coordination with the FDEP during
prepatation of the PER and obtaining a construction permit for initial improvements at the
existing WWTF based on the recommendations of the PER. The following subtask were
included in this effort:

Pre-Application Meetings with FDEP Staff — Two pre-application meetings were
scheduled with FDEP staff during preparation of the PER. The first meeting occurred
early in the project after alternatives for facility improvements were identified. The
second meeting will occur after the City has provided final comments from the review
of the draft PER. The purpose of this meeting will be to present the recommended
improvements to FDEP staff to obtain any regulatory input that could facilitate review
and approval of the City's permit application.

Draft FDEP Permit Application — In conjunction with the 90-percent PER review, a
draft permit application on FDEP Forms 62-610.910(1) and 62-620-910(2) will be
prepared and submitted to the City for review and comment. Once finalized, the
application will be submitted to FDEP.

Responses to Requests for Additional Information — Brown and Caldwell will prepare
tesponses to Requests for Additional Information (RAI) from FDEP as requited.

1.5 Acknowledgements

Brown and Caldwell wishes to the thank the City staff involved in this project including Ms. Cindi B. Mick,
Utilities Director, Mr. Angel Carrasquillo, P.E., Assistant Utilities Director, Mr. Patrick Zoellet, P.E., Utilities
Engineer, Mr. Rick Newkirk, Manager of Field Operations, and Mt. Jerry Manning, Manager of Utility
Operations. In addition, the assistance of the operations staff, which included Mr. Paul Benecke, Mr. Jim
Finley, Mark Sutton, and Mr. Andy West, who wete especially helpful in the successful completion of the
wastewater characterization study and assisted the project team to understand the existing system
configuration and operational practices. All of these individuals were very helpful in the preparation and
completion of this PER and their efforts are gratefully acknowledged.

— BROWN axD CALDWELL

1-6

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified af the end of this document

PiGen\North Port, City of\129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)¢3 doc



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT PLANT UPGRADES

2. EXISTING CONDITIONS

This section provides a description of the existing WWTF, its characteristics and current environmental
requirements and permits. In addition, a condition assessment of the existing WWTF is presented herein.

The City is located in southwest Flotida and is situated in the southeastern corner of Sarasota County,
bordering both Chatlotte and DeSoto Counties. The WWTF is located near the intersection of Pan
American Boulevard and U.S. Highway 41 as shown on Figure 2-1.

2.1 Site Location and Characteristics

The City's wastewater system includes the collection and transmission system, the WWTF, a DIW and a
public access reclaimed water system. The wastewater collection and transmission system consists of
approximately 100 miles of gravity sewers and force mains and over 70 sewage lift stations. The gravity
sewers and force mains consist of pipes of differing materials that range in diameter from 4 to 24-inches. The
gravity system can be described as a conventional system, which conveys wastewatet flows by gravity from
the customers' connection points or laterals to one of the City's lift stations. These lift stations pump the
wastewater flows through force mains to another gravity collection system, a manifolded force main, a
regional master lift station, or directly to the WWTF.

The WWTF 1s a conventional activated sludge facility located on a 9.6 acre site as shown on Figute 2-2. The
WWTF has a permitted capacity of 3.7 mgd on a MBMADF basis. The unit treatment processes at this
facility includes pretreatment (screening and grit removal), biological treatment using coarse bubble aeration,
secondary clarification, filtration of a portion of the flow that is pumped to the public access reclaimed water
system, and disinfection. The sludge that is generated in the treatment process is dewatered and hauled off-
site by a private contractor. Figure 2-3 shows a process flow schematic of the existing facilities at the WWTF.
All of the structures for process units are constructed of cast-in-place concrete except for the effluent filters,
which are of 304 stainless steel.

There are two methods of effluent disposal at the City's WWTE, a Class I DIW and a public access reclaimed
water system. The DIW is an off-site facility that consists of one Class I DIW for the disposal of secondarily
treated wastewater effluent, and two wells for monitoring ground water. The DIW was constructed in 1987,
and is currently permitted for a maximum injection rate of 5.32 mgd, at a maximum pressure of 84 psi at the
well head. The DIW is approximately 3,200 feet deep with 1,105 feet of 14 inch diameter casing. The
location of the DIW and both monitoring wells are shown on Figure 2-4.

A portion of the effluent that is not disposed of in the DIW is filtered, disinfected and pumped to the on-site
storage tank if it meets the water quality criteria for use as public access reclaimed watet. From the storage
tank the reclaimed water is delivered to the reuse water to users on an as-needed where it is used for irrigating
the Heron Creck and Sabal Trace golf coutses, city owned properties, rtoad ROW and individual residential
lawns. Additionally, the reclaimed water may also be pumped and stored at the Sabal Trace Golf Course in a
pre-stressed concrete tank with a capacity of approximately 600,000 gallons and to private irrigation ponds
that are located on the Heron Creek golf course. The City's reclaimed water system has a current installed
capacity of 1.9 mgd based on the capacity of the existing effluent filters. The major teclaimed water users
currently connected to the City's reclaimed water system are shown on Figure 2-5.

= g BROWN anpD CALDWELL §

21

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified at lhe end of this document
P:AGeniNorth Port, City 0f\129942\Drafi Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmed-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

2.2 Service Area Characteristics and Adjacent Land Uses

The majority of the land within the incorporated limits of the City has already been platted into some 87,000
lots, approximately one-quarter acre in size, located within 60 designated neighborhoods in the City. A
majority of these platted lots have remained vacant and most neighborhoods currently lack the infrastructure
necessary to provide water and wastewater services. A recent Geographical Information Systems (GIS) study
by the City's Planning Department concluded that the City is approximately 15-percent (vs. 17.1-percent on
the Master Plan) built out.

Dwelling units in the City of North Port area are predominantly single family homes of moderate density.
The United States Census Bureau Year 2000 Census showed 22,797 persons within the City. The population
within the WWTF service area, which includes the Old Myakka Utilities service area, as derived from a
summation of the Year 2000 Census Blocks was 27,876 persons.  Table 2.1 shows a breakdown of Yeatr
2000 Census counts of persons and occupied dwelling units within the Study Area.

Table 2.1: Year 2000 Population and Dwelling Units - North Port WWTF Service Area!

Year 2000 Census
. . . . . Persons Per
Portion of the Study Area Population Occupied Dwelling Units Dwelling Unit
Within North Port City Limits 22,797 9,111 2.50
Old Myakka Utilities Service Area 5,079 2,834 1.79
Totals for Study Area 27,876 11,945 2.33

Notes: 1. Source: City of North Port Utility Master Plan, Black & Veatch (2004).

Cutrently, sewer service is primarily available within the City cote area and in the new developments located
along the Price Boulevard and Toledo Blade Boulevard corridor. Within these areas, the City's wastewatet
customer base is predominately residential, but there are some light industrial and commercial customers
located within the City's wastewater service area. The commercial customets consist primarily of
restaurants, retail businesses, office space, and other similar uses. The industtial usets are a plastic extrusion
facility, motor repait, metal fabrication and other similar users.

Recent data from the City indicates that wastewater setvices are curtently provided to approximately 12,700
customets, of whom roughly 9,300 live in the City and the remaining 3,400 customerts in the surrounding
areas of unincorporated Sarasota County. The City's wastewater customets ate less than its potable water
customers, because of the number of on-site septic tank and drainfield systems permitted within the City.

It is the City's goal to provide wastewater setvice to all existing platted areas in the long term, with a few
exceptions such as the Agricultural Estates atea. In addition, all new developments within the City are being
developed to include City water and wastewater services, consistent with the City's Comprehensive Plan.

2.3 Existing Permits and Requirements

The existing WWTF operates under FDEP Permit No. FLLA013378, which is currently under renewal status
with the FDEP, and receipt of a draft permit, is anticipated within the next 30-days. The FDEP classifies the
WWTEF as a Category 1L, Class B facility. The permitted operating capacity of the WWTF was recently
expanded in 2004 from 2 mgd to 3.7 mgd on a MBMADF basis. This permit is issued under the provisions
of Chapter 403, Florida Statutes (FS), and all applicable tules of the FAC. Through this the WWTF is

- BROWN axo CALDWELL g —

2-2

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this dacument
PAGeniNorth Port, City oh128942\Draft Design Basis Report\Prelim Eng Reporl with Al sectionsi\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

permitted to dischatge its wastewater effluent to an existing Class I DIW and to a public access reclaimed
water reuse system.

The Class I DIW system (U001) is permitted under FDEP number U058-250044 and discharges to a Class
G-IV groundwater. This permit sets forth the operating, testing, and reporting requitements for the DIW
system. The permit states that "the injection well shall be continuously monitored and controlled at all times
to ensure that the maximum sustained pressure at the wellhead does not exceed 84 pst on the final casing and
a maximum peak flow of 5.32 mgd or 3,960 gallons per minute (gpm)."

The use of public access reclaimed water system is authotized within the City of North Port Master Urban
Reuse System (R001). This Reuse System covers the incorporated limits of the City, and the existing and
potential major users in the general reuse service area. The City's reclaimed water system is regulated under
Rule 62-610-450, FAC — Part III: Slow Rate Land Application Systems; Public Access Areas, Residential
Irrigation, and Edible Crops, which states that the reclaimed water shall not contain more than 5.0 mg/L of
suspended solids before the application of the disinfectant. This section of the FAC also contains additional
treatment requirements, monitoring and operating protocol, storage, and other tequirements. Table 2.2
summarizes the major reclaimed water usets in the area.

Table 2.2: Existing and Proposed Major Reclaimed Water Users

Major User User Type! | Capacity (mgd) Acreage

Couse Prases g1 | ALeC o 117

Narramore Sports Park L/H 0.04 7

North Port City Complex LH 0.15 68

North Port High School L/H 02 104

North Port Public ROWs H 0.02 5

Sabal Trace Golf Course GC 0.6 97

Sabal Trace Residential RMH/L 0.05 30

WWTF Reuse L 0.02 22
'Notes: GC - Golf Courses H - Highway Medians, Rights of Way
L: Landscaped Areas (include condominium common areas) R: Residential lawns

The current FDEP minimum criteria for disposal of the WWTF effluent to the Class I DIW and to the
reclaimed water systems are summatized in Table 2.3.

Table 2.3: Effluent Limitations

Parameter AAV':::;L :\\n‘z:rt:glz Weekly Average | Single Sample
DIW (U011)
Flow, mgd - 3.7
o coorss el | 0 ° .
Total Suspended Solids, mg/L 20 30 45 60
pH, Standard Units - - - 6.0t0 8.5

ey B ROWN anD CALDWELL S -

2-3

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limilations specified al the end of this document
P:\GentNorth Port, City of\129942\Draft Design Basis Report\Prelim Eng Report with All seclions\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Gonditions PRELIMINARY ENGINEERING REPORT
~ EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 2.3: Effluent Limitations (Continued)

Reclaimed Water System (R001)

Flow, mgd 1.88@
5-day Carbonaceous Biochemical 20 30 45 60
Oxygen Demand, mg/L
Total Suspended Solids, mg/L 20 30 45 60
Fecal Coliform Bacteria See Note @ See Note ® See Note @ See Note @
pH, Standard Units - - - 6.0t08.5
Total Residual Chlorine, mg/L - - - 1.0
Turbidity, NTU - - - 35

13-month average daily flow.
22-month maximum annual average daily flow.

3 Qver a period of 30-days, 75-percent of the facal coliform values shall be below the detection limits. Any one sample shall not exceed 25 fecal
coliform values per 100 mL of any sample. Any one sample shall not exceed 5 mg/L of total suspended solids at a point before application of the
disinfectant.

A review of the WWTT operating data for the past 10 years indicates that the WWTF appeats to be
consistently able to achieve compliance with the flow and effluent ctiteria specified in the WWTF and DIW
operating permits described above.

2.4 Description of Existing Treatment Facilities

This subsection provides a description of the existing WWTTF based on conducted visits and discussions with
utility staff and operational personnel. The existing WWTF is a conventional activated sludge facility supplied
with screening, grit removal, aeration, secondary clarification, filtration, and chlorine disinfection. Design
Parameters for the major process items are shown on Table 2.4. The raw wastewater enters the WWTF
through a series of force mains (5 total) that range in diametet from 8-inches to 16-inches. These five force
mains are then manifolded into either a 14 inch or 24 inch force main. Presently, all flow enters the plant
through the 14 inch diameter force main, and the 24 inch diameter force main is not in service.

To operate under emergency conditions, the WWTF has two generators on-site, a 1,000 kilowatt (kW) unit
and an 800 kW unit, which are estimated to be sufficient for the major process equipment items during
design electrical load conditions, when the total estimated electrical load is 1,580 kW. The existing site plan
and process flow diagram for the WWTF are illustrated in Figures 2-2 and 2-3, respectively.

Table 2.4: WWTF Existing Equipment Description

Description Unit Capacity
General

Design Flow{Maximum-3-month average daily flow) mgd 37

Annual Average Daily Flow mgd 3.2

Maximum Monthly Average Flow mgd 4.0

Maximum Daily flow mgd 6.4

Peak Hourly flow mgd 8.3

Influent Characteristics
] —
24

DRAFT for review purposes only Use of content contained on this sheet is subject Lo the limitations specified at the end of this document
P:\GentNorth Port, Cily of\129942\Draft Design Basis Reporl\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmad-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 2.4: WWTF Existing Equipment Description

Design CBODs Loading mg/L 192
CBODs Loading at Design Flow Lbs/day 6,405
Design TSS Loading mg/L 192
TSS Loading at Design Flow Lbs/day 6,405
Pretreatment Structure
Type-Screen each Mech. Step-Bar
Number of Bar-Screens 2
Spacing between bars inches 0.38
Channel width feet 25
Grit Chamber
Type Pista Grit
Number 1
Size(diameter) feet 18
Capacity mgd 30
Aeration Basins
Number 5
Sidewater Depth feet 15
Volume per Basin gallons 224,400
Total Aeration Volume gallons 1,122,000
Design SRT days 5
MLSS mg/L 2,500
Aeration Blowers
Type Centrifugal
Number 5
Capacity Total scfm 13,800
Installed Horsepower per unit HP 3@100/2 @ 200
Firm Capacity scfm 9600
Secondary Clarifiers
Number 3
Size, diameter, each feet 65
Sidewater Depth, each feet 14
Total Surface Area, each square feet 3,318
Total Volume, each cubic ft. 46,456
RAS, @ m=5000 mg/L mgd 2.8
Design Surface Loading Rate Ib/sf/d 19.9
SOR gpd/sf 402
Effluent Disk Filters
Number No 2
Number of Disks each 6
Surface Loading Rate gpm/sf 2
Firm Capacity mgd 1.88
Effluent Gravity Filtration (not in operation)
Media Type sand
Number of ABW filters each 1
ABW Filter Size @ each square feet M
ABW Filter Media Depth inches 11
Surface Loading Rate gpm/sf 2

s BROWN axp CALDWELL §

2-5

DRAFT for review purposes only Use ol content contained on this sheet is subject to the limitations specified at the end of this documentl
P:\GenNorth Port, Gity 0f\129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions

PRELIMINARY ENGINEERING REPORT
_EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 2.4: WWTF Existing Equip

ment Description

Chlorine Contact Basin
Number each 2
Size, each gallons 29,350
Total Volume gallons 64,770
Capacity @ 15 min HRT mgd 6.2
HRT @ MDF minutes 44
Reuse Water Transfer Pumps
Number 3
Capacity, each gpm 1,020
Firm Capacity, total gpm 2,040
Reuse High Service Pumps
Number 4
Capacity, each gpm 380/750
Approx Firm Capacity, total gpm 1,510
RAS and WAS Pumps
Number of RAS pumps 3
RAS pump capacity, each gpm 1,500
Number of WAS pumps 2
WAS pumping capacity, each gpm 250
WAS pump capacity, each gpm 100
Sludge Holding Basins
Number 2
Size, each gal 88,000
Sludge Air Blowers
Number 2
Size, each cfm 1,800
Sludge Thickener
Number 1
Capacity, each gpm 100
Lime Stabilization Basins (OFF LINE)
Number 3
Size, each gal 22,000
Max stab rate gal/day 25,714
Min WAS concentration percent 3
Estimate Lime Use @ 600 Ib/d Lb/d 1,960
Deep Injection Well (DIW)
Number 1
Capacity (MDF) mgd 532

2.4.1 Pretreatment

The pretreatment structure consists of a common influent box, which is split into two influent channels that
are each 2.5-foot wide. Fach channel is equipped with mechanically cleaned step screens that provide
continuous removal of particle sizes greater than 6 millimeters (mm) in the influent wastewater. This material
is captured on the screens and is discharged to a compactor system that removes the excess water from the
screenings prior to discharge to a dumpster located beneath the pretreatment structure. The mechanically

BROWN axp CALDWELL —— —

2-6

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified at the end of this document
PiGeniNorth Port, City ofi129942\Dratft Design Basis Report\Prelim Eng Report with All seclions\Prelim Eng Report North Port 100506 pmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

cleaned screens can be operated based either on the level in the influent channel upstream of the scteen ot on
a timer with level overrides.

From the screens, the influent flow continues to a mechanically induced grit removal system that incotporates
a submerged rotating paddle to create a vortex that forces grit particles out and downwatd into the grit sump.
The grit is then removed by grit pumps, which operate automatically at set times. The individual channels
and grit removal units can be isolated through the use of slide gates. Additionally, there is a by-pass channel
installed with a manually cleaned bar rack that can be used to treat wastewater flows duting period of
equipment routine maintenance or replacement.

The grit pumping system consists of two grit pumps; each one is designed to pump 250 gpm of grit slurry to
the grit cyclone and classifier, which further separates and dewaters the grit and dischatges it to a second
dumpster located beneath the pretreatment structure. The water from the gtit classifier is discharged into the
WWTF influent channel downstream of the mechanical screens for treatment.

The pretreatment structure is open without walls or a roof, leaving the influent channels, screens, grit tank
and classifier exposed to the atmosphere. In order to address odor control in this open pretreatment
structure, all openings are covered with rubber mats. The air below the mats was previously withdrawn by a
tiberglass reinforced plastic (FRP) blower mounted on the structure and vented to atmosphere. However,
since the air withdrawn was not treated, this system tended to disperse odors throughout the plant site and
was discontinued. Consequently, odors build up in the channels and eventually escape through openings in
the mats and through small open areas around structures such as the screens. Odors are also generated from
the two open dumpsters used to store screenings and grit as well as the drainage from these dumpsters.
Attempts have been made to minimize the odors generated in the dumpstets by using a closed plastic
bag/sausage to contain the screenings and grit.

A drain pump station for the pretreatment structure is located next to the structure. Flow drains into the
pump station from the surface drain located beneath the dumpster accepting the screenings and grit. The
station can also be used to drain the grit tank or any of the channels if this is desired. The pump station is
equipped with two submersible pumps that are each rated at 140 gpm. The pumps ate automatically
controlled based on level, and the flow is discharged via a 4-inch diameter force main to the plant influent
piping that is located just upstream of the pretreatment structure.

2.4.1.1 Assessment of Pretreatment System

A hydraulic evaluation of the pretreatment facilities indicated that they are capable of passing a maximum
flow of 6.4 mgd. The City's operational personnel have indicated that both screens, screenings washer and
grit removal facilities appear to be in good working condition. However, concern has been expressed about
access to the dumpsters and the difficulties encountered in maneuvering them into and out of position. Odor
control at this location is also an issue. Some concerns have also been expressed by plant personnel about the
capacity of the pretreatment structure drain pump station.

2.4.2 Aeration Basin

From the pretreatment structure the wastewater flows to a flow splittet box where it is mixed with return
activated sludge (RAS) and diverted to three pairs of aeration basins — aeration basins 1 and 2, aeration basins
3 and 4, and aeration basins 5 and 6 (future). Using weir gates located at the influent chamber in the flow
splitter box, the wastewater flow is regulated and diverted to each pait of aeration basins. The influent
section of the flow splitter box is also aerated to encourage mixing of the RAS and wastewater from the
pretreatment structure.

— ——— BROWN ano CALDWELL §

2.7

DRAFT for review purposes only Use of content contained on this sheet is subject Lo the limitations specified al the end of this decument
P:GemNorth Port, Gity oft129942\Draft Design Basis ReportiPrelim Eng Report with All sectionsiPrelim Eng Report North Port 100508 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

'The aeration basins are aerated using coarse bubble diffusers installed on six down pipes off the main air
headet in each aeration basin. The distribution of air has been modified in all of the aeration basins so that
50-percent of the air is delivered to the upstream third of each basin and the remainder to the downstream
two thirds of basin. If necessary, adjustments to the aeration process can be made. The total volume of air
supplied to the system can be modified by starting and stopping blowets ot by throttling the intake valves to
the blowers. Also, the air supplied to each section of the basin may be changed by throttling the butterfly
valves on the air downpipes to each basin.

The air is supplied by five centrifugal blowers; three 100 HP blowers with a capacity of 1,800 standard cubic
feet per minute (scfm) each, and two 250 HP blowers with a capacity of 4,200 scfm each. The three 100 HP
blowers are the original units installed in 1988 while the two 250 HP units were installed in 2004. The
blowers provide sufficient oxygen to meet the treatment requirements for the MAMADF, with the largest unit
out of setvice.

The City's operational staff manually measutes the dissolved oxygen (DO) concentration in the basins twice
daily using portable DO meters to determine the effectiveness of the treatment process, and monitor the
system energy efficiency. The City targets a DO of approximately 2.0 mg/L in these aerations basins. In
addition, the (Mixed Liquor Suspended Solids) MLSS concentration is measured at the end of each aeration
basin on a daily basis for process control.

The individual aeration basins can be drained using two self priming centrifugal pumps each rated at 15 HP.
The pumps ate located at the northeastern corner of the aeration basins near the fence line. Fach basin can
be drained and controlled separately through a valve system located on the upstream side of the aeration
basins. Flow from the aeration basin drain pump station discharges into the piping between the
pretreatment structure and the acration basin splitter box.

The mixed liquor (ML) from the aeration basins discharges into a common channel prior to flowing by
gravity to the secondary clarifier splitter box, which diverts the ML to the individual clarifiers. This splitter
box has two influent boxes that are hydraulically connected and flow is split using downward opening weir
gates. 'This splitter box 1s designed to handle build-out conditions when a foutth clarifier will be required.

2.4.2.1 Assessment of Aeration System

Based on the current operating arrangements of the aetation basin at the WWTF, which include a solids
tetention time (SRT) of 5-days, an MLSS concentration of 3,500 mg/L, a food to microorganism (F/M) ratio
of 0.2 and a hydraulic retention time (HRT) of 6.7-hours, the existing system appeats capable of treating the
current flows with the largest blower out of service.

However, while the aeration system appears to be in generally good condition, City staff has expressed
concerns about the following items:

® Coarse bubble aeration systems: the treatment capabilities of the biological treatment process are
currently limited by the efficiency of the aeration system and conversion to a fine bubble air
diffusion system will improve the oxygen transfer and treatment efficiency of the WWTF.

® Foaming within acration basins: some foaming has occutred at the downstream end of the aeration
basins which have generally been addressed by spraying reuse water on the foam using hoses. A
system installed to permanently address this issue should be considered.

" Existing blowers utilize fixed speed motors leading to inefficient system operation. Variable speed
motors or other control systems should be considered that will allow for automatic adjustment of
the air flow to better match demands.

" Ventilation of the blower building has been noted as being inefficient and should be reviewed.

—— § BROWN anxp CALDWELL

2-8

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:AGen'North Port, Cily oh129942:Drafl Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

2.4.3 Secondary Clarifiers

There are three secondary clarifiers, each 65-foot in diameter with a sidewater depth of 14-feet. Each of the
clarifiers consists of collection arms that are supported and driven by a center drive unit by way of a cage that
connects to the main gear. The ML from the clarifier splitter box enters the clarifiers through the base of the
center influent column and is discharged through submerged ports within the clarifier stilling well, which
helps to dissipate the entering velocity. As the ML flow is directed downward and then outward the solids
settle out on the bottom of the clarifier.

The clarified wastewater flows over adjustable v-notch weirs into an ovetflow collection launder around the
perimeter of the clarifiers. Each clarifier is equipped with two full radius skimmer arms on the surface for
scum removal. The scum is deposited into a full radius scum trough, which flows by gravity to the scum box.
A 1-inch polyvinyl chloride (pvc) line installed at the top of the inboard ledge of the launder is used to inject a
chlorine solution and to control algae in the weir, launder and the scum baffle. The clatifiers can be drained
using two self-priming centrifugal pumps, which are located south of clatifier no. 3.

Effluent from the secondary clarifiers flows by gravity to a splitter box that diverts the flow either to the
effluent filters for further treatment or to the Class I DIW pump station. This splitter box consists of two
chambers, with 6-foot adjustable weir gate. The flow is first directed to the effluent filters for further
treatment and reuse. However, if flow exceeds the capacity of the filters, the excess flow is diverted to the
Class I DIW pump station for disposal at the DIW.

Settled sludge is continuously removed from the clarifiers. For clarifiers 1 and 2 a scrapet mechanism is used
for sludge remowal, while for clarifier 3, vacuum suction piping located on the rotating collection atms is used
to divert the sludge to the RAS/WAS wet well. The RAS /WAS wet well consists of a centet box and four
peripheral boxes. The center box serves as a suction well for all of the RAS and WAS pumps. Downward
opening weir gates located between each of the peripheral boxes and the center box are operated to control
flow from each clarifier and can also be used to terminate flows when a clarifier is taken out of service.
Sludge flow is induced by the head differential between the liquid levels in the individual clatifier and in the
wet well. This differential head is determined by the rate of feed into the tank which sets the level in the
clarifier and the gate setting, which sets the levels in the outer box of the RAS/WAS wet well. An aeration
header is installed in the center box of the RAS/WAS wet well for mixing and to keep the solids in
suspension.

From the RAS/WAS wet well, sludge is both returned to the aeration basins and wasted. The RAS pumps
include three screw centrifugal pumps, each with a capacity of 1,500 gpm. The RAS pumps are equipped
with variable speed drives (VI'Ds) in order to vary the return flow. The WAS pumps consist of two self
priming centrifugal pumps, each with a capacity of 250 gpm. At present, the WAS pumps are not operated
continuously. Instead, operators run the WAS pumps at appropriate intervals each day while attempting to
maintain required MLSS concentrations and biological populations in the aeration basins.

2.4.3.1 Assessment of Clarification System

A M3MADF of 3.7 mgd results in a solids loading rate of 19.9 pounds pet day per square foot (Ibs/d/sf) and
a surface loading rate of 402 gallons per day per square foot (gpd/sf), which are both within industry
standards for secondary clarifiers used in this type of process, indicating that the existing secondary clarifiers
are adequately sized for current flows. Also, the existing RAS and WAS pumping facilities have firm
capacities adequate to meet the demand with one unit out of setvice.

The WWTF's operational personnel reported that clarifier no. 2 collects large amounts of scum and that the
effluent channel must be hosed out several times a day. Also, at the splitter box between the aeration basin
and clarifiers, the weir gate for clarifier no. 3 is raised higher than the others. If the weit gate heights are set

s BROWN axp CALDWELL

29

DRAFT for review purposes only Use of contenl contained on this sheet is subject to the limitations specilied al the end of this document
P:AGen\Norih Port, Gity ofi129942\Dralft Design Basis Reporl\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES
equally, almost no flow goes to clarifiet's no. 1 and no. 2. Concerns have been exptessed by the WWTF's
personnel about the new clarifier no. 3, due to problems experienced with the sludge vacuum suction system.
With future expansions, the operational personnel have expressed a strong desite to use a scraper mechanism
for the removal of the sludge from the secondary clatifiers.

2.4.4 Effluent Filtration

The effluent filtration system consists of two tanks, with cloth filters mounted on a center tube, all located
within the tanks. A total of six disks are installed in each filter tank constructed of 304 stainless steel. The
secondary effluent enters each of the tanks, passes through the filters, and discharges into the center
collection tube. The filter cloth is designed to retain all particles greater than 10 microns in size. The exis ting
effluent filtration system is rated at 1.88 mgd.

The backwash cycle is initiated by pressure transducets on both sides of the filter cloth which measute the
differential head across each filter. When the differential head reaches a desired set point, the backwash valve
opens and turns on the centrifugal backwash pump. Water is drawn from the filtered side of the cloth media
to a backwash pump header and the backwash pump. The backwash water drains to the onsite pump station
that is located adjacent to the aerated sludge holding tanks. In addition to operating the filters at a set
differential head, the backwash cycle can also be initiated at specified time intervals but a level sensor in the
filtration tanks will prevent the backwash cycle from initiating if the filtrate water level is too low.

The design of the tanks which house the filters also allows for the settlement and removal of heavier particles
without taking the system offline. Such particles settle to the bottom of the tank from whete they are
removed periodically during a sludge removal cycle. A set of perforated pipes in the bottom of the tank is
used to withdraw this settled material. Removal is accomplished by opening the sludge valve on the line and
starting the backwash pumps for set periods. The removal of sludge from the effluent filters is initiated in the
first instance on a specified time interval or a specified number of backwashes per hour. As with the
backwash cycle, the sludge removal cycle will not initiate if the level in the tank is too low.

2.4.4.1 Assessment of Filtration System

The WWTF's personnel reported that they have constantly expetienced problems with disc filters and
especially with effluent turbidity after the backwash cycle is completed. Additionally, hydraulic problems
have also been experienced within the filtration system. During operation of the filters, large amounts of air
apparently become entrained in the effluent flow from the splitter box to the filter causing large hydraulic
surges when the pocket of air is released, which adversely impacts the hydraulics of the filter system.

2.4.5 Disinfection

Disinfection of the final plant effluent is carried out using sodium hypochlorite NaOCI) or "liquid chlorine".
The chlorination system consists of two 2,000 gallon sodium hypochlotite (NaOCI) "liquid chlorine" bulk
storage tanks, three chemical feed pumps with a capacity of 6 gallons per hout (gph) and a Chlorine Contact
Chamber. The pumps feed approximately 150 pounds of chlotine per day from the 12.5-percent NaOCl
solution. Two of the pumps are designed to feed the desited chlorine amounts ahead of the chlorine
contact chamber. A pacing system at the chlorine contact chamber discharge enables the WWTF operators
to set a desired residual at the controller, and the chlorine feed pumps will increase or decrease the NaOCl
flow rate to meet the desired residual. The third chemical feed pump is intended to provide chlorine to the
filtration/DIW splitter box for disinfection and the secondary clarifiers for algae control on the weits.

After chlorine is applied, the filtered effluent flows through the chlorine contact chamber with its serpentine
flow path, in order to meet the required chlorine contact time. Chlorine residual is measured in the common
channel at the discharge end of the chlorine contact chamber. The filtered and chlorinated effluent is

BROWN axp CALDWELL §

210

DRAFT for review purposes only Use cf content contained on this sheet is subject to the limitations specified at the end of this docurnent
P:iGen\Morth Port, Gity of\129942\0raft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

discharged to the transfer pump station wet well and if the water quality meets reuse standards, it is pumped
to the on-site reuse water storage tank. If the effluent is substandard and is not suitable for reuse, it is
pumped to the DIW pump station for disposal in the Class I DIW as described below.

In order to establish effluent water quality for reuse, turbidity and chlorine residual are monitoted using on-
line turbidity and chlorine residual analyzers. The on-line turbidity analyzer measures the filtered effluent
turbidity prior to the addition of the NaOCI for disinfection. While a limit of 3.5 nephelometric turbidity
units (N'TUs) has been established by FDEP for water reuse, plant operators have established a setpoint of
2.8 NTU to detect an excursion of TSS in the reclaimed water quality. After chlotine contact, the total
chlorine residual is continuously monitored using an on-line chlotine analyzer and to allow for TDS
introduced with the NaOCI. A minimum chlotine residual setpoint of 1.2 mg/L has been established for this
location. When the turbidity exceeds 2.8 NTUs or the chlorine residual falls below 1.2 mg/1. continuously
for 5-minutes, an alarm is sounded and a red light is illuminated at the reclaimed water control panel. The
alarm is sounded for three minutes and the light illuminated until acknowledged.

If the condition cannot be immediately corrected ot, if the WWTF is not attended, the system is automated
so that the appropriate automatic valves open and close to divert the substandard effluent away from the
reclaimed water storage tank and to the DIW pump station for disposal at the DTW. A lag time of 5 minutes
1s provided from the time of excutsion of the turbidity or total chlorine residual to when the automated
valves open and close. This will allow operating conditions to stabilize in the event the excursion was an
aberration or was the result of an inconsistent in-line meter reading due to interference.

2.4.5.1 Assessment of Disinfection System

The NaOCl feed pumps appear to be undersized, as the pumps cannot cuttently transfer any NaOCl to the
secondary clarifiers, if this is desired. In addition, the current pacing system for feeding the NaOCl is not
effective, causing high chlorine use and may be one of the teasons that the effluent has higher than expected
levels of TDS. Finally, there is concern regarding the leaking chlorine contact chamber (CCC). Leaks appear
to have been caused by the differential settlement between the chlorine contact tank and the effluent transfer
pump station adjacent to it. To remedy this leakage problem, the joints will be injected with a water reactive
polyurethane grout.

2.4.6 Solids Handling System

Sludge that is generated and wasted from the biological treatment process is stored in two aerated sludge
storage tanks. The sludge holding tanks have an operating volume of 88,000 gallons. Additionally, there are
three old mixing basins, each with a capacity of approximately 21,600 gallons. The two large holding tanks
ate hydraulically connected and each of the tanks has a single telescoping valve to decant the supernatant
from the sludge. Coarse bubble aeration is used to aerate and mix the WAS in the aerated sludge holding
tanks.

The solids handling system has the capability to operate as a sludge thickening operation. A rotary drum
thickener 1s located above one the northern aerated sludge holding tanks. The purpose of the rotary drum
thickener was to thicken the sludge prior to further treatment and disposal. Howevet, the rotary drum
thickener is presently not in operation due to the contractual requitements with Synagto Southeast, Inc. for
disposal of solids. This agreement limits the percent solids in the waste sludge to a maximum of 2-percent
and therefore, the drum thickener is not necessaty.

Under the existing circumstances, WAS is pumped from the secondary clarifiers to the aerated sludge holding
tanks for storage. The contents in the aerated sludge holding tanks are manually thickened by the operational
staff through shutting off of the aeration system to the tanks, which permits the sludge to settle in the tank.
Two methods are used to remove the supernatant from the sludge holding tanks. One method uses

g BROWN anp CALDWELL

211

DRAFT for revievs purposes only Use of content contained on this sheet is subject to the limitations specified al the end of lhis document
PGentNorth Port, Gily of\129942\Dralt Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100508 pmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

telescoping valves that are manually lowered to the appropriate level and the supernatant is then drained off.
The second method uses submersible pumps that ate lowered into the tank and the supernatant is then
pumped from the tanks. The thickened sludge is transferred to the old mixing basins using one of the two
tecessed impeller sludge pumps and mixed to keep the solids in suspension. Using a mobile dewateting unit,
Synagro dewaters the sludge to a minimum of 18-percent solids and then hauls it to the Okeechobee landfill
for ultimate disposal.

The filtrate from the Synagro sludge dewatering process is discharged into the on-site pump station and
returned to the head of the WWTTF for treatment. The duration of the Synagro contract is for 3-years with
the option of two 1-year extensions with mutual consent. The current agreement with the county is set to
expire on December 16, 2007.

2.4.6.1 Assessment of Solids Handling System

Currently costs incurred by the City for sludge hauling is high; and the City would prefer to handle its solids
on-site and develop a Class "A" sludge. Under a separate contract, BC is investigating solids handling options
for the City as part of a Biosolids Management Plan that will address handling of solids from this facility, as
well as the two future WWTFs that will ultimately be part of the City's overall wastewater system.

2.4.7 Existing Effluent Management

The WWTF has two methods of effluent disposal, which include a Class I DIW and a public access reclaimed

water reuse system.

2.4.7.1 The Class | DIW

This DIW is designated for the effluent that does not go through filtration ot chlorination and does not meet
the requirements for public access reclaimed water reuse, ot for wet weather flow conditions.

The DIW is located approximately 3 miles southwest of the City cote area just west of the City of North Port
and Charlotte County jurisdictional border and east of the Myakka River. The effluent is pumped from the
WWTF to the DIW through a 16-inch diameter pipeline. The DIW pump station consists of three vertical
turbine pumps, each with a rated capacity of 1,500 gpm at a total dynamic head of 168 feet. A 10-inch
diameter magnetic flow meter is used to measure the flow rate and volume of water transferred from the wet
well to either the Class I DIW or to the reuse storage tank.

Additionally, there are two emetgency holding ponds that are used to store substandard effluent in
emergencies or when the City is conducting their mechanical integtity test (MIT) for the DIW. When
situations arise, the DIW pump station wet well will overflow into one of these two holding ponds. Each
pond has a capacity of approximately 1.2 million gallons. The effluent in these ponds can then be returned to
the DIW pump station for ultimate disposal. Emergency disinfection of the effluent is possible using
chlorine at the DIW pump station.

The DIW has been in operation for approximately 20 years and is currently permitted for a maximum
injection rate of 5.32 mgd, at a maximum pressure of 84 psi at the well head. The DIW is approximately
3,200 feet deep with 1,105 feet of 14-inch diameter casing.

Under a separate program, BC and Water Resources Solutions (WRS) is in the process of permitting a second
DIW, which will provide an additional 13.2 mgd of effluent disposal/wet weather disposal capacity for the
City. The proposed DIW will be located on the existing DIW site, and within 150-feet of the existing
monitoring well. The DIW well head pressure is anticipated to reach 60 to 70 psi.

BROWN ano CALDWELL

212

DRAFT for review purpases only. Use of content contained on this sheetis subject to the limitations specified al the end of lhis docurnent
P\Gen\North Port, City oft129942\Draft Design Basis Reporl\Prelim Eng Reporl with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The DIW will be designed to inject reclaimed water into the Avon Park formation, which lies approximately
1,100-feet below the land surface (bls) and approximately 470 feet below the base of the underground soutce
of drinking water (USDW). All casings and other materials used in the construction of the proposed DIW
will be new and meet or exceed the appropriate standards as set forth in Rule 62-528.410, FAC. The permit
application and responses to the requests for additional information (RFI) has been submitted to the FDEP
for review.

2.4.7.2 The Public Access Reclaimed Water System

The public access reclaimed water system primarily serves the Sabal Trace area and Heron Creek, both of
which are newer large residential developments with golf courses. The reclaimed watet is also used to irrigate
some City owned properties, which includes the North Port Skate Park and ROWSs. The capacity of the
City's reclaimed water reuse system is 1.88 mgd and is regulated under the WWTF FDEP operating permit
and Rule 62-610, FAC.

For reuse, the secondary effluent is filtered and given high level disinfection. Treated reclaimed water is
transferred to a 400,000 gallon reclaimed water ground storage tank that is located on the WW'TF site by the
reclaimed water transfer pumps. A reclaimed water high setvice pump then delivers the reclaimed water to
the reclaimed transmission system on an as needed basis. The pump station consists of four high service
split-case horizontal centrifugal pumps. Two of these pumps have a capacity of 380 gpm, while the
remaining two have a capacity of 750 gpm and 2,300 gpm, respectively.

Reclaimed water from the WWTTF is pumped east approximately 2-miles through a 10-inch force main to the
City's 600,000 gallon reclaimed water ground storage tank that is located on the Sabal Trace Golf Course or
to the Heron Creek golf course irrigation ponds. The Sabal Trace storage tank is used to stote and supply
reclaimed water for the Sabal Trace Golf Course irrigation system, no other users can be supplied with reuse
water from this particular tank. A 12-inch pipeline from the City's WWTF is used to deliver reclaimed water
supply to two irrigation lakes located on the Heron Creek golf coutse, which are owned, maintained and
operated by Heron Creek development and golf course. Similarly, no other usets can be supplied with reuse
water from these two lakes other than the Heron Creek golf coutse and common areas.

2.5 Process Control and Monitoring

The City's WWTF is automated to some degtee, but all of the control functions ate petformed locally using
dedicated programmable logic controllers (PLCs). The operator interface consists of Allen-Bradley
PanelView 550 screens located at each PLC. In addition, there is an Allen-Bradley PanelView 550 screen
located in the Operations Building that monitors all of the PLCs distributed around the WWTTF site at the
various process locations.

2.5.1 Description of Existing Instrumentation System

There are seven Allen-Bradley model SLC 5/04 PLC's located in various process areas around the facility.
Locations and designations are as follows on Table 2.5.

Table 2.5: Allen Bradley Models Located in the WWTF

PLC No. | Process Area Location Panel No.
10-PLC-1 Headworks Northeast Electrical and Mechanical Bldg. 10-CP-1
30-PLCA1 Aeration Northeast Electrical and Mechanical Bldg. | 30-CP-1
50-PLC-1 RAS/WAS RAS/WAS Pump Station 50-CP-2

BROWN axnp CALDWELL §

213

DRAFT for review purposes anly Use of contenl contained on this sheet is subject to the limitations specified at the end of this document
P:Gen\North Port, Cily oft129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 2.5: Allen Bradley Models Located in the WWTF

60-PLC-1 Filter 1 Field near Filter 60-CP-1
60-PLC-2 Filter 2 Field near Filter 60-CP-2
80-PLC-1 Thickener Sludge Holding/Lime Stabilization Structure | 80-CP-2
140-PLC-1 | Disinfection Chlorination Building 140-CP-1

The PLC's have limited control at their associated equipment area and generally only provide alarm status
inputs to the monitoring system. Other than alarm conditions, there is very little information provided
regarding equipment status. Additionally, the amount of data available at the PanelView screens is very
limited. Historical data storage is limited; and report generation capabilities are not available with the system
as installed.

2.5.2 Assessment of Instrumentation System

The PLC's have been housed in environmentally friendly conditions and appear to be in generally good
condition. However, further evaluations will be necessary to determine if the existing PLC's have sufficient
capacity to accommodate the proposed new Input/Output (I/O) points associated with this project. There
are some spare I/O points installed at each location, and there is also some available rack space for future
1/0O cards at each location.

The turbidity and chlorine residual analyzers atre the only on-line monitoring that the City has installed at the
WWTF. The aeration system is not automatically controlled and manual DO concentrations are taken twice
per day to determine if air being supplied to the system is adequate ot not.

The existing system is not the typical PC-based SCADA system with enhanced histotical data storage and
report generation capabilities. Although some of the functionality is provided in this system, the installed
operator interface equipment, specifically the PanelView 550, does not offer many of the capabilities that the
typical SCADA software package offers. In addition, the existing local area netwotk (LAN) is hardwired
communicating via Allen Bradley DH+ protocol, which is out dated for a facility of this size and type.

2.6 Description of Existing Electrical System

The primary source of power for the WWTIF is the Florida Power and Light (FP&L) system. The FP&I.
transformer is located in a fenced area next to the Main Electrical Switchgear Room. The transformer
primary feed is underground with the transformer 480 Volt (V) secondary cables routed over head, which
terminate on open bus bars mounted on the outdoor wall of the switchgear building. The WWTF service
entrance cables also terminate on the open bus bars at this location and ate routed in conduit over head into
the main WWTTF switchgear. The block diagram of the existing electrical distribution system is shown on
Figure 2-7.

The main WWTL switchgear functions both as the WWTF setvice entrance disconnect for the WWTF and
automatic transfer controls for the two back up emergency generators. The switchgear is comprised of draw
out circuit breakers. The main circuit breaker is rated at 3000A, and it is electrically operated. There are two
1600A electrically operated circuit breakers which are used to tie in the two outdoor generators (1000kW and
800kW). There are additional breakers that provide feeds to the motor control centers (MCC) Nos. 1, 4 and
6.

The main switchgear houses an ASCO generator control system. The transfer scheme provides fot open
transition to standby power. Both generators are self contained outdoor units. An 800 kW unit is located
adjacent to the switchgear building. A 2,000 gallon "Con Vault" diesel storage tank is located next to the

- BROWN ano CALDWELL g =

214

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:GenNorth Port, Gily ofi129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

generator. The 1000 kW unit is also located near the switchgear building. This genetator is furnished with a
2,500 gallon base diesel storage tank. The control system has the ability to operate both genetatots in parallel.

The main switchgear has 1200A circuit breaker feeding MCC no. 1 and an 800A circuit breaker teeding MCC
no. 4. A bus tap of the main switchgear is used to feed a 1600A free standing draw out circuit breaker. This

circuit breaker also feeds MCC no. 4.

An underground duct bank system is used to route feeders from the main switchgear to MCCs throughout
the WWTF. Summarized in Table 2.6 are the locations and a description of the MCCs at this facility.

Table 2.6: Motor Control Description and Location

Motor Type Location Rated ((::qpac'lty/Mam Function
ircuit
. . i Provides power for the following: Reuse Pumps, Lime
MCCH Flectical/Mecfanical Chlorination 1200A/1200A Mixers, WAS Thickener, Scum Pumps, High Service
g Pumps. Power Panels L1, L2, L3, LP (120/208V)
MCC 2 Located in Electrical / Mechanical 1200A/No Main Circuit | Provides power for the Sludge Digester Blowers, Wash
Chlorination Building Breaker water Return Pumps and the Transfer Pumps.
MCC 3 Eecates i E_IecFrlcal /'Me.achamcal 1200A/600A Provides power for the Plant Water Pumps
Chlorination Building
Provides power for Aeration Blowers, Bar Screen
MCC 4 Located in the Switchgear Building. 1600A/1600A Loads, Headwork Pump Station, Power Panel LP1
(120/208V)
Located outside at the RAS/WAS Provides power for Clarifier Drives, WAS pumps and
S Pumping Station. COR000 Power Panelf L5 (120/208V)
MCC 5A Located outside at the RAS/WAS 600A/Tap feed from Provides power for RAS pumps, Power Panel L5A (
Pumping Station. MCC5 120/240V)
) Located outside at the DIW Pumping Provides power for the Filter Drives, DIW pumps and
. Station GOORIS0TR Power Panel L6 (120/240V)

2.6.1 Main Plant Switchgear and Power Distribution:

Based on the selected upgrades option for the electrical disttibution system of the WWTF a review of the
FP&L service transformer size will be performed during the final design stage.

Based on utility records, the 12 month maximum demand of the plant is 754 kW, and occutred in April, 2006.
This corresponds to demand factor of 42-percent and demand load of 1,140A. The existing connected load is
approximately 2,700A.

The Main Switchgear is rated at 3000A. However, there are no additional switchgear breakers or spaces
available, as well as no additional space in the electrical room to add electrical equipment. The Main
Switchgear and MCC no. 4 were installed in 2003 and are in excellent condition. MCCs nos. 1, 2, 3, and 5
appear to be in satisfactory condition. MCC nos. 1, 4, 5, 5A and 6 are manufactured by GE and are 8000
line. MCC nos. 2 and 3 are manufactured by Square D, model 5.

The generators look well maintained and appear to be in excellent condition. However, according to the
operators there are operational issues with running the generators in parallel during exercising ot returning
from a power outage. The problems appear to be associated with the synchronizing controls in the
switchgear.

BROWN anp CALDWELL R

2-15

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified al the end of this document
P:\Gen'North Port, City of129942\Draft Design Basis ReportiPrelim Eng Repart with All sections\Prelim Eng Report North Port 100506 rpmad-hes-JR(1-04-07)c3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The last expansion to the WWTFE, completed in 2004, provided new power feeders to the MCCs. During the
current design a load study will be performed to determine if the existing power distribution feeders are still
adequate.

With regards to the MCCs, the following obsetrvations wete made:

* MCCno. 1: There is only one third of a vertical section that has available space for future use. A

new vertical section will have to be added if any additional loads are fed from this
MCC.

® MCCno. 2: There are numerous available spaces in this MCC for future use.

® MCCno. 3: There are two abandoned size 4 starters (effluent pumps) and 1 abandoned soft start
(effluent pump). If necessary these can be removed and smaller starters and feeders
can be installed in the MCC. A total of three vettical sections would be affected.

® MCCno. 4: There is one vertical section that has no starters that can possibly be used for project
requirements.

® MCC nos.5,5A: Upon visual inspection, there are no spares in either of these MCCs. manufacturer
shop drawings, however, indicate availability of empty spaces. It is noted that
currently there are 25 HP VFD that take full vertical sections of the MCC, which
is in excess of the spatial requirements posed by the VFD. Duting the detailed
design stage possible modifications of the MCC will be investigated to provide
room for new loads.

* MCCno. 6: There is no spare space and any additional loads will require adding additional vertical
sections.

2.7 Assessment of Hydraulic System

Influent entering the WWTF is pumped from City wastewater pumping stations to the headworks of the
WWTTF through a seties of force mains. Thete ate a total of six of force mains that enter the WWTT site,
which range from 8-inches to 16-inches in diameter. All flow south of U.S. Highway 41 and west of the
Myakkahatchee Creek, and north of U.S. Highway 41 and west of the WWTF enters the site via a single 12-
inch diameter force main. When this force main enters the WWTF site, the flows ate split between two force
mains (12-inch and 8-inch diameter).

Similarly, on the eastern side of the WWTTF, a number of force mains deliver wastewater that is generated east
and northeast of the WWTT for treatment. These force mains range in diameter from 8-inches to 16-inches.
Presently, all wastewater combines at the entrance road for the WWTF and enters the site. Flows from the
following areas enter the WWTT at this location:

" A 12-inch force main delivers wastewater to the WWTF from the West Villages Improvement
District (WVID)
" From the area north of U.S. Highway 41, and north and east of the WW'TF site via three force

mains (8-inch, 12-inch and 16-inch diameter force main) transports the wastewatet to the WWTF
site.

® South of U.S. Highway 41, and east of the Myakkahatchee Creek, all wastewater generated is
pumped to the site through an 8-inch diameter force main.

Similar to the flows that enter the WWTT site from the west, flows from these four force mains are also split
between two force mains (12-inch and 8-inch diameter). Additionally, there is a 24-inch diameter force main
that enters the WWTF north of the entrance road, which was not in operation until recently.

o BROWN axp CALDWELL B -

216

DRAFT for review purposes only. Use of content contained on this sheel is subject to the limitations specified at the end of this document
P:iGen\North Port, City of\129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Repon North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT

- - EXISTING WASTEWATER TREATMENT FACILITY UPGRADES
Compounding the problem is the fact that the two 8-inch and 12-inch diameter force mains that deliver from
the remaining four force mains are manifolded into a single 14-inch diameter force main. The hydraulic
capacity of these manifolded force mains impact the operation of the lift stations in the City.

Up until recently, the WVID was going to construct a WWTF that would be located on theit property, and in
operation by July 2009. However, due to the housing slowdown, the developer has decided to reduce their
commitments to the City, and defer the construction of the WWTF until July 2013. This proposed date
significantly impacts the hydraulic capacity of the City's existing wastewatet transmission system. Based on
these significant changes to the developet's plans, as well as other developers committing wastewater capacity
by the payment of capital charges, the City will be required to revise theit 10-year wastewater capital program.
A number of options are currently being investigated, and will definitely include the WVID participation in
funding. These options include the following:

® The construction of force main improvements at the intersection where the three force mains are
manifolded to a location on the site where the four manifolded force mains are combined into a
single 14-inch force main. At this location on the City's existing WWTF, a mastet pump station
will be constructed. The developers for the WVID would be requited to pay fot theitr portion of
the improvements to accommodate these required improvements.

® Reschedule the completion of construction for the WVID WWTF from July 1, 2013 to July 1,
2010. Based on the developet's ability to fund the improvements, the capacity of the WVID
WWTIT may range from 1.0 mgd to 3.0 mgd.

After entering the WWTT, the wastewater flows through the system by gravity from the headworks to
effluent disposal, either at the DIW pump station or the reuse pump station wet wells. From the individual
wetwells, the treated effluent is pumped to either the reuse storage tanks or the DIW for ultimate disposal.
The primary method of effluent disposal is pumping to the onsite teuse storage tanks from the chlorine
contact chambers and then to the customers of the public access reclaimed water system. Secondary disposal
is provided by pumping into the DIW. The DIW wetwell has an emergency overflow that empties into two
ponds.

The hydraulic profile for the gravity flow portion of the WWTF (i.e. after flow enters the pretreatment
structure) was modeled using Brown and Caldwell's hydraulic modeling software PROFILE. The ptimary
purpose of the hydraulic model is to verify the maximum hydraulic capacity of the WWTF. Secondly, results
of the modeling will help identify hydraulic problem areas throughout the WWTF for future expansion. The
existing plant hydraulic profile is shown on Figure 2-6.

2.7.1 Modeling Conditions and Assumptions

The facility was modeled under three operating conditions. The first condition has the WWTF operating
with all units online. Wastewater flows wete also modeled through the WWTF with either an aeration basin
or clarifier out of service. The last two conditions were investigated in case the WWTT needs to provide
Class I reliability in the future. Class I reliability requires that a majority of the facility be able to handle 75-
petcent of the facility's peak flow with one unit out of service.

For the sake of conservatism, the flow paths chosen to be modeled were the ones that have the most head
loss through them. Equal flow distribution was assumed throughout the facility where flows are divided,
however, it has been observed that this assumption does not hold true at all times. The flow splitter boxes
upstream of the aeration basin and clarifiers are regulated using adjustable gate weits which are set for an
equal flow distribution at a certain flowrate. Any change from that flowrate distupts the preferred
distribution. Therefore, at most times, flow distributions are not equal between the aeration basins and the
clarifiers.

8 BROWN ano CALDWELL g

217

DRAFT for review purposes onfy Use of contenl contained on this sheet is subject lo the limitations specilied at the end of this document
P:\GeniNorth Pon. Cily 0f\129942\Draft Design Basis ReportPrelim Eng Report with All sectionsiPrelim Eng Report North Port 100506 rpmod-hes-JR{1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The RAS flow enters the process stream at the aeration basin splitter box and exits in the secondary clarifier.
For the purpose of this analysis the RAS flows were assumed to be 85-percent of the influent flow, up to a
maximum RAS flow of 3.74 mgd.

For this hydraulic analysis, the City's WWTF was considered to have adequate capacity at a certain flow if the
water elevation remains below the top of walls in each particular structure and the clarifier weirs are not
submerged.

2.7.2 Modeling Results

It was determined that the peak hydraulic capacity of the existing WWTTF is approximately 10.0 mgd with all
units in operation. However, it was also determined that not all the flow can be disposed of through the
reuse system, as only approximately 7.5 mgd can hydraulically pass through to the chlorine contact chamber.
This is primarily due to the elevation of the filters which causes a head loss of 6 feet of head from the filters
to the chlotine contact chamber. The remainder of the effluent would have to flow to the DIW wetwell. The
hydraulic capacity of the flow path to the injection well wetwell is sufficient to handle all 10.0 mgd capable of
traveling through the W\WTL.

Modeling the hydraulic flow through the facility with either a clarifier or an aeration basin out of setvice
resulted in the same hydraulic capacity of 7.5 mgd. Having one of the three clarifiers out of setvice creates a
hydraulic constraint in the influent pipes of the two remaining clarifiers. This backs up flow in the clarifier
splitter box and into the aeration basin where the water levels rise to unacceptable levels at flows highet than
7.5 mgd. A similar situation occurs with one aeration basin out of service. The increased flow through the
remaining basins creates constraints in the piping between the clarifier splitter box and the aeration basin,
leading again to unacceptably high water levels in the acration basin at flows higher than 7.5 med.

2.8 Condition Assessment of Existing Treatment Facility

A general assessment of the existing WWTT was conducted in order to identify the areas that need to be
upgraded or replaced. This evaluation is based on the FDEP MORs, available monitoring data, field
evaluation, operating records, as well as discussions with the WWTF's opetrational staff.
The WWTL consists of different process treatment units, which includes:

® Pretreatment (screening, grit removal, and odor control)

® Biological treatment (aeration basins and secondary clarifiers)

= Tertiary treatment (effluent filters and chlorine contact)

" Biosolids management (aerated sludge holding basins)

= Effluent disposal (public access reclaimed water reuse and DIW)
In terms of process treatment, the primary concern is the handling of biosolids at the facility. Currently, the
City is paying a very high charge for sludge hauling. For that reason, the City would like to handle its solids

on-site and obtain a Class "A" biosolids. Brown and Caldwell is already assisting the City on this matter
under a separate contract and will not be part of this upgrade and expansion program.

Based on the current operating conditions of the WWTL, which include the SRT of 5-days, a MLSS
concentration of 3,500 mg/L, an F/M ratio of 0.2 and a HRT of 6.7-hours, the existing aeration facilities
appear capable of treating the MAMADF of 4.4 mgd, with the largest centrifugal blower out of setvice.

The City's operational staff members have expressed concetns about foaming formation within the aeration
basin, which is being addressed by spraying reuse water using hoses several times during the day. In addition,

E— 8 BROWN anp CALDWELL B — = —

218

DRAFT for review purposes only Use of content contained on this shest is subject lo the limitations specified a the end of this document
PGen\Narth Port, City ofi129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



2: Existing Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

the WWTF personnel would like the City to convert the current coarse bubble aetation system to a fine
bubble air diffusion system to improve the oxygen transfer and reduce energy costs.

Furthermore, the existing blowers may limit the efficiency and performance of the aeration process. These
blowers utilize fixed speed motors, which lead to inefficient system operation. Brown and Caldwell will
consider the implementation of VFDs for the blower operation.

To complete the assessment on the biological treatment, it was observed that the secondaty clatifiets present
some inconveniences, as well. Concerns with the new clarifier no. 3 have been expressed by the W¥TF's
personnel due to its vacuum suction system. Furthermore, the existing secondary sludge removal system
does not allow the City to handle each clarifier independently. Thetefore, Brown and Caldwell will consider
different sludge removal mechanisms to improve the current system if the City decides to optimize sludge
removal operations. Finally, to maintain the highest degree of treatment and reduce the TN in the effluent,
Brown and Caldwell will consider other processes, and equipment will be evaluated.

Evaluating the WWTF tertiary treatment systems, it was found that the personnel constantly have problems
with disc filters (effluent turbidity after backwashing, hydraulics, etc.). It is necessary to investigate the option
of restarting the traveling bridge filter. In addition, at the chlorine contact chamber, the NaOCl pumps
appear to be undersized, and the current pacing system for the chlorine feed system is not effective causing
high chlorine use. Brown and Caldwell will assist the City in improving its cutrent system.

Generally speaking the facility is in good condition. The WWTT is cutrently permitted for a treatment
capacity of 3.7 mgd (M3MADF), which correlates to an average daily flow treatment capacity of
approximately 3.1 mgd. The City's DIW is currently permitted for a maximum injection rate of 5.94 mgd. It
is recommended that the capacity of the DIW system should be increased to meet the future demands of this
system. In order to meet this objective, Brown and Caldwell is in the process of permitting a second Class I
DIW with a proposed effluent disposal capacity of 13.2 mgd.

BROWN axp CALDWELL

219

DRAFT for review purposes only Use of contenl contained on this sheet 1s subject to the limitations specified at the end of this document
P:\GenNorth Port, City of\129942\Draft Design Basis Reporl\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



06 Oct 2006 4:24pm Updated by: rforsythe

2:\Gen\North Port, City of\ 129942\ CAD\ 0-Projects\ Figures\ FIGURE 2—1.dwg

A 2
° . -
. "" .,

S MANATEE COUNTY
SARASOTA GOUNTY
3 -. "'

—_—

DESOTO
COUNTY

City of North Port WWTP

AMIAMABT RA

. ‘=

ea» City of North Port

Boundary
0 2 4
e ™|

Miles

BROWN AND

FIGURE 2-1

CITY OF NORTH PORT
CALDWELL EXISTING WWTF LOCATION MAP



Z-Z 3UNOI4
41MM ONILSIX3 40 HdVIOOLOHd TVINIY TTAMATVD

130d HLYON 40 ALID ANV NMO U4




A B C D E F | G H J | K L M N 0 P
SE
10 ) BR 10
DO
PROBES
— 5 | -
AERATION
1 BASIN No. 1 &
o e SECONDARY
_J" CLARIFIER No. 1
] AERATION LS 9
BASIN No. 2 ML |
= ) FIXED
g “‘g\\ AERATION WEIRS
—= & ]" BASIN No. 3 + ML |
E S = 7 DR DIW
| — - o
¢ SCREENS GRIT z . 1| | ot I AERATION ) e oM o SPLITTER
£ INFLUENT FROM RWW MECH.1 SCR, CHAMBER 22| O BASIN No. 4 ML Eﬁ‘ég' - \ —@ SE DIW
88 OFF-SITE PUMP #= MECH 2 SCR. RWW _/\l az¢ H 7o) LT DR > i OFF-SITE 8
g STATIONS MANUAL SCR. 2510 By, ¥ AERATION §aza - 3= STATION DEEP
2| G H S BASIN No. 5 ¥ 8% INJECTION
= FIXED | '] - 0. ML - WEIR WELL
i WEIR e > WE'lR GATE Q
- FLOATS =
g . — GATES GATES & OF
8 A TO LANDFILL GRITTO FIXED :
£ LANDFILL & WEIRS )\
S| Y & 7
[-]
)
8 RAS - & & SECONDARY SECONDARY SE
T = Qg‘?’ CLARIFIER No. 2 CLARIFIER No. 3 !
14 Yor SE |
2
o
) i DR _ =
6(% AB DRAIN WEIR SE DR /BW 6
= PUMP GATES =
5 RAS PUMPS l =\
L] o w/VFD's (3) =l 1 == =L
<
£ RAS /WAS
— @ :D-— WETWELL | FILTERS FILTERS L
o
g B DR__ / jej ‘p
& - = ON-SITE }
g PUMP STATION FE
5 BIOSOLIDS TRUCK | S 5
= TOLAND —==———— LOADING WAS L1
& APPLICATION STATION FTEFSSP;%""\E;S PUMPS (2) CHLORINE
8 A w/VFD's (2) oF conmor |t } { $ { { } § }
_§ ] CHAMBERS o 1) Y 1] |2 |
-] L_\ }‘ | RETURN FIXED
- PUMP STATION OF WEIR
i WAS 4 2 FLOATS
E BIOSOLIDS OI_I_J 4
418 TRANSFER \ ) 4
& PUMPS (2) SLUDGE R DECANT SLUDGE sl
E THICKENER VALVES HOLDING .
¥ TANKS (2) PUMPS (2)
|8 | | RE L
7l
< LEGEND
3
3le BW ALT. BACKWASH WAS 1 3
z DR DRAIN - 0
“ FE FILTERED EFFLUENT SLUDGE RE
£ ML MIXED LIQUOR LIME STABILIZATION TRANSFER
s OF OVERFLOW BASINS (3) PUMP (1) REUSE HIGH —
b RAS RETURN ACTIVATED SLUDGE SERVICE
3 RE RECLAIMED WATER PUMPS (4)
§ RWwW RAW WASTE WATER STORAGE
2|~ SE SECONDARY EFFLUENT PONDS RE 2
3 WAS WASTE ACTIVATED SLUDGE
3 TO OFF-SITE REUSE
z DISTRIBUTION /
—z STORAGE SYSTEM [—
‘? LINE IS 2 INCHES REVISIONS SCALE
5 .
8 BROWN anp CALDWELL |y — —— City of North Port ool
o Environmental Engineering and Consulling el a ]
= B&Dr;mfllgu Courl, Sutte 300, Maltiand, Fionda 32751 (40755 1-8500 WASTEWATER PROGRAM DRAWING NUMBER
5 Fiorida Boand of Protessionsl Engnears Cenifeatn of Authorization No_ (0002602 FILE NO H PORT, FLORIDA EX|ST|NG WWTF
= DRAWN RT ’ FIG 2-3
“| susmiTTED: DATE: .
o PROJECT MANAGER
—|E| approvED: DATE: SEciED EXISTING WASTEWATER TREATMENT PLANT PROCESS FLOW DIAGRAM SHEETNUMBER  |-—
g i UPGRADES and EXPANSION ROCE
.j_'_’ APPROVED: DATE: CHECKED an
A B C D E F G H [ J | K [ L M [ N | 0 P




A B C D E G J K L M N 0 P
10 10
GRIT AERATION BASIN
SCREE
550 ] BS CHAMBER INFLUENT SPLITTER BOX
|NFLU$ 5T
FROM N/
SEF.cTTE S AERATION SECONDARY CLARIFIER
2 & s — — BASINS INFLUENT SPLITTER BOX 9
STATIONS >
E e - i DEEP INJECTION =
z EL 27.76 A CLARIFIERS SPLITTER
S ADJ. WEIR BOX WELL PUMP STATION
€ EL. 26.31
¢ f‘ij ADJ. WER 8
£ EL. 25.00
£ - TO EMERGENCY
4 EL, 24.75 2266 | HOLDING PONDS
b v VARES OVERFLOW e B
i v b
g ADJ.WEIR = EL. 19.2 OFF-SITE
3 SCREENINGS GRIT TO EL 23.42 2= ——— P DEEP
713 TO LANDFILL LANDFILL e WEIR e -
£ EL. 22.48' TALARM _ %7 INJECTION 7
5 ADJ. WEIR —E-.: EL. 1850 — WELL
2 » EL. 19.60
2| | LAG ON
i EL. 17.50 = -
o LEAD ON Y
? EL. 16.00 =
6 é \_ PUMPS OFF __ %7 6
i EL. 9.50 =
; . >
: ) "
= TO FILTERS RAS PUMPS DIW PUMPS
5= 5
g
i REUSE WATER
S ECTAUENGT: NVERT STORAGE TANK
=5 FILTERS REUSE WATER -
i TR ovERFLOw CHLOCﬂxEAnggTACT TRANSFER PUMP REUSE HIGH
s EL. 18.59 STATION SERVIGE PUMPS TO OFF-SITE REUSE
418 /] ) TOEMERGENCY TO EMERGENCY DISTRIBUTION/STORAGE b
i HOLDING PONDS HOLDING PONDS SYSTEM
: RN
& WEIR 1} OVERFLOW
s EL.18.34 { I : EL. 10.20' =
5 ’: ™ / ALARM ———— ¥  FLREL 1100
5 : : : wer = | - EL 1050 — —
3l L (| EL. 11.26' ¢ :
5 LAG ON AV
& EL. 8.04 =
£l —P| Leapon \v4
—B EL. 6.04 = I
PUMPSOFF __ 7 __
0 EL. 2.04 = S
5 g' FLOW - MDF - 6.4 MGD 5
& REUSE WATER
5 TRANSFER PUMPS
2
- LINE IS 2 INCHES N REVISIONS l
: h? B R O W N A N D C A L D ‘V E L L ) (AFNDTA;rsE::IE-mL o ) K ZONE | REV. DESCRIPTION BY DATE APP. CIty Of North Port Xs)(:::(EX ?
bl O o e B St ALhE WASTEWATER PROGRAM
| oo of Pedessina Enoates Cortictiv Asbutintin o J002000 | FILE NORTH PORT. FLORIDA EXISTING HYDRAULIC PROFILE DRAWING NUMBER
| §| AperovED: — DATE: GHECKED EXISTING WASTEWATER TREATMENT PLANT SHEETNUMBER |-—
2| apProveD: DATE: CHECKED UPGRADES and EXPANSION
A B C D E F G | J | K ] L M N 0 P




dVIN NOLLYDO01 T13M ONINOLINOW / T13M NOILOArNI d33d
130d HLYON 40 ALID TTAMATYVYD
-z 3¥NSOI4 ANV NMOUY Y

\uso\id

15412

h0jy

YEEZL D AYD i0g

\TVE

dF{ . »

| /
TI3M ONIYOLINOW | "ON
TI1EM NOILO3NI 4330

ciuafip))

-

|

k4

, — _ T13M ONIHOLINOW Z ON
S Ao UINO 4o
. 2 OAYAU BB ) mm
- E.._m_..,___mws_em;ell.
- Sl ST ATITLIVECE B
. 3 AY~I1BUAD et /o

SAYPUE} I} M st
13

| SeilUw||04

4470 90602 W0 G

ciopdn W

sulfcacl A p

1SieueIUoy,

1




SHISN ¥ILVM AIWIVIOTH INIHNND
180d HLYON 40 ALID TTAMATYVD
G-Z ANOI4 OGNV NMOY 9

T4

PAEULE] 1B qy,

\\
r.,u

_ |
!
: :_)_m.:u:wccr:»fllll._

/

/I
.‘

Em_m: mm2>> om__\,__ﬁom_mv r
4109, 30vH 1 vEy s, @

(I _:oﬁﬁ_o:

Emw: H31VYM om_\,__<._oumv s g o.
SONY 109 H3A40 NEHTH: .....w_ SBULIE S RSB RAY

gl e = =SS =N Lﬂu_.,_m__mwo_, bu...as,-




A | D 1% l D) | r <) | [ml | J | n L | ) N | [t
G1 G2
10 480 V, 800 KW, 480 V, 1000 KW,
Y 1000 KVA, 1250 KVA,
| STANDBY STANDBY
UTILTY -\M;l\,/ {r' J ™ ( { N
— TRANSFORMER == W Wy
1 N’ S
UTILTY o
METERING (M} _‘| J/
9 L |__
(O] V] o
Q Q or—————— =
5% 52 5
| = = =
) a5 Do
- X P I
L 8 1] 8 w 8
w9 nH| Vg
© ¢ Tl <3
8 o s ¢
< - <
— 1
— MAIN PARLELLING e
SWGR  MAIN: 3000AF/3000AT
"ASCO' BUS: 3000 A, 480 V, 3p, 3w, 65 KA
IN ELECTRICAL KVA | KW _| AMP |
ROOM 'CONNECTED | 2256 | 1920 | 2717
7 |DEMAND 945 | 756 | 1140 |
4 SET EACH 3 SET EACH
4'C, 3-600 KCM, #4/0 G 4'C, 3-500 KCM, #3/0 G
| [C]
g
6 ’ s
- —_— 33 N
]
: MCC-4 | i MCC-1
5 s ! w
S EXISTING GE 8000 i MAIN:2000 AF/ 1600 AT | < o EXISTING GE 8000 MAIN:1200 AF/ 1200 AT
o IN ELECTRICAL BUS: 1600 A, 480V, 3 p. 4w, 35 KA | o IN CONTROL |BUS:1200 A, 480V, 3p, 3w, 42KA"
5 ROOM KVA | KW | AMP | o ROOM KVA | KW [AMP
£ CONNECTED | 1116 950 | 12344 & CONNECTED | 816 | 669 | 983
= DEMAND | 470 | 400 1 570 | DEMAND 345 | 261 412
5|8 [
: |
3 I
& |
N |
— — e ———— ——— 4. - —
@ EXISTING MCC MCC-5 EXISTING MCC MCC-6 MCC-3
g GE 8000 GE 8000 E— EXISTING MCC
S MAIN:400 AF MAIN:500 AF MAIN:1200 AF/ 800
= il BUS 600 A, 480V, 3 P. 3 W, 23 KA | e BUS: 600 A, 480 V, 3 P, 3 W, 22 KA | e BUS: 1200 A, 480V, 3 P, 3W, 22 KA
s NEXT TO KVA 1 1ON L AMP NEXT TO DIW | [KVA] KW |AMP ROOM VAW [ AP,
& AL - CONNECTED | 170 | 140 | 203 CONNECTED | 393 | 323 | 474 'CONNECTED | 460 | 381 | 554
p IWAS [DEMAND 71 | 60 |85 | FEMPISTATON DEMAND 169 | 139 {199 DEMAND 1687|164 | 238 |
<
E: |
—i5 2 SET EACH !
5 3"C, 3-350 KCM, #1 G
3
Bl
o -
3
3k EXISTING MCC MCC-2 |
a GE 8000 EXISTING MCC : !
k= NEMA 4X SQURE D SRR
i ENCLOSURE IN MECHANICAL B
— e CONNECTED [ 118 | 68 | 142 ROOM [CONNECTED | 404 | 335 | 486 |
7 DEMAND 50 | 42z | 81 | DEMAND 170_| 144 | 208 |
5 EXISTING SITUATION
o~
2l
kA
[P
P
o
o
]
o
2
= . LINEIS2INCHES REVISIONS . SCALE
| é ROWN anp CALDWELL ' AT FULL SIZE - ZoNE | rev DESCRIPTION 8Y | DaTE | APP CIty Of North Port ELECTRICAL NONE
(.’ Environmenlal Engineering and Conaulting il =) S b tt i st WASTEWATER PROGRAM EXISTING ELECTRICAL SYSTEM
u 129942 H DRAWING NUMBER
] FILE
: e = ubmitta amp NORTH PORT, FLORIDA BLOCK DIAGRAM FIG 2-7
z SUBMITTED: PROECT MANAGER DATE: DESIGNED TK and/or PE data
15| AeeroveD: s DATE: eim—— EXISTING WASTEWATER TREATMENT PLANT SHEET NUMBER
g APPROVED: DATE: CHECKED UPGRADES and EXPANSION
A R ] @ T n T [ T H | I W I [l M ] I =]

1C



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT PLANT UPGRADES

3. DESIGN CONDITIONS

3.1 Present Flow and Loading Conditions

The historical influent flow data to the North Port WWTF was reviewed for a 10-year period that began on
January 1, 1995, and ended on March 31, 2006 and is presented in Figure 3-1. For each of the 10-years of
record, the AADF, MAMADF, MMF, and MDF are presented in Table 3.1.

The WWTF's influent flows have steadily increased over the years with an average of approximately 1.38 mgd
since January 1995. The influent monthly average daily wastewater flows experienced at the WWTF for the
period reviewed ranged from a low of 0.804mgd in May 2000 to a high of 2.697 mgd in June 2005. The
MDFs have averaged nearly 1.90 mgd over the 10-year period. Since January 1995, the MDF recorded at the
WWTF was reported to be 4.84 mgd in June 2003.

67

Influent Flow (mgd)
e
=

Jan-95 Jan-96 Jan-97 Jan-98 Jan-99 Jan-00 Jan-Ol Jan-02 Jan-03 Jan-04 Jan-05 Jan-06
Date

—— ADF —=- MDF
Figure 3-1: Influent Wastewater Flows during 1995 through 2006

m BROWN sano CALDWELL B e eeeeee—

31

DRAFT for review purposes only Use of contenl contained on this sheet is subject to the limitations specified al the end of this document
P\GentNorth Port, City of\129942\Draft Design Basis ReportiPrelim Eng Report vith All sections\Prelim Eng Report North Part 100506 rpmod-hes-JR(1-04-07)3 doc



3: Design Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 3.1: Historical Wastewater Influent Flow Data

Year An_nual Average Maximum 3- Maximum Month | Maximum Daily
Daily Flow, mgd Month Flow, mgd Flow, mgd Flow, mgd
1995 1.284 1.700 1.919 3.309
1996 1.121 1.223 1.281 2.086
1997 1.243 1.489 1.633 2.734
1998 1.372 1.794 1.896 2.823
1999 1.263 1.602 1.698 2.510
2000 1.076 1.256 1.454 3.450
2001 1.270 1.834 2.143 4173
2002 1.369 1,768 1.980 2.985
2003 1.514 1.981 2.234 4.030
2004 1.574 2.022 2437 3.209
2005 1.788 2.213 2.697 3.209
20061 1.653 1.653 1.698 2.156

1 Flow data through March 2006

Pursuant to rule 62-600.405, FAC, for permitting and planning purposes, a rolling 3-month average daily flow
(3BMADF) is used to monitor the capacity and expansion requirements for the WWTF. During the duration
of the existing FDEP permit for this facility, the WWTF underwent a major expansion and upgrade that
increased the permitted capacity from a MBMADF of 2.0 mgd to 3.7 mgd which was completed in February
2004. For the period from January 2000 to February 2004, the WWTF operated with a permitted capacity of
2.0 mgd. In March 2004, the construction of the improvements was certified complete and the facility began
operation as a 3.7 mgd facility, based on a M3MADF.

For the period reviewed, the MAMADF for the WWTF ranged from a low of 0.920 mgd in June 2000 to a
maximum flow of 2.213 mgd in August 2005. Based on the M3AMADF"s that were reported during this
petiod, when the WWTF was permitted as a 2.0 mgd facility, the percent capacity treated ranged from 46.0-
petcent to 99.0-percent. More importantly, when the WWTF was certified complete and operating as a 3.7
mgd facility in March 2004, the percent capacity treated ranged from 33.7-percent to 59.8-percent,.

With regards to the seasonal variation in wastewater flows entering the WWTF, an increase in flow can be
associated with the rainy season. The increase in influent wastewater flows are not considered unusual, and
are on the same order of magnitude as most Florida municipalities of the same population and type and age
of infrastructute.

The FDEP monthly operating reports (MORs) for the existing WW'I'F were reviewed to determine the
current characteristics of the wastewater being received at the WWIF. Summarized in Table 3.2 are the
historical influent concentrations and loadings of CBODs and TSS expetienced at the WWTF from 2000
through 2005, which are also presented in Figures 3-2 and 3-3 respectively. Currently the WWTF collects
influent samples once per month. Therefore, the average influent characteristics, presented in Table 3-2
represent the average of 12 sampling events for each yeat.

The influent CBODs concentrations for this period ranged from 66.7 mg/L to 466 mg/1., and averaged
approximately 185 mg/L. The influent TSS concentrations ranged from 20 mg/L to 1,030 mg/L, and
averaged approximately 210 mg/I.. These values, when compared to the results from a recent survey
conducted by the United States Environmental Protection Agency (USEPA), indicate that based on the
organic and solids loading to the WWTTF, the wastewater exhibits the characteristics of a moderately strong
domestic wastewater as defined by USEPA.

- —— BROWN axo CALDWELL e

3-2

DRAFT lor review purposes only Use of content contained on this sheel is subjecl to the limitations specified at the end of this document
PAGeniNorth Port, City 0fi129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



3: Design Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

1,200
1,000 ]

800 |

600 (1

Influent Concentration (mg/L)

Jan-00 Jan-01 Jan-02 Jan-03 Jan-04 Jan-05
Date

——CBODS —=-TSS
Figure 3-2: Influent Wastewater CBOD5 and TSS Concentrations during 2000 through 2005

Annual average loads have increased steadily at the City's WWTF duting the past 6-years, which can be
attributed to the City's infiltration/inflow (I/T) rehabilitation program and the newer infrastructure being
installed to accommodate the growth in the City. The WWTF influent CBODs loads have averaged
approximately 2,030 pounds per day (Ib/d) over the 6-year period with values ranging from a low of 1,608
Ib/d in 2000 to a high of 2,548 Ib/d in 2005. Similarly, the influent TSS loads expetienced at the WWTF

have averaged approximately 2,275 1b/d ovet the six year petiod ranging from a low of 1,738 1b/d in 2000 to
a high of 3,751 1b/d in 2003.

10,000
’
8.000 ]' =

6.000 (1

4,000

Influent Load (1b/d)

Jan-00 Jan-01 Jan-02 Jan-03 Jan-04 Jan-05
Date
——CBOD5 —=- 185§
Figure 3-3: Influent Wastewater CBOD5 and TSS Loads during 2000 through 2005

= BROWN ano CALDWELL —

33

DRAFT for review purposes only Use of contenl contained on this sheet is subject to the limitations specified at the end of this document
PGeniNortn Port, Cily ofi129942\Draft Design Basis ReportiPrelim Eng Report vath All sections\Prelim Eng Report North Port 100506 (pmod-hes-JR{1-04-07)r3 doc



3: Design Conditions

PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 3.2: Influent Characteristics

Year Influent CBODs Influent TSS

(mglL) (Ib/d) (mg/L) {Ib/d)
2000 179 1,608 194 1,738
2001 169 1,787 207 2,190
2002 160 1,825 187 2,134
2003 190 2,399 297 3,751
2004 154 2,015 131 1,718
2005 171 2,548 142 2,118

3.2 Historic Design Flow Rates and Variability

Table 3.3 presents the calculated WWTF influent flow peaking factors from 1995 through 2006. The peaking
factors for any given year represent the ratio of the peak flows identified for the MMF, MDF, and M3MADF
to the AADF for a given year. The influent MMADF to AADF peaking factors experienced at the WWTF
for the period reviewed ranged from 1.143 in 1996 to 1.687 in 2001; the MDI to AADF peaking factors
ranged from 1.795 in 2005 to 3.286 in 2001; and the M3BMADF to AADF peaking factors ranged from 1.09

in 1996 to 1.44 in 2001.

Table 3.3: Historical Wastewater Influent Flow Peaking Factors

Year MMADF-tg-AADF MDF-to-.AADF M3MAF-tc_>-AADF
Ratio Ratio Ratio
1995 1.495 2.077 1.32
1996 1.143 1.861 1.09
1997 1.314 2.200 1.20
1998 1.382 2.058 1.31
1999 1.344 1.987 1.27
2000 1.351 3.206 117
2001 1.687 3.286 1.44
2002 1.446 2.180 1.29
2003 1.476 2.662 1.31
2004 1.548 2.039 1.28
2005 1.363 1.795 1.24
2006! 1.027 1.304 1.00

! Flow data through March 2006

Influent houtly (or diutnal) wastewater flow data was not available for the 10-yeat petiod. Howevet, it was
measured during the wastewater characterization program conducted at the WWTF in April 2006. Influent
diurnal wastewater flow values were recorded during the 3-day period in Aptil 2006 where no extraordinary
fluctuation of the flow was observed. The influent flow variation to the WWTF was considered notmal.
Therefore, for the purpose of this analysis, the average diurnal variation observed during the 3-day petiod,
which is shown on Figure 3-4, was considered typical and representative of dry weather flow conditions.

8§ BROWN axp CALDWELL

34

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:\Gen\North Port, City oft129942\Draft Design Basis Reporl\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



3: Design Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

From this Figure, it can be seen that the hout flow-to-average day flow factors ranged from a low of 0.65 to
1.31.

——

- i

1 /N

1.0 = e
08 \

05

Diurnal Flow Factor

0.0
0:00  2:00 400 6:00 800 10:00 12:00 14:00 16:00 18:00 20:00 22:00

Hour
Figure 3-4: Influent Diurnal Wastewater Flow Factors during the Wastewater Characterization Program

Table 3.4 summarizes the selected design peaking factors and the correspondent design flows for different
wastewater flow conditions based on the historic flow rates observed at the WWTF. The maximum month
flow peaking factor cotresponds to the maximum value observed during the 10 year petiod with a value of
1.687 in 2001. The selected maximum day peaking factor does not correspond with the maximum value
observed during the petiod because this value was considered extremely high compared to the other high
values observed during the 1995 to 2006 period. Maximum daily flow values from 2000 to 2003 were
affected by extremely high wet weather flow events and were discounted. Therefore, for the purpose of this
analysis, a MDADF peaking factor of 2.20 was adopted and corresponds to 1997 wastewater flow data. ‘The
PHF peaking factor was selected from data collected during the wastewater charactetization program in May
2000, with a value of 1.31 based on average day flow conditions or 2.882 based on the AADF.

Table 3.4: Design Peaking Factors and Correspondent Design Flows

Condition Peaking Factor Flow (mgd)
Average daily flow - 5.60
Maximum 3-month flow 1.250 7.00
Maximum month flow 1.687 9.45
Maximum daily flow 2.202 12.33
Peak hour flow 2.882 16.14

1 Peak hour flow-to-annual average daily flow

Table 3.5 compares the wastewater flow peaking factors adopted during this analysis with those applied
during previous analyses of the WWTF conducted by other consultants. Specifically, this includes analyses
conducted in preparation of the City's 2004 Utility Master Plan and in development of the Design Criteria for the

WWTF Phase 3 Plant Expansion.
— BROWN axo CALDWELL

3-5

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified al the end of this document
PAGenNorth Port, Gity o\129942\Draft Design Basis Report\Prelim Eng Report with Al sections\Prelim Eng Report North Port 100506 rpmod-hes-JR{1-04-07)r3 doc



3: Design Conditions PRELIMINARY ENGINEERING REPORT

Table 3.5: Influent Wastewater Flow Peaking Factors

Peaking Factor
Condition Brg‘g’::::gg:é:ge" Master Plan ! Phase 3 Expansion 2
Average dalily flow
Maximum 3-month flow 1.250 1.194 1.150
Maximum month flow 1.687 1.290 1.250
Maximum daily flow 2.202 2.065 2.000
Peak hour flow 2.882 2.677 2.600

! City of North Port 2004 Utility Master Plan - Black & Veatch inc.
2 Design Criteria for WWTF Phase 3 Expansion ~ Boyle Engineering

3.3 Proposed WWTF Design Conditions

Future populations and wastewater flows and loads in the City service area were recently estimated as part of
the City's 2004 Utility Master Plan prepared by Black and Veatch. As part of this task, Brown and Caldwell
reviewed the projected wastewater flows and loads presented in the Master Plan repott in order to define
design parameters for the WWTF.

3.3.1 Population Projections

The City's Planning Department has estimated that by the year 2021 the City's population will reach 125,325
through a combination of annexations and new construction. As patt of the 2004 Utility Master Plan, the 2021
population estimate provided by the City was extrapolated to forecast the year 2025 population. Also, a 2009
population projection was developed by individually extrapolating the recent histotical growth of existing
neighborhoods and accounting for growth in current and proposed developments based on projected
development schedules provided by developers. The build-out project population was based on the
maximum densities per land use as defined by the City's future land use data. The resulting total population
projections for key planning years are indicated in 'I'able 3.6.

Table 3.6: 2004 Utility Master Plan Population Projections

Year Report Area Population
2000 27,8760
2009 72,000
2021 125,325@
2025 143,000
Build Out 250,000
Notes: 1. Based on Year 2000 Census data

2. Based on projections provided by the City's Planning Department

Since the City's long term plan allows for construction of three (3) WWTFs, it was also necessary to develop
an estimate of service area populations for the thtee proposed facilities. Table 3.7 presents the Brown and
Caldwell estimate of projected service area populations for the existing North Port WWTF and the proposed
Panacea and West Villages WWTF's.

BROWN axp CALDWELL § e —

3-6

DRAFT for review purposes only. Use of content contained on this sheet is subject lo the limitations specified at the end of this documnent
P:\Gen\North Port, City 0fi129942\Draft Design Basis Reporf\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)¢3 doc



3: Design Conditions

PRELIMINARY ENGINEERING REPORT
_ EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 3.7: BC Projected Population by WWTF Service Areas

Area 2004 2010 2015 2020 2021 2025
North Port WWTF 27,806 | 35,718 43,166 51,612 54,631 59,000
Panacea WWTF 6,684 | 20,177 26,783 35,087 37,909 45,600
West Villages WWTF 0| 13,440 24,000 31,460 32,760 38,400
Total 34,490 | 69,335 93,949 118,058 125,300 143,000

Figure 3-5 shows a comparison of the Brown and Caldwell estimate of total populations and the 2004 Utility
Master Plan estimates. As will be noted, the Brown and Caldwell population projections are vety similar to the
projections made in the 2004 Utility Master Plan. Generally, in the early years, Brown and Caldwell is
projecting slightly lower populations but this appears consistent with recent growth rates in the City.
Howevet, both projections allow for approaching the City's projected population of 125,000 in 2021.

160000 —— =—

140000

120000

100000

80000

Projected Population

60000

40000

20000

2004 Master Plan
Population Projections \.

‘\B¢ Population Projections

1995 2000 2005

2010 2015

Years

2020

Figure 3-5: Comparison of Projected Populations

3.3.2 Wastewater Flow Projections

2025

2030

In general, during preparation of the 2004 Utility Master Plan, the following steps were followed to project
wastewater flows for each planning year through build-out:

® The population of the proposed developments of West Villages (a.k.a., Thomas Ranch), Panacea,
Kelse Ranch and Isles of Athena were assumed to be in accordance with the developer provided

schedules of development.

= g BROWN anp CALDWELL S

3-7

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified al the end of this document
PAGentMorth Port, Cily ofi129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report Norih Port 100506 rpmod-hes-JR(1-04-07)r3 doc



3: Design Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

® Projected population growth in the service area in excess of projected growth within the proposed
developments was distributed among existing neighborhoods in a manner reflective of anticipated
growth trends, in accordance with information provided by the City's Planning Department.

® Wastewater flows within current and proposed developments were calculated by applying the unit
usage rates established by the developers where available. In absence of developer-provided usage
rates, the City's planning unit rates were used.

* Demands within existing neighborhoods were calculated by applying the planning usage rates only
to those neighborhoods where utility service will have been established. That is, no neighborhood
contributes to flows and demands before utility system expansion has occurred in that
neighborhood.

" Commercial and light industrial demands wete established by applying the commercial unit rates to
areas designated for commercial and industtial development. This was established in consideration
of information provided by the City's Planning Department regarding the anticipated location and
timing of commercial development in the repott area.

Development of future wastewater flows is significantly influenced by the projected customer growth in the
large proposed new developments of West Villages, Kelse Ranch, Panacea and Isles of Athena. The
projected wastewater flows presented in the 2004 Utility Master Plan reflect the development schedules
provided to the city by the developers, which the city has committed to meet. Howevet, current progress
suggests that actual development of these areas may lag behind the developet's presented schedule by at least
6-months to a year in the Panacea and Thomas Ranch developments and even longer for the Kelse Ranch
and Isle of Athena developments.

Future wastewatet flows are also significantly influenced by the plan for utility system expansion into existing
neighborhoods, which the City is committed to pursue to reduce the number of septic tanks in the region.
For the purpose of this analysis, the wastewater flow projections assume that the City will expand wastewater
service into existing neighborhoods according to the preliminary schedule described in the 2004 Utility Master
Plan. Consequently, the City also has the ability to delay expansion into the existing neighborhoods in order
to slow down the projected increase in wastewater flows based on funding capabilities.

Based on typical planning guidelines, Black and Veatch in preparing the 2004 Utility Master Plan, assumed
that 85 percent of the potable water used in the City is returned to the sewer as wastewater. Water usage rates
were estimated at about 70 gallons per capita per day (gped) in North Pott, giving a wastewater contribution
of about 60 gpcd. Due to the occutrence of I/1 of rainwater into wastewater collection systems during storm
events, the average daily flow (ADF) of wastewater that enters the WWTF is generally higher than the AADF.
The ratio of ADF to AADF for the City of North Port was calculated as 1.16, based on an evaluation of the
actual 2002 North Port WWTT operational data. Utilizing this ratio, the average day wastewater production
rate was calculated to be 70 gpcd.

A planning database was used to detetmine projected wastewater flows for planning years 2005 through 2025,
and at build-out. The resulting average and peak daily flow projections are summarized in Table 3.8 As noted
in this table, the wastewater flows ate anticipated to inctease significantly from a present flow of
approximately 1.9 mgd in 2005 to over 13.3 megd in the year 2025. A majority of the increase in wastewater
flows can be attributed to the two existing new developments in the City, Panacea and West Villages.

— — — BROWN anD CALDWELL § —

3-8

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specilied al the end of this document
P:iGentNorth Port, Cily 0fi129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Reporl North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



3: Design Conditions

Table 3.8: Master Plan Wastewater Flow Projections

PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Year Average Daily Flow (mgd) Peak Daily Flow (mgd)

2002 1.32 343

2005 1.87 4.86

2010 5.59 14.54

2015 8.18 21.27

2020 10.74 27.92

2025 13.30 34.58
Build-out 23.50 61.10

Brown and Caldwell estimated projected wastewater flow rates to the individual WWTF's, based on a detailed
evaluation of the schedule for extending sewers to existing neighborhoods. For this purpose, Brown and
Caldwell assumed a per capita residential wastewater conttibution of 70 gped and a non-residential
wastewater flow contribution of 34 percent of the total flow, to be consistent with the approach used in the
2004 Utlity Master Plan. "T'able 3.9 shows a summatry of Brown and Caldwell projected flows to the three
WWTLE's and a comparison with Master Plan projections and indicates that Brown and Caldwell wastewater
flow projections are in the same general range as in the projections in the 2004 Utility Master Plan.

Table 3.9: BC Estimate of Projected Flows to Individual WWTF's (mgd)

o | Eystratoth | poonurr: | el | Tomavall |t
rojection
2010 2.93 1.00 1.43 5.36 5.59
2015 3.89 1.75 255 8.19 8.18
2020 4.66 252 3.34 10.51 10.74
2025 5.34 3.63 4.18 13.15 13.30

3.3.3 WWTF Construction/Expansion Schedule

The 2004 Utility Master Plan schedule for WWTF construction/expansion to satisfy projected wastewater
treatment needs within the City is shown on Figure 3-6 and summarized on Table 3.10 on the following page.

= — BROWN axp CALDWELL e ———————

3-9

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:\Gen\North Port, ity of129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



3: Design Conditions

PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

20— . — —
2
y i !
0| ; L
5 | C | [ |
G 15 : L ———— . - SR Foiad
g oy | L SR S R S T Ll 2T [T 2hE )
& ;
5 [ETESR,  ITE | Expand Panaces-3.0mgd| o) X
z | | 2020 it , ,
2 - o —g R R | | - gl o ] 0 - - =
P | . . Expand West Viliages (Thomas g il
] | | Ranch) -3:.0mgd 2014 : | i
2 10 —— e e = : i i e e
2 |
] - Rl S | = A ey = . | 1e, = = = | =
S (O s ey e | | \ ’
= _ . NewWestVillages (thamas| | . .~ | . I ) PR L
Z Ranch)-2.0mgd 2008 i I . i
3 i 1 I J i 3 || i & 3 3
= T S——_ [BC Flow
g’ Fe1h : :Proiectign .
g 5 [ S e — ]
< i ] |
12004 Master Plan |
] I |Flow Projection (R | [
i } [ ] 1 _1 Ly Ly
! ! Pl & I )
0 : |
2000 2005 2010 2015 2020 2025 2030
year
~—2004 Master Plan Flow Projections = Master Plan Proposed Plant Construction Schedule" —=—BC Estimates of Future Flows

Figure 3-6: Comparison of Average Daily Wastewater Flow Projections and Plant Expansion Program

Table 3.10: Summary of Proposed WWTF Construction/Expansion Schedule

Incremental
. . Total Plant
Year Action Plant Capacity - p
MGD Capacity - MGD

2006 Existing WWTF Capacity 0 3.1.
2007 Expand existing WWTF 1.9 5.0
2008 New Panacea WWTF 20 7.0
2009 New West Villages WWTF 20 9.0
2014 Expand West Villages WWTF 3.0 12,0
2020 Expand Panacea WWTF 3.0 15.0

Source: City of North Port 2004 Utility System Master Plan, Black & Veatch, January 2006.

With the proposed schedule, WWTF capacity will always exceed projected wastewater flows as shown on
Figure 3-6 but there will also be some periods with significant excess installed plant capacity. To meet the
projected demands during the early petiod, from 2006 to 2010, thete will be continuous construction at
WWTF sites in the City. Further, there will be significant excess, unused capacity at the existing WWTF until
sometime after 2020. Therefore, Brown and Caldwell developed an alternative schedule for plant
construction as summarized in Table 3.11 and Figure 3-7. The objective of prepating this alternative
schedule was to maximize use of installed plant capacity at all times and allow for the proper planned

construction of needed facilities.

BROWN ano CALDWELL @

310

DRAFT for review purposes only. Use of content contained on this sheet is subject Lo the limitations specified at the end of this document,
P:\Geni\North Port, Gity of\129942\Draft Design Basis Repori\Prelim Eng Report with All sections\Prelim Eng Report North Pont 100506 rpmod-hes-JR(1-04-07)r3 doc



3: Design Conditions PRELIMINARY ENGINEERING REPORT
_ EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

With this approach, the total plant capacity in 2025 will be reduced but it will be somewhat closet to the
anticipated projected future flow. Also, by increasing the AADF capacity of the existing plant to 5.6 mgd
instead of 5.0 mgd as previously proposed, it was planned that construction of the Panacea plant could be
deferred until 2014. However, as noted in Section 2, of this report the developer of the WVID has
significantly reduced their development plans, which impacts the hydraulic capabilities of the City's
wastewater transmission system. Therefore, in order to make full use of the capacity at the existing plant,
flows designated for treatment at the Panacea WWTT will have to be diverted back to this facility 2-years
ahead of schedule. In other words the Panacea WWTT will have to be constructed and on-line by 2012. This
is quite possible using the proposed Toledo Blade/Price Boulevard pump station as was originally proposed
in the City's 2004 Utility Systemn Master Plan for the initial period before construction of Panacea WWTF was
completed.

Table 3.11: Summary of Alternative WWTF Construction/Expansion Schedule

Incremental
Year Action Plant I\ngpglcity - Ca-;gtc?:yplal\;llzm
2006 Existing WWTF Capacity 0 3.1
2007 Expand existing WWTF 2.5 56
2010 New West Villages WWTF 2.0 7.6
2012 New Panacea WWTF 2.0 9.6
2018 Expand West Villages WWTF 2.0 11.6
2020 Expand Panacea WWTF 2.0 13.6

Nm Hl“villu“ ﬂhum—
WTOmgd m

Exp-hu .xuu
‘é 5 'ﬂud-

Average Day Wastewater Flow Rate (MGD)

' —— 2004 Master Plan Flow Projection ~——BC Flow Projections — — Revised Plant Expansion schedule

Figure 3-7: Revised Plant Expansion Schedule

- - ® BROWN ano CALDWELL == e ——

3-11

DRAFT for revigw purposes only. Use of content contained on this sheetis subject to the limitations specified al the end of (his docurnent
PrGentNerth Port. City o+ 12994210raft Design Basis RepeortiPrelim Eng Report with All sections:Prelim Eng Report North Port 100505 rpmod-hes-JR(1-04-07)r3 doc



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

3: Design Conditions

Since this approach will require that all flows to the Panacea WWTF be diverted to the existing facility until
2012, a comparison of total flows to the two plants with available capacity was also cartied out with results as
shown on Table 3.12.

Table 3.12: Comparison of Flows and Plant Capacities — Existing and Panacea WWTF's (mgd)

Flows (MGD) WWTF Capacity
vear | Notpon | Pamacea | TowlBom | P8 | GRS | ot o
WWTF WWTF's WWTF
2010 2.93 1.00 3.93 5.60 0 5.60
2015 3.89 1.75 5.64 5.60 2.00 7.60
2020 4.66 252 7.18 5.60 2.00 7.60
2025 5.34 3.63 8.97 5.60 4,00 9.60

3.3.4 WWTF Design Loading and Variability

Based on the information presented in subsection 3.2 and above, the basis for the process design of the
existing WWTF, is an AADF of 5.6 mgd or 7.0 mgd as MBMADF. Historical annual average daily flows,
CBOD:s loads and concentrations from 2000 through 2005 are presented in Table 3.13. The influent CBODs
loads have averaged 2,030 1b/d during the 6-year period, ranging from 1,608 1b/d to 2,548 1b/d. For this
analysis, the design annual average CBODs concentration of approximately 200 mg/I. would be adopted,
which would yield an annual average CBOD:s load of 9,340 1b/d. This corresponds well with data from year
2003. A similar CBODs concentration was adopted during the preparation of the "Design Criteria for WWTF
Phase 3 Expansion Report”, which was prepared by Boyle Engineering Corporation as patt of the last expansion
of the City's existing WWTF.

Table 3.13: Historical Annual Average Daily Flow,

CBODs Loads and CBODs Concentrations

Influent CBODs
Year ADF (mgd)

(mg/L) (Ib/d)
2000 1.076 179 1,608
2001 1.27 169 1,787
2002 1.369 160 1,825
2003 1.514 190 2,399
2004 1.574 154 2,015
2005 1.788 171 2,548
Average 1.432 170.5 2,030

3.4 Future Regulatory Considerations

The City of North Port appears to be in compliance with their existing wastewater treatment and disposal
requirements, but future trends in wastewater disposal policies may impose new challenges on the City's
wastewater practices. For instance, in the State of Florida, the number of landfills accepting biosolids from
outside counties is diminishing. Likewise, available lands for application of Class "B" wastewater biosolids
are decreasing. This may result in longer hauling distances and increased disposal costs for biosolids in the
future. As, public concerns grow regarding biosolids management, reuse water quality, nutrients, odors and

a BROWN aNnp CALDWELL

312

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitalions specified at the end of this document
P:\Gen\North Port, City of129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3.doc



3: Design Conditions

PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

truck traffic, the FDEP has chosen to review their current rulemaking processes with an emphasis on
wastewater biosolids and reclaimed water management systens.

The Technical Advisory Committee (TAC) cutrently proposed revisions to the existing wastewater biosolids
management regulations and requirements. The TAC is comptised of 13 members that include
representatives from groups such as; citizens, FDEP district offices, cities and industty representatives, as
well as counties and local governments. The TAC may enact more trestrictive ordinances on residual
management and uses in the near term. This evolving regulatory requitement may further restrict the disposal
of Class "B" biosolids. Due to these trends, it is advantageous for the City to consider treating biosolids to
achieve Class "A" standards in the future. The proposed changes to Chaptet 62-640, FAC are summarized in

Table 3-14.

Currently the FDEP is considering new and more stringent regulations for reclaimed water management
systems. These new regulations concentrate on improving technical guidance, relating rules and forms to
check, monitor, and to report reuse water facilities. Furthermore, FDEP has completed modifications to the
operation, maintenance requirements and the operating protocols for reuse water systems. The recent
changes to the reuse regulations are summarized in Table 3.15.

Table 3.14: Summary of Future Environmental Regulations Proposed Biosolids Rule

Existing

Proposed

Terminology: Residuals

Terminology: Biosolids

Terminology: Agricultural Use Plan

Terminology: Nutrient Management Plans

62-640-200 (4)
Agronomic rate:

Monitoring Requirements: only for
Nitrogen

62-640-200 (4)
Agronomic rate is redefined to address also Phosphorous in the definition:
Monitoring Requirement: add Phosphorous

62-640-400 (44)
General Definitions

62-640-400 (44)
Identifying Responsibilities/Responsible -New Subsection that adds Site Manager- definition

62-640-300 (5) (c)

62-640-300 (5) New Subsection that establishes all shared responsibilities for a facility's biosolids between the Site
(WWTF) and the Site Manager (land application).
62-640-450 (1,2,3,4)
Not specified New Subsection that adds all definitions, characteristics, and requirements for Site Registration. It
includes notice to all adjacent land owners, cccupant and to local government.
62-640-600 (1)
62-640-600 (1)

Pathogen Reduction Requirements:
all residuals applied to the land shall
be classified as either Class A or
Class B with respect to pathogens.

Removes text after "Pathogen Reduction Requirements” to avoid confusion.
Removes Alternative 4, treatment in an unknown process with biosolids tested for pathogens,
bacteria, enteric viruses, and helminth ova at time of use, from options allowed.
Requires processes that are essentially pasteurization with quicklime to address concerns in
Chapter 7 of the USEPA Control of Pathogens and vector attraction in Sewage Sludge manual.

62-640-600 (1) (b)

Class B Residuals: residuals will be
classified as Class B if one of the
pathogen reduction requirements

described in section 503.32.(b) or (3),
is met

62-640-600 (1) (b)
Adds a requirement that the permittee demonstrates a 2 log reduction in the addition to meeting the
fecal limit when using the fecal monitoring-only option for Class B.

62-640-600 (2) (a)
Address Vector Attraction Reduction
Requirements.

62-640-600 (2) (a)
Itis revised to clarify acceptable vector attraction reduction options.

It clarifies that biosolids that are distributed and marketed to Vector Attraction Reduction Options 1-
8 with the exception of Option 6 (alkaline addition).

e ——— BROWN anp CALDWELL ®

313

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:\Gen\North Port, Gity of\129942\Draft Design Basis Reporf\Prelim Eng Report wilh All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



3: Design Conditions

PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 3.14: Summary of Future Environmental Regulations Proposed Biosolids Rule

62-640-650 (1)( ¢ )
Monitoring, Record Keeping,
Reporting and Notification

Monitoring Frequency for Biosolids
generated (dry ton per year)

0 < 320 dtpy......... once per year
320 < 1,653.......... once per quarter

62-640-650 (1)( ¢ )
It adds increased monitoring requirements including monitoring frequency.
Monitoring Frequency for Biosolids generated (dry ton per year)
0 <320 dtpy......... once per quarter
320<1,658.......... once per 60 days

1,653< .vieininns once per month
1,653< .0 once per 60 days
62-640-650 (3) (a) (5)
For Class AA biosolids not distributed 62-640-650 (3) () (5)
and marketed within one month after

being treated, the facility permittee
shall conduct additional

New subsections add re-sampling for fecal coliform or salmonella sp. This sampling shall take
place within 30 days of the actual distribution and marketing date.

representative samples.
62-640-650 (3) (¢ )
Not specified New subsection that adds ground water monitoring and surface water monitoring for registered
sites under certain conditions.
62-640-650 (4) (d )(1)
Not specified It adds requirements for facility permitees and site managers to obtain hauling records for Class A
and B biosolids.
62-640-880 (2) (1)
Not specified

It requires reliability at larger biosolids management facilities to provide redundancy and reliability

for their treatment processes.

Table 3.15: Summary of Future Environmental Regulations Reuse Water Systems

Existing Promulgated Change
62-610-462 FAC
Automatic control valves and monitoring 62-610-320 (6) (g)

equipment monitor the water quality of
the filtered effluent (turbidity) and total
chlorine residual. Valves automatically
diverts flow to Class | deep injection well
on excursions

Requires continuous monitoring of turbidity. Creation of this rule enables the use of other meters
(like the so-called TSS meters) in lieu of turbidity meters in monitoring reclaimed water. Utilities
wanting to employ the so-called "TSS meters” in lieu of turbidity meters no longer will need to
pursue a variance.

62-610-200(17)
A recording flowmeter and totalizer shall
be utilized to measure flow and
calibrated at least annually.

62-610-300 (4)(a)2
Annual Reuse Report Form: refinements to the annual reuse report form include the addition of
requirements for reporting of plans and activities related to metering reclaimed water use, per
statutory requirements, which added to Section 403-064, Florida Statues, in 2004.

Not specified

62-610-300 4(a) 4c.

Requires domestic WWTF's with a permitted capacity of/or greater than 100,000 gpd that
discharged via reuse and land application systems to monitor reclaimed water or effluent for the
primary and secondary drinking water standards contained in Chapter 62-550 FAC. Except for
asbestos, color, and corrosivity, all parameters listed as primary and secondary drinking water
standards in Chapter 62-550 FAC, shall be monitored and reported on the DMR with submittal to
the Department by June 28. Approved analytical method identified in Rule 62-620.100(3) j shall be
used for analysis. |f no method is included for a parameter, methods specified in Chapter 62-550
FAC shall be used.

Not specified

62-610-300 (4)(a)4
Refinements to the Pathogen Monitoring Form, which requires use of certified labs and approved
methods for re-testing if high pathogen concentrations are observed, were added to this form.

BROWN ano CALDWELL —

314

DRAFT lor review purposes only Use of contenl contained on this sheet is subject fo the limitations specified at the end of (his document
P:iGen\North Port, ity of129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 mmod-hes-JR(1-04-07)r3 doc



3: Design Conditions PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Future regulations also require Class I reliability for all reclaimed reuse wastewater systems. Therefore, design
of the upgraded WWTF for North Port will consider the minimum applicable tequirements for a Class 1
facility as shown in Table 3.16.

Table 3.16: Class | Reliability Requirements

Operations Requirement
Bar Screens One backup bar screen must be provided. For facilities with only two bar
screens, one must be designed to permit manual cleaning.
Aeration Blowers or Mechanical Design oxygen transfer must not be impaired with largest capacity unit
Aerators out of service.

At least two units must be provided. Capacity of at least 75 percent of

Clarifiers design flow with one unit out of service.
Chlorine Contact Chamber At least two units. Capacity of at least 50 percent of design flow with one
unit out of service.
Pumps A backup pump shall be provided for each set of pumps which performs

the same function.

Finally, this Preliminary Engineering Report considers futute environmental regulations for nitrogen removal.
Presently, the FDEP does not require the control of nitrogen in the effluent from public access reclaimed
watet systems; however, the City's desire to produce a higher quality effluent to protect the ground water
resources in the region is of primaty consideration. Thetefore, all alternatives will provide effluent that

partially denitrifies wastewater influent. The upgtrades for the WWTF are designed to provide an effluent
capable of meeting the following criteria:

® CBODs: 5 mg/L
= TSS: 5mg/L
" TN: <10 mg/L

S = BROWN avp CALDWELL — —

315

DRAFT for review purposes only. Use of contenl contained on this sheel is subject to the limitations specified at the end of this document
P:Gen\Worth Por, Gity of\129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)e3 doc



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT PLANT UPGRADES

4. PROCESS EVALUATION AND SELECTION

The WWTF is currently permitted for a flow of 3.7 mgd on a MBMADF basis, which is equivalent to 3.1 mgd
on an AADF basis. The WWTF is classified as a conventional activated sludge facility with screening, grit
removal, conventional activated sludge reactors with coatse bubble aeration and secondary clarification. A
portion of the effluent which is to be distributed as reclaimed water, undetgoes additional treatment including
filtration and high level disinfection. The balance of the effluent, which is not provided additional treatment,
is discharged at the Class T DIW.

The objective of this section is to identify the improvements needed to increase the permitted capacity of the
WWTFE to 7.0 mgd on an M3MADF basis, and provide for all effluent that will meet the following criteria:

® CBODs: <5 mg/L

" TSS: <5mg/L

* TN <10 mg/L

® High level disinfection pursuant to Rule 62-610, FAC
Process simulation modeling of the WWTF was conducted using the BioWin™ simulation model version 2.2.
The BioWin™ simulation model is based upon the IAWQ Activated Sludge Model No. 1 modified for
biological phosphotus removal. The model is a PC-based simulator that uses a seties of mechanistic and
empitical models to represent material transformations and pollutant removals in both the liquid and solid
streams of a biological wastewater facility. It enables the user to simulate carbonaceous oxidation,
nitrification, denitrification, and enhanced biological phosphorus removal. BioWin™ is an industry standard

in North America and overseas, having been used for the design and performance evaluation of many
treatment plants in the United States., Canada, the United Kingdom, the Far East, and Australia.

4.1 Wastewater Characterization

Process simulation modeling requires accurate characterization of the different carbon, nitrogen and
phosphorus fractions contained in the wastewater. To accurately determine the onsite wastewater
characteristics at the WWTT, a special sampling campaign was performed in April 2006. The information
gathered from this analysis was used in the calculation of important wastewater fractions to calibrate the

constructed BioWin™ model for the WWTF.

This intensive sampling program was conducted with the main objectives of providing information on:
®  TInfluent wastewater characteristics
® The form of the diurnal influent flow and load pattetns
® Performance of the systems

Appendix B presents data collected during the special sampling campaign petrformed from April 23 through
May 1, 2006 at the City's WWTTF.

Presented in Table 4.1 are the average parameter values for the daily composite samples collected during the
special sampling. Based on these results, important wastewater chatactetization parameters were determined

BROWN axp CALDWELL — — e —

4-1

DRAFT for review purposes only Use of content contained on this sheet is subject to the limilations specified at the end of this document
PaGeniNorth Port, City of\129942\0raft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREAWENT FACILITY UPGRADES

as input data for the BioWin™ and are presented in Table 4.2. These results allow an interpretation of the
most consistent ratios and thereby, the most reliable parameter values from the data collected during the
special sampling campaign.

Table 4.1: Average Composite Sampling Results

Parameter (mg/L) Influent Secondary Effluent Final Effluent
Flow, mgd 1.57 -
TSS 172 9 <10
VSS 131 -
CoD 509 50 43
Soluble COD (0.45 pm) 219 41 41
Soluble COD (GF) 248 39 42
Floc-Filtered COD 203 39 38
BODs 232 <20 -
CBODs 209 <20 -
TKN 43.34 1.80 1.55
Soluble TKN (0.45 pm) 35.04 1.34 1147
Soluble TKN (GF) 39.24 1.61 1.51
NH3-N 31.35 0.36 0.20
NO3-N 0.06 30.0 31.01
SON 3.68 0.98 0.97
TP 8.05 5.7 444
Soluble P (0.45 pym) 5.85 5.4 5.51
Soluble P (GF) 5.96 5.6 5.51
Alkalinity 445 158 130
pH 7.08 7.0 7

Ratios Average Median Maximum | Minimum

COD-to- CBODs 243 2.45 2.84 1.90
COD-to-BOD:s 2.22 2.09 2.84 1.60
CBODs-t0-BODs 0.91 0.93 1.00 0.74
COD-to-TSS 2.96 2.89 3.49 2.35
CBODs-to-TSS 1.22 1.23 1.41 1.06
BODs-to-TSS 1.36 1.29 1.66 1.06
Soluble COD (GF)-to-COD 0.49 0.49 0.57 0.40
Soluble COD (0.45 pm)-to-COD 0.43 0.43 0.52 0.29
Floc-Filtered COD-t0-COD 0.40 0.41 0.47 0.29
NH3-N-to-TKN 073 0.75 0.89 0.48
NH3-N-to-COD 0.06 0.06 0.08 0.05
NH3-N-to- CBODs 0.15 0.16 0.17 0.11

- = = B RO WN anND CAL D WE L L

4-2

DRAFT for review purposes only Use ol content contained on this sheet is subject to the limitalions specified al the end of this document.
P:\GentNorth Port, ity ofi129942\Draft Design Basis Repori\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 pmod-hes-JR(1-04-07)r3 doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
EXI_STI[\IG WASTEWATER TREATMENT FACILITY UPGRADES

Table 4.2: Parameters Ratios From Special Sampling Composite Results

NH3-N-to-BODs 0.14 0.15 0.17 0.08
NH3-to-TSS 0.18 0.19 0.21 0.13
TKN-0-COD 0.09 0.09 0.11 0.07
TKN-to- CBODs 0.21 0.22 0.23 0.18
TKN-t0-BODs 0.19 0.19 0.22 0.16
TP-t0-COD 0.02 0.02 0.02 0.01
TP-to- CBODs 0.04 0.04 0.05 0.03
TP-to-NH3-N 0.26 0.25 0.33 0.19
TP-to-TKN 0.19 0.18 0.23 0.14
Soluble P (0.45 pm)-o-TP 0.74 0.77 0.82 0.63
Soluble P (GF)-to-TP 0.75 0.76 0.86 0.65
VS+o-TS 0.76 0.75 0.85 0.70
1SS-t0-COD 0.08 0.08 0.11 0.04
VS-0-COD 0.26 0.26 0.34 0.20

4.1.1 COD Fraction

The COD-to-BOD:s ratio is useful since the historical influent organic load is recorded in terms of BODs
data. However, the process simulation model requires specification of the influent COD concentration. The
daily composite COD and BODs concentrations recorded during Aptil 23 through May 1, 2006 indicates
average and median COD-to-BODs ratios of 2.2 and 2.09, respectively.

The daily composite CBODs and BODs concentrations recorded during the sampling effort indicates average
and median CBODs-to-BOD:s ratio of 0.93 and 0.91, which corresponds with ratios often found in municipal
wastewaters for a community of this type.

A number of other useful COD fractions were estimated on the basis of the special sampling conducted:

The readily biodegradable COD (Ibs) fraction was estimated using the following approach:
Fbs = [CODxf, inf — CODx{, effl | / CODmy, inf
Where:
CODxf, inf = influent COD concentration of flocculated, filtrated wastewater, in mg/L,
CODxf, effl = effluent COD concentration of flocculated, filtrated wastewatet, in mg/T.
CODmzx, inf = influent total COD concentration, in mg/L

The results of the calculation of the readily biodegradable COD fraction based on the data collected during
the special sampling are presented in Table 4.3.

. BROWN anp CALDWELL —

4-3

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:\Gen\North Port, City 0f129942\Drafl Design Basis Repor\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07}r3 doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 4.3: Biodegradable COD

Date Fbs
4/23/2006 0.39
4/24/2006 0.36
4/25/2006 0.34
4/26/20086 0.33
4/27/2006 0.32
4/28/2006 0.19

Average 0.32
Median 0.33
Flow Weighted Average 0.32

The unbiodegradable soluble COD (Fus) fraction was estimated using the following approach:
Fus = CODxf, effl / CODmx, inf
The results of the calculation of the unbiodegradable soluble COD fraction are presented in Table 4.4

Table 4.4: Undegradable COD

Date Fus
4/23/2006 0.08
4/24/2006 0.06
4/25/2006 0.07
4/26/2006 0.06
4/27/20086 0.09
4/28/2006 0.10

Average 0.08
Median 0.08
Flow Weighted Average 0.08

The other COD fractions were calculated based on the BioWin COD/VSS mass balance model for COD
wastewater fractions. The COD fractions adopted for modeling purposes are summarized as follows:
" Soluble COD fractions:
Readily biodegradable, Fbs = 0.32
Acetic acid fraction, Fac = 0.15
Unbiodegradable, Fus = 0.08

®  Particulate COD fractions:
Slowly biodegradable particulate, Fxsp = 0.78
Unbiodegradable particulate, Fup = 0.20
Unbiodegradable particulate, Fup = 0.20

— — - e B R OW N anp CAL D W E L L -

4-4

DRAFT lor review purposes only. Use of content contained on this sheet is subjecl to the limitations specified al the end of (his document
P:\GentNorth Port, City of\129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3.doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

4.1.2 Nitrogen Fractions

The computed influent ammonia (NH3-N)-to-TKN ratio (Fna) tesults obtained from the Wastewater
Characterization study, ranged from 0.69 to 0.79, with average and median values of 0.73 and 0.75,
respectively. The flow weighted Fna average was determined to be 0.73. This fraction is within the range
measured at other facilities in Florida, and therefore, it is adopted for the calibration and simulation of the
BioWin™ model. The NH»-N concentrations are calculated internally by BioWin™ using this Fna factor of
0.73.

During the special wastewater sampling effort, the soluble organic nitrogen (SON) concentration in the
influent wastewater was reported to have average and median values of 5.7 mg/1 and 6.20 mg/1,, respectively.
The final effluent SON concentration has average and median values of 0.97 mg/land 1.02 mg/1,,
respectively.

The COD-to-TKN ratio was derived from the composite daily samples collected duting the special sampling
program, with values ranging from 9.5 to 13.4 and average and median ratios of 11.6.

4.1.3 Phosphorus Fractions

Average total Phosphorus (IP)-to-COD and TP-to-TKN ratios were computed based on data obtained
during the special sampling program, and were determined to be 0.02 mg/1 and 0.19mg/1, respectively. The
phosphate (PO,4-P) data from the special sampling was not available to determine the PO4-P-to-TP (FPOy)
ratio. However, for modeling purposes, soluble phosphorus data (filtered through a 0.45-micron filter) was
used to estimate the I'pog ratio with average and median values of 0.73. Therefore, a FPOq value of 0.73 was
adopted for this analysis.

4.1.4 Solids Fractions

The average and median volatile solids (VS) fraction of the influent T'SS calculated duting the special
sampling program were 76 and 75 percent, respectively. These values were used to establish the inert SS (ISS)
to be included in the process modeling. Based on results from the special sampling program, the VS-to-COD
and the ISS-to-COD ratios averaged 0.26 and 0.08, respectively.

Table 4.5 shows the wastewater fractions adopted for the BioWin™ simulation model. Most of the other
. . . . p
parameter values were maintained as BioWin™ default values.

Table 4.5: BioWin™ Parameter Values

Name Value

Fbs - Readily biodegradable (including Acetate) 0.32
Fac - Acetate 0.15

Fxsp - Non-colloidal slowly biodegradable 0.78

Fus - Unbiodegradable soluble 0.08

Fup - Unbiodegradable particulate 0.20

Fna - Ammonia 0.73

Fnox - Particulate organic nitrogen 0.50

Fnus — Soluble unbiodegradable TKN 0.02

FupN - N:COD ratio for unbiodegradable part. COD 0.035
Fpo4 - Phosphate 0.73

FupP - P:COD ratio for influent unbiodegradable part. COD 0.011

g BROWN axp CALDWELL g e —

4-5

DRAFT for review purposes only Use of content contained on this sheet is subjecl to the limitations specified at the end of this document
P\GeniNorth Por, Gity of\129942\Drafl Design Basis Reporf\Prelim Eng Report with All seclions\Prelim Eng Report North Port 100506 rpmad-hes-JR(1-04-07)r3 doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

4.2 Diurnal Influent Flow and Load Patterns

Diurnal influent flow and influent concentration samples were collected during the special sampling campaign
to provide information on the form of the diurnal flow and loads to the WWTFE. The form of the average
diurnal flow and load patterns are illustrated in Figures 4-1 through 4-4. Appendix B provides additional
information on the diurnal special sampling data collected during Aptil 23 to May 01 2006.

1.0
0.8

0.6

Influent Flow Pattern

0.4
0.2
0.0
0:00 2:00 4:00 6:00 8:00  10:00  12:00  14:00  16:00 18:00 20:00 22:00

Time (hours)

Figure 4-1: Diurnal influent flow patiern

14—

0.8

0.6

04 —

Influent COD Load Pattern

02

0.0

0:00 2:00 4:00 6:00 8:00 10:00 12:00 14:00 16:00 18:00 20:00 22:00

Time (hours)

Figure 4-2: Diurnal influent COD load pattern

BROWN axp CALDWELL I

4-6

DRAFT for review purposes only. Use of contenl cantained on this sheet s subject to the limitations specified at ke end of this document
P:GeniNorth Port, City 0f\129942\Drafl Design Basis ReportiPrelim Eng Reporl with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 dog



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
~ EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

) | / e ;
o | St

0.6

0.4

Influent TSS Load Pattern

0.2

0.0
0:00 2:00  4:00 6:00 8:00 10:00 12:00 14:00 16:00 18:00 20:00 22:00

Time (hours)

Figure 4-3: Diurnal influent TSS load pattern

0.8

0.6

0.4

Influent TKN Load Pattern

0.2

0.0
0:00  2:00 400 6:00 800 10:00 12:00 14:00 16:00 18:00 20:00 22:00

Time (hours)

Figure 4-4: Diurnal influent TKN load pattern

e BROWN anD CALDWELL g

4-7

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this decument
P:AGen'North Port, Cily ofi129942\Draft Design Basis Report\Prelim Eng Report wilh All sectionsi\Prelim Eng Report North Port 100506 mpmod-hes-JR(1-04-07)r3 doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

1.0
0.8
0.6

0.4

Influent TP Load Pattern

02 ———

0.0 T
0:00 2:.00 400 6:00 800 10:00 12:00 14:00 16:00 1800 20:00 22:00

Time (hours)

Figure 4-5: Diurnal influent TP load pattern

4.3 Process Modeling

The BioWin™ process simulation model was used to establish the maximum capacity of the existing WWTF
and to identify improvements needed to increase the permitted capacity of the WWTF to 7.0 mgd on a
M3MADF basts, and provide for effluent that will meet the following critetia:

® CBODs <5 mg/L

" TSS <5mg/L

" TN< 10 mg/L

® High level disinfection putsuant to Rule 62-610, FAC

Any process model first requires calibration and then verification of the predicted results before its
application. T'o ensure that the constructed BioWin™ simulator accurately predicted WWTF performance, it
was calibrated with WWTF information collected during the special sampling effort performed at the WWTF
between April 234 and May 1+, 2006. Appendix C provides additional detail on calibration of the BioWin™

model for the WWTFE.

The calibrated BioWin™ model was then used to identify improvements to increase the capacity of the
WWTF under the following process configurations:

* Alternative 1: Capacity Assessment of Existing WWTF, with No Improvements
" Alternative 2: Conventional Activated Sludge Process with Tertiary Filters added.
® Alternative 3: Activated Sludge with Anaerobic Selectors and Tertiary Filters

" Alternative 4: Modified Ludzack-Ettinger Process with Tettiaty Filters

BROWN ano CALDWELL §

4.8

DRAFT for review purposes only. Use of content contained on this sheelis subject to the limitations specified at the end of this document
P:iGemiNorth Port, City o\129942\Drall Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmad-hes-JR(1-04-07)r3 dac



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES_

This analysis was focused on the secondaty and tettiary treatment portions of the WWTF rather than on
pretreatment, or solids processing. A description of each alternative follows. Appendix D explains the
details of the process modeling results for the different alternatives evaluated.

An influent itinerary was developed and used for the process modeling of the City's WWTF to assess the
capacity of the existing facility. Additionally, the process modeling was performed to determine the necessary
improvements required to increase the capacity and to meet future effluent regulations. The 90 day influent
itinerary was developed to simulate the following loading scenatios:

®  Month 1: Peak load and maximum flow conditions
" Month 2: Peak load and maximum three month average flow condition
" Month 3: Annual average load and annual average flow

These months serve as the basis for an influent itinerary of flows and loads to be modeled using BioWin™
for facility analysis.

4.3.1 Capacity Assessment of Existing WWTF, with No Improvements

The BioWin™ calibrated model was first used to assess the capacity of the current liquid treatment system at
the City's WWTF. In section 2 of this PER, the hydraulic capacities of the existing unit processes and the
interconnecting conduits and channels were determined to be adequate for an increased flow rate of up to 10
mgd, and were not affected by the magnitude of the proposed revised flow rate. This determination means
that system hydraulics was not limiting and instead, plant capacity was only limited by the process capacity of
the biological treatment system without modifications. BioWin™ was used to assess the WWTFE's process
capacity and for this purpose, it was assumed that all the treatment units were in service.

The capacity of the secondary treatment system at the City's WWTF is established by determining the limiting
factor among following:

" Acration system capacity

®  Secondary clarifier surface overflow rate

® Secondary clarifier solids loading rate

® Filtration system capacity
The current effluent permit for the City's WWTF limits focus to TSS and BODs concentrations only and no
effluent nitrogen limits were established at this time. Therefore, the capacity assessment for current
conditions was performed at an SRT of approximately 3 days, which yields an average mixed liquor

concentration of 2,200 mg/IL.. This SRT value takes into account the biomass inventory in the acration tanks
only, neglecting the biomass present in the secondary clarifiers.

The calibrated BioWin™ model was used to determine the capacity of the WWTF, as cutrently configured,
and under current permit conditions. For the purpose of this analysis, influent wastewater flows were
incrementally increased until limiting capacity conditions were found in one or more unit processes. Based on
this analysis, with results as shown on Figures 4.6 and 4.7, the existing limiting biological treatment capacity
of plant can be summarized as follows:

®= AADF: 3.5 mgd
* M3MADF: 4.4 mgd
= MMADF: 5.9 mgd

For comparison, the City's WWTF is cutrently rated at 3.7 mgd on a MBMADF basis, and based on the flow
peaking factors presented in Section 3; represents an AADF of approximately 3.1 mgd.

- 8 BROWN anbD CALDWELL

4-9

DRAFT for review purposes only. Use of content contained on this sheel Is subject Lo the limitations specified al the end of tis document
P\Gen\North Port, Cily ofi129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

4: Process Evaluation and Selection

Each of the five aeration basins at the City's WWTF is currently equipped with 108 coarse bubble diffusers
that are supplied with air by five centrifugal blowers with a total airflow capacity of approximately 9,600scfm
with the largest unit out of service. Each aeration basin has a volume of approximately 224,400 gallons.

To determine the oxygen demands at 3.5 mgd as an AADF, the BioWin™ simulation model was used to
estimate OUR profiles and the results are summarized in Table 4.6. This Table also presents the AOR for
each zone. The capacity of the aeration system was based on a standard oxygen transfer efficiency (SOTE)
for the coarse bubble diffusers of 0.87 percent per foot of submergence and an alpha (0) value of 0.80. The
capacity assessment of the aeration system was based on the ability of the existing system to maintain 2 DO
concentration of 2.0 mg/L through the reactors during peak hour loading conditions. Table 4.7 summatizes
the aeration requirements per acration tank during peak hour loading conditions. As Table 4.7 demonstrates,
the airflow rate required per aeration basin, to maintain an average DO of 2.0 mg/L is approximately 1,740
scfm or 8,700 scfm for the five existing aetation basins, which is less than the actual blower capacity.
Therefore, based on the results obtained, the existing aeration system is not limiting and will be able to
maintain at least 2.0 mg/L of DO in all the aerated zones at the maximum biological treatment rate of 3.5
mgd on an AADF basis which is equivalent to 4.4mgd on a MAMADE basis using the Brown and Caldwell
proposed peaking factors as shown previously on Table 3.5.

Table 4.6: Summary of OUR and AOR Values

OUR Condition (mg O/L-hr) Zone 1 Zone 2 Zone 3

Annual Average 78 36 22

Maximum Day 100 49 31

Peak Hour 112 61 40

AOR Condition (Ib O/d)

Annual Average 1,166 538 329

Maximum Day 1,674 912 598

Peak Hour 1,495 732 463

Table 4.7: Peak Aeration System Requirements per Aeration Tank

Parameter Zone 1 Zone 2 Zone 3 Total
Volume (MG} 0.0748 0.0748 0.0748 0.2244
DO (mg/L) 2.0 2.0 2.0 -
No. of Diffusers 52 28 28 108
SOTE (percent) 12.2 12.2 12.2
Alpha 0.8 0.8 0.8
Airflow (scfm) 910 500 330 1,740
Airflow per Diffuser 17.5 17.85 11.78

The treatment capacity of the secondary clarifiers is established by the SOR and the SLR capacities. Since no
historic sludge volume index (SVI) data was available for the City's WWTF, a design SVI of 180 milliliters per
gram (mL/g) was adopted based on Brown and Caldwell’s experience with similar treatment facilities using
this process in Florida.

The State Point Analysis (SPA) program was used to determine the maximum allowable solids loading rate or
maximum solids flux (MSF) to the secondary clarifiers. For the purpose of this analysis, 2 maximum RAS
flow rate of 2.8 mgd was adopted, which corresponds to the maximum sludge return rate with one pump out

_ BROWN axp CALDWELL g — —

4-10

DRAFT for review purposes only Use of content contained on this sheet is subjecl to the limitalions specified af the end of this document
P:\Gen\North Port, Cily of\129942\Draft Design Basis ReportiPrelim Eng Report with Al sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)¢3 doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
~ EXISTING WASTEWATER TREATMENT FACILI:F\[_UPGHADES

of service. Based on the adopted design SVI of 180 mL/g and maximum RAS flow of 2.8 mgd, the
maximum allowable SLR is 29 Ib/sf-d. However, there is an inherent uncettainty in sizing clarifiers based on
historical SVI data, although the 90-percentile value was used in this analysis. In any case, the maximum
allowable solids flux value obtained from the SPA should be reduced by a factor of approximately 80 percent,
to account for non-ideal settling conditions in the clarifiers. Surety in design could be obtained by on-site
stress testing following the CRTC Protocol and secondaty clatifier modeling which was not performed.
Therefore, in this case, the MSF as indicated by the maximum SLR determined above, should be reduced
from 29 to 20 Ib/sf-d.

Notrmally, the peak SORs in secondary clarifiers vary from 1,000 to 1,800 gpd/sf depending on the biological
process used ahead of the clarifiers. For the purpose of this analysis, and based on conditions at the WWTF,
a maximum allowable SOR value of 1,200 gpd/sf under peak flow conditions was adopted. Again, to ensute
that the existing secondary clarifiers can safely handle these high loading conditions, it is recommended that
on-site stress testing following the CRTC protocol and secondary clarifier modeling be carried out.

Figures 4-6 and 4-7 illustrate the BioWin™ predicted secondary clarifier SLR and SOR at 3.5 mgd AADF.
These Figures also show the maximum allowable limit for SLR and SOR adopted for this analysis. As Figure
4-6 fllustrates, the secondary clarifiers will periodically reach the maximum allowable limit for SLR at 3.5 mgd
AADF; but this is considered acceptable since the limit will only be teached for limited petiods. Figure 4-7
demonstrates that the peak houtr SOR is below the maximum allowable SOR limit and the clarifiers are
considered underloaded in terms of SOR. Therefore, based on these results, the limiting capacity of the
secondary clarifiers at the City's WWTF is approximately 3.5 mgd AADF or 4.4mgd M3MADF based on SLR
considerations.

" Solids Loading Rates
" ey g
30
:
amoos 8152006 912006 152006 10/1/2006 102000
DATE
Figure 4-6: Solids Loading Rates Predicted by BioWin at 3.5 mgd as AADF
. Surface Overflow Rates

l
WMNNMNNNNNNNWNMWNHMWNﬁNWWNNNNNM%NNNNNMWNNNNNNW

9/1/2006 9/15/2006 101/2006 TOAB2000
DATE

BE006

Figure 4-7: Surface Overflow Rates Predicted by BioWin at 3.5 mgd as AADF

————— - BROWN ano CALDWELL =

4-11

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:GentNorth Port, Gity 0f\129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Cutrently, the City's WWTF is equipped with two Aqua Disk Package Filters with a total filtration area of
approximately 760 ft2. The design filtration rate for this type of filters is in the range of 2 to 5 gpm/ft2,
Based on the total filtration area available and a filtration rate of 5.0 gpm/ft2, the capacity of the filtration
system is approximately 5.47 mgd as peak hour flow. Using the influent flow peaking factors presented in a
Section 3, a peak hour flow of 5.47 mgd equates to approximately an annual average daily flow of
approximately 1.9 mgd.

Since only a portion of the secondary flow is treated by the filters while the remainder is disposed at the City's
Class T DIW, the capacity of the effluent filters do not impact the overall treatment capacity of the City's
WWTEF. Thetefore, based on the results of the wastewater chatacterization and modeling completed as part
of this PER, the City's WWTF can safely be re-rated from a M3AMADF of 3.7 mgd (2.8 mgd AADE) to a flow
of 4.4 mgd on a MBMADF basis (3.5 mgd AADF) since this flow rate cotresponds to the limiting capacities
of both the biological treatment system and the secondatry clarifiers in their current modes of opetration.

The following sections describe process improvements required to increase plant capacity and to meet future
cffluent regulations summarized in Section 4.3. For the purpose of this analysis, the 90 day influent itinerary
was modified to represent the design conditions previously mentioned in Section 3 and described as follows:

" Month 1:

o Flow = 9.45 mgd

o BOD Load = 12,610 Ib/d
® Month 2:

o Flow = 7.0 mgd

o BOD Load = 12,610 1b/d
® Month 3

e} Flow = 5.6 mgd

o BOD Load = 9,340 1b/d

4.3.2 Alternative 2: Conventional Activated Sludge Process and Deep-
Bed Denitrification Filters

This treatment alternative uses the same secondary treatment process configuration currently utilized at the
WWTF and was considered the base alternative. However, in order to reduce the effluent TN concentration
to the proposed levels, this option would assume that the facility would be equipped with tertiary deep-bed
denitrification filters with carbon addition for nitrate removal.

In order to handle projected greater flows, the secondaty treatment process would consist of eight aeration
tanks (three new units), with the coarse bubble aetation system in existing tanks replaced with a fine bubble
aeration system and the new tanks also equipped with fine bubble aeration. The process would be operated
ata SR'T of 4 days to provide adequate conditions fot carbonaceous material removal and for nitrification to
occut. After biological treatment, the ML would flow by gravity to four circular secondary clarifiers (one new
unit) for solids-liquid separation. Settled ML would be pumped back to the influent distribution channel at
the front-end of the WWTF at a maximum rate of 8.0 mgd to allow the capacity of the secondary clatifiers to
be maximized and the remainder would be wasted.

Clear secondary effluent will be directed to new tettiary deep-bed denitrification filters with carbon addition
using methanol for example, for additional removal of particulate organics and nitrate removal by
denittification. From the denitrification filters, all of the effluent would flow by gravity to the CCC for high
level disinfection. From this point, flows will first be diverted to the public access reclaimed water system and
only excess flows not used in the reclaimed water system would be diverted to the Class I DTW.

—— BROWN axp CALDWELL = -

412

DRAFT for review purposes only. Use of content contained on this sheet is subjec to the limitations specilied at the end of this document
PiGen\North Port, City 0fi129942\Draft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT
EXI§TING WASTEWATER TREATMENT FACILITY UPGRADES

4.3.3 Alternative 3: Activated Sludge with Anaerobic Selectors and
Deep-Bed Denitrification Filters

This alternative modifies Alternative 2 and the current secondary process configuration by creating anaerobic
selectors for bulking control at the front-end of the aerobic zones. Anaerobic selectors prevent the growth of
filamentous bacteria in the aerobic zone by removing their food source — namely the readily biodegradable
BOD in the selector ahead of the aerobic zone. The reduced inclination for sludge bulking in the City's
WWTF with selectors, will produce a ML with better sludge settling properties that will lead to more efficient
activated sludge system operation. In addition, the anaerobic selectors would result in anticipated lower
operating costs such as reduced sludge chlorination requirements for bulking control and reduced energy
requirements.

To handle projected increased flows, the secondaty treatment process would consist of eight aeration tanks
(three new units) equipped with anaerobic selectors at the front-end of tanks. Fach selector would be
equipped with a mixing system that would be designed to provide enough mixing to prevent solids from
settling in the selector. In addition, the mixers would be sized to minimize the DO in the ML by avoiding
excessive mixing. Similar to Altetnative 2, all of the aerobic zones of the reactors would be equipped with
fine bubble aeration systems.

Also in a manner similar to Alternative 2, the process would be operated at a SRT of 4 days. After the
wastewater undergoes biological treatment, the ML would flow to four circular secondary clarifiers (one new
unit) for solids-liquid separation and the settled M1, would be returned to the acration tanks at a maximum
rate of 8.0 mgd.

Finally, clear secondary effluent would flow by gravity to new tertiary deep-bed denitrification filters with
carbon addition for additional removal of particulate organics and nitrate removal by denitrification. Effluent
from the filters would flow by gravity to the CCC and then transferred to the effluent disposal sites in a
similar manner as described for Alternative 2.

4.3.4 Alternative 4: Modified Ludzack-Ettinger Process with Tertiary
Filters

This alternative modifies Alternative 3 by incorporating an internal mixed liquor recycle (IMLR) from the end
of the aerobic zones back to the front-end of the anoxic section of the basins for denitrification. This
process is known as the Modified Ludzack-Ettinger (MLE) process and represents the simplest
denitrification-nitrification process technology. The IMLR from the aerobic zones to the anoxic zones
returns nitrified ML at a regulated rate to ensure adequate nitrates for the heterotrophic denitrification
population in this zone. The process uses carbon provided by the raw wastewater for the denitrification that
occurs in the anoxic zone. This process will eliminate the need for an external carbon source, as well as the
need for denitrification Filters.

Similar to Alternatives 2 and 3, the process would be operated at a total SRT of 4 days. This design SRT will
provide adequate conditions for catbonaceous BOD removal and close to complete nitrification to occur in
the aerobic zones. Denitrification and nittification processes would occur in the biological reactots at levels
that would allow the WWWTF to meet reduced effluent TN requirements.

After the wastewater undergoes biological treatment, the ML flows to four circular secondary clarifiers (one
new unit) for solids-liquid separation and the settled ML would be returned to the aeration tanks at a
maximum rate of 8.0 mgd.

§ BROWN anxp CALDWELL § -

4-13

DRAFT for review purposes only Use of content conlained on this sheet is subject to the limitations specified al the end of this document
P:AGeniNorth Port, City 0129942 Draft Design Basis Report\Prelim Eng Reporl with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



4: Process Evaluation and Selection PRELIMINARY ENGINEERING REPORT

Finally, secondary effluent would flow by gravity to a new tertiaty filtration system. The filters, for the
purpose of this alternative, would be used mainly for additional physical removal of particulate otganics in the
secondary effluent to meet BODs and TSS requirements and not for TN temoval as in the case of alternatives
2 and 3. Effluent from the filters will then flow to the chlorine contact chamber and using NaOCl will be
treated to meet high level disinfection requirements. The effluent will then be diverted to either the public
access reclaimed water system or the Class I DIW system depending on demand and water quality.

4.3.5 Summary of Process Modeling Results

Table 4.8 summarizes the recommended improvements for each of the alternatives evaluated for the WWTF
to increase the permitted capacity and to provide additional contaminant removal capabilities.

Table 4.8: Summary of Process Modeling Results for Alternatives 1,2, 3 & 4

Parameter Alternative 1 Alternative 2 Alternative 3 Alternative 4
AADF (mgd) 3.50 5.60 5.60 5.60
MMADF (mgd) 5.90 9.45 9.45 9.45
M3MADF (mgd) 4.40 7.00 7.00 7.00
Peak Flow {(mgd) 10.10 16.14 16.14 16.14
Total SRT (days) 3 4 4 4
Activated Sludge Reactors
No. Aeration Tanks 5 8 (3 new) 8 (3 new) 8 (3 new)
Total Un-aerated Volume (MG) - - 0.3585 0.3585
Total Aerobic Volume (MG) 1.122 1.7922 1.4337 1.4337
Total Reactor Volume (MG) 1.122 1.7922 1.7922 1.7922
Avg. MLSS (mg/L) 2,200 2,850 2,950 2,890
Total AOR (Ib/d) 3,184 26,879 21,489 21,489
Total No. of Fine Bubble Diffusers 108 (course bubble) 3,850 3,050 3,050
Peak Airflow Requirements (scfm) 8,700 11,620 9,270 9,270
IMLR (mgd) - - - 10.00
Secondary Clarifiers
No. Secondary Clarifiers 3 4 (1 new) 4 (1 new) 4 (1 new)
Total Secondary Clarification Area (ft2) 9,955 13,273 13,273 13,273
Maximum RAS (mgd) 2.80 8.00 8.00 8.00
Peak SOR (gpd/ft2) 1,000 1,215 1,215 1,215
Maximum Peak SLR (Ib/ft2id) 20 36 36 36
Waste Activated Sludge (Ib/d) 7,020 10,670 11,015 10,815
Secondary Effluent
SE NHs-N (mg/L) <0.1 <01 <0.1 0.13
SE NOs-N (mg/L) 22.80 22.80 12.52 7.19
SE TN (mg/L) 24.63 24.63 14.18 8.97
SE TP (mg/L) 5.13 513 <0.50 0.86
Tertiary Deep-Bed Filters
Deep-Bed Filters (ft2) ‘ 760 (disk filters) [ 2,830 2,830 2,830

— BROWN axp CALDWELL

414

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specilied at the end of this document
P:\Gen\North Port, Cily of\129942\Draft Design Basis ReportiPrelim Eng Report with Al sections\Prelim Eng Report North Port 100506 rpmod-hes-JR({1-04-07)r3 doc



4: Process Evaluation and Selection

Table 4.8: Summary of Process Modeling Results for Alternatives 1,2, 3 & 4

Average Filtration Rate (gpm/ft2)

PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5 2 2 2
Methanol Feed Rate (gpd) - 1,420 600
Final Effluent
FE NH3-N (mg/L) <0.1 <01 <0.1 0.13
FE NOa-N (mg/L) 15.0 8.00 (1) 8.00 (1) 7.19
FE TN (mg/L) 16.4 9.40 9.21 8.56
FE TP {mg/L) 4.99 4.99 <0.50 0.55

4.3.6 Summary of Process Modeling Results

Based on the results of the BioWin™ modeling that was performed, it is tecommended that the City's

WWTE be re-rated in the interim to 4.4 mgd on a MBMADF basis. This will permit the City to optimize the

existing unused capacity in the facility. Additionally, it is recommended that the existing WWTF be

converted to a MLE process as described in Alternative 4, above with a capacity of 7.0 mgd on a MAMADF

basis. This option will maximize the existing aeratdon basins and secondary clarification facilities at the

WWTF, produce a high quality effluent without the need for additional chemicals other than NaOCI, and
permit for future expansion, if needed at this site. The process flow diagram for the MLE facility is shown
on Figure 4-8 and the proposed site plan on Figure 4-9. The recommended improvements at this facility will

be described further in Section 5 of this repott.

DRAFT for review purposes only Use of content conlained on this sheet is subject to the limitations specified al the end of this document
P:A\GentNorth Port, City of\129942\Drall Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 pmod-hes-JR(1-04-07)r3 doc

BROWN axp CALDWELL

4-15




A B C D E | F G H J | K L M N 0 P
i -
1
10 DR 0
i
I _ R — -
SEE FIGURE 5-2 FOR I - i | AERATION : |
ALTERNATE LAYOUT OF . I = ;
AERATION BASINS J ZONE 2 I| ZONE 3 ‘ | | SECONDARY SECONDARY
| e ’ CLARIFIER No. 4
: e | AERATION & CLARIFIER No. 1 o i
l Tzone2 | v Y /
| ] I ZONE 3 ;
| | i I R |
of = | AERATION
& 1 — "\ | ==
—E T zoNE2 | ZONE 3 /
» I _, 1
| ! | AERATION s
= SCREENS GRIT z ML DIW
B | MECH 1 sCR CHAMBER b 13:8) — f\zomez : ZoNE1 '§EE§ - PUMP OFF-SITE
| INFLUENT FROM RWW | : RWW| |ziia R {__ dsdz = o e SE sTaTion . SE DEEP 8
82| oFF-sITE PUMP T | MECH 2 SCR. RWW T 22k | e RERATION a%3E 4 ) INJECTION
2| STATIONS i MANUAL SCR FZg | woZg | =, sC ? WELL
ol ! 3 b5 P | —— o~ wo s / \ DRAIN
Z MECH 3 SCR. 1= sl ZONE2 | ZONE 1 / e |
[ <l | \ \ |
e MECH 2 SCR. I weR * O | AERATION WEIR ™, \ N —
s GATES E | ( ™ | -— - GATES i \ [
£ el ZONE2 | ZONE 1 \ FIXED
2 E: { 5 : ; &/ WEIRS - |
§ SCREENINGS GRIT TO ] | = | ANOXIC BASIN r.} / éx}»/
715 TO LANDFILL LANDFILL | g - o) 8 ] 7
4 gl & ' ™ ;Y N N SECONDARY SECONDARY w
B x| 1O CLARIFIER No. 2 CLARIFIER No. 3
1 | 1 ANOXIC BASIN ; 1
s a . - 1] \' / / |
= /
E . / -
— 3l v &
5 - = —— A DR A IMLR / o :
o /
! g A /
3 ABDRAN _ _ —— - - - GATES QY‘:;: ' SE / 4
2 A — - =
= : PUMP J RAS PUMPS "/ y _oF ! PROPOSED FILTERS b
- e w ! VFD's (3) o[}/ / ? g
g RAS RAS /WAS / ! x
—43 ) - © WETWELL [Fa} 4 DR /BW ) FE o | —
o DR — - o &
ic i B 2. ) L =
2 b = —= —— = e = == - ON-SITE | CHLORINE CONTACT | FE
€ l [ PUMP STATION i - CHAMBERS. —
I BIOSOLIDS TRUCK - - o —— I 5
I DGR = S THICKENER | Pumss 3] |
o | | |
E i APPLICATION il FEED PUMPS I N CHLORINE T | 1 | bt fi | 4 | } { } | 4 i } | } { } | } {
5 4 w/VFD's (2) e [ : & CONTACT - _, o o Fel [ V= R = i S ) 1)
9 ? 0 i : CHAMBERS | |
& I~ F—p | RETURN OF
i | ' ¢ | | ! PUMP STATION — | Q Q
— i WAS | | - | | = ]
£ BIOSOLIDS [ Y el A - == .
2 TRANSFER
‘ & PUMPS (2) sLbee | . DECANT PLDCE |
5 ' THICKENER " . VALVES HOLDING i REUSE WATER
g | I TANKS (2) TRANSFER
- | PUMPS (2) |
! I
s | | | t B
7 1 ' !
4 | i [
2 LEGEND [ ] - | _ i
p I | . ' : REUSE
3le BW BACKWASH i ) WAS ¥ | f&i}(]\g)ﬁf 3
g DR DRAIN B |
ks FE FILTERED EFFLUENT S
£ ML MIXED LIQUOR LIME STABILIZATION TRANSFER
3 OF OVERFLOW | BASINS (3) PUMP (1) REUSE HIGH ==
o RAS RETURN ACTIVATED SLUDGE | | PSEAE\Q%E)
& RE FINAL EFFLUENT REUSE == === == e = T == = == =
8 RWW  RAW WASTE WATER STORAGE |
21 SE SECONDARY EFFLUENT SEE BIOSOLIDS MASTER PLAN PONDS (F | RE 2
c WAS WASTE ACTIVATED SLUDGE :
3 IMLR INTERNAL MIXED LIQUOR RECYCLED TO OFF-SITE REUSE
Ll DISTRIBUTION/
—2 STORAGE SYSTEM —
a
8
| BROWN anp CALDWELL |[EEmTCm. LD City of North Port
i AND 5 J "F»OTAJSESELL Sl “ ZONE | REV DESCRIPTION BY | DATE | APP y XXXXX 1
- Envi tal Engineerd d Consulting = —
o e et s [ WASTEWATER PROGRAM WWTF RO
=] orkin d of Mmm eation No.
@ e e - NORTH PORT, FLORIDA FIG 4-8
) i PROJEGT MANAGER . DESIGNED HEET NUMBER  }—
_E' APPROVED: DATE: CHECKED EX|ST|NG WASTEWATER TREATMENT PLANT PROPOSED PROCESS FLOW DIAGRAM Sl
A BROWN AND CALDWELL
i;f APPROVED: DATE: CHECKED UPGRADES and EXPANSION
A B [ D E F H | g | K | L M | N | 6] P




A B

D

10

I

|

Jot date: Oct 06, 2006-04:21:38pm Plotted by: rforsythe. Xref Filename: |

| citysealnorthport.ong | citysealnerthpori_smoll.ong | daryl 01.JPC | sectioD1.JPG |

Filenoma: | cityseal_colersmaoll.qif

fmoge

=]

BROWN anp MALDWELL

EFFLUENT
FILTERS

EXISTING EFFLUENT
FILTER REMOVED

IMLR PUMP STATION

AERATION BASIN 8

AERATION BASIN 7

AERATION BASIN 6

HEADWORKS MODIFICATIONS
CLARIFIER
NO. 4
| DRAIN PUMP STATION

RECEIVING STATION

f"g__'!

SLUDGE
HOLDING TANK

] [

3 CHLORINE

b JCONTACT
CHAMBERS

REUSE WATER
TRANSFER PUMP
STATION

CHLORINE
CONTACT
CHAMBERS

REUSE HIGH SERVICE
PUMPS

/ N FUTURE REUSE REUSE STORAGE

/ \ \ STORAGE TANK 2 l

FUTUREREUSE  } \ /
STORAGE TANK 3 / N /

\ / B
N /

~

TANK 1

\

10

40 80
SCALE IN FEET 9

LINE IS 2 INCHES

AT FULL SIZE
{IF NOT 29CALE ACCORDINGLY)

Environmenlal Englneering end Conpulting
B5) Tratalger Court, Suile 300, Maiang, Fleids 32751 (401 561-5500

Fleticln Board of Professional Enginaars Cenificate of Authorizaton No. 00002602

SUBMITTED: DATE:

APPROVED: DATE:

APPROVED: DATE:

Filename: FIGURE 4-9

FILE
DRAWN
DESIGNED
CHECKED
CHECKED

REVISIONS

ZONE

REV. DESCRIPTION BY | DATE | APP. city Of North Port

- WASTEWATER PROGRAM

NORTH PORT, FLORIDA

EXISTING WASTEWATER TREATMENT PLANT
UPGRADES and EXPANSION

WWTF

PROPOSED SITE PLAN

SCALE
=40

DRAWING NUMBER
FIG 4-9

SHEETNUMBER  |—

A B

C

£

| G H [ J [ K [ L M [

N

(0]



5. PROPOSED TREATMENT FACILITY

The purpose of this section is to clearly describe the City's program for upgrades and expansion of the
existing WWTF and reclaimed water reuse facilities. This section describes alternative methods for upgrading
and expanding the WWTF, identifies equipment proposed and proposes a specific course of action in
accordance with the State and Federal Regulations curtently in effect.

This section will satisfy the FDEP requirements as summarized within Section 62-503.700(2), FAC for
funding the improvements at the City's existing WWTL using the State Revolving Loan (SRF) program.
While the City is interested in receiving funds through the Bond Market, the SRF program will provide an
alternative funding method for the project.

The alternative analyses conducted for each process component of the WWTF has focused on the most cost
effective means of expanding and upgrading the WWTF.

5.1 Evaluation Criteria

The alternative options available to the City for expanding and upgrading their existing WWTF differ in many
respects. The purpose of this subsection will be to identify and describe the criteria used for evaluating these
options and to provide a format for rating and selecting the preferred equipment and options, which will
include the following:

* Cost criteria. Including capital and operation and maintenance costs
®  Performance criteria. Including reliability, flexibility, and effectiveness in meeting the project goals.

* FEnvironmental criteria. Including odor, noise, aesthetics, effluent quality, impacts on adjacent land
uses, etc.

* Implementation ctitetia. Including permit compliance, financing capabilities and public acceptance.

Fach of these four ctitetia groups is described and specific factors within each group are selected for
subsequent use in rating the options for expanding and upgrading the WWTF.

5.1.1 Cost Criteria

Cost criteria include capital and operating costs, and consider factors such as power, chemicals and staffing.
The monetaty cost critetia for each option will be determined by calculating the total annual cost or present
worth.

Construction, and opetation and maintenance (O&M) costs cited in this report are based on preliminary
layouts of the proposed alternative and equipment selected. For estimating purposes, prices of comparable
work performed in the State of Florida wete obtained from available sources. Manufacturers, suppliets of
materials and equipment, local contractors wete sources of the cost information used in the analysis. The
cost data for the wastewater treatment processes wete derived from actual projects designed by Brown and
Caldwell, recent projects bid in the State, and from project data in professional literature. In considering the
estimates, it is important to tealize that changes duting final design will alter the totals to some degree, and
that future changes in the cost of matetial, labor, and equipment will certainly cause comparable changes in

BROWN axp CALDWELL

51



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

costs provided herein. On the other hand, because of the relative economy of the options that are available,
they can be expected to change only slightly with a small increase or dectease in general construction costs
and decisions based on present comparisons should remain valid.

The construction costs of the options are the estimated costs for constructing the process tankage, installing
the equipment, pipelines and appurtenances. For the purpose of this evaluation, these costs have been
estimated to a "planning level” or within 30-percent of the actual cost in present day dollars. Planning level
cost estimates are adequate for comparison of equipment and layout of tankage. Once the processes and
equipment has been selected, construction costs will be refined to the highest level obtainable without
preparing detailed design drawings and specifications. The refined cost estimates will be presented with a
detailed description of the recommended wastewater treatment process and equipment.

It is anticipated that construction costs are expected to continue to undergo long-term changes in keeping up
with the corresponding changes in the national and local economies. Over the past several years, the
construction industry has experienced a significant escalation in costs. Both raw materials and labor have
exhibited price escalation that is not exhibited elsewhere in the United States economy. These events have
made it very difficult to provide accurate cost estimate information. One of the best available barometers of
these changes has been the Engineer News Record (ENR) Construction Cost Index (CCI), which is
computed from prices on construction materials and labor. Looking ahead, spreading shortages of cement
and continuing price increases for petroleum products are likely to push construction costs higher.
Construction is more vulnerable than the economy as a whole to commodities prices and supply-chain factors
such as shortages in cement, oil, scrap metal or ore, because the industry is so dependent on materials and
delivery costs.

A 30-percent contingency allowance will be made for uncertainties unavoidably associated with preliminary
design. Such factors as unforeseen conditions, such as electrical duct banks and pipes not shown on the
Record Drawings, vartations in final lengths or average depths of pipelines are just a few of the many items,
which can increase the construction cost, and for which an allowance must be made in the preliminaty design
stage of the project. The capital costs also include the Sarasota County sales tax rate of 7-percent. No
provisions have been included in the cost estimate for the City to pre-putrchase large equipment items as a tax
cost savings.

Other costs directly associated with the cost of constructing the expansion and upgrades to the WWTF
include engineering services, administration and legal services, costs associated with the bond sales, and
interest on money borrowed during the construction period. The allowance for engineering has been
determined in the existing contract that Brown and Caldwell has with the City, and should not change, unless
a treatment process (i.e., biosolids treatment) or equipment proposed was not intended. Therefore, the costs
for engineering services will not be included in the overall capital cost analysis. However, allowances for
administrative, legal and financial costs based on past projects could be as high as 5 to 10-petcent, and are
accounted for in estimating the cost of the project.

For the purposes of estimating the total project costs, the following allowances were added to the basic
construction costa

® Contingency: 30-petcent.
" Sales tax: 7-percent.
" Legal, administration, and financial: 5-percent.

When applied in sequence, the total project capital cost amounts to 142-petcent of the base construction cost
estimate, plus engineering fees as previously determined.

BROWN anpD CALDWELL

5-2



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The economic evaluation of alternatives requires consideration of both annual costs and capital expenditures.
In fact, it is the varying relationship between the capital and annual costs, which results in one option being
economically favorable or more attractive than another. Annual costs include O&M and administration, as
well as depreciation of structures, equipment and interest charges on capital expenditures. For consistency,
the satne price levels will be used for annual costs.

Interest rates, generally used as a compounded percentage per annum, are an expression of the time value of
money. Interest rates must be assumed for the purposes of computing the annual cost of capital and for
discounting the value of deferred facilities in present worth comparisons. The discount or interest rate that
will be used for these analyses will be 5.75-percent. Actual debt setvice recommended for this analysis must
be refined to reflect the actual or expected interest rates and the specific financial parameters of the funding
mechanism used. For this comparison it will be assumed that the City will be going to the Bond Matket for
funding, rather than using the SRE program.

All costs associated with the O&M of the facilities and equipment associated with each option will be
included in this factor. This includes all costs for labor, materials and supplies, power, and chemicals related
to each process component. Chemicals used at this facility will only include NaOCI, since the polymer
system that will be designed into the process will only be used on an intermittent basis, and only when needed
at the secondary clarifiers. The cost of the NaOCI will be increased at a rate that has been experienced over
the past 10-years,

Equivalent annual costs expressed as a percentage of total present worth of the project ot capital costs, and
the total present worth of the O&M costs as a uniform amount. The total equivalent annual cost of each
process option, which in this case will be biological nitrogen removal as opposed to chemical nitrogen
removal either using a carbon source or using denitrification filters will be used as a single expression of true
economic burden on the City. Equipment will be handled in a similar mannet, when mote than one type of
equipment is identified that can accomplish the same function and is acceptable to the City for incorporating
into the final design.

5.1.2 Performance Criteria

Performance criteria will relate to the way each treatment process option and/ot equipment achieves
objectives of the planning and how well they ate expected to function. The petrformance factors include:

#  Effectiveness.

" Reliability.

®  Flexibility.

® Public health potential

Compliance with the FDEP Operating Permits, both for the W/TT and the Class I DIW will be the primary
factor to be evaluated under the effectiveness category. The relative ease of achieving compliance is a
primary consideration; however, the ration of the expected performance to total project cost will also enter
into this evaluation.

Assurance of the design performance is the overall screening consideration under the reliability category. The
evaluation of the relative risk of either a process or mechanical equipment failure, the susceptibility of the
process to disruption from catastrophes (i.e., hurricanes, ctc.) and the consequences of a functional system
failure, regardless of cause.

The adaptability of the treatment processes and major equipment proposed is the overall flexibility
consideration. This criterion ts particularly concerned with the possible future constraints, such as stricter
effluent regulations, modified effluent disposal methods and resource scarcities, or technological

BROWN axp CALDWELL

5-3



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

advancements in the wastewater industry. The flexibility evaluations will also consider responsiveness to
increased wastewater flows due to development patterns, and lifestyle changes (i.e., water, power
conservation, etc.).

Similarly, each treatment process option will be evaluated in terms of potential public health risks. The public
access reclaimed water reuse system and Class I DIW will be given particular emphasis in evaluating this
criterion.

5.1.3 Environmental Criteria

Environmental criteria have been selected from topics generally covered in the FDEP critetia for a Facilities
Plan, as well as environmental assessments that dealing with WWTFs. The ptimary environmental criteria
considered important for the WWTT include the following:

®  Air quality.
®  Effluent quality.
* Noise impact.

" Aesthetics and surrounding land use compatibility.

There is always some odor tisk near any WWTF. Important factoss include the character and location of
sensitive receptors, climate, and degree of odor control provided. Different wastewater treatment processes

have different degrees of odor generation potential, and hence varied risk of producing measurable odor at
the WWTF boundary.

The purpose of these improvements will be to provide a treatment process that partially denitrifies the
wastewater influent. While presently the FDEP does not requite the control of nitrogen in the effluent that is
discharged to public access reclaimed water systems, it is apparent that regulation of nitrogen will be
forthcoming. Additionally, all options for the City will be capable of providing an effluent that meets the
following criteria:

* CBODs 5 mg/L
* TSS: 5mg/L
" TN: <10 mg/L

In addition to the above, the facility will need to meet high-level disinfection requitements outlined in Rule
62-610, FAC.

Noise concerns are associated with both the construction and facility operations. The construction of
proposed improvements at the WWTF will cause some noise impacts. However, when construction is
complete, the noise from the WWTF will generally be considered as low or background levels. In addition to
the noise levels experienced off-site, the health and safety of the facility operations staff must be considered.
Several methods to reduce or eliminate potential sources of noise will be implemented at the WWTF, which
include consideration of the source that generates the noise and the path through which the noise is
transmitted.

The visual impacts of the site will be evaluated in terms of the impact on the surrounding land uses. This
facility is located off the main transportation cortidor entering the City. The WWTF is located on the
existing site that is zoned for this use, and no additional land will be necessaty to accommodate the new
process tankage and equipment. The land uses immediately surrounding the site include residential (single
and multi-family, commercial and light industrial).

BROWN axp CALDWELL

5-4



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5.1.4 Implementation Criteria

The ability to implement a wastewater improvements program is the single most important factor in
evaluating options available for expanding and upgrading the WWTF. It is also the factor that is least
susceptible to engineering analyses. The key aspects of implementation include the overall acceptability of
the preferred plan to city officials, the public and regulatory agencies. To some degree, public acceptance will
depend on financial impacts to the citizens. Acceptability to the regulatory agencies will depend on the
consistency of the selected option to meet the current regulations. Factors such as constructability and
permitting potential, public acceptance, and compliance with regulatory requirements are considered in the
evaluation of the implementability of each wastewater treatment option (nitrogen remowval).

The overall acceptability of the upgrades and improvements that will be constructed will be determined as a
result of the regulatory agency review, the actions by the City utilities staff and City Commission. A
subjective rating of the options contained herein will consider factors believed to weigh most heavily in this
case, including total monetarty cost, site related impacts, effluent criteria and permit compliance. The Rules
and regulations that will govern this expansion and upgrades program are summarized in Chapter 62, FAC.
As noted above, the effluent ctitetia will be of a higher quality of the effluent traditionally associated with
public access reclaimed water facilities, which a result of the City's desire to reduce the NOs-N in the effluent.

Construction considerations include such factors as size and complexity of structures, groundwater
constraints, unforeseen conditions, and the need to keep the facility operating during construction pertod.
Therefore, since no geological work has been petformed on-site, any unforeseen conditions that may impact
the design and construction of the improvements were considered.

5.2 Headworks

The headworks structure and equipment at the City's WWTF reduces problem wastewater characteristics that
could otherwise be detrimental and impede operation, and/or inctease the O&M of the downstream
treatment unit processes. For example, the equipment installed at the headworks removes rags and matertal
(e.g., grit, inorganics, etc.) that can damage downstteam equipment and/or reduce the treatment capacity of
the unit processes.

5.2.1 Process Design Considerations

The general evaluation criteria developed in subsection 5.1 above and summarized below were used for
development and evaluation of various treatment facilities that will be included in the headworks
(pretreatment system) for the WWTF which included screens; grit removal and handling; tanker truck
receiving station; odor control measures and on-line monitoring and sampling systems.

=  Cost Criteria in which both the capital and long term O&M costs of the facility were evaluated.

* Performance Criteria including overall system treatment effectiveness and reliability; flexibility of
operations and potential impact to public health.

* Environmental Criteria in which impacts on air and effluent quality, noise impacts and impacts on
general aesthetics at the WWTF were considered.

* TImplementation Criteria which evaluated the overall acceptability of the proposed facility and its
ease of implementation.

BROWN axp CALDWELL

5-5



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5.2.2 Influent System Piping and Master Lift Station

As noted in Section 2 of this report, the influent entering the WWTTF is pumped from City wastewater
pumping stations that are located out in the wastewater collection/transmission system ditectly to the
headworks of the WWTF through a series of force mains. There are a total of six of force mains that enter
the WWT'F site. On the west side of the WWTF, a single 12-inch diameter force main enters the site that is
then split between two force mains (12-inch and 8-inch diameter).

Whereas, on the east side of the site, five force mains that range in diameter from 8-inches to 16-inches are
manifolded and deliver wastewater to the WWTTF for treatment. All five of these force mains are manifolded
into two force mains (8-inches and 12-inches). These four pipes (two 8-inch and two 12-inch) are then
manifolded into a single 14-inch diameter force main.

When this force main enters the WWTE site this 14-inch diameter force main is split between two force
mains (12-inch and 8-inch diameter). Similarly, a number of force mains deliver wastewater that is generated
east and northeast of the WWTF for treatment. These force mains range in diameter from 8-inches to 16-
inches. Presently, all wastewater combines at the entrance road for the WWTL and enters the site. Flows
from the following areas enter the WWTL at this location:

®  From the West Villages Improvement District (WVID)

" North of U.S. Highway 41, and north and east of the WWF site via three force mains (8-inch, 12-
inch and 16-inch diameter force main).

®  South of U.S. Highway 41, and east of the Myakkahatchee Creek.

Stmilat to the flows that enter the WWTTF site from the west these four force mains are also split between two
force mains (12-inch and 8-inch diameter). Additionally, there is a 24-inch diameter force main that enters
the WWTTF north of the entrance road, which was not in operation until recently.

Coupling the problem is the fact that the two 8-inch and 12-inch diameter force mains that deliver raw
wastewater from the remaining four force mains are manifolded into a single 14-inch diameter force main.
The hydraulic capacity of these manifolded force mains impact the operation of the lift stations in the City.

Up until recently, the WVID was going to construct a WWTF that would be located on their property, and in
opetation by July 2009. However, due to the housing slowdown, the developer has decided to reduce their
commitments to the City, and defer the construction of the WWTF until July 2013. This proposed date
significantly impacts the hydraulic capacity of the City's existing wastewater transmission system. Based on
these significant changes to the developer's plans, as well as other developers committing wastewater capacity
by the payment of capital charges, the City will be required to revise their 10-year wastewater capital program.
A number of options are currently being investigated, and will definitely include the WVID participation in
funding. These options include the following:

= The construction of force main improvements at the intersection where the three force mains are
manifolded to a location on the site where the four manifolded force mains are combined into a
single 14-inch force main. At this location on the City's existing WWTF a master pump station will
be constructed. The developers for the WVID would be required to pay for their portion of the
improvements to accommodate these required improvements.

* Reschedule the completion of construction for the WVID WWTF from July 1, 2013 to July 1,
2010. Based on the developet's ability to fund the improvements, the capacity of the WVID
WAYTE may range from 1.0 med to 3.0 mgd.

BROWN anp CALDWELL

5-6



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5.2.3 Flow Metering

All of the influent wastewater flows that enter the City's WWTTF flow process through a single 14-inch
magnetic flow meter that is manufactured by Sparling. The magnetic flow meter is installed above grade for
ease of access and for maintenance, and a bypass line is also included to allow the magnetic meter to be
removed or maintained while continuing influent flow to the treatment facility. The capacity of the flow
metet is rated for tlows up to 20 mgd.

The meter indicates flow locally in gpm. Additionally, a flow signal from this meter is transmitted to the PL.C
for recording and totalizing. All data from this flow meter can be read in the operations building.

Based on the anticipated future flows that will be experienced at this facility, the existing flowmeter may be
sufficient to handle the peak instantaneous flows that enter the City's WWTF during the initial 5-years of
operation. However, consideration should be given to changing the unit in future as the influent flows that
enter the WWTF increase.

5.2.4 Screens

The existing WWTF pretreatment system includes two mechanically cleaned step screens in two 2.5 ft wide
channels and a stand-by manually cleaned bar screen. The two mechanical screens are Hycor® Rotoscreen™
units manufactured by the Parkson Corporation. The clear opening in the mechanically cleaned screens is
currently 6 millimeters (mm) ot approximately V4 inch. Material captured on the mechanically cleaned bar
screens is discharged from each unit and conveyed by a transfer screw to a compactor and dewatering unit to
remove the excess watet contained in the screenings. The compactor dewatering unit is a Hycor®
Helipress® screenings press The dewatered screenings are then discharged to a dumpster located beneath
the pre-treatment structure, and hauled off-site by a private contractor for disposal.

All WWTF flows can also be diverted to a single 3-foot wide channel that is equipped with a manually
cleaned bar screen through the manual operation of valves located on the influent piping. The clear opening
between the bars in the manually cleaned bar screen is 1-inch, and all screenings removed from this bar
screen is transported by bucket to the discharge chute, The bypass channel is intended for use when either or
both of the existing screens are out of service, and may also be used if additional flow capacity is required,
such as duting an exceptional storm event. However, based on the current WWIF configuration, all flows
diverted to the manual cleaned bat screen will also bypass the grit temoval system, which is considered
unacceptable over the long term.

The available design information suggests that the screens were designed for a MDF of 10.4 mgd and a PHF
of 13.5 mgd. Thetefore, in order to handle the projected PHE of 16.14 mgd, at least one additional screen
and channel would be needed. In addition, in ordet to provide Class I reliability at this structure, a back up
screen will also be provided.

Existing WWTF "As-Built" drawings indicates that duting the most recent WWTTE expansion, sufficient
space was provided for two additional channels and screens. It is therefore proposed that both of these
channels be constructed and utilized under the proposed WWTF expansion. Each channel will house an
additional operational mechanical screen, and one channel/screen can be used as a back-up unit.

Recent trends in the wastewater industty have been to move to screens with smaller openings and types of
screening mechanisms. Therefore, it is tecommended that the existing screens be evaluated to determine if
the existing unit can be upgraded to incorporate a smaller clear space opening, with openings of 1/8 inch or 3
mm. If such a modification is not possible, then the existing screens will be retained in place as they appear
to be genetally effective and the City already has two sets of replacement steps for the existing units in stock.
However, the proposed mechanically cleaned screens in the new channels will be installed with the smaller 3

BROWN anp CALDWELL

5-7



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

mm openings. As per current arrangements, screenings will continue to be discharged to an upgraded
washer/compactor as described below, from where they will be discharged to a dumpster for off-site

disposal.

Each new channel at the headworks structure will include influent and effluent gates to isolate any channel
for maintenance and will be designed to provide a minimum approach velocity of 1 fps to maintain the solids
in the influent in suspension and a maximum velocity of 3 ps to minimize materials from being forced
through the screen openings. Each channel will have a drain pipe that will be equipped with a valve to allow
for full dewatering of the channel for screen maintenance should the need arise.

Each of the channels at the headworks will be covered using flat panels to minimize odots from this
structure. The covers will be constructed of structural aluminum or a fiberglass reinforced plastic (FRP)
material. Access hatches will also be provided at key locations for sampling and monitoring by the City's
opetational staff. In addition to the channel covers, each of the mechanical bar screens will also be enclosed
to minimize the emissions of odots from this location.

The following three basic types of mechanically cleaned screens were evaluated for use at the City's WWTF:

* Vertical bar screens. These screens are composed of parallel bars or rods and have been used
extensively at WWTF's throughout the State. These types of bar screens can either be cleaned
manually or mechanically. In the latter case, a chain and rake system is typically be used for
cleaning. Vertical bar screens are a proven technology which can be adapted for a wide range of
particular flow conditions at the WWT'F, including modification of the inlet channel to ensure that
acceptable influent flow velocities are maintained. However, thete ate many disadvantages
associated with these types of mechanically cleaned screens. The first is the minimum clear space
between the bars, which is not less than 0.5-inches, but in most instances are 1 to 2-inches.
Another disadvantage is that it is possible for particles larger that the screen opening to pass the
screen if they are flowing parallel to the screen.

5 Step screen. This type of bar screen is similar to the types of screens that the City already has
installed at the headworks structure. The primary advantage of this screen is that it can have
smaller clear space openings. It is designed with one set of static and one set of movable bar racks,
which can be installed at various angles in the influent channels. The rows of self-cleaning bars are
set in an escalating staircase configuration where the screenings are lifted step by step and
discharged at the top of the unit. Other than the smaller material that is can remove, the step
screen provides a number of other advantages, which include:

a. Itis adjustable and can be modified to fit individual WWTF channel arrangements;
b. It has a high separation efficiency due to the formation of a scteenings carpet;
C. Itis self cleaning without spray water and brushes;

d. It may be direct driven without the need for chains and sprockets that ate in the
wastewater;

e. Itallows for some draining of the screenings as they move to upwards to the
disposal point.

The disadvantages of the step scteen include possible misalignment of the mechanism due to items
being caught between lamina and possible grit accumulation at the toe of the screen. However,
manufacturers of this type of screen have been developing measures to address grit accumulation.

BROWN anp CALDWELL

5-8



5. Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Rotating drum screen. This type of screen utilizes a cylindrical bar screen arrangement rotating
petpendicular to the influent wastewater flow. A rotating rake or "plow" carries the screenings to a
central conveyor for disposal. The central conveyor then transports the screenings as they are
washed, compacted and then dewatered prior to final delivery to the discharge chute. One
advantage of this type of screen is that the movement of the rake through the bars ensures that no
material is left that may block the screen. In addition, screenings are washed and dewatered leaving
screenings with a solids concentration in excess of 40-percent. The disadvantages of this type of
screen include the possibility of larger materials passing through the screen depending on their
orientation; the need for maintenance of lowet upstream water levels in the channel and the large
number of moving parts in the flow stream.

Based on the discussion of available screening technologies presented above and the City's relatively good
expetience with mechanically cleaned step screens, it is recommended that type of unit continue to be utilized
at this installation. It is a proven technology that has been successfully used at the City's WWTF. The design
critetia for the proposed screens are provided in Table 5.1

. Table51: Mechanical Screen Design Criteria

Parameter Units Design Criteria Remarks
Design Average Day Flow MGD 6.00
Design Maximum Day Flow MGD 17.28 Peaking Factor of 2.88
Minimum Channel Velocity fps 1.00 To minimize settlement of solids
Maximum Channel Velocity fps 3.00 To minimize pass through of solids
Operating Channels Number 3 Mechanically Cleaned screens
Bypass Channels Number 1 Manually Cleaned Screen
Total Channels Number 4
Opening Size mm 3 1/8 inch

5.2.5 Grit Removal

After passing through the mechanically cleaned bar screens, the wastewater enters the grit removal system.
The existing gtit removal system includes one Waste Tech, Inc., Model 1300 XGT grit removal system that
includes an 18 foot diameter grit tank, a mechanical low speed axial submerged mixer, two recessed impeller
grit removal pumps and a grit classifier/concentrator.

The screened wastewatet entets the citcular grit tank tangentially, flows around the tanks and exits parallel to
the inlet. The axial flow submerged mixer at the center of the tank creates an inward radial flow velocity
across the flow of the tank, which draws the grit towards the center hopper. The recessed impeller pumps
then remove the grit from the center hopper, and pump it to the grit classifier unit. Prior to entering the
classifier the grit slutry flows through a cyclone unit where it is washed to remove any organics attached to
the grit particles. The grit slurty then discharges into the concentrator/classifier where an auger system
conveys the dewatered grit particles from the classifier, and discharges it to a dumpster prior to disposal.

Available information suggests that the Waste Tech Grit system installed at the WWTF was designed for a
MDF of approximately 10 mgd and a PHF of 13.5 mgd. When this grit tank was added to the WWTF during
the last expansion in 2004, no provisions were made for an additional grit removal system and instead, the
grit tank was constructed with an 18 foot diameter grit trap. Based on information from Waste Tech the unit
is capable of handling flows of up to 30 mgd. Therefore, no additional grit removal tank will be added as part
of this project, and all screened wastewater will be diverted to the existing grit tank.

BROWN axp CALDWELL

5-9



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5.2.6 Screenings and Grit Handling

Currently, screenings from the mechanically cleaned bar screens are conveyed by a transfer screw, dewatered
and discharged to a dumpster located on the lower level of the headworks structure. A drain system that is
located below the dumpster can be used to convey any excess wastewater in the screenings to the headworks
drain pump station from where it is returned to the influent chamber of the headworks structure for
retreatment.

Given the concerns expressed by the operational personnel regarding odors and the volume of screenings
that will need to be handled, it is proposed that an upgraded screenings washer/compactor be installed under
this program. Putrescible organics, fecal matter and septic biosolids are commonly caught along with
screened solids. If not removed, they retain water, inhibit drainage, emit odors and attract flies and other
disease vectors. The newer versions of screenings washet/compactors are self-contained systems used to
effectively wash, compact and dewater screenings that have been captured the mechanically cleaned bar
screen. The removed solids contain up to 50-percent dry solids, are 80-percent compacted and are
significantly lighter and cleaner than typical screened solids.

Several screenings washer/compactor are available commercially. Washers are generally self-contained,
hopper-fed systems that use a type of auger which washes and separates the soft organics from the plastics,
paper and other undesirables. The spray water is also used to isolate and clean more of the unwanted solids.
The material is then conveyed, compacted and dewatered. The result is drier, less odorous screenings ready
for disposal.

The Patkson Helicon® is one commetcially available screenings washer, which is compatible with the City's
existing mechanical step screens. This system does not compact or dewater the screenings that are removed
from the wastewater, and is primarily a shaftless auger conveying system. The screenings that are discharged
from this type of unit will still contain a significant volume of water, which can result in odors in the
screenings discharged to the dumpster for disposal at the landfill.

Parkson's Helicon® screenings washer system is an in-channel system that effectively separates most
puttescible organics from primary screenings and retutns the organics to the biological process. Solids are
washed and rinsed by the natural influent flow using the Helicon® unit's vigorous tutbo-washing agitation at
1800 tpm, which breaks up the solids and releases the organics back into the wastewater flow. The washed
screenings are transported via the shaftless spiral to the integral dewatering zone and final discharge. The
result is reduced solids for disposal. This type of unit can effectively reduce the volume of screenings by as
much as 50-petcent and weight up to 80-percent. The Helicon® in-channel screenings washer totally
encloses solids from screen to discharge.

Parkson's SWP Screw Wash Press is another commercially unit that is compatible with the City's existing
screens. The unit produces dewatered solids of up to 30-percent and volume reduction of up to 70-percent.
The screenings enter the Screw Wash Press from a hopper and are conveyed by a slowly rotating shafted
screw to a wash zone. This is followed by a perforated dewatering zone. The organics ate separated from the
screenings by the use of backpressure that is developed within the discharge pipe. Once the organics are
squeezed out in the wash zone, the remaining solids are dewatered so they are acceptable for disposal at a
landfill. The organics, which are washed and squeezed out of the screenings, are returned to the influent
where they can be treated as part of the normal WWTTF process.

A thitd commercially avajlable unit is the Vulcan Industries, Inc., Model EWP Washing Press that is also
compatible with the City's existing screens. The Washing Press receives the screenings discharged into the
hoppet from the mechanically cleaned bar screen. The spiral auger transports the screenings from the inlet to
the washing zone where they are compacted and washed. In the washing zone, washwater is injected into the
screenings from the openings in the hollow shaft of the auger, and from a nozzle at the top of the unit. To

BROWN ano CALDWELL

510



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

maximize washing, after the press compacts the screenings the auger reverses, pulling apart the compacted
screenings. The cycle is repeated a minimum of four times; thereby recompacting the screenings and
squeezing out excess washwater. The repetition helps the press achieve up to 90-percent organic removal
from the screenings. As the screenings move into the dewatering zone, the pitch of the auger continues to
decrease, further compacting the screenings for maximum water extraction prior to entering the discharge
pipe. From inlet hopper to discharge, the screenings volume is reduced by up to approximately 80-percent.
This piece of equipment is a spiral press unit that is effective in washing organic, dissolvable material out of
coarse ot fine screenings. This unit washes, dewaters, compresses and transports the screenings to a
container, conveyor or other suitable receiving device.

Grit cutrently collected in the grit tank and the slurry is pumped to a cyclone where it is concentrated and
washed before discharging into the grit classifier. Approximately, 90 to 95-percent of the grit slurry that
enters the cyclone discharges through the vortex finder located at the top of the cyclone and discharges into
the grit tank effluent channel for further treatment. The concentrated girt slurry that discharges into the grit
classifier settle to the bottom of the hopper. The settled grit is then transported via a screw auger conveyor
up an inclined trough for disposal into a dumpster. Organic solids, which remain in suspension are
discharged over the weir and reintroduced into the effluent channel of the grit tank for further treatment.

The grit classifier is currently located on the upper level of the headworks structure, and the dumpster on the
lower level allowing for gravity discharge. The current location of the grit dumpster makes access difficult
and WWTEFE operators have discussed telocating it. In fact an area was identified on ecarlier WWTF
engineeting drawings for relocating the classifier and dumpster to the lower level in the future to make it
more accessible for the operational staff.

It is assumed that the existing grit classifier system will be capable of handling future flows. Therefore, an
additional grit classifier will not be required. However, in order to address existing access problems, the
classifier will be relocated to a more accessible area as described above. A general layout for the proposed
screens, grit tank and classifier are illustrated on Figure 5.1.

5.2.7 Receiving Station for City Vacuum Trucks

The City's has requested that a receiving station be provided so that their vacuum trucks that are currently
used to clean the City's wastewatet pump stations can transport their contents to the WWTTF for treatment
and disposal. While it is not expected that the characteristics of the truck contents will be similar to that
expected from septic tanks, it is considered that the wastewater conveyed in trucks will include a larger
quantity of rags, grit and grease, and may even contain very large objects which can damage downstream
treatment equipment. Thetrefore, it will always be necessary to evaluate the wastewater being conveyed to
confirm its chatacteristics priot to transport to the WWTL site. Also, for efficient transfer of transported
wastes to the WWTT without adverse impacts, a self-contained receiving station will be constructed.

The receiving station will be constructed on a paved surface sloped to a drain for cleaning and collection of
spillage. It will include a flexible hose fitted with a quick connect coupling for direct connection to the haul
truck to minimize spillage and help control odors. Washdown water will be provided at adequate pressures
for cleaning of the receiving station and the truck. A preliminary coarse screen will also be provided to
remove large rocks and other heavy objects before the wastewater enters the flow into the receiving station.
The contents from the City's vacuum trucks that pass through the coarse bar screen will be screened further.
The screenings will then be washed, dewatered and compacted in a similar manner as the screening material
from the mechanically cleaned bat screens at the headworks structure. The washwater and drainage from the
screenings will be pumped to the headworks for further treatment. The contents delivered to the receiving
station will be monitored (e.g., date, time volume, etc.).

BROWN anp CALDWELL

5-11



5. Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Currently, road elevations around the headworks are about 13.1 to 13.5 feet while the elevation of the screen
channel is 27.5 feet and flows entering the W\W'TF in the force main, are under pressute. Thetefore, flows
from the City's vacuum trucks will have to be pumped up to the screen channel and the receiving station
must also include a pump.

5.2.8 Odor Control Considerations

The existing headworks at the WWTF are constructed as an open structure. In an attempt to control odors
within this structure during the last expansion, the screens have been totally enclosed and the aluminum
grating walkways for the channels and grit removal tank have been covered with rubber mats. The air in the
clear space between the top of the wastewater and the rubber mats was to be continuously withdrawn by a
blower located in the southeast corner of the structure and vented to atmosphere. Howevet, the blower
system is not operational.

Continuous operation of the blower is intended to induce air flow through the open ateas above the
wastewater and minimize the concentration of gases which cause odors. The blower is rated at 800 scfm and
the air is continuously vented to atmosphere. At this rate, it is estimated that there will be at least 15 air
changes per hour in the open area above the wastewater, which is slightly above the recommended standards
for ventilation systems in wet wells for sewage lift stations which require at least 12 air changes per hour.
Therefore, assuming that the air containment by the rubber mats is acceptable and that ait flow from the grit
tank to the point of extraction of the air is unimpeded, this exhaust fan appeared adequate to minimize odors
at the existing headworks. However, since no treatment of the odorous air was undertaken, this operation
tended to disperse the odors throughout the site and the operation of this method of odor control has been
discontinued by the plant operators.

In light of the proposed construction of two additional screen channels and the concetns expressed by plant
personnel about odors at the headworks, it is recommended that more effective odor control measures be
implemented. For effective air containment and eventual removal from all areas of concern, it is proposed
that all channels be covered with flat panels that are constructed of either FRP or aluminum material. Air will
be withdrawn from one end of the system of channels as per current operations. Additionally, the area that
houses the dumpsters that receive the dewatered grit and screenings will also be enclosed. Extracted air {from
both the channels and enclosed dumpster area will then be diverted to the aeration tanks where the odors will
be neutralized before venting to atmospheres. However, during detailed system design and ptior to the final
selection of the method for treating the odors, air sampling is recommended to determine the full range of
odor causing constituents present and to confirm that the proposed approach will be acceptable.

5.2.9 Flow Sampling

An automatic flow-proportioned composite sampler will be installed at the influent box of the headworks
structure in order to monitor influent wastewater characteristics. In addition, continuous pH and
conductivity monitoring devices will be installed to monitot the pH and conductivity of the influent. The
automatic flow-proportioned composite sampler, and the pH and conductivity monitoring devices will
provide influent data on the loading and petformance of the system, and allow the City's operational staff to
anticipate the need for operational adjustments based on changes in influent characteristics. The pH and
conductivity monitoring devices will provide the City staff with an early warning of toxic industtial discharges
that can be captured before they impacts the WWTLI's biological system.

The primary goal of sampling is to ensure that the sample obtained will be representative of the flow stream
to be analyzed. Because the sample represents only a small portion of the flow, both the site selection and
sampling techniques are crucial. The location where the pH and conductivity monitoring devices, and the
sample withdrawal point is well mixed, and is upstream of any recycle discharge. The automatic flow-

BROWN anp CALDWELL

5-12



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

proportioned sampler will be programmed to automatically collect samples required for analyses specified in
the operating permit, as well as those required for operational process control.

5.2.10 Recommended Headworks Facilities Upgrades

Based on the discussions presented above, the recommended upgrades to the headworks at the City's WWTF
can be summarized as follows:

* Existing screens: Investigate replacement of step screen mechanism with a similar system with

smaller openings. If not feasible, retain existing screens in their current condition.
Proposed screens: Install two additional step screens with 3 mm openings.

Screenings Washer/Compactor: Add an upgraded screenings washer compactor to handle
screenings from existing and proposed screens.

* Grit Tank: No improvements are proposed
*  Grit Handling: The gtit classifier will be relocated to a more accessible location.

Odor Control: FRP or aluminum panels will replace rubber mats above channels, and the area
where the grit and screenings dumpsters are located will be enclosed. Under this program, an
additional backup exhaust fan will be provided and all extracted air will be diverted to the WWTTF
aeration Tanks to neutralize odors before discharge to atmosphere. Odor monitoring should be
performed, and a recommended odor control method will be proposed for incorporation in the
future, should odor problems persist.

5.3 Biological Treatment Process

The upgrades and expansion of the secondary treatment facilities is designed to substantially degrade the
biological and the ammonia content of the influent wastewater. Therefore, three different secondary
treatment alternatives were considered and modeled pteviously in Section 4, to obtain the most suitable
alternative to implement. The simulation models that wete petformed concluded that the MLE activated
sludge process offered the reliability and efficiency needed to meet any future more stringent eftluent nutrient
requirements, and to overcome existing WWTF constraints. The MLE process has been successfully used at
other regional facilities throughout the State of Florida and it is well known fot being considered one of the
simplest biological denitrification—nitrification process technologies available. The process consists of an
anoxic tank followed by the aeration tank where nitrification occurs. Nitrate produced in the aeration tank is
recycled back to the anoxic tank, where the organic substrate in the influent wastewater provides the electron
donor for oxidation reduction reactions using nitrate.

5.3.1 Biological Treatment Process Design Consideration

The proposed MLE process will consist of biological reactors that will include an anoxic zone followed by an
aerobic zone with gradually reducing air requirements. This technology incotporates an internal mixed liquor
recycle (IMLR) system that returns nitrified mixed liquor from the end of the aerobic zone to the anoxic zone
at a regulated rate, to ensure adequate nitrates for the heterotrophic denitrification population in the anoxic
zone. This process uses external carbon provided by the raw wastewater for the denitrification that occurs in
the anoxic zone and no external carbon source is tequired. After denitrification in the anoxic zone, the mixed
liquor flows to the aerobic zones whete the remaining CBODs and ammonia are oxidized. There are a
number of flow schemes available; however, the two flow schemes that were evaluated for the City are
illustrated in Figure 5-2, and included the following:

BROWN anp CALDWELL

513



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

*  Eight anoxic followed by eight aerobic zones, each operating in parallel, so that each operates as an
independent treatment train. This option would require that the baffles be installed in the existing
five aeration basins to provide the volume for the anoxic portion of the treatment process.

The advantages of this layout include:
1. Flow thru arrangement in the existing tanks will be maintained.
2. Taking one tank down for maintenance still maintains 87.5-percent capacity for the process
3. No need for additional hydraulic structures for flow control, other than to control and
equally distribute the influent to each unit.
The disadvantages of this flow scheme include:

1. Flow splitting will be difficult with the need to equally split flows to 8 tanks.

2. Bach basin will require a baffle wall to physically separate the anoxic zone from the aeration
zone 1.

3. Each basin will require a separate mixer in each anoxic zone.

There will be eight separate, relatively small acration zones 1, 2 and 3 and control of
oxygen/aeration in each of these zones will be more difficult.

5. Mixed liquor recycle flows and RAS will have to added into the flow splitter box to ensure
equal flow split to all tanks. This will significantly increase the flows in the splitter box and
the head losses in this box. In fact, existing weirs may be too short. Piping from the splitter

box to the aeration basins will need to be upsized to accommodate the additional RAS and
IMLR flow.

6. Mixed liquor recycle flows will have to be taken from the secondary clarifier splitter box.

7. The diffuser layout will not provide adequate spacing to maximize the aeration system
efficiency.

8. More monitoring equipment would be required.

* Two anoxic basins operating in parallel and two sets of three acration basins operating series. This
option would require the construction of influent and effluent channels in the existing basins for
flow distribution.

The advantages associated with this layout, includes:

1. Flow splitting is simplified. Flow from headworks is only divided into two parts. Flow from
the anoxic basin is subdivided into three parts but by using channels for the inlet, flow
control is downstream, using the effluent weirs.

)

Thete is no need for internal baffle walls in any of the tanks. The anoxic zone is in a separate
tank and the change from aeration zones 1 to 2 and 2 to 3 can be gradual.

3. Construction of the new anoxic tanks will be simplified.

4. There are only three areas of each acration zone and the size of each zone is larger, making
control of the aeration system simpler and more stable.

5. Mixed liquor recycle flows and RAS flows only need to be diverted to two tanks. This can be
done downstream of the splitter box, reducing the headlosses in the splitter.

6. Mixed liquor recycle flows can be taken from the last three tanks instead of eight tanks,
making this simplet.

7. Installation of air drops and aeration piping and diffusers will be simpler. Only three air
headers will be required instead of four.

8. Under this mode, acration system efficiency would be maximized since it will provide a
better diffuser grid arrangement.

BROWN ano CALDWELL

5-14



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The primary disadvantages with this layout include the following:

1. Flow arrangement in the existing tanks will have to be modified and sequencing of
construction will have to be defined in order to maintain system opetations during
construction.

19

Inlet and outlet channels on existing tanks will have to be modified.
. Taking down one anoxic basin reduces the anoxic capacity by 50-percent.

3
4. Need to provide access to mixers (two or three per anoxic tank).

The MLE process also has the benefit of producing good settling sludge since filamentous bactetia are not
allowed to proliferate. The proposed anoxic zones will be designed to operate at 2 DO concentration of 0.0
mg/L, and the aerobic zones will be designed to opetate at a DO concentrations ranging from 1.0 mg/L to
2.0 mg/L. The SVI values for the MLE process were designed in the order of 120 mL/g to 150 mL/g,
which is typical for facilities operating in warm environments, such as the City's WWTF. SVT values in this
range results in good performance in the downstream secondary clarification process.

In the MLE process, nitrate is pumped to the anoxic tank from the nitrate in the RAS flow from the
secondary clarifiers and the IMLR from the aeration basin. The electronic donor is provided y the influent
wastewater entering the anoxic tank. The key design parameters that affect the amount of nitrogen removed
include the following:

® The detention titne in the anoxic tank.

" The mixed liquor volatile suspended solids (MLVSS) concentration.
" The IMLR and the RAS flow rates.

® The influent BOD or biodegradable COD concentration.

® The readily biodegradable COD available.

® Temperature.

The decision to proceed with the second flow scheme made the existing tlow splitter box non-essential;
therefore, this structure will be converted from a flow splitter box to an influent mixing chamber. The
influent from the pretreatment structure will continue to discharge into this structute. The RAS and IMLR
will now discharge into this structure where it will mix with the influent ptior to enteting the two anoxic
basins.

Each anoxic zone will be mechanically mixed to simulate the conditions of a complete mix reactot. Several
varieties of mixers are available including rigidly mounted blade mixers, floating mixers, submetsible mixers
and jet mixers. The mixing energy should be sufficient to prevent solids deposition on the anoxic basin floot,
but not so great as to cause votexing and/or excessive air entrainment in the basin. Additionally, the mixers
that impart between 40 to 50 horsepower per million gallon (HP/MG) into the system. All of these options
were evaluated in detail during this phase of the design.

The first three types of mixers are gencrally considered mechanical mixers, whereas, the jet mixers have no
moving parts below the surface or structural supports that are common with the mechanical mixers.
Additionally, unlike the mechanical type of mixers, a jet mixing system otfers a great deal of control within
the mixing tank (e.g., by turning the valve on the pump, the mixing intensity within the tank can be
controlled). However, clogging of the nozzles, high shear forces, and the introduction of air are common
problems associated with jet mixing systems. Based on the evaluation conducted, submersible mixers were
selected for this facility.

Submersible mixers allow a great deal of flexibility in installation, unlike their dry-mounted counterparts. The
mixer can be positioned to develop over a long distance and adapted to the shape of the tank, which ensutes

BROWN anpo CALDWELL

5-15



5. Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

the creation of a maximum level of bulk flow. The result: more efficient mixing and lower power
consumption. Depending upon the tank configuration, these types of mixers are installed using either single
or double guide bar systems.

The aeration system design for the City's system must be adequate to:

= Satisfy the biodegradable COD of the wastewater, the endogenous respiration by the biomass, and
the oxygen demand for nitrification.

#  Provide adequate mixing.

" Maintain a minimum DO concentration throughout the aeration tank.

The supply of oxygen to the suspended biomass represents the largest single energy consumer at the City's
WWTF, estimated to be approximately over 60-percent of the total energy requirements of this facility.
Therefore, with the increasing cost for powet, it is beneficial to the City to investigate options to improve the
oxygen transfer efficiency (OTE) of the system. As noted in Section 2 of this report, the City. Currently, no
control of the oxygen to the biological systein is provided, and the aeration basins are maintained at a
minimum DO concentration of 2.0 mg/L.

To improve the OTE of the system, it is recommended that a fine-bubble or porous diffusion system be
installed in all the aeration tanks. The primary reasons that a fine bubble system will be installed include the
higher OTE of this type of system over the system currently installed, which will ultimately result in energy
savings to the City. The proposed system will consist of tapered aeration, which will provide more air (more
diffusers) in the first zone, less in the second zone, and the least in the third zone. By providing tapered
aeration, better process control is realized, which results in higher energy efficiency.

Another system ctitical to the petformance of the MLLE process is the IMLR pumping system. The system
will be designed to continuously pump a recycle stream that can range between one to six times the influent
flow rate, and was designed to operate at three times the influent flow rate under normal operating
conditions. The IMLR will be pumped from the last aerobic zone back to the flow splitter structure where it
will be mixed with influent wastewater and RAS, prior to discharging into the anoxic zone. Since the IMLR
system will pump continuously, economic efficiency of the pumping system will be critical. This pumping
application is somewhat challenging since it is a high flow, low head application. It is recommended for that
a non-clog centrifugal puimps be used for this application.

5.3.2 Centrifugal Blowers

As noted above, the biological wastewater aeration process requires large volumes of low pressure, generally
in the range of 5 to 20 psig of air. Additionally, ait demand varies throughout the day. Currently, the existing
WWTF is equipped with five centrifugal blowers that vary in capacity; three at 1,800 scfm and two at 4,200
scfm. The total airflow capacity available is approximately 9,600 scfm, with one of the largest units used as a
standby blower. Based on results presented in Section 4 of this report, the MLE process will required
approximately 9,300 scfm to maintain adequate DO levels in the aerobic zones of the treatment process.
Therefore, based on this preliminary assessment, it appears that no additional blower capacity will be required
to handle the future flows and loadings at the City's WWTF; however, the three smaller blowers appear to
have reached their useful life, and should be considered for replacement.

Three types of blowers were evaluated for this facility, which included:
®  Centrifugal - single and multi-stage.
* Rotary lobe positive displacement.

* TInlet/dischatge guide vatiable vane centrifugal

BROWN axp CALDWELL

5-16



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Based on information presented in Section 2, the existing blowers are equipped with fixed-speed motors
making operation of the WWTT inefficient and energy insensitive. Discussions with the City's operational
staff indicate that there are currently no provisions to regulate or turn down the blowers, and therefore, the
existing centrifugal blowers can only meet one particular set of operating conditions efficiently. It is
recommended that the new blowets be capable of operating at a wide range of operating conditions, and the
existing fixed-speed motors be replaced with variable speed motors equipped with an automatic throttling
system to provide flexibility and better process control. A number of options were evaluated to improve the
efficiency of the centrifugal blowers, which included inlet throttling, adjustable discharge diffuset, variable
frequency drives and the parallel operation of multiple units. The control system for the blowers will be
discussed later in subsection 5.3.4 of this report.

Based on the evaluation conducted, inlet/discharge guide vane-variable diffuser type blowers wete
determined to be the best suited for the City's application. These types of blowers appear to mitigate some of
the problems and considerations associated with the standard centrifugal type blowers currently used at the
City's WWTF, as well as positive displacement type aeration blowers. This type of blower is based on a
single-stage centrifugal operation that incorporates actuators to position the inlet guide vane and variable
diffusers to vaty blower flowrate and optimize efficiency. These types of aeration blowers are especially well
suited for applications with medium to high fluctuations of air flow requirements. The primary disadvantages
of these types of blowers include the high initial cost and a sophisticated computer control system to ensure
efficient operation.

For the City's operation, the three existing smaller centrifugal blowers will be replaced with two,
inlet/discharge guide vane-variable diffuser type blowers, each with a capacity of 4,000 scfm. The existing
two multi-stage centrifugal blowets will be retrofitted with variable speed drives or automatic inlet throttling
valves, and controls to interconnect the two blower systems, by replacing the aging instruments and panels
with new, state-of-the-art electrical components and engineered, automated systems controls.
The following components will also be included be for each of the new inlet guided blower:

®  Dual inlet air filters.

®  Qutlet isolation valve and check valve.

= Vibration monitots.

*  Amperage monitors.

5.3.3 Diffused Aeration System

The existing acration tanks at the City's WWTT are currently equipped with coarse bubble diffusion system.
Many types of aeration systems were evaluated for this project, which included fine bubble, mechanical, jet
acration, and surface aeration. However, to increase the OTE of the system a number of aeration systems
were eliminated from further consideration. With increased OTE as a major consideration, it is
recommended that the existing system be converted to a fine-bubble air diffusion system that will provide
bettet control of the DO concentration set point throughout the aeration basins. Additionally, based on the
future peak aeration requirements that may be experienced at this facility, the higher efficiency obtained by
the fine-bubble diffusion system will eliminate the need for increasing the capacity of the blowers at the
facility.

The efficiency of oxygen transfer depends on may factors, including:
® Type, size and shape of the diffuser.
= Air flow rate

* Depth of submersion, and header and diffuser location

BROWN aNo CALDWELL

517



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

* Tank geometry

" Wastewater characteristics

The compressed air from the blowers discussed above will be delivered through aeration piping to the
diffused aeration system. To minimize internal fouling due to impurities in the compressed air, each of the
blowers will include dual air filters. Many types of fine bubble diffusers were evaluated, which included
ceramic domes and disks, porous plastic disks, and membranes (circular, tubes and rectangular panels). Other
than the shapes of these devices, the primary difference in these types of diffusers is the materials used for
construction.

The ceramic matetials disks of rounded or irregular-shaped mineral particles bonded together to produce a
network of interconnecting passageways through which the ait from the blowers flow. The most common
material used for ceramic diffusers is aluminum oxide; however, other materials that are used include alumina,
aluminum silicates, and silica. Generally, the ceramic diffusers have the highest reported OTE, but require
periodic cleaning to restore diffuser efficiency. The cleaning is requited because in operation, a biofilm layer
can form on the surface of the diffuser. Originally, cleaning ceramic disks meant taking a unit out of service,
now cleaning can be done while the facility is in operation. During the cleaning small amounts of a cleaning
agent, such as anhydrous hydrochloric acid (HCI) are introduced with the process air. The acid permeates the

pores of the ceramic diffusers, and at the air/water interface it combines with water to form a concentrated
HCL

Porous plastic materials are similar to the ceramic materials, and are made from a number of thermosetting
polymers. The two most common are high density polyethylene (HDPE) and styrene-acrylonitrile. These
diffusers contain a number of interconnecting channels or pores through which the air can pass. While these
materials are lighter in weight, their primary disadvantages include the brittleness of some plastics, and the
lack of quality control on othets.

Membrane diffusers differ from rigid diffusers because they do not contain a network of interconnected
passageways for the air to flow. Instead the air passages are created by punching minute holes in the sheath
matetial, and when air is turned on, the sheath expands and each slot acts as a variable aperture opening.
Most membranes are made from elastomers mostly EPDM; however, some membranes are made from
thermoplastics. Perforations are produced by slicing, punching, or drilling holes or slits in the membrane.
The slit ot size of the hole will affect the bubble size, and therefore, the OTE and backpressure.

Based on the evaluation of the various types of diffusers and materials used, it was determined to incorporate
membrane type diffusers into the treatment process. The diffused aeration system will consists of circular 9-
inch diameter membrane diffusers that force compressed ait to separate into very small bubbles. T'o maintain
a high OTE in the treatment process a maximum air flow rate of 3.0 scfm per diffuser will be permitted for
this design.

The primary goal of this aeration system will be to provide enough aeration to maintain 2.0 mg/1. throughout
the basin. The aeration system will be designed so the system will automatically adjust to reduce the amount
of aeration during low demands periods but as oxygen demand increases, the opposite action will occur.

The final diffuser layout will be determined during final design; however, will include a tapered system layout.
The location of the diffusers will be varied based on the oxygen demand gradient. While there are many
documented advantages to using a tapered aeration system layout, such as improved OTEs, the most
prevalent advantage is a substantial reduction in power and operating expenses. Other considerations for
placement of diffusers will include:

= Safe access.

* Clearance for maintenance and cleaning.

BROWN anD CALDWELL

5-18



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

*  Fulfillment of a wide range of air requirements without exceeding diffuser air flux rates.

In addition, the aeration supply system will be designed with the following considerations:
®  Piping will be Type 304 stainless steel, Schedule 10.

* Pipe supports, valves, gaskets and other appurtenances associated with the aetation piping will be
designed to accommodate thermal stress.

* Pipe sizes will be selected to maintain velocities under 3,000 feet per minute (fpm).

* Piping and associated components will be selected to withstand 300 degrees Fahrenheit (°F)

5.3.4 On-line Monitoring System

Presently, all of the monitoring and controls in the aeration basins are manual adjustments. The primary goal
of this aeration system will be to provide just enough aeration to maintain a DO concentration of 2.0 mg/L,
reduce aeration power consumption, increase WWIT performance and improve the effluent. Two types of
monitoring devices will be employed at the City's WWTE. The will include DO probes and nitrate-nitrogen
analyzers. The monitoring system will control the aeration system in a manner that as oxygen demand drops;
the system will automatically adjust to reduce the amount of aeratdon. As oxygen demand incteases, the
opposite action will occur.

The aeration system will be connected into a loop control system where the DO concentration is the primary
control sighal. The DO levels in the aeration basins will be monitored by DO probes installed along each
aeration basin, and will correspond to varying diffuser densities and motorized butterfly valves on each drop
leg will be automatically adjusted based on the operators entered DO setpoint. Via the SCADA system that
will be installed as part of this expansion and upgrades program, the WWTT operational staff may select one
of two options for DO control:

*  One of the three DO monitoring stations may be selected and a desired DP setpoint input by the
operational staff.

* The DO output from the three DO monitoring stations is averaged and a desired setpoint input by
the operational staff.

Changes in DO concentration occur very slowly, so a change in DO will result in a change in the air flow set
point, and the throttling motorized valves will adjust to maintain this flow rate. As the flow rate changes, the
pressure in the system changes and is monitored by pressure sensors. A pressure set point will be maintained
by adjustments in the blower inlet throttling valves. To minimize the motorized valve "hunting" and frequent
valve movement, DO changes in the aeration basins must be sustained for a minimum period of time before
a motorized valve position adjustment is initiated. The final control is to start and stop additional blowers. A
blower is stopped if the amperage drops to the low set point, and an additional blower is brought on if all
throttling valves are open and pressure is not maintained.

In addition to controlling the acration system based on DO readings, an online nuttient monitoring system
will be included in the monitoring system. With the availability of online nutrient readings, the blower system
has the capability to operate based on the actual level of treatment desired and obtained, in addition to
utilizing DO as a surrogate. The blower control system will be designed to operate using several control
schemes including concentration-based feedback control, load-based feed-forward control, removal-based
control, and DO control. The online nutrient monitoring system also will be used to control nitrate recycle
pump speed to optimize the performance of the anoxic zone.

It was determined during the preliminary design phase that the City's WWTF should have the flexibility of
more than one means of automatic control of the aeration blowers. The control options that were developed
and tailored to the City's WWTF are summarized below:

BROWN anp CALDWELL

5-19



5: Proposed Treatment Facility

The control system consists of the following components:

PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Concentration based feedback control: The air flow rate is controlled based on the ammonia
concentration toward the end of the aeration zone. The control system monitors this ammonia
concentration and adjusts the airflow rate up and down, as required.

DO concentration based feedback control: The air flow rate is controlled based on the DO
concentration toward the end of the aeration basins. Setpoints will be optimized and adjusted
using baseline information from the online monitoring system. For each of three control modes
using the online nutrient analyzer, nitrate and nitrite concentrations are used to monitor the
effectiveness of the control system. The ration of nitrite to nitrate (NO2/NOs3) is calculated for
each sample point and a warning is issued if this ratio exceeds a user-defined level. If this ratio

increases it may indicate that the nitrification is incomplete and that the control system is supplying
tnadequate air to the process. In addition, the DO is still checked periodically as a back-up. If the
DO is too high at the end of the aerated zone, the IMLR brings DO back to the anoxic zone, and

can adversely impact denitrification.

DO monitors.
Nuttient analyzers.

Air flow meters.

Air distribution motorized throttling valves

Pressure sensors.
Blower inlet throttling valves.

Electrical amperage monitors.

Table 5-2 contains the design critetia for the recommended treatment facility while Iigure 5.2 shows the

alternative conceptual layouts evaluated for the reactor basins.

Table 5.2: MLE Biological System Design Criteria

Parameter

Alternative 3 MLE Process

Process Trains

No. of Trains 8
Internal Recycle Rate (mgd) 10
Anoxic Zone
No. of Reactor Zones per Process Train 1
Volume of Each Zone (gallons) 45,000
Total Anoxic Volume (gallons) 360,000
No. of Mixers per Reactor Zone i
Estimated Motor Size per Zone (HP) 1
Aerobic Zones
No. of Reactor Zones per Process Train 3
Volume of Each Zone (gallons) 60,000
Total Aeration Volume per Train (gallons) 180,000
Total Aeration Volume (gallons} 1,440,000
Depth of Zone (feet) 15

BROWN anp CALDWELL

5-20



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

R e

Method of Aeration Fine Bbb Diffused Aeration

No. of Diffusers per Zone 1 175
No. of Diffusers per Zone 2 125
No. of Diffusers per Zone 3 90
Total Diffusers per Train 390
Air per Diffuser (scfm) 3.0
Air Flow Rate per Train (scfm) 1,160
Total Air Flow Rate (scfm) 9,280
SOTE (percent) 245
Aeration System
Type of Blowers Centrifugal
No. of Blowers 4@ 250 HP
No. of Blowers Operating 3@ 250 HP
No. of Blowers in Standby 1@ 250 HP
Capacity of Each Blower (scfm) 4,200
Internal Recycle Pumping System
Type of Pumps Variable-Speed Non-Clog Centrifugal
No. of Pumps 3
Capacity of Each Pump (gpm) 3,500
Estimated Motor Size (HP) 30

5.4 Secondary Clarifiers

Curtently, mixed liquor from the aetation basins flow by gravity into the clarifier splitter box where flow is
distributed to three 65-foot diameter secondary clarifiers. Based on future design loads, the addition of a
fourth 65-foot diameter secondaty clarifier will be included in this design. Cutrrently, the City's secondary
clarifiers employ different types of sludge withdrawal systems, scrapper and vacuum. Since the City has had
ptroblems with the operation of the vacuum system, a scrapper type system will be installed for this
application. Additionally, consideration of replacing the existing vacuum mechanism with a scrapper
mechanism has been incorporated into the design as a bid alternate. Thetefore, this new clarifier will be
identical to Clarifiers nos. 1 and 2 and will be located west side of these two units.

Flow from the new MLE process will flow into the existing flow splitter box. During the preliminary design
ptocess consideration of replacing this splitter box with a new unit because of the difficulty of maintaining
near equal flows to the secondary clarifiers. The cause of this problem was the 16-inch diameter pipe that
was used to transport the flow from the splitter box to clarifier no. 3 that was installed during the last
expansion. The remaining two clarifiers incorporate a 24-inch diameter influent pipe. Under peak flow
conditions, the difference in flow to clatifiers nos. 1, 2 and 4 (new) and clatifier no. 3 can vary by nearly 15-
percent (28.6-percent each to clarifiers nos. 1, 2 and 4, and 14.2-percent to clatifier no. 3). To remedy this
problem, a patallel pipe will be installed to clarifier no. 3 from the flow splitter box.

Flow from the flow splitter box will enter the new clarifier through a center standpipe and is distributed by an
enetgy dissipating influent well. The clarifier will use a V-notched weir plate approximately equal in length to
the citcumference of the tank for discharge of the settled flow. After passing over the weir plate, flow will be
collected in a peripheral channel and discharged from the tank through a single discharge pipe.

BROWN andD CALDWELL

5-21



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

In addition, it is recommended that an improved weir and peripheral channel cleaning system be considered
for both existing and the proposed clarifiers. The existing system that uses chlorine to control algal growth
along the weirs, and effluent trough in the effluent channels is not effective in maintaining clean weirs or
reducing the algal growth. Cleaning mechanisms that will be considered in the final design include brush and
jet spray devices.

The settled mixed liquor will be directed by a scraper mechanism to the center sump of the new clarifier and
will flow by gravity to the existing RAS/WAS wet well. From this point, return sludge will be directed to the
aeration basins by the RAS pumps and excess sludge sent to the sludge handling facilities by the WAS pumps.

In addition to the possible replacement of the vacuum sludge withdrawal mechanism with a new scrapper
mechanism, the effluent weirs of the clarifier no. 3 will be adjusted. Physical inspection of the weits indicates
that the effluent weirs appear to have been installed impropetly, and are not level. During the upgrades and
expansion work that will be performed under this program, the effluent weirs for clatifier no. 3 will be re-
installed properly.

5.4.1 Secondary Clarification Process Design Considerations

Table 5.3 summarizes the design considerations for the secondary clarification system at the City's WWTF.

Table 5.3: Basis of Design for Secondary Clarifiers and Refated Systems

Parameter Characteristic
Secondary Clarifiers
No. of Clarifiers 4
Type of Existing Clarifiers 2 — Scraper & 1 - Suction
Type of New Clarifier Scraper
Diameter (feet) 65
Side Water Depth (feet) 14
Area of Each Unit (it?) 3,318
Total Area (ft?) 13,273
Average MLSS (mg/L) 2,850
Design SVI (mL/g) 150
Design RAS Concentration (mg/l) 6,000
Sludge Blanket Depth (ft) <1.0
Maximum Allowable SLR (lbs/ft2-day) 36
Maximum Allowable SOR (gpd/ {t?) 1,200

5.4.2 Return Activated Sludge System and Controls

Currently, flow of the settled mixed liquor from each clarifier is hydraulically driven and controlled by weir
gates located at the RAS/WAS wet well structure. A weir gate dedicated to each clatifier, and controls the
tate of sludge withdrawal from that clarifier. The RAS flow is induced by a head differential between the
liquid levels in the individual clarifier and the level just upstream of the weir gate, which is a function of the
weir gate setting. An aeration header is installed in the center box of the RAS/WAS center wet well for
mixing the sludge and keeping the solids in suspension. RAS and WAS are withdrawn from the wet well
through separate withdrawal pipes to the RAS and WAS pumps.

BROWN ano CALDWELL

5-22



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5: Proposed Treatment Facility

The existing RAS pumps include three screw centrifugal pumps, each with a rated capacity of 1,500 gpm.
The existing RAS pumping capacity is approximately 4.0 mgd with one pump as standby unit. These pumps
are equipped with VFDs in order to maintain a constant elevation in the RAS/WAS wet well, and to do this,
the speed of the pumps will vary in response to the level in the wet well.

The future RAS flows have been projected to be approximately 8.0 mgd in the long-term for all of the
treatment options evaluated. Therefore, existing RAS pumps will not be capable of meeting this demand and
new pumps will be required to meet this demand with one unit out of service. Since the existing facility can
oly accommodate four pumps, and since the three existing RAS pumps were recently installed, it is proposed
that a fourth similar pump be installed immediately to provide a firm capacity of 6.0 mgd. This capacity
should be adequate until average daily plant flows approach 4.5 mgd, sometime in 2009, when all RAS pumps
should be replace by larger units, each with a capacity of 2.66 mgd, to provide a firm capacity of 8.0 mgd with
one unit out of service. Therefore, the existing modified facility will incorporate four pumps, each with a
pumping capacity 2.0 mgd, and VEDs. Presented in Table 5.4 is the RAS pumping design criteria. Further,
in order to better control flow rates from the individual clarifiers, flow meters will be installed on all sludge
return lines and the weir gates will be adjusted. Weir gate positions in the RAS/WAS wet well structure will
then be modified to maintain set return flow rates from individual clarifiers.

Table 5.4: RAS Pumping Design Criteria

Parameter Description

Design RAS flow 8.0 mgd
Maximum RAS rate 15,000 gpm
Type of Pump Screw Centrifugal
Number of Pumps

Operating 3

Standby 1

Total 4
Pump Drive Type Variable Frequency Drives.

5.4.3 Waste Activated Sludge System Control

The existing WAS pumps consists of two self priming centrifugal pumps, each with a capacity of 250 gpm.
Presently, the operators operate the WAS pumps at appropriate intervals each day to maintain the biological

population in the aeration basins.

The new design will allow for withdrawing the WAS from the WAS/RAS wet well in a similar manner to the
existing arrangement. The WAS will be pumped to the sludge holding tank at a flow rate to maintain the
design SRT in the biological treatment system. Due to their age and present condition, it is recommended
that the existing WAS pumps be replaced with progressive cavity type pumps with new units with VFDs for
pumping at variable rates. Presented in Table 5.5 is the recommended WAS Pumping Design Criteria.

BROWN ano CALDWELL

5-23



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

'I,-'ab-le'_5;.5:} WAS :Bii_mpi;r'igibésign Criteria

Parameter Description
Maximum WAS rate 300 gpm
Type of Pump Progressive Cavity
Number of Pumps
Operating 2
Standby 1
Total 3
Pump Drive Type Variable Frequency Drives.

5.4.4 Scum Removal

As discussed in section 2, during the facility assessment the WWTE's personnel reported that Clarifier no. 1
collects large amounts of scum and that the scum trough channel must be hosed out several times a day.
Thus, consideration will be given to installing customized skimmer blades and washdown system to improve
the existing scum removal system.

This system design will include a full-radius rotating skimmer arm with a scraper extending from the center of
the tank to the periphery. It collects scum and floating material during each revolution, discharging it into a
scum box. From the scum box, upon discharging into the scum trough, a washwater system will be activated
to move the scum removed from the clarifier to the scum wet well, which will then be pumped to the solids
holding tank for subsequent treatment.

5.4.5 Weir Cleaning

The City's operational personnel are aware of the importance of maintaining the weits, scum baffles, and
effluent trough of the clarifiers free from algae formation, since it affects not only the effluent quality, but
also the operation of the filters. Currently the WWTT utilizes the old fashioned, time consuming and
precarious way of manually cleaning clarifier weirs, with brushes, cleaning compounds and high pressure
water hoses. It is recommended that the weir cleaning system be upgraded by using an algae sweep
automation mechanism and chlorine system.

Available systems include spring-loaded brushes and water jets that attach to the skimmer arm of a circular
clarifier. Both systems offer flexibility and adjustment needed to ensure scrupulous sweeping of all wei,
baffle, launder, and spillway surfaces and can be installed on all three of the City's existing clarifiers and the
proposed unit. Both cleaning systems will be investigated during detailed design of facilities. Additionally,
the chlotine feed system will be upgraded to enable the City to feed chlorine solution to aid in controlling the
algae growth in this area of the treatment process.

5.5 Effluent Filtration

Effluent utilized for public access reuse in the City must meet the requirements of High Level Disinfection as
defined by the State of Ilorida in Rule 62-600.440, FAC, Disinfection — Design and Operational Criteria. High
level disinfection requites that the TSS level in the effluent be reduced to less than 5 mg/L prior to
disinfection, and the unit process most frequently utilized for this purpose is filtration. Filtration is a size
exclusion process that limits larger material to pass, and therefore reduces the total suspended solids in the
filtered effluent. In addition, a properly maintained and operated filter can aid in reducing pathogens such as
fecal coliform in the filtered effluent.

BROWN anp CALDWELL

5-24



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The four types of filtration systems that were considered and evaluated for use at the City's WWTF are
summarized below:

5.5.1

Cloth Media Disk Filter: Cloth media disk filters are the same type of filtets that the City has
installed now. The existing filtets have a rated capacity of 1.9 mgd. These filters operate by passing
effluent through cloth media installed around filter disks. Backwashing occurs when the pressure
differential in the basin and effluent chamber exceeds a specified level, signifying a high level of
solids collected in the filter media. Backwashing of the disk only occurs over portions of the disk at
a time, theteby retaining the filtering ability of the remainder of the disk. As compared to granular
media filtets, cloth media provide comparable filtration with a lower capital cost and a smaller

footptint but are subject to hydraulic and other breakthrough problems as currently experienced at
the WWTF.

Traveling Bridge Filter: This type of filter is a granular media gravity downflow filter. The City has
a traveling bridge filter that is currently off-line, with a rated capacity of 0.6 mgd. The filter bed is
divided into independent cells, approximately one foot in width. The bed depth can vary from 9-
inches (single media) to 18-inches (dual media). A carriage equipped with a backwash pump moves
across the bed, backwashing a single cell at a time. This allows the filter to remain in operation
during backwash cycles. The carriage can be controlled by a timer or by a level probe which senses
the increase in water level as headloss increases through the bed.

Deep Bed Downflow Filtet: Secondary effluent passes through a deep bed of granular media by
gravity in this type of filter. The deep media bed allows for high level of solids loading per square
foot of surface area and minimizes breakthroughs during high loading petiods. Backwashing cycles
are triggered when head losses through the filter exceed a preset level. Backwashing consists of a
combination of compressed air and pressurized water streams. The typical depth of media for this
type of filter is generally 6-feet. The deep media bed allows for high solids loading per square foot
and minimizes the chance for breakthrough during high loading periods. An advantage to this type
of filter is that they have the capability to be converted into denitrification filters with the addition
of methanol, acetic acid, or some other type of carbon soutrce and other minor modifications to
system operation. The operation of a deep bed filter requires the use rotary lobe positive
displacement type blowers and pumps to backwash the filters, as well as a supplemental clearwell
for the source of backwash water. The backwash water is returned to the head of the WWTF for
treatment.

Continuous Backwash Filter: The continuous backwash filter operates with the secondary effluent
flowing downwatd through an upward moving granular media bed. When the sand and
accumulated solids reach the bottom of the bed, they are air lifted with compressed air through a
pipe positioned in the center of the tank. Agitation and turbulence in the air stream cleans the
sand. A gravity washet/separator utilizing the difference in settling velocities of the sand and the
removed solids separates and returns the sand to the filter bed. The media depth with this type of
filter is typically 4-feet. The flow pattern may allow oils, grease, and floatables through to the
effluent as these types of filters are susceptible of doing. Other than the disk filters, continuous
backwash filters have the smallest footprint of the filter technologies being investigated for the
City.

Effluent Filtration Design Considerations

The design considerations given to tertiary effluent filter technology selection are as stated in the Evaluation
Criteria in subsection 5.1 of this report. All the filter technologies discussed above are FDEP approved and
capable of reducing the facility's effluent TSS level to the permit limit of less than or equal to 5 mg/L.
Therefote, the envitonmental and implementation criteria are met for the technologies being discussed and
cannot be used to differentiate between them.

BROWN anp CALDWELL

5-25



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The selection of filter technology will be based primarily upon their ability to meet the other performance
criteria discussed earlier, particularly the reliability and flexibility considerations. The ability of the filtets to
consistently perform over a range of influent conditions, while maintaining an effluent quality of less than or
equal to 5 mg/L, without the use of chemicals, is the most important performance criteria for the filter
technology to meet. The recommendation for tertiary filter selection will also be based upon the level of
confidence that the City has with the patticular filter technologies in terms of reliability and ease of operation.
The chosen filter technology must be able to satisfy these performance criteria in a cost effective manner.

5.5.2 Existing and Past Effluent Filtration

The WWTF cutrently operates cloth media disk filters fot tertiary filtration with a rated capacity of 1.9 mgd.

Additionally, the City has a traveling bridge filter that was recently put into operation, and has a rated capacity
of 0.6 mgd.

The City has found the disk filters operate unreliably during backwash cycles, allowing significant amounts of
solids and turbidity to pass through the filter media, and ultimately to the chlorine contact tank. This has
resulted in the City sending large quantities of effluent to the Class [ DIW, rather than to the public access
reclaimed watet reuse system. Because of their prior expetiences and reliability problems, the City prefets not
to use this type of filters for effluent filtration. Therefore, the disk filters were eliminated from any further
consideration for the expansion.

Prior to the installation of the disk filters in 2004, the City operated a traveling bridge filter that, while
providing acceptable effluent while in operation, proved to be difficult to maintain and problematic to keep in
opetation, especially with a wastewater that contains significant fats, oils and grease (FOG) due to media loss.
Because of their prior experiences, the City also prefers not to use this type of filter for effluent filtration.
However, the City does understand that theit traveling bridge filter is nearly 20-years old, and that the newer
designs, materials and techniques of construction for these types of filters, the rate of media loss can be
reduced, and therefore, should be considered as a possible filtration mechanism under this program.

5.5.3 Effluent Filter Recommendation

Because of the City's very poot expetience with cloth disk filters, they have been discounted from further
consideration and the remaining three options for effluent filtration - continuous backwash filters, traveling
bridge filters and deep bed filters will be evaluated in detail. Table 5.6 presents preliminary design
characteristics of the three filter technologies to be investigated with estimated costs for each option.

Table 5.6: Comparison of Effluent Filter Characteristics

Upflow Downflow
Continuous Backwash Deep Bed Traveling Bridge

Number of Filters 5 4 3
Approximate Area Needed for Installation 45' x 80' 60'x 75' 75'x 100'
Height of Tank 19.2' 15' 6.5'

Depth of Media 40" 72" 11
Surface Area (ft?) 2,500 2,988 3,456
Average Loading Rate (gpm/ft?) 1.56 1.30 1.13

Peak Hour Loading Rate (gpm/ft?) 448 3.75 3.24
(Pgepa:Tl](/Elgur Loading Rate (1 unit out of service) 4.98 5.00 4.86

BROWN anp CALDWELL

5-26



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table §5: Comparison of Efuent Fier Cha

Average Backwash Rate (gpd) 100,800 27,784 95,889

Peak Backwash Rate (gpd) 201,600 241,990 575,343

Estimated Cost of Materials $1,250,000 $1,550,000 $675,000
Estimated Cost of Structure $565,500 $955,600 $451,100
Total Estimated Cost $1,815,500 $2,505,500 $1,126,100

Based on the reliability and site constraints for future expansions at this WWTT, the traveling bridge filters
were eliminated from further considerations. Based on input from the City of North Port statf concentrating
on operator preferences and their desire to reduce the TN concentration in the effluent to levels less than 3.0
mg/L in the future, the deep bed downflow filter was chosen as the preferred alternative for effluent filtration
at this facility. It was determined that the additional capital cost associated with the downflow deep bed
filters did not outweigh the potential benefits associated with reducing the TN concentrations in the future.

5.6 Disinfection

Cutrently, the degree of disinfection provided to the final plant effluent is a function of the proposed method
of disposal of the effluent. Effluent that is used in the City's public access reclaimed water system requires
high level disinfection, while effluent that is disposed in the Class I DIW, only requires basic disinfection.
The City currently uses liquid chlotine in the form of NaOCI that is delivered to the site for both disinfection
options. This form of disinfection will be maintained.

5.6.1 Disinfection Process Designh Considerations

Disinfection requitements outlined by 62-610, Part ITI, FAC will continue to be satisfied using NaOCI
addition followed by detention in a Chlorine Contact Basin (CCC). To achieve high-level disinfection, the
effluent must first be filtered to reduce TSS to less than 5 mg/L, then NaOCL added to meet the minimum
Concentration Time (CT) values specified. Rule 62-610, FAC indicates that for high level disinfection, a
minimum CT value of 25 mg/L-min must be obtained at peak houtly flow if the fecal coliform count in the
effluent is less than 1,000 per 100 mL while higher CT values of up to 120 mg/L-min are required for fecal

counts in excess of this amount.

In the case of the City's proposed WWTFE, whete the final effluent will be filtered, the fecal count is expected
to be less than 100 per 100 mL and a design CT value of 25 mg/L-min should be enough most of the time.
However, in order to cater for potential plant upsets, the chlorine feed system will be designed to provide a
CT of 120 mg/l-min during M3AMADF flows.

Rule 62-610, FAC also requires that chlotine residual of 1 mg/L or greater be obtained after 15 minutes of
contact time at peak houtly flow and system design will also take this into consideration. In addition to the
FAC rules, EPA Class 1 Reliability Standards also must be satisfied for a system such as this one that will
incorporate water reuse. Class 1 reliability standards require that with the largest flow capacity unit out of
service, the remaining units must have a design flow capacity of at least 50 percent of the total design flow.
To achieve Class 1 reliability standards, additional chlorine solution pumps will be provided and at least two
chlorine contact basins will be constructed with each basin able to be operated and monitored independently.

Chlotrine residuals will be monitored continuously at the City's WWTF using an on-line chlotine residual
analyzer, to protect the user from reclaimed water that does not meet the minimum chlorine residual
standards (chlorine residual >1 mg/L). In the event that the reclaimed water does not meet these criteria, it
will be considered reject water and must be stored for further treatment or disposed of at the Class 1 DIW.

BROWN axp CALDWELL

5-27



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The existing FDEP permit (FLA013378) also requires that over a period of 30-days, 75-percent of the fecal
coliform values shall be below the detection limits. Any one sample shall not exceed 25 fecal coliform values
pet 100 mL of any sample. Also, any one sample shall not exceed 5 mg/L of total suspended solids at a point
before application of the disinfectant.

Since the existing chemical feed system lacks adequate controls resulting in over feeding of NaOCl and since
it is not adequate to satisfy future chlorine demands, it will be replaced. The new chemical feed system will be
sized to feed the appropriate quantity of NaOCI to the chlorine contact tanks to meet the required CT value
of 120 mg/L-min at MAMADF conditions. The chlorine residual of 1 mg/L or greater after 15 minutes of
contact time at peak houtly flow will also be satisfied.

5.6.2 Chlorine Contact Basin Upgrades and Design Considerations

As indicated above, the CCC shall be designed so each basin can be operated independently. Contacting is a
sepatate process from mixing. Both processes are required in an optimized disinfection system, neither
process can substitute for the othet. The objective of contacting is to further enhance the inactivation of
microorganisms by the disinfection process. The CCC tanks will provide for plug flow conditions and will be
constructed to provide a serpentine pattern, to minimize short-circuiting and ensure that the minimum
contact time is achieved. Additionally, each basin will be equipped with a drain for cleaning purposes.
Additionally, to improve the hydraulic performance of the CCC, the addition of submerged baffles, deflection
guide vanes, or the combination of the two will be considered during the final design. A summary of the
chlotine contact tank design critetia is provided in Table 5.6.

Table 5.6: Chlorine Contact Tank Desigh Criteria

Parameter Units Existing Future

Plant Rated Capacity (M3MADF) mgd £k 7.0
Number of Basins e 2 2 New (4 Total)
Basin Dimensions

Number of Passes - 4 4

Width of Pass ft 3.0 3.0 (fifth channef is 5.0)

Length ft 50 50

Side Water Depth ft B 55
Total Basin Volume Gallons 64,770 170,750
Total Basin Volume {1 basin out of service) Gallons 29,350 141,400
Design Flows

WWTF Influent Peak hour flow mgd 8.3 16.1

Diverted flow from filters mgd 2.1 0

Reference PHF (mgd) magd 6.2 16.1

M3MADF mgd 37 7.0
Hydraulic Detention Time

PHF (all basins in service) minutes 12.1 15.2

PHF (1 basin out of service) minutes 7.3 9.9

50-percent PHF (1 basin out of service) minutes 14.6 19.8

M3MADF (all basins in service) minutes 21.0 34.6
Estimated Chlorine Dosage mg/L 57 35
Estimated Maximum Hypochlorite Solution Flowrate gpm 0.120 0.134

BROWN axp CALDWELL
5-28



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Chlorine will be injected into the effluent from the filters at a mixing chamber at the head of the CCC, and
mised rapidly. Cutrently, the addition of the NaOCl solution is accomplished with a diffuser, which consists
of a plastic pipe with drilled holes through which the chlorine solution can be distributed into the path of
filtered effluent flow. However, this means of adding NaOCI and mixing is not very effective. Effective
methods of mixing chlorine with the filter effluent include the use of:

® In-line static mixers.

®  In-line mixers.

® High speed induction mixers.
" Pressurized water jets.

#  Turbine and propeller mixers.

Static in-line static mixers contain internal vane or otifice plates that being about sudden changes in the
velocity patterns as well as momentum reversals. For static in-line mixers with vanes, the longer the mixing
elements, the better the mixing; however, the pressute loss also increases. The mixing time using static in-line
mixers is quite short, generally less than 1 second, but actual time varies with the length of the mixers,
number of mixing elements used, and internal volume occupied by the mixing element.

In-line mixers are similar to static mixers, but contain a rotating mixing element to enhance the mixing
process. The power for mixing is supplied by the energy dissipation caused by the orifice place and by the
power input to the propeller mixer.

The high speed induction mixer is a proprietary device and consists of a motor-driven open propeller that
creates a vacuum in the chamber directly above the propeller. The vacuum created by the impeller induces
the NaOCl and the high operating speed of the impeller provides a thorough mixing of the NaOCI by the

high velocity of the liquid leaving the impeller of the mixer.

Pressurized water jets have been used to mix NaOCI, when added to pipelines. Itis important that the
velocity of the jet containing the NaOCI to be mixed must be sufficient to achieve mixing in all parts of the
pipeline. With this type of mixing device, the power for mixing is provided by the solution feed pumps or
some other external source.

Turbine and propeller mixers are constructed with a vertical shaft driven by a speed reducer and electric
motot. Axial-flow and radial-flow impellers are the most common impeller used with these devices.
However, when these mixets ate used, it is important that vortexing or mass switling of the liquid 1s
eliminated, which both reduces the effectiveness of the mixing.

5.6.3 Sodium Hypochlorite Storage

For the disinfection system, two 2,000 gallon NaOCI tanks are curtently on site for chemical storage of
approximately 12.5 petrcent solution chlorine for the WWTT. The chemical storage tanks, metering pumps,
and appurtenances were constructed into the existing chlorine gas building. Per requirements, the chemical
storage facilities for NaOCI shall provide over 15 days of storage at 7.0 mgd (M3AMADF conditions).
Assuming a CT of 120 mg/l-min during M3MADF conditions, the estimated chlorine concentration is
approximately 3.5 mg/L and the 15 day storage volume required 1s approximately 3,000 gallons. Therefore
the existing storage of 4,000 gallons is adequate and it does not need to be modified during this design.

5.6.4 Sodium Hypochlorite Pumps and Controls

The NaOCl is cutrently fed with diaphragm metering pumps (2-operation and 1-standby). Appropriate 4-20
mA signals in the SCADA system allow for monitoting and automation of the chlorine feed rates, but these

BROWN anp CALDWELL

5-29



5. Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

pumps have proven to be inadequate to provide the necessary NaOCl solution to all locations in the WWTF,
most notably the secondary clarifier weirs. Therefore, three new diaphragm metering pumps (2-operation
and 1-standby) will be installed as part of this expansion program. The pumps will be provided with a
vatiable speed motor that will be controlled by an input signal using compound loop that will receive input
form the flow entering the CCC and the chlorine residual at the discharge from the CCC. As mentioned
previously, the facility was designed to provide a maximum chlorine dosage rate of 3.5 mg/I., which was
selected as a conservative value.

In addition, to the two new NaOCl feed for the disinfection process two new NaOCI pumps will be
incorporated into the design to provide NaOCI to the effluent filters and four secondary clarifiers. However,
these pumps will be a constant speed pump that will be manually controlled by changing the stroke
movement.

Currently, the bulk chlorine storage tanks do not contain level indicators and a sight glass to monitor the
available chemical. Therefore, ultrasonic level indicators will be incorporated into the existing storage tanks
to monitor the levels in the tanks for monitoring volume of NaOCI used.

5.6.5 On-line Control and Monitoring

As noted above, to control the dosage of NaOC! added for disinfection, a compound loop system that
incorporates the flow and chlorine residual signals will be employed at the WWTF. In this operation, the
control signals from the flowmeter and residual chlorine analyzer/recorder will be sent to a PLC to control
the NaOCl dosage rates fed to the CCC. In addition, NaOCI shall be capable of being added prior to the
effluent filters and to the effluent weirs of the secondaty clarifiers for algae control, which will be manually
controlled, and use dedicated feed pumps for these applications.

5.6.6 Recommended Disinfection System Upgrades

Based on the discussions presented above, the recommended upgrades to the disinfection system at the City's
WWTF can be summarized as follows:

* Proposed CCC expansion: Install additional chlorine contact basins by replicating the existing CCC
configuration two times west of the existing structure.

* Chlotine injection system: Install an in-line mixer near the filter discharge or a high speed
induction mixer priot to the CCC.

* Chlotine metering pumps: Install three new variable speed pumps for the CCC feed system, and
two new manually controlled pumps for the effluent filters and secondary clarifiers. Confirm
piping sizes to ensure delivery of adequate quantities of NaOCI at the desired pressures to the
points of application.

*  Operation and controls: Provide the appropriate 4-20 mA signals to the SCADA system for
monitoting and automation of the chlorine feed rates to all of the locations in the WWTF.
Additionally, level sensors will be included to monitor the storage volume in each tank.

5.7 Effluent Disposal

Currently, the effluent disposal methods that are available to the City of North Port consist of a Class I DIW
and a public access reclaimed water system. Based on existing permit conditions a total of 7.82 mgd of
disposal capacity is available with these two systems in operation. Additionally, the addition of a second Class
I DIW will provide an additional 13.2 mgd of wet weather and effluent disposal capacity at this facility,
bringing the total capacity available to slightly greater than 21 mgd, which is inclusive of the existing
reclaimed water reuse customers of the City. On January 5 2007, the City received from the FDEP the

BROWN anp CALDWELL

5-30



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Notice of Draft Permit for the second DIW. The Notice has been published and is currently in the 30-day
public comment period. A copy of the Notice of Draft Permit is provided in Appendix C of this report.

5.7.1 Deep Injection Well

The primary means of effluent disposal currently used by the City is the Class I DIW system, which is located
approximately 3-miles from the WWTF site. The DIW pump station is located on the WWTF site, and
consists of three vertical turbine pumps each with a capacity of 1,500 gpm at a total dynamic head (ITDH) of
168-feet. Each pump is equipped with a 100 HP motor. The operating volume of the DIW wet well is
approximately 46,000 gallons. The effluent is pumped to the DIW through a 16-inch force main that is
approximately 15,500-feet long.

The existing DIW is currently permitted for 5.94 mgd and was drilled in 1987 to a depth of 3,120-feet, and
cased to a depth of 1,105-feet. In addition to the Class I DIW, the City has two regional dual zoned
monitoting wells that were also drilled in 1987 to monitor the groundwater quality. One monitoring well is
located on the existing Class I DIW site, and the second monitoring well is located approximately 4,150-feet
north of the existing DIW site. The monitoring wells were completed with open intervals from 551 to 600-
feet and from 730 to the total depth of 750-feet.

As noted above, the City is proposing to install a second Class I DIW which will be constructed on the same
site as the existing DIW, and will be located within 150-feet of the existing monitoring well. The new DIW is
currently in the permitting process, and will be designed to meet the Underground Injection Control (UIC)
program requirements for a brine disposal well using the alternate design specified in Chapter 62-258, FAC,
and is currently under permitting review. The design of the proposed DIW will be based on a maximum
injection rate of 13.2 mgd or 9,200gpm.

The DIW will be designed to inject effluent into the Avon Park formation, which lies approximately 1,100-
feet below land sutface (bls), and approximately 470-feet below the base of the underground soutce of
drinking water (USDW). The existing dual zone monitoring well will monitor the upper zone located
between 551 and 600-feet, and a lower zone between 730 and 650-feet. The current drilling program is
designed to have the surface casing isolate these zones from the well bore prior to drilling into the current
injection interval. All casings and other materials used in the construction of the new proposed DIW will
meet or exceed the appropriate minimum standards set forth in Chapter 62-528.410, FAC, and as
summarized in Table 5.7.

Table 5.7: Proposed New Injection Well :

Casing Diameter (in) Depth (ft) Wall Thickness (in) Material Type
Conductor casing 45 40 0.375 Spiral welded mild steel
Surface casing 34 850 0.375 Spiral welded mild steel

Injection casing 24 1,082 05 Seamless steel
Liner 20 1,082 0312 2205 duplex steel finer

Sulfate resistant cement will be used for all cementing of casings and hole plugging, and the 20-inch diameter
liner system will be cemented in place.

The wellhead injection pressure at each of the IDIWs is anticipated to reach 60 to 70 psi during periods of
high-rate injection. Based on recent injection tests and the initial analysis that was performed by CH>MHill
when the original DIW was constructed, it would appear that the interference between the two DIWs would
not cause the actual surface injection pressure to rise above 56 psi in the original DIW assuming that an
injection rate of 5.94 mgd down the existing DIW, and less than 40 psi in the new DIW assuming an injection
rate of 13.2 mgd and a slightly increased brine density associated with the injection of concentrate. Neither of

BROWN anp CALDWELL

5-31



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

these pressures reaches the surface pressure injection limit of 100 psi that will be established during the
Mechanical Integrity Testing (MIT) for both of these DIW's. The existing DIW is typically pressure rested at
150 to 160 psi.

The improvements that will be required under this construction program include upgrades to the existing

DIW transfer pumps and reclaimed water high service pump station. However, it should be noted that the

effluent force main to deliver the effluent to the new DIW is not included under this construction program.

An analysis of the existing flow conditions (5.94 mgd) against the existing system head curves for the pumps

indicated a pump head of approximately 400-feet will be required when two pumps are running. This new : U'NV{
rerated flow condition will increase the power requirements of the existing pumps from 100 HP to

approximately 200 HP.

Additionally, to deliver the effluent to the new DIW will require the construction of a new DIW pump
station, pumps and effluent force main. It is anticipated that five 2,500 gpm pumps will be installed to deliver
the effluent to the new DIW. Based on head conditions, it is anticipated that a 30-inch diameter pipe will be
required to transport the effluent to the new DIW.

Upon completion of the second DIW the sufficient capacity will provide an effluent disposal capacity for the
City of nearly 21 mgd. The primary purpose of this will be for wet weather and/or reject wastewater
disposal. Therefore, no wet weather or reject storage will be constructed on-site, since sufficient

5.7.2 Public Access Reclaimed Water Reuse System

The public access reclaimed water system consists of the effluent disk filters and high-level disinfection that
were discussed in subsections 5.5 and 5.6 earlier, and reuse high service pumping facilities that deliver the
reclaimed watet to the customers of the system. There are three existing reclaimed system pumps installed at
the City's WWTF that range in capacity from 380 gpm (one pump) to 750 gpm (two pumps) at a TDH of
140-feet. The station has room to install two mote pumps to accommodate future expansion of the
reclaimed water system. Under this construction program, the existing pumps will be relocated on the site
and enclosed in a building. It is anticipated that the location of the new high service pump station will be
located near the new on-site reclaimed water storage tanks. Sufficient space will be provided in the new
building to incotporate the addition of three new high service pumps to meet the future reclaimed water
demands of the City.

5.7.3 Reclaimed Water, Wet Weather and Reject Storage

Storage will only be provided for system operation. Wet weather storage and a separate, off-line system for
the storage of reject water will not be provided. In accordance with Rule 62-610, FAC, these requirements
are not required where another permitted reuse system or effluent disposal system is incorporated into the
system design to ensure continuous facility operation in accordance with Rule 62-600, FAC. However, some
system storage will be provided on-site to ensure that the reclaimed water flows will match the demand
pattern during diurnal cycles.

Currently, reclaimed water storage in the City's system consists of both on-site and off-site reclaimed water
facilities. The on-site storage consists of a covered tank that is 75-feet in diameter with a side water depth of
12-feet, which equates to a total capacity of approximately 400,000 gallons. The tank was an aerobic digester
that was converted to its present function in 1998. It serves as the supply tank for the on-site reclaimed water
pump station, which delivers water to the Heron Creek and Sabal Trace areas.

In additon, thete are two off-site storage areas that are incorporated into the reclaimed water reuse system.
The first is a 600,000 gallon prestressed concrete storage that that is 95-feet in diameter with a sidewater
depth of 12-feet. This tank is located on the Sabal Trace golf course. The second storage area is located at

BROWN anp CALDWELL

5-32



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

the Heron Creek development where reclaimed water is discharged into the irrigation lake that is located on
the golf course for this development.

Based on demands of the system, and the fact that the entire wastewater flow will be filtered, thereby

enabling the City to connect mote customers to the reclaimed water system, and the City's desire to

interconnect the three WWTFs to manage the water resources within the City's wastewater service area,

additional storage will be required. Itis recommended that additional storage be constructed on-site, in the (
area south of the entrance road to match the demand pattern of the reclaimed water system during influent C}) F
diurnal cycles experienced at the City's WWTF. Based on the land available and raw wastewater diurnal

conditions, and storage in the system, a total of three 1.0 to 2.0 million gallon (MG) prestressed concrete “\/ﬂ\ﬂ
tanks can be constructed in this atea. The final size of the tanks will be based on the height restrictions that

the City wishes to maintain for the area. During this construction program, a single tank will be constructed,

and the necessary yard piping installed to accommodate the additional tanks in the future.

Furthermore, it is recommended that the existing 400,000 gallon reclaimed water storage tank be
decommissioned and converted to an aerated sludge storage tank to provide for additional sludge storage.
The entire volume of this tank cannot be effectively used due to internal piping that was installed during the
last expansion. Additionally, it is recommended that any future large developments/golf courses in the City
include reclaimed water storage in the irrigation ponds to maximize the water resources in the region to be
utilized for irrigation purposes. These issues have already been included in the City's discussions with
developers during the preparation of the Utility System Developer's Agreements.

5.7.4 Effluent Disposal On-line Control and Monitoring

For public access reclaimed water reuse, minimum quality criteria, pursuant to Rule 62-610, FAC, must be
satisfied after disinfection and before discharge to the storage tanks or holding ponds for release to the reuse
systems. Also, TSS/turbidity limitations must be satisfied before disinfection, regardless of the actual
reclaimed water compliance monitoring location.

The on-line monitoting system that is required for the upgraded and expanded public access reclaimed water
system will consist of the following:

®  An on-line continuous T'SS and/or turbidity analyzer located at the effluent from the filters, prior
to chlorination.

® A total chlorine tesidual analyzer located in the common effluent channel of the chlorine contact
basin, priot to discharge to the effluent pump station.

The continuous on-line monitoring insttuments for turbidity/TSS and disinfectant residuals will be equipped
with an automated data logging and recording device.

Under the new operating protocol, all of the secondary effluent will be filtered and chlorinated using NaOCI
ptior to being pumped to the public access reclaimed water system or the Class I DIW. The transfer pumps
located at the discharge end of the CCC will be used to pump the reclaimed water to the storage tanks on site,
These pumps will need to be modified to meet the flow demands and the head conditions. The high service
distribution pumps discussed in subsection 5.7.2 deliver the reclaimed water to the users of the system. In
the event of a substandard effluent or a high level condition in the storage tanks, the effluent will
automatically be diverted to the DIW pump station using automatically controlled valves that are controlled
by the setpoints for the turbidity/TSS and chlorine residual meters.

After filtration, the turbidity will be continually monitored through an in-line turbidity meter (turbidimeter).
A TSS monitoring device will be included in this design; however, its final application is unknown at this
time. A turbidity setpoint of 3.5 NTU has been established by FDEP for this facility, which was established
to detect an excursion of TSS in the reclaimed water quality. After chlorine contact, the total chlorine

BROWN anp CALDWELL

5-33



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

residual will be continually monitored through an in-line chlorine analyzer. A total chlorine residual setpoint
of 1.2 mg/L has been established. This setpoint was established to detect an excursion of reclaimed water
quality. When cither the turbidity exceeds a pre-setpoint of 2.8 NTU or the total residual chlorine falls below
1.2 mg/L continuously for 5-minutes, an alarm is sounded and a red light is illuminated at the reclaimed water
control panel. The alarm will be sounded for 5-minutes and the light illuminated until acknowledged.

If the reclaimed water exceeds either the turbidity or total chlorine residual setpoints (3.5 NTU or 1.2 mg/L)
an alarm is sounded and a red light is illuminated at the reclaimed water control panel. When the WWTF is
staffed, the operator will investigate the cause of the substandard effluent and cozrrect the condition. If the
condition cannot be immediately cotrected o, if the WWTPL is not attended, the system is automated so that
appropriate motorized control valves will open and close. This valving sequence sends the substandard
reclaimed water back to the deep injection well for disposal.

A lag time of 5 minutes is provided from the time of the turbidity or total chlorine residual setpoints
excursion to when the automated valves open and close. This will allow operating conditions to stabilize in
the event the excursion was an aberration or was the result of an inconsistent in-line meter reading due to
interference.

In addition to the normal on-line monitoring, a grab sample of the effluent after disinfection will be sampled
once evety 2 years for Cryptosporidium and Giardia.

5.7.5 Recommended Effluent Disposal System Upgrades

" LEffluent Transfer Pump Station: Increase capacity of the effluent transfer pump station to the
projected capacity of the WWTF - 5.6 mgd AADF and 19.2 mgd PHFE.

® Reuse Water Storage Tanks: Install one 1.0 MG reuse water storage tank.

" Reuse Water High Service Pump Station: Relocate the three existing pumps to a building, and
increase capacity of the reuse water high service pump station to 5.6 mgd.

*  Existing DIW Pump Station: Upgrade the existing DIW pumps with new motors to meet the
aerated capacity of the existing pumps (5.92 mgd).

= DIW: Construct a new DIW with a capacity of 13.2 mgd.

®  Operation and controls: Install online monitoring and control systems for automatic control of the
effluent disposal system.

* Bxisting reclaimed water reuse storage tank: Convert to an aerated sludge holding tank.

5.8 Biosolids Management

The solids removed from the wastewater include screenings, grit, scum, and solids. The screenings and grit
that are removed from the wastewater at the headworks are disposed of in a dumpster located at this
structure, and taken to a landfill for ultimate disposal. The remaining biosolids resulting from the wastewater
treatment operations and processes are in the form of a liquid, or semisolid liquid, which typically contains
0.5 to 1.0-percent solids by weight. The term biosolids reflects the fact that the wastewater solids are organic
products that can be used beneficially after treatment with processes such as stabilization and other processes.
The term sludge is generally used in conjunction with a process descriptor, such as WAS or secondary sludge.
The principal methods used for solids processing include pumping, conditioning, thickening, dewatering,
stabilization and ultimate disposal.

The soutces of solids from the City's WWTF are WAS that is produced from the biological conversion of
BOD, and scum from the surface of the secondary clarifiers. The scum consists of floatable materials that
are skimmed from the surtace of the secondary clarifiers. The peak quantity of WAS predicted to be
produced at the City's WWTF was estimated to be approximately 11,000 lbs/day. Based on a undetflow

BROWN axp CALDWELL

5-34



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

concentration of 0.75-percent solids from the secondary clarifiers, which is typical for the City's operation
resulted in a quantity of slightly greater than 175,000 gpd of WAS. Cutrently, two non-clog centritugal
pumps are used to pump the WAS from the three existing secondary clatifiers. Fach of the pumps is rated at
100 gpm. As noted in subsection 5.4, two new progressing cavity pump will be installed to meet the peak
WAS rates.

Presently, the WAS is pumped to sludge holding tanks that were originally aerobic digesters, which were
convetted to their current use in 1996. They are divided into two chambers that are hydraulically connected
through openings in the common tank wall. The two tanks are each 30-feet square, and have a design
operating sidewater depth of 13-feet. The total volume available for sludge holding is approximately 175,000
gallons. Aeration is provide to the sludge holding tanks using coarse bubble diffusers with air provided by
two centrifugal blowers, each with a capacity of 1,800 scfm. Additionally, a telescoping valve is located in the
northern tank for decanting the supernatant; however, it is currently not used for decanting. Instead,
submersible pumps are utilized to drain approximately 2-feet of supernatant or approximately 28,000 gallons
from the top of the tanks.

A rotary drum thickener is located at the top of the northern tank to thicken the WAS prior to discharging
into the sludge holding tanks. The rotary drum thickener was designed to thicken the WAS to at least 4-
percent solids prior to discharging the solids into the acrated sludge holding tanks. However, this unit is
presently not in operation, since the City is operating "piggy-back" Sarasota County's agreement with Synagro
Southeast, Inc.

After decanting the supernatant, the thickened sludge is then transferred to the old mixing basins using one
of the two recessed impeller sludge pumps and mixed to keep the solids in suspension. Using a mobile
dewateting unit Synagro dewaters the sludge to a minimum of 18-percent solids using a mobile sludge
dewatering unit and then hauled off to the Okeechobee landfill for ultimate disposal. The filtrate from the
sludge dewatering process is discharged into the on-site pump station and returned to the head of the WWTF
for treatment. The duration of the contract is for 3-years with the option of two 1-year extensions upon
mutual consent. Based on the agreement with the County, the contract is set to expire on December 16,

2007.

5.8.1 Sludge Conditioning Options

Sludge is chemically conditioned to improve their thickening and dewatering characteristics. Chemical
conditioning can result in coagulation of the solids and release of the absorbed water in advance of thickening
ot dewatering. Chemicals commonly used for conditioning WAS include ferric chloride (FeCl3), alum
(Al2(SO4)3), lime and polymers. Adding chemical salts and lime to the sludges could mncrease the dry solids by
approximately 20 to 30-percent; therefore, polymers are the most common coagulant used. The coagulants
can be received in either the dry or liquid form, however, for a facility the size of the City's liquid form is the
most cost effective.

The factors that affect the selection of the type and dosage of the conditioning agents are the properties of
the solids and the type of mixing and thickening and/or dewatering devices to be used. Important solids
propetties include the source of the solids, solids concentration, age, pH and alkalinity. The chemical dosage
required for any sludge is determined in the laboratory. Tests used for selection chemical dosages include the
Buchner funnel test for the determination of specific resistance of sludge, capillary suction time (CST) test,
and the standard jar test.

In general, it has been observed that the type of sludge has the greatest impact on the quantity of coagulant
required. Polymer dosages in any given case may vary greatly depending on the molecular weight, ionic
strength, and activity levels of the polymer used.

BROWN axp CALDWELL

5-35



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The proper mixing of the sludge and coagulant is essential for the proper conditioning, and the method of
mixing should not break the floc after it has formed, and the detention should be kept to a minimum so that
the sludge reaches the thickening/dewatering unit as soon after conditioning as possible. The coagulants can
either be added to a mixing flocculation tank, or added directly to the sludge feed line using a coagulant ring
and inline static mixet.

Sludge screening is also considered a conditioning process, which consists of removing coarse debris from
the RAS and WAS. Typically, this process is used to prevent debris from negatively impacting downstream
processes. In the case of the City, WAS sludge screening may be advantageous to improve sludge quality for
the Class A process that may be implemented in the future. The process that would most benefit from WAS
scteening would be a thermal drying system. Because of the nature of the drying process, the types of debris
that would be removed by the screens, namely plastics and fibrous materials, could create some fouling
problems within the dryer itself.

The screenings rtemoved from the sludge stream must be collected and prepared for disposal. Although the
screenings from this type of process are much less objectionable than influent screenings, care must be given
to the proper handling. Washing and compacting may be desirable to ensure the least amount of odors and
moisture in the final product prior to disposal. Disposal of screenings would be accomplished similar to that
of influent screenings.

5.8.2 Sludge Thickening Options

The solids content of the WAS varies considerably, depending upon the characteristics of the sludge removal
and pumping facilities, and the method of operation, however, for the City's operation the WAS
concentration vaties between 0.5 and 1.2-percent solids. Thickening is a procedure used to increase the solids
content of sludge by removing a portion of the liquid faction. Thickening is accomplished by physical means,
including gravity settling, dissolved air flotation, gravity belt and rotary drum. As mentioned previously, the
City has a rotary drum thickener; however, this unit has not been in operation since its installation during the
last expansion at the WWTT in 2004.

The volume reduction from thickening that is obtained is beneficial to subsequent treatment processes, such
as digestion and dewatering. Provided in Table 5.8 are typical sludge thickening methods that are being
considered in the City's Biosolids Master Plan.

Table 5.8: Sludge Thickening Alternatives

Method Type of Solids Frequency of Use and Relative Success

Gravity, co-settling in Occasional use; may negatively impact the effectiveness of primary

Primary and waste activated sludge

clarifier clarifier
Untreated primary sludge Commonly used with excellent results. Can be odorous
Gravity, thickening in Untreated primary and waste activated Often used for small plants, generally satisfactory results with solids
separate tank sludge concentrations in the range of 4 to 6 percent
Waste activated sludge Seldom used, poor solids concentration generally 2 to 3-percent

elticasd GimEp aminasieeliaied Limited use, results are similar to gravity thickeners

sludge
Dissolve air flotation 2 o | o - i v t
. ommonly used, but is decreasing because of high operating costs;
WaSISTaEEVAIES SIS does produce good results (3.5 to 5-percent solids concentration)
Gravity belt thickener Waste activated sludge Often used; good results (3 to 8-percent solids concentration)
Rotary drum thickener Waste activated sludge Often used; good results (3 to 6-percent solids concentration)

BROWN axp CALDWELL

5-36



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Based on the telative success of thickening WAS, only the gravity belt and rotary drum thickener will be
considered for this application.

The gravity belt thickener consists of a gravity belt that moves over a set of rollers driven by a VFD unit.

The sludge is conditioned with a polymer and fed into a feed/distribution box at one end, where the sludge is
distributed evenly across the width of the moving belt. The filtrate drains through the belt as the
concentrating sludge is carried towards the discharge end of the thickener. The filtrate is returned to the head
of the treatment process for treatment, and the thickened sludge is pumped for further processing or final
disposal. The belt widths for the gravity belt thickeners range from 1 to 3-meters, and the typical hydraulic
loading rates range from 100 gallons per minute per meter (gpm/m) to 250 gpm/m. Solids loading rates
range on the ordet of 440 to 1,320 pounds per meter per hour (Ibs/m/hr). Solids capture typically ranges
between 90 and 98-percent, and polymer dosages for thickening WAS range from 6 to 14 pounds per ton
(Ibs/ton).

A rotary drum thickening system consists of a conditioning system and rotating cylindrical screen. Polymer is
mixed with the sludge, and the conditioned sludge is then passed to the rotating screen drum, which separates
the flocculated solids from the water. The thickened sludge rolls out of the drums, while separated water
decants through the screen. Similar to the gravity belt thickener, rotary drums are typically used before
further sludge processing. These units require greater quantities of polymers than gravity belt thickeners, and
are available in capacities up to 400 gpm, rotate slowly, 10 to 20 rpm and have small energy requirements.
Solids capture typically ranges between 93 and 99-percent; however, large amounts of polymer for
conditioning can be of concern with these units, because of floc sensitivity and shear potential in the rotating
drum.

Both the gravity belt thickeners and the rotary drum thickeners are relatively simple devices to operate and
are often unmanned. Additionally, both of these types of thickeners have been used successfully in
thickening WAS up 6-percent solids.

5.8.3 Sludge Dewatering Options

Several techniques are used for the dewatering of sludge, and the most common methods include mechanical
and physical means. However, some of the techniques used rely on natural evaporation and petrcolation to
dewater the solids. In most cases physical means are used to dewater the sludge more quickly. The physical
means include filtration, squeezing, capillary action, and centrifugal separation and compaction. Similar to the
thickening alternatives, the selection of the dewatering is determined by the type of sludge to be dewatered,
charactetistics of the dewatered product, and the space available. In addition, odor control is also an
important design consideration as the level of odor release varies based on the type of sludge and the
mechanical equipment selected. For example, high shear dewatering and conveyance equipment can increase
odor release. The dewatering processes commonly used in Florida include centrifuges, belt filter presses,
recessed plate filter press, and drying beds. The advantages and disadvantages of the vatious methods of
sludge dewatering are summarized in Table 5.9.

_ Table 5.9: Sludge Dewatering Alternatives

Dewatering Method Advantages Disadvantages

Clean appearance, good odor containment, fast start-up Scrolli wear Potentlally ahigh mgmtenance pro?lem )
and shutdown capabilities Requires grit removal and possibly a sludge grinder in

the feed stream
Skilled maintenance personnel required

Moderately high suspended solids content in the
centrate

Solid Bowl Centrifuge Produces a relatively dry sludge cake
Low capital cost to capacity ratio
High installed capacity to building area ratio

BROWN aspo CALDWELL

5-37




5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

=i

SR SR g Alternatives

Low energy requirements

Relatively low capital and operating costs High odor potential

Belt filter pross Less complex mechanically and is easier to maintain May requi-re a sludge grinder in the feed stream N
High pressure machines are capable of producing a very Very sensitive to incoming sludge feed characteristics
dry cake Automatic operation generally not achievable

Minimal effort required for shutdown

Batch operation

High equipment and labor costs

Special support structure requirements

Large floor area required for equipment

Skilled maintenance personnel required

Additional solids due to large chemical addition require

Highest cake solids concentration

FegeBsauEplats fitefprcss Low suspended solids in filtrate

disposal
Low energy and no chemicals required Requires large area of land
. Lowest capital cost method where land is readily available | Requires stabilized sludge
Sludge drying beds . ) . . i . . -
Small amount of operator attention and skill required Design requires consideration of climatic effects
Less sensitive to sludge variability Sludge removal is labor intensive

For the putrpose of this analysis, sludge drying beds and recessed plate filter presses were not considered
further based on the WWTF site limitations, chemical requirements for conditioning and capital costs
associated with these methods of dewateting.

In high solids and solid-bowl centrifuges, the sludge is fed at a constant flow rate into the rotating bowl,
where it separates into a dense cake containing the solids and the centrate. The centrate contains fine, low-
density solids, which is returned to the head of the facility for treatment. The sludge cake from solid-bowl
centrifuges contains about 70 to 80-percent moisture, is discharged from the bowl by a screw feeder into a
hopper ot onto a conveyor belt. Depending upon the type of sludge, solids concentration in the cake varies
from 20 to 30 percent. High-solids centrifuges are modified solid bowl centrifuges that are designed to
produce a dryer solids cake. These units have a slightly longer bowl length to accommodate a longer "beach”
section, a lower differential bowl speed to increase the residence time, and a modified scroll to provide a
pressing action within the beach of the unit. When dewatering WAS, these types of centrifuges will only
result in a tew percent greater solids in the dewatered cake than a solid-bowl centrifuge.

Two basic designs of centrifuges are used: countercurrent and co-current units. The main difference in the
two types are the location of the sludge feed ports, removal of centrate, and the internal flow pattetns of the
liquid and solid phases. In the countercurrent design, the feed slurry enters at the junction of the cylindrical
conical section and the solids travel to the conical end and the liquid phase moves in the opposite direction.
In the co-current design, the solids phase travels the full length of the bowl as does the liquid phase.

The primary problem with centrifuges is the disposal of the centrate, which can be relatively high in fine
suspended, non-settling solids. The return of these solids to the head of the WWTF for treatment can result
in the passage of fine solids through the treatment system, thereby impacting the effluent quality. This
problem has been experienced at the City's WWTF, when Synagro used a centrifuge to dewater the sludge
prior to hauling the dewatered sludge off-site. While Synegro never appeared to optimize the dewatering
process under their contract, tests performed at other WWTFs with centrifuges have shown that by
increasing the residence time or chemical conditioning has been effectively used to control the fine solids
discharge.

BROWN anpo CALDWELL

5-38



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Chemicals for conditioning are added to the sludge feed line or to the sludge within the centrifuge. Dosage
rates for conditioning with polymers will vary from 2 to 15 Ib/ton of sludge on a dry solids basis. The solids
capture rate is generally greater than 92 percent.

Belt filter presses are continuous feed dewatering devices that use the principles of chemical conditioning,
gravity drainage, and mechanically applied pressure to dewater the sludge. In most operations, the
conditioner is added directly to the sludge using a polymer ring and in-line static mixer. The conditioned
sludge is discharged on the gravity section where it is allowed to thicken prior to dewateting. Following the
gravity drainage, pressure is applied in a low-pressure section, where the sludge is squeezed between opposing
porous belts. On some units, the low-pressure sections are followed by a high-pressure section where the
sludge is subjected to sheating forces as the belts pass through a series of rollers. The squeezing and sheating
forces release the additional quantities of water or filtrate from the sludge. The final dewatered sludge cake is
removed from the belts by scraper blades and is discharged onto a conveyor system prior to disposal.

Belt filter presses are available in belt widths that range from 0.5 meters to 3.5 meters, and the most common
width is 2 meters. Sludge loading rates vary from 100 to 1,500 Ib/m/ht depending upon the studge type and
throughput. The hydraulic loading rates are based on belt width and range from 10 to 100 gpm/m. For
WAS the sludge loading rates typically range from 100 to 400 Ib/m/hr, and the hydraulic loading rates range
from 10 to 40 gpm/m. When dewatering solely WAS, the typical dewatered cake solids range from 12 to 20-
percent solids, and typically average around 16-percent, and the solids capture rate is generally greater than
95-percent. Polymer dosages range from 6 to 20 Ib/ton.

5.8.4 Sludge Stabilization Options

In selecting the appropriate method of solids processing reuse, and disposal, considerations must be given to
the approptiate regulations. Farlier this year the FDEP recommended changes to the current regulations that
govern the treatment and disposal of biosolids generated at WWTFs. Presently, the City contracts the
dewatering and disposal of the sludges generated within the wastewater treatment process. Using a mobile
dewatering unit Synagro dewaters the sludge to approximately 18-percent solids using a mobile sludge
dewatering unit and then hauled to the Okeechobee landfill for ultimate disposal.

Table 5.10: Processes that Meet Class A Treatment Requirements

Process Definition

Using either within vessel or static aerated pile composting, the temperature of the biosolids is
maintained at 55°C or higher of 3-days. Using windrow composting, the temperature of the
wastewater sludge is maintained at 55degrees centigrade(°C) or higher of 15-days or longer.
During this period, a minimum of five windrow turnings is required.

Composting

Dewatered biosolids are dried by direct or indirect contact with hot gases to reduce moisture
Heat drying content to 10-percent or lower. Either the temperature of the solids exceed 80°C of the wet bulb
temperature of the gas stream in contact with the biosolids leave the driver exceeds 80°C.

Heat treatment Liquid biosolids are heated to a temperature of 180°C or higher for 30 minutes.
Autothermal thermophilic aerobic Liquid biosolids are agitated with air or oxygen to maintain aerobic conditions, and the MCRT is 10
digestion (ATAD) days at 55°C to 60°C

Biosolids are irradiated with beta rays from an accelerator at dosages of at least 1.0 megarad

ESlEHaymaialion (Mrad) at room temperature {approximately 20°C)

Biosolids are irradiated-with gamma rays from certain isotopes such as 60-cobalt or 135-cesium at

Gamma:-ray irradiation dosages of at least 1.0 Mrad at room temperature (approximately 20°C)

Pasteurization The temperature of the biosolids is maintained at 70°C or higher for at least 30-minutes

BROWN anp CALDWELL

5-39



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Based on the recent trends with the regulations and discussions with the City administrative and operational
staff only processes that meet Class "A" treatment requirements should be considered for the upgrades. With
these criteria 2 number of processes are eliminated from further consideration, and only a few sludge
treatment options apply for the City. Summarized in Table 5.10 are the processes that meet Class "A"
treatment requirements.

Based on the site requirements and the surrounding conditions, heat dtying and thermophilic aerobic
digestion will be required further.

The ATAD process represents a variation of both conventional and high-purity oxygen aerobic digestion. In
the ATAD process, the feed sludge is thickened to approximately 6 percent solids and the reactors are
insulated to conserve the heat produced from the oxidation of volatile solids during the digestion process.
The thermophilic operating temperatures are genetally in the range of 55°C to 60°C, which can be achieved
without external heat input by using the heat released by the exothermic microbial oxidation process. Within
the ATAD reactor, suffictent levels of oxygen, volatile solids, and mixing allow aerobic digestion to degrade
organic matte to carbon dioxide (COy).

The ATAD systems are designed to have short hydraulic detention times with the reactors. As long as the
ATAD reactors is well mixed and sufficient oxygen is provided, the temperature of the reactor will increase
until a balance occurs, and the process becomes oxygen mass-transfer limited. The HRT of the ATAD
reactors range will be in the range of 12 days and the nitrification/ holding tanks will also be 12 days. Mixing
and aeration should be provided by a jet acration system, due to its ability to provide sufficient energy to mix
and provide oxygen to the microorganisms in the ATAD process.

Heat drying involves the application of heat to evaporate water and to reduce the moisture content of
biosolids be that achievable by conventional dewatering methods. The classification of dryers is based on the
predominant method of transferring the heat to the wet solids. In convection or direct drying systems the
sludge directly contacts the heat-transfer mechanism, usually hot gases. In conduction ot indirect drying
systems, a solid retaining wall separates the wet sludge from the heat transfer medium, usually steam or
another hot fluid.

Direct dryers that have been used for drying sludges are flash dryers, rotary dryers and fluidized bed dryets.
The most common method for municipal sludges is the rotary dryer. A rotary dryer consists of a cylindrical
steel shell that is rotated on bearings and usually mounted with its axis at a slight slope from the horizontal.
The feed sludge is mixed with previously dried cake in a blender located ahead of the dryer. The blended
feed sludge has a moisture content of approximately 65 percent that improves its ability to move through the
dryer without sticking. The mixture and hot gases are conveyed to the discharge end of the dryer. The
conveyance of the sludge is accomplished by axial flights along the rotating interior wall that pick up and
cascade the sludge through the dryer.

Indirect dryers are designed in either a horizontal or vertical configuration. Horizontal dryers utilize paddles,
hollow flights, or disks mounted on one or more rotating shafts to convey the biosolids through the dryer. H
heated medium, usually hot steam or oil is circulated through the jacketed shell of the dryer and the hollow
core of the rotating assembly. The dewatered sludge is fed perpendiculat to the dryer and pas horizontally in
a helical patter through the dryer. Drying occurs as the biosolids are broken up through agitation and come
mto contact with the heated metal surface in the dryer.

In vertical indirect dryers, the sludge contacts a metal surface heated by either steam or oil, and the heat is
conductively transferred to the sludge. The dewatered sludge is mixed with the recycled product and is fed
through the top inlet of the multi-stage dryer. Rotating arms move the sludge from the heated stationary tray
to another in a rotating zigzag motion until it exits at the bottom of the dryer.

BROWN anp CALDWELL

5-40



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The finished product of both of these types of dryers have a dry solids content of 90 to 95 percent, is
generally screened and oversized material passes through a crusher and then is transported to a recycle bin.
The size of the dried product can range from 2 to 8 mm.

Odor control is a necessity for both options, whether it is the ATAD process or a heat drying system. The
ATAD system produces an off-gas that is high in ammonia, which can easily be treated with a quench system.
Additionally, scrubber systems or biofilters traditionally treat the off-gases further. Two important control
measures associated with heat drying of dewatered sludge are fly ash collection and odor control. Since most
of the dryers opetate at temperatures far less than what is required for the complete destruction of odors.
Therefore, partial oxidation of odor-producing compounds may occur, resulting in an increase in the intensity
or disagreeable character of odor produced. Thermal oxidizers have proved the most effective method for
odor destruction of the odors present in the off-gases.

5.8.5 Recommended Biosolids Management System

The City is currently investigating alternative means of biosolids treatment, whether at this site or other, and
to contract the opetations ot not. Until the Biosolids Management Plan is completed later this year, it is
recommended that the City continue to putsue contract operations with Synagro Southeast, Inc. to dewater
and dispose of the sludges at the Okeechobee landfill.

5.9 Ancillary Facilities

Constructed within the WWTF will be a number of ancillary structures that are essential for the operation of
the WWTTE. These facilities include items such as flow splitter boxes and chemical feed facilities.

5.9.1 Flow Splitting Structures

The flow through the WWTF will continue to be completely by gravity, and will not require the use of
repumping facilities. To ensure the proper treatment, it is essential that equal flow distribution between the
individual process treatment units be obtained. The use of flow splitter structures with weir gates are
curtently used throughout the existing WWTF. While this is not the most accurate method to split the flow,
it does provide the necessary accuracy required for the wastewater process to function, and meet the
operational requirements. Presently there are three flow splitting structures in operation at the WWTF, which
include the following:

*  Aeration basins flow splitter box.
®  Secondary clarifier influent splitter box

= DIW/chlorine contact chamber flow splitter box.

Pretreated wastewater from the headworks structure flows by gravity to the aeration basins flow splitter box.
Just prior to entering this flow splitter box, RAS is added to the flow stream to provide good mixing as it
enters the splitter box. The influent section of the aeration basin flow splitter box is aerated to provide
additional mixing and maintaining the tank contents in suspension. The pretreated wastewater and RAS 1s
then distributed to the five existing aeration basins by the use of separate weir gates in the splitter box. There
are four weir gates, and each gate distributes the flow to two aeration basins (1 and 2, 3 and 4, 5 and future 6,
and the future 7 and 8 basins). Each weir gate is equipped with a staff gauge to aid in the manual checking
and adjustment of the flow distribution to the aeration basins.

Under the proposed treatment flow scheme chosen, the aeration basin flow splitter box will be modified so
that the weir gates and piping to the various paits of aeration basins will be decommissioned. The weir gates
and air mixing system will be removed from this flow splitting structure entirely. The individual chambers

BROWN anp CALDWELL

5-41



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

that were used to divert the pretreated wastewatet to the individual pairs of aeration basins will now divert the
flow to the two anoxic basins. The four chambers will be hydraulically connected and the weir gates will be
replaced with stationary weirs. The main influent chamber of this structure will continue to recetve the RAS
and pretreated wastewater, but now will also include the IMLR.

The MLSS from the aeration basins dischatges into a 30-in diameter ductile iron (DI) pipe, which enters the
clatifier flow splitter box, at two locations. The influent portion of this splitter box is divided into two
influent chambers, which is hydraulically connected via an opening in the bottom of the wall. Weir gates are
used to distribute the flow to the three existing clarifiers, and a fourth gate is installed to accommodate the
fourth future secondary clarifier.

The yard piping that was installed as part of the last expansion in 2004 makes it impossible to equally split the
flows to the secondaty clatifiers. Therefore, under this construction program, a patallel pipe will be installed
to divett the flow from the clarifier splitter box to clatifier no. 3. While this improvement will still not
provide for equal flows to each of the four clarifiers, this option will nearly equalize the flows to these
treatment units.

Flow from the secondaty clarifiets flow by gtavity to the DIW/CCC flow splitter box. This flow splitter box
was the original structure that was used to distribute the flow to the effluent filters. Prior to entering this
flow splitter box, a 24-inch by 24-inch by 12-inch tee is installed to split the flow to the effluent filters. The
use of solely the hydraulics in the pipes provides the City with little or no control of the flow to the effluent
filters.

Based on the hydraulics of the system and the proposed layout of the new facilities, it is recommended that
the existing DIW/ CCC flow splitter structure be abandoned. Instead, all of the effluent from the secondary
clarifiers will flow by gravity to the effluent filters and will enter a common influent channel for the effluent
filters that will be used to disttibute the flow to the individual filter cells. Two options are available for final
disposal of the treated effluent. The fitst option is for the filtered effluent to be discharged either to the
chlotine contact chamber, or to the DIW pump station. Incorporation of this arrangement will provide the
added benefit of discharging filtered effluent down the DIW during low reuse demand and/or wet weather
conditions. This flow design will significantly improve the quality of effluent pumped to the DIW. Under
present conditions, a majority of the effluent that is pumped to the DIW for disposal is not filtered.

A second option would be to allow all of the effluent from the filters to flow by gravity to the chlorine
contact chamber. In this case, all of the filtered effluent will be chlorinated, and any effluent discharged to
the DIW pump station will also be chlorinated. The upside to this option would be the fact that high quality
effluent is being discharged down the Class I DIW, and that additional monitoring will not be required. The
downside is that the City will be treating more flow to a higher standard and using more NaOCI to disinfect
all of the effluent. Based on discussions with the City, it was determined that all flow from the filters will

flow by gravity to the CCC for treatment, from where it will be pumped to either the on-site storage tank or
to the Class I DIW systemn.

5.9.2 Chemical Storage and Feed Facilities

Chemical systems are used throughout the WWTF to support the associated wastewater treatment processes.
The procedures for choosing the chemicals and associated dosages vary. There are many different chemicals
that will be used to support the wastewater treatment process, and often, more than one chemical is suitable
for a particular use. Presently at the WWTF the only chemical used is NaOCI for disinfection of the final
effluent. As noted in subsection 5.6, NaOCI will continue to be used for disinfection. Howevet, to maintain
Class [ reliability requirements, it is anticipated that a polymer will be used to aid in secondary clarification
should the need atise. Prior to the final selection of the polymer that will be used at this facility, pilot testing

BROWN anp CALDWELL

5-42



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

is recommended to determine the effectiveness of the polymer on settling, as well as the impacts on
downstream treatment processes.

More importantly, future considerations for chemical addition will need to be taken into account. The
WWTT, as proposed will consistently produce an effluent with a TN concentration of less than 7 mg/L.
However, the City has requested that the design of the upgrades also include provisions to produce an
effluent with a TN concentration of less than 3 mg/L and TP concentration of less than 1 mg/1.. Provisions
have been incorporated into the design to accomplish this biologically with the addition of process tankage,
and/or chemically with the addition of chemicals to the process. Additionally, provisions should be
incorporated into the design for the biosolids management facilities that will be incorporated in the future.
Generally, the chemicals used in conditioning the sludge prior to either thickening and/or dewatering can
range from metal salts to polymers. However, the most prevalent chemicals used for sludge conditioning are
polymers.

The optimum point for the application of the chemicals to the wastewater treatment process varies depending
upon the application. To be effective, the chemical solution introduced into the wastewater must be
adequately mixed. Mixing can be accomplished with a variety of means, such as hydraulics, static mixing,
mechanical mixers and diffused aeration. Flexibility has been incorporated into the design of the chemical
application systems, which will include maintaining the existing duplicate storage tanks, and installing new
chemical metering pumps and introduction points.

The design of the NaOCl system currently permits the operators to provide NaOCI to four points within the
WWTF, which include the:

® Chlorine contact chamber influent box.

* DIW pump station.

" Secondary clarifiers (effluent weirs).

* DIW/chlorine contact chamber flow splitter box.
While the feeding the chlorine to the above four locations has been successful in the past, our inspection of

the facilities indicates that feeding of chlorine to the effluent weirs does not provide sufficient chlorine to the
entire welt lengths of the clarifiers.

Provisions have been incorporated into the design to construct a future chemical building that will be used to
house the chemical storage and feed equipment. In addition, a loading truck offloading system will be
incorporated into the design, so that the chemicals that are used in the treatment process can be stored at a
common location on the WWTF site.

5.9.3 Recommended Ancillary Facilities

* Aeration Basin Splitter Box: Will be modified to eliminate the air mixing system and weir gates.
The new plan will be to hydraulically connected reduce head losses and to permit equal flow
distribution to the two anoxic basins.

" Secondary Clarifier Influent Splitter Box: No change proposed to the box itself. However, to
incorporate a nearly equal flow distribution between the three existing clatifiers and the new
clarifier, parallel pipes will need to be installed.

" RAS/WAS Wet Well: Gates to be motorized and meters installed to permit control of RAS/WAS
from individual clarifiers.

* DIW/Chlotine Contact Splitter Box: To be abandoned.

BROWN ano CALDWELL

5-43



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

* Chemical Storage and Feed facilities: No change to storage system. New feed pumps to be installed
and piping modified. Polymers, if required will be stored in an open shed type facility, located near
the secondary clarifiers.

* Polymers storage for Solids handling systems: to be addressed in Biosolids Master Plan.

5.10 Support System Improvements

Numetous suppott systems are required to provide a fully functional WWTF. A well designed and
coordinated process and support system will result in a facility that effectively and efficiently provides the
required degtee of treatment at the WWTF. In 1974, the USEPA published the Design Criteria for Mechanical,
FElectrical, and Fiuid System and Component Reliability, which outlined reliability criteria for the wastewater
treatment processes, but also the mechanical and electrical support systems of the facility. The WWTF must
meet a Class I requirements for a portion of its facilities, since a portion of the facility provides public access
reclaimed water to the City's wastewater service area.

The suppott systems that affect the criteria include:
® Electrical power systems.
* Tnstrumentation and control systems.

®  Other auxiliary systems, such as WWTF water, plumbing, and heating, ventilating and air
conditioning (HVAC) systems.

5.10.1 Electrical Systems

The design of the electrical power distribution system for the WWTF should be based on the system
reliability that is requited, which in turn defines the system distribution atrrangement. In general, two separate
and independent sources of electrical power should be provided to a WWTF, either from two separate
substations ot from a single substation and a WWTF emergency power generator. Connectivity to an
electrical utility is the preferred source since it is the last to lose power from the utility grid, and s the first to
be brought back on line. Power distribution reliability features within the WWTF should also include
redundant buses ot feeders linked to back-up equipment, dual powered motor control centers (MCCs) with
transfer schemes between two sources of power, cootdinated breaker settings of fused ratings, acceptable
equipment locations, and stand-by power generator starting.

The existing electrical distribution system is radial. The bloc diagram was previously illustrated on Figure 2-7.
The existing electrical system meets the USEPA Design Criteria in terms of availability of standby power
sources. The system, however, does not meet the USEPA recommendations for dual feeds to all MCC and
elimination of single point of failure. For example MCC-4 provides power to MCC-5 which in turn powers
MCC-5A. Thus breaker, bus fault or feeder failure at MCC-4 will result in loss of MCC-4, MCC-5 and MCC-
5A. Similatly, MCC-1 powers MCC-3 which in turn powers MCC-2, therefore failure at or before MCC-1
will result in loss of MCC-1, MCC-2, and MCC-3. A bus fault at main switchgear SWBD-1 may result in loss
of the entire system until the fault 1s eliminated.

Undet the proposed process upgrade new electrical loads will be added, amounting to approximately 1350
HP. This cotresponds to approximately 1400A. During a near future upgrade a new injection pump station
will be added with total installed 1200 to 1500 HP, cotresponding to additional 1500 to 2000 Amp. After all
upgrades the total connected load will be in the range of 6000A. Loads of that magnitude can are at the
upper limit of commercially available UL ot ETL listed equipment. Therefore, the approach taken in the
proposed options is to attempt to split the electrical distribution system and to eliminate single points of
failure as much as practically possible. The economically and technically viable options for the upgrade of the

electrical system are the following:
BROWN anp CALDWELL

5-44



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5.10.1.1 Option no. 1 - Splitting of the Electrical System

A bloc diagtam of this option is illustrated on Figure 5-3. Under that option new 4,000 Amp switchboard
(SWBD-2) will be installed in a new electrical building close to the existing filter building. FP&L will provide
new service transformer. For added teliability the switchboard bus will be split by a tie breaker. The existing
1,000 kW generator G2 will be relocated next to the new electrical building. The switching schematic will be
open transition "Main - Tie-Main". New MCC-7 will be installed in the new electrical building, which will
powet most of the new loads. MCC nos. 1, 2, 3 and 6 will be powered from the new switchboard.

The existing service will remain unchanged. Generator G1 (800 kW) will remain connected to switchgear
SWBD-1. The switchgear will be modified accordingly. MCC- 4 will remain connected to SWBD-1. The
feeder of MCC-5 will be extended to SWBD-1. MCC-5A will be modified to provide room for 3 more
starters or 1t will be extended.

The overall probable opinion of capital cost of Option no. 1 is currently estimated to be approximately
$1,100,000.
The benefits of Option no. 1 are:

® 'The existing equipment is utilized to the maximum possible extend.

* From construction point of view it will be relatively easy to be implemented without major service
interruptions.

* It provides for adequate reliability, which can be futther enhanced by powering MCC nos. 1, 2, and
3 directly from SWBD-1. The potential of reusing the existing feeder of MCC-1 as a redundant
1200A connection between the switchboards will be investigated during the detailed design phase.

® 'The new SWBD-2 can be used to power the future injection pump station and sludge dewatering
equipment.

®  Minimizes the length of feeders.

" The preliminary estimates suggest that this is the most cost effective option.

The drawbacks of Option no. 1 are:
" Decentralizes the electrical system in two locations approximately 1,500 feet from each other.

" Generator G2 should be relocated in order to eliminate the need of 1500 ductbank, which will be
more costly.

= If the option is used to provide power for the future injection pump station, the generator will have
sufficient capacity to power only one or two pumps.

5.10.1.2 Option no. 2 - Centralized System with Reuse of the Existing Generators

A bloc diagram of this option is shown on Figure 5-4. Under that option new 4000A Main Switchboard will
be installed close to the existing electrical building. The service will be upgraded to accommodate the new
loads. The switching schematic will be "Main - Tie-Main". The existing switchgear will be used only for
paralleling the generators, which will remain in place. All MCC will be powered from the new Main
Switchboatd. The new MCC-7 will be installed close to the filter building and will power most of the new
loads in that area.

The overall probable opinion of capital cost for Option no. 2 is currently estimated to be approximately
$1,600,000. The higher cost is mainly due to the longer feeders and more sections and breakers in the Main
Switchboard.

The benefits of Option no. 2 are:

BROWN axo CALDWELL

5-45



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The existing equipment is utilized to a great extent.
" Provides a centralized system, which facilitates the O&M.
* Does not require relocation of the generator.

® DProvides adequate level of redundancy

The drawbacks of Option 2 are:
" The feeders to MCC nos. 1, 2, 3, 6, and 7 are very long.
* The future injection pump station will require separate service and standby power source.
* Maintains the parallel work of the generators.

* Higher estimated cost as compared to option no. 1.
5.10.1.3 Option no. 3 - Centralized System with New Single Generator

This option was developed at the request the City of North Port operational staff. The bloc diagram of the
option is illustrated on Figure 5-5. This option is similar to Option no. 2, with the difference that the two
existing generators ate replaced by a single generator, which eliminates the need for paralleling and therefore
the paralleling switchgear 1s no longer required.

The overall cost of Option no. 3 is estimated to be approximately $ 2,250,000, which is mostly due to the
generator and associated large size feeders.
Compared to Option no. 2, the additional benefits with this option are:

®  Uses a single generator and therefore is simpler.

" Would require less maintenance.

The drawbacks are:

* Does not utilize the existing equipment. The generators could be moved to another location. The
existing paralleling gear, however, should either be scrapped or sold back to ASCO at nominal
value.

* The lead delivery time for generators of that size is more than 1 year (50 to 60 weeks).

" Not accounting for the value of the existing generators, this the most costly option.
5.10.1.4 Summary of Electrical Distribution System Options

It should be noted that all of the proposed options do not meet USEPA recommendation for providing dual
feeders to all MCC, and under the existing conditions this would not be possible. However, all of the
proposed options will considerably increase the reliability of the system, since all of them eliminate existing
single points of failure.

In terms of reliability Option no. 1 has slight advantage over Option no. 2, mainly due to its simplicity and
the shorter feeder lengths. Option no. 3 would have been the recommended option for a new facility.

Cost comparison summary was developed, based on cost data published in MEANS 2006 and 2007, vendor
budgetaty quotes and assumptions regarding contingencies and equipment costs. From the probable opinion
of capital cost compatison it is appatent that Option no. 1 is also the most cost effective one and therefore it
is the recommended option.

BROWN anD CALDWELL

5-46



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

_ Table 5:11: Cost Comparison of the Electrical Distribution System Options |

Option 1 Option 2 Option 3
Material $559,120 $797,722 $1,205,224
Labor $137,449 $219,640 $228,792
Equipment $13,198 $11,682 $15,942
Subtotal direct cost $709, 766 $1, 029,045 $1,449,959
Contingency $212,930 $308,713 $434,988
Overhead and Profit $177,442 $257,261 $362,490
S“bt°t‘::v‘::::;‘39“°y & $390,371 $565,975 $797,477
Grand Total $1,100,138 $1,595,019 $2,247,436

5.10.2 Lightning and Surge Protection

The existing WWTF presently does not have any lightning protection. Pursuant to the NFPA 780-2004, the
facility is located in an area of the State with one of the highest flash activity. Therefore, it is recommenced
that lightning protection be installed at the most critical areas of the facility at a minimum.

Lightning and surge atresters to limit the voltage impressed on the winding of a transformer or motor caused
by lightning or switching surges will be provided throughout the existing WWTT site to protect all equipment
installed at the site. Presently surge arrestors and capacitors are not installed on all equipment. Therefore,
surge arrestors and capacitors will be located as close to the motor as possible. For economical reasons,
lightning and surge arrestors will be installed in switchgear or MCC to protect a group of motors tied to such
a source.

The new computer based systems are more susceptible to power line surges than older, analog based systems.
One of the following power-line conditioning techniques will be used to clean up the electrical power, and
will include an isolation transformer, line voltage regulator, line conditioners or an uninterruptible power
supply (UPS) system.

5.10.3 Lighting Systems

The lighting systems provide for the safe and effective O&M functions of the WWTT, as well as providing a
degtee of security at night, without distutbing neighboring residential areas. Specific lighting levels indoors
and outdoors shall be established per the latest version of the [lluminating Engineering Society of North
Ametica Lighting Handbook (IES, 2000). Three categories of lighting systems are installed throughout the
WWTT, which include: indoor, outdoor and emergency lighting.

During the daylight hours, the more recent buildings at the WWTE have been designed to minimize electrical
lighting with appropriately spaced windows to utilize the natural light. However, most of the older buildings
require electrical lighting continuously. Indoor lighting in place at the WWTF includes primarily incandescent
and fluorescent lights.

The outdoor lighting at the site is primarily used for the safety of the operations personnel and for overall
WWTT security. The outdoor lighting used at the WWTF typically consist of pole mounted, general area
lighting with localized, supplementary illumination at exterior building entrances. The current practices used
at the WWTTF include the use of 480-V, single phase, high pressure sodium fixtures and lamps. The outdoor
lighting systems at this facility are controlled by photo cells and manual switches.

BROWN axp CALDWELL

547



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Emergency lighting requirements are defined by the building code, and have been designed to provide safe
exit from the building during a general power failure. In general these systems are self contained, battery
operated units that are self charging that denote the points of exit from a building.

In summary, the lighting throughout the WWTF site is currently adequate for the facilities in place, and is in
excellent condition. However, it is recommended that lamp guards be added on the fluotrescent fixtures in
the main switchgear room, as any maintenance activity could cause a lamp to fall. All future lighting systems
installed during this expansion will meet the requirements of the Illuminating Engineeting Society of North
America Lighting Handbook (IES, 2000). Additionally, the lighting systems that will be installed in the
proposed chemical building will comply with the requirements for Class I, Group D, and Division 1
requirements. More importantly, to increase the reliability and minimize maintenance, all lighting fixtures in
the proposed chemical building will be of high quality and corrosion resistant.

5.10.4 Emergency Power Considerations

The existing generators are sized for the existing loads. Considering the new loads that will be added during
this upgrades program, the two generators will be capable of running the critical equipment for the WWTF
during a power outage. If Option no. 1 is selected for the basis of the design, the 1,000 kW generator may
not be capable of providing standby power for more than one or two of the DIW pumps.

The two existing emergency back up generators have been well maintained, and are in very good condition.
Regardless of that the contractor will be required to perform Level 3 maintenance, 4 hout load bank test and
fuel scrub for both generators.

There are operational issues with operating the generators in parallel during exercising or returning from a
power outage. If Option no. 2 is chosen for the bases of the detailed design all this issues will be investigated
with ASCO, aiming to find the root cause and to resolve them. This matter will not relevant to Option nos. 1
and 3.

The 800 kW is equipped with a 2,000 gallon "Con Val" tank, which consumes approximately 45 gph at 75-
percent load and 59 gph at 100-percent load. The 800 kW generator is equipped with a 2,500 gallon sub-base
tank. The fuel consumption of this generator is approximately 54 gph at 75-petcent load and 70 gph at 100-
percent load. This suggests that the existing fuel storage capacity will be sufficient for approximately 36 to 46
hours. Under normal conditions the generators are exercised for 52 hours annually, which is sufficient to
replenish the stored fuel over 1-yeat, which is manufacturet’s recommendation.

Based on the recent increased hurricane activity in the area the City has requested to increase the on site fuel
storage capacity to 7 days or 168 hours. This would require installation of two new 6,000 gallon diesel fuel
storage tanks or a single 12,000 (Option no. 1) to 17,000 gallon tank (Option nos. 2 and 3). This means that
under normal conditions the stored fuel will not be consumed over the course of 1-year. The following
options are possible in order to tesolve that problem:

"  Operate the plant on generators for 2 to 3 hours per week.
" Install load bank and exercise the generators on it.
* Establish a centralized diesel fuel storage facility for the future diesel operated sludge drier and

refuel the generators on as needed bases from that storage.

Of the above options, the last one is most economically feasible one. However, the expected location of the
sludge drier will be approximately 1,000 feet from the generator regardless of the option chosen, and
installing fuel lines at such distance is not recommended. Therefore, it is recommended that the fuel should
be transported on as needed bases to the generators.

BROWN ano CALDWELL

5-48



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

5.10.5 Instrumentation and Control Systems

Instrumentation and control systems are as varied as treatment facilities are. The design criteria for
instrumentation and control systems that are used at treatment facilities are based primarily on the guidelines
established by the Instrumentation, Systems, and Automation Society (ISA), as well as recommendations
from manufacturers and input from the WW1P operations personnel.

As noted in subsection 2.10, the WWTF is automated to some degree, but all of the control functions are
performed locally in dedicated PLCs. Presently, this facility would be considered a small supetvisory control
and data acquisition system (SCADA) based on the current control and monitoring capabilities. The operator
interface at this facility consists of six Allen-Bradley PanelView 550 screens located at each PLC that ate
distributed throughout the site at various process areas, as well as a PC-based HMI located in the Operations
Building that monitors the six PL.Cs. The PLCs have been housed in environmentally friendly conditions and
appear to be in generally good condition, but what is not known is whether or not they have the capacity to
accommodate additional input/output (I/O) points associated with this expansion.

The PLC's that are installed have limited control at their associated equipment area and provide primarily for
alarm and status inputs to the monitoring system. Other than alarm conditions, there is very little
information provided regarding equipment status, and the amount of data available at the PanelView scteens
is limited. Historical data storage is limited; and report generation capabilities are not available with the
system as installed.

Further evaluations will be necessary to determine if the existing PL.Cs have sufficient capacity to
accommodate the proposed new I/O points associated with this project. The existing system is not the
typical PC-based SCADA system with enhanced historical data storage and report generation capabilities.
Although some of the functionality is provided in this system, the installed operator interface equipment,
specifically the PanelView 550, does not offer many of the capabilities that the typical SCADA software
package offers. The existing network is hardwired communicating via Allen Bradley DH+ protocol. The
field instruments primarily consist of pH, chlorine residual, flow and turbidity monitoting.

In summary, the existing instrumentation and control system used at the WWTT is not adequate for the
desired operations. The system proposed for the City will include:

* A complete PC-based SCADA system that displays all process variables and all equipment status
points.

® Unlimited historian, trending and report generating capabilities.
" Wonderware for the HMI software, as well as incorporation of maintenance management softwate.

" All the instrument signals in a centralized location, however, leave the existing MCCs and Control

Panels in the place they are currently located for the operators to have a secondaty control point in
case the SCADA system fails.

" Replacing the current hard wired LAN with a fiber optic cable.

" Process control monitoring data (i.e., charts, meters, etc.) signals to send to the Operations
Building,

* Updating of the process control strategies to match the new treatment process proposed as part of
this expansion program and interaction with other control strategies.

5.10.6 Heating, Ventilation, and Air Conditioning

Heating, ventilation and air conditioning (HVAC) systems for buildings are also important suppott systems.
Not only are HVAC systems important for providing a comfortable working environment for the operational

BROWN anbo CALDWELL

5-49



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

staff, but also are essential for the safety of the staff and protection of critical systems. These facilities control
the temperature, humidity, quality, and movement of air in a conditioned space or building.

The existing HVAC systems for the operations building, laboratory, MCC and blower buildings are adequate
for the intended use. All new buildings that will be designed as part of this expansion will provide a
comfortable and safe atmosphete for all operational personnel and protect sensitive equipment. All local,
state and federal codes will be complied with in designing the HVAC systems for any new buildings that will
be part of this expansion program. The design shall include incorporation of special conditions (i.e.,
minimum ait changes per hour, monitoring systems, etc.) and shall follow the most recent version of the
guidelines established by the American Society of Heating, Refrigerating and Air Conditioning Engineers
(ASHRAE).

5.10.7 Other Support Systems

Along with the major support systems that serve as the backbone of the WWTF, several minor systems
watrant consideration. These minor systems include:

® Fire protection.
®  Oun-site non-potable water system.
= Site security.

= Communications systems

The highest risk of fire and explosion is associated primarily with the wastewater collection and pumping
operations, and at the headworks of the WWTF. In addition, other areas of the WWWTT that are at risk are
where paints, gas and other flammables are stored. The principal control procedures currently used at this
facility to minimize the potential for fire and explosion include risk evaluation, process and equipment
controls, ventilation, matetials of construction, and education. The specific design critetia for fite protection
systems atre based on the guidelines established by the NFPA, local codes and ordinances, and insurance.
Presently, the only fire protection measures on-site are individual fire extinguishers.

An evaluation of the fire protection requitements will be conducted during the final design stages of the
project. The fire protection measutes that will be further evaluated include a wet pipe sprinkler system in the
operations building, and a pre-action system in the MCC and Blower Buildings to protect valuable equipment
(i.e., electronics).

On-site potable and non-potable water systems are another support system that must be considered. Potable
watet is used in all plumbing fixtures (i.e., sinks, toilets, showers, emergency showers, etc.). Non-potable
water is cutrently used to supply water to pump seals, process equipment, and washdown putposes. A
continuous supply of potable and non-potable water is essential to the operation of the WWTF. As such,
these facilities (i.e., piping, pumps, etc.) will be designed to meet Class I reliability criteria.

Cutrently the site security system consists of chain-link fencing to enclose the site. Given increasing security
concerns regarding terrorist acts, as a result of the events that occutrred on September 11, 2001, and other
liability issues, site security systems ate becoming more and more important. The recommended systems are
summatized later in subsection 5.12 of this Report.

Features of a communication system vary depending upon the specific needs of the WWTF. Along with
standard incoming, outgoing and internal voice mail communications, cellulat phones/walkie-talkie (Nextel)
and data communication systems are commonly used. Currently the only land line phone on the WWTT site
is in the Operations Building, and all operations personnel have a Nextel phone. It is recommended that land
line phones be installed at major structures, such as the Main Switchgear Building, RAS/WAS pumping area,
laboratory and MCC no. 6 room to provide full coverage of communications via a land line. In the past, a

BROWN anp CALDWELL

5-50



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

paging system was used, however, the fact that all of the operations personnel carry Nextel phones, paging
systems ate obsolete. An audible ringer that can be heard at the major process units throughout the WW'TF
should also be installed so that the land lines can be answered when necessary.

5.11 Support Buildings

Currently, the City's existing WWTF consists of a number of miscellaneous buildings, which includes an
administration/operations building, blowet building, laboratory, and other miscellaneous MCC buildings that
are located throughout the site.

5.11.1 Administration/Operations Building

The administration/opetations building currently consists of a small building that is located centrally to the
existing process tankage and equipment. This building consists of one office, restrooms, a meeting/break
room, and a training room, which is presently used for records (i.e., engineering drawings, O&M manuals,
repotts, etc.) storage. In addition, in the training room the single computer monitoring workstation is
located.

Workstations should be provided for personnel in charge of operating the WWTF, recording data, and/or
making calculations. Presently only two workstations are provided (lead operator and shift operator). In
addition, monitoring workstations should be located near equipment intensive areas of the WWTT, presently
no remote workstations ate provided throughout the site. It is recommended that the monitoring
workstations be provided at the laboratory, the MCC#4 room, and in the existing MCC portion of the
Blower Building. Both of these locations ate relatively quite clean, well lighted and air conditioned.

The chief operator's office while sufficiently sized for one person, however, this office lacks the capability of
holding a private meeting, without locking the outside access door and the two doors that separate the
meeting/break room and the training room.

The training room is presently used for storage of manuals and report documents. Itis recommended that
the room should contain either a large blackboard or a white board. The training room is presently not
designed for demonstrations and/or presentations that will use audiovisual aids, such as projectors, video
monitors, and easels. It is recommended that additional table space be provided, and a projector screen be
provided to aid in operator training.

This building was designed to meet the requirements for use as an emergency shelter by the operational staff
during a hurricane. Sufficient space is provided for storage of emergency\equipment, food, supplies, and
sleeping facilities in this building.

5.11.2 Blower Building

The existing blower building was constructed as part of the 1980 upgrades to the City's WWTF. The building
is separated into two rooms, and also houses the FP&L transformer which 1s located in a fenced area next to
the Blower Building. The transfotmer primary feed is underground with the transformer 480 V secondary
cables routed over head, which terminate on open bus bars mounted on the outdoor wall of the building.
One room houses the process centrifugal blowers, and the other room houses the MCC equipment nos. 1
through 3, and main switchgear for the WWTT.

An underground duct bank system is used to route feeders from the main switchgear to MCCs throughout
the WWTF site. It appears that the last expansion of the WWTF provided new power feeders to the seven
MCCs. A preliminary assessment of the loads anticipated under this expansion program, the existing feeders
are not adequate to meet the expansion requirements. The main switchgear and MCC no. 4 were installed in

BROWN avnp CALDWELL

5-51



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

1996, and are in excellent condition, whereas MCCs nos. 1, 2, 3, 5, 5\ and 6 are the original equipment and
are considered to be in satisfactory condition.

Similar to the administrative/operations building, this building can be used by operational staff during a
hutricane event. Larger pieces of emergency equipment that cannot be stored in the
administrative/operations building can be stored in either room of this building.

5.11.3 Miscellaneous Buildings

There are a number of other buildings on-site that includes the process laboratory, the aerobic digestion
blowers/MCC no. 4/NaOCl storage building. Of the two buildings the laboratory and room that houses the
MCC no. 4 equipment are air conditioned.

The laboratory provides primarily process monitoring analyses, and presently all laboratoty analyses for
reporting of the influent and eftluent are performed by a certified laboratory. Discussions with the City staff
indicate that it is desired to have the laboratory be certified to perform the necessary monthly analyses for the
influent and effluent parameters. Presently, the size of the laboratory and the current facilities are not
sufficient for these purposes.

To accommodate an updated laboratory on-site, it would need to be located near the atea of the existing
administrative/operations building, which can possibly be modified on the eastern side to incorporate a
laboratory. Additionally, future monitoring and analytical requirements should be taken into account during
design of the laboratory.

If a laboratory is incorporated as part of the administrative/operations building the benches will be 4-feet
wide, and all surfaces, sinks, floors and plumbing will be chemical resistant. Standard bench and cabinet
modules will be used for the storage of chemical reagents, equipment and glassware. The lighting that will be
provided will be shadow free lighting, and the electrical system will be designed to accommodate special
power requirements of muffle furnaces, autoclaves and sensitive analytical equipment. Duplex electrical
outlets, compressed air and vacuum fixtures, and deionized water will be located along the work bench areas.
Space will be provided for a first aid kit, fire extinguishers, a fire blanket, emergency eyewash and shower near
the working area will be incorporated into the design.

5.12 Site Improvements

Other key elements that should be considered during design upgrades to the existing WWTF are the site
stormwater management facilities, access to the process tankage and equipment, and site security. Currently,
all stormwater is retained on-site and no discharge of stormwater from the site occurs. A limerock base
roadway system currently exists to access a majority of the process tankage and equipment.

5.12.1 Stormwater Management

Stormwater from the developed ateas of the WWTF site cannot be discharged without an NPDES permit.
The stormwater that will be generated from the new impetvious site improvements (i.e., roadway, process
tankage, etc.) will be naturally drained to stormwater retention and detention basins that will be located
throughout the property. The stormwater generated from the on-site improvements will be entirely retained
on-site. No discharge of any stormwater from the site will be permitted.

5.12.2 Internal Roadway and Walkway Systems

As noted above, a partial roadway system consists at the site. The existing roadway system consists of paved
areas on the eastern and southern side of the WWTT site, and a limerock base road bisecting the process

BROWN axp CALDWELL

5-52



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

tankage (headworks, aeration basins, and secondary clarifiers) and DIW ponds and on the western side of the
propetty.

The design of the internal roadway system is important to the overall efficiency of the operations of the
WWTE. The roadways must provide access to points where deliveries will be made, where materials are
stored ot transported off-site, and where maintenance of major process equipment will be required.
Therefore, it is proposed that an internal roadway system be constructed at this site to improve access to the
process tankage and critical equipment of the WWTF.

The internal roadway system will have a standard width of 20-feet. The pavement edge on right-angle curves
will be a minimum of 38-feet. A parking area will be provided for all operational personnel and visitors. The
visitor patking will be marked and placed close to the administration building so visitors can park and register
without having to drive through the site. The employee parking will be located as close a possible to the area
of the WWTF where the personnel end their shifts.

Areas that require frequent monitoring and maintenance will be connected by paved sidewalks. This provides
the operational staff with safe footing under most conditions. The sidewalks will be a minimum of 4-feet
wide.

5.12.3 Public Access and Site Security

Access to the site must be controlled. The primary goal of a security system is to mitigate the risks associated
with operating the WWTTF. The design, implementation and operation of a secure wastewater system and
intetnet working environment will be an ongoing and ever-changing practice for the City. A security program
has many components and is constantly evolving and subject to continual changes and updates.

The recommended design standards represent the physical requirements for security at the City's existing
WWTEFE. Howevert, as in all computer and electronic systems, security is ever changing; therefore, the
requirements associated with the City's SCADA and computer system will be addressed during final design.
Additionally, since uncontrolled access is provided to the gas company that has a facility on-site, it is
recommended that either other provisions for access (e.g., separate access road) or controlled access be
provided.

The physical security measures that will be installed at the existing WWTF will include:

* Place "No Trespassing - Violators Will Be Prosecuted" signage every 150-feet along the perimeter
fence.

= Installation of perimeter video surveillance cameras (1.e., P'I'Z domes) at varying locations along the
fence, and at the entrance gate and all entrance doors for the buildings located on-site. The digital
video recording system shall have a 7- to 10-day storage capacity.

Update the access control to the site using a card reader access control system (e.g., magnetic stripe,
proximity or smart card).

® To eliminate any site access using bolt cutters, all padlocks and chains shall be forged hasp and
shackle-protected padlock assembly.

5.12.4 Recommended Site Upgrades

The recommended upgrades to the site will include the following improvements:

®  Grading of the site so that all drainage from the impervious areas (i.e., roadways, buildings, tanks,
etc.) flow to on-site retention/detention ponds.

BROWN axp CALDWELL

5-53



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

* An internal roadway system to provide access to points where deliveries can be made, where
materials are stored or transported off-site, and where maintenance of major ptocess equipment
will be required will be provided. The internal roadway system will have a standard width of 20-
feet. The pavement edge on right-angle curves will be a minimum of 38-feet. Additionally, a
parking area will be provided for all operational personnel and visitors.

All process tankage will be connected by paved sidewalks with a minimum width of 4-feet.

® The physical security measures that will be installed at the existing WWTF will include a petimeter
video surveillance system and digital video recording system, access control using smart cards, and
other measures (i.e., forged hasp and shackle shackle-protected padlock assemblies, etc.).

5.13 Materials of Construction

The City's WWTF is different from other municipal facilities as it is exposed to a unique environment that is
a challenge to equipment and tankage service life. Erosive and corrosive environments are created by the
combined actions of acidic and basic wastewater constituents, highly cotrosive off-gases and byproducts that
is present in the wastewater, and weather conditions, such as the heavy rainfall events, high temperatute and
humidity in the region.

5.13.1 Exposure Conditions

Material and equipment at WWTTs are exposed to different types of conditions depending upon the
particular function involved. Raw wastewater typically has a pH that ranges between 6 and 8 standard units
(SU) and DO is relatively absent because of the oxygen demand exerted by the organic material present in the
wastewater. The build-up of sulfides in the wastewater collection system occurs duting long detention
periods and results in the generation of hydrogen sulfide (H.S) by biological action, which can attack
unprotected concrete and metals structures. Therefore, protection against cotrosive areas where oS is
present is essential, and it is based on our site inspection of the WWTF. When subjected to the harsh
conditions inherent at the WWTTF, the role of the coating system in the protection of the concrete surfaces is
extremely important. There are many other constituents that can destroy the concrete in wastewater facilities,
and these include sulfates of sodium, magnesium, and ammonium, however, HaS is the most prevalent gas
generated in domestic wastewaters that is the most detrimental to the concrete surfaces at WW'TFs.

Exposure conditions of structures and equipment at the City's WWTF may be classified in 2 number of ways,
which include submerged and immersion exposures, splash zone exposure, moist conditions, among others.
The most corrosive environment at the City's WWTF is located at the headwotks structure and aeration basin
flow splitter box. At this location the raw wastewater is usually devoid of oxygen. Some dissolved salts may
be present, based on the groundwater conditions and potable water quality; however, for the most part these
are considered harmless to the structures. Carbon dioxide (CO2) and HoS ate present, and the agitation
caused by the overflow weirs at the flow splitter box, a portion of the HaS could be converted to sulfurous
and sulfuric acids. While these acids will most likely be neutralized by the carbonates present in the
wastewater, but not on the atmospheric (air/water interface) where these gases tend to accumulate.

The corrosive nature of the raw wastewater and process effluents is a function of ph, temperature,
conductivity, dissolved sulfide, chloride, sulfate, chlorine residual, ammonia, velocity, oil and gtease, and grit
concentrations. Otrdinarily, a Pretreatment Ordinances will restrict the occurrences of some of these
constituents in the raw wastewater entering the WWTTF. However, as in the City's case, a Pretreatment
Ordinance has not been enacted, and therefore, extra measures of protection will be necessary. Many of
these constituents change if there are long periods of flow in the wastewater collection system, which is the
case in the City's wastewater collection/transmission system. For example, in warm climates high detention

BROWN anp CALDWELL

5-54



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

times in the collection system genetally results in a depletion of oxygen, elevated sulfide concentrations, and
lower pH's in the influent wastewater.

The aeration basins and the secondary clarifiers, filters and chlorine contact chambers exhibits another type
of exposure that occur, which is characterized by the large amount of CO» present in the wastewater at these
locations. This condition is destructive to metallic and zinc coatings in many aeration basins, which is caused
by the high concentrations of COz in solution that is the result of the biological digestion of the carbonaceous
matter. In addition, this condition has been characterized as moderately severe on certain coating systens.

One condition that needs special attention is where the material is subjected to direct contact with wastewater
liquid, solids or various process sidestreams on either a continuous or semi-continuous basis. The equipment,
material, and structures, at the waterline and splash zone, commonly refetred to as the air/water interface, are
subject to the most severe exposure in terms of potential corrosion because the material is alternately
subjected to wet and dry conditions, as well as fluctuations in ambient temperatures. The liquid is destructive
because it could contain salts that can act as an electrolyte and may hydrolyze certain coatings thus decreasing
the strength and adhesion of the coatings. As the strength of the coatings is decreased, the passage of oxygen
and other gases such as HaS, which is destructive to the underlying, concrete structure, could occur.

The coatings are also subject to the physical forces, such as the stresses caused by wetting and drying and to a
lesser degtee here at the City's WWTF to the heating and cooling. Howevert, the ultraviolet (UV) rays from
the extended periods of sunlight at this facility can affect certain coatings and reduce their effective life.

Chemicals added as part of the wastewater treatment process, such as chlorine, coagulants and strong
oxidants can affect the corrosive nature of the wastewater. While many of chemicals can minimize the
sulfides, and thus reduce the potential for cotrosion at the air/water intetface, careful consideration must be
taken since they can increase the potential for corrosion of metals in the submerged zone.

The conditions that occur in the wet wells, certain process buildings, and wherever wastewater and biosolids
are exposed to an enclosed environment are commonly referred to as a moist environment. These exposures
are potential sites for corrosion because of the presence of moisture and gases, such as HaS. Under these
conditions, the moisture tends to condense in a film on cool surfaces, such as any metal or concrete surface.
The moisture absorbs oxygen and other gases such as COz and H»S, which can cause a corrosive condensate.
Another problem with moist environments is the physical stresses on the coatings caused by the fluctuations
in moisture and temperature at these locations. These conditions can result in the expansion and
contractions, which can potentially rupture the protective coatings.

Exposures to outside conditions are probably the most variable condition that will be experienced at the
City's WWTF, which can include the following:

®  Actinic hear and radiant heat (sunlight)

= Gases (COg, HoS, etc.)

= Salt air

" Wetting and drying (rain and humidity), heating and cooling, etc.

The effects of the outside exposure are not radiantly different than those experienced at other buildings in the
City, however, the presence of the various gases that are present in the wastewater, increases the problems at
the WWTF. The localized environment of the WWI'F will be more corrosive than others in the regions of
the City. The corrosive environment is caused by the low levels of HaS, chlorine vapors and other gases that
are in the air. On outside locations, these gases become soluble in dew and other condensed moisture to
become acids and can attack concrete and metal. High humidity areas have particulatly high atmospheric
corrosion, and metals have been shown the effects of corrosion even without visible condensation when the

BROWN anp CALDWELL

5-55



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

relative humidity exceeds 85-percent. In addition, atmospheric HaS is particulatly destructive to electtical and
electronic components.

Another aspect of atmospheric corrosion is sunlight, particularly UV radiation that can accelerate
deterioration of coatings and plastics that are commonly used at WWTFs. Moistutre and sunlight together
may form certain soluble compounds to form, and for that reason, the humidity in the region often governs
the type of coatings, paint and materials that ate used.

The corrosivity of the soils in the region can affect concrete and reinforcing steel used at the vatious
structures, and RCP and ductile iron (DI) pipes that are installed at a WWTF as patt of the stormwater and
yard piping systems. The physical and chemical properties of the soil that at this WWTF include:

* Reststivity - Is the measure of the electrical conductance of the soil, and lower values of tesistivity
are more corrosive

® pH - Values less than 7 indicate increasingly high acidity and corrosivity to metals, concrete, and
polyester plastic resins. Values less than a pH of 5 are extremely cortosive to metals and concrete.

" Soluble chloride - Chlorides are increasingly corrosive to ferrous and copper metals at greater than
a concentration of 200 milligrams per kilogram (mg/kg), to concrete when exceeding 2,000 mg/kg,
and to polyester resins when exceeding 20,000 mg/kg.

* Soluble sulfate - Sulfates are increasingly corrosive to ferrous metals at concentrations exceeding
250 mg/kg and to concrete at concentrations greater than 150 mg/kg.

* Moisture - Usually the corrosivity of the soil will increase with increasing moisture content.

® Organic content - The corrosion will increase low pH and an increase with an increased organic
concentration in the soil.

* Oxidation reduction potential (ORP) - The ORP indicates that the soil is either aerobic ot
anaerobic. Soils with an ORP greater than 100 millivolts (mV) are characterized as aerobic and
tend to be less corrosive; values in the 50 to 100 mV range tend to be mildly corrosive; and in the 0
to 50 mV range are moderately corrosive. If the soil is charactetized as anaerobic and tends to be
increasingly corrosive when the ORP is increasingly negative.

® Sulfides - When the sulfide concentration exceeds 0.1 mg/kg, the soils are incteasingly corrosive,
particulatly to metals.

* Soluble alkalinity - When the alkalinity of the soil exceeds 2,000 mg/kg, the soil tends to be

Increasing cotrosive.

* Sodium calcium - The calcium concentration in the soil provides an indication of extra protection
of concrete and metal structures provided by the soil.

5.13.2 Materials Selection for Design of Unit Processes

The environmental conditions existing in various unit process treatment areas differ widely. As such, the
materials of selection for equipment, coatings, and appurtenances will vary widely.

The conditions that are expetienced at the headworks typically inflict the most sevete corrosive and
destructive conditions on equipment and material at the WWTE. The influent taw wastewater enteting the
City's WWTF is considered more septic than other systems, since its wastewater remains for long periods of
time in the system, prior to entering the WWTF for treatment. The raw wastewater contains dissolved gases,
grit, rags, rocks, grease and oils, waste chemicals, and constituents from internal recycle streams that create
corrosive and abrasive environments when combined with each other or outside factors, such as humidity
and other atmospheric conditions. In addition to corrosion, a potential for fire and explosion exists
whenever gasoline or other hydrocarbons spill into the wastewater collection system persist at this location.

BROWN anp CALDWELL

5-56



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Curtently there are two influent screens and a mechanically induced vortex grit removal device installed at the
headworks for the WWTF. Similar to the existing equipment installed, the new screening equipment installed
will be constructed of type 304 stainless steel. The existing motor and bearing casing of the mechanically
induced vortex grit removal unit will be refurbished, blasted and recoated with an epoxy coating, as the
factory coating has proven to be insufficient for the environment for which it was applied. All appurtenances
(ie., bolts, nuts, clamps, etc.) associated with the new equipment installed at the headworks will be
constructed of stainless steel. Additionally, equipment that was installed as part of the last expansion that has
exhibited corrosion damage will either be refurbished or replaced.

In addition to the equipment that will be installed at the headworks structure, the influent channels will be
covered. Itis proposed that the existing rubber/vinyl covers be removed and replaced with either an
aluminum or FRP plate cover system. These covers will also be installed at the flow splitter box from the
headworks.

The cotrosive gases that are present at the headworks are generally not a problem within the aerobic
biological activated sludge systems like the system proposed for the City's WWTF. The aboveground and
below ground air piping for the fine bubble diffused air system will be stainless steel. The secondary clarifier
truss system will be constructed using epoxy coated carbon steel, and the walkway structure will be
constructed of galvanized steel or structural aluminum. At the effluent filters, the underdrain system will be
constructed of a non-corrosive matetial, such as FRP. All process piping at the filters will be ductile iron. All
grating and handrails installed as part of this expansion program will be aluminum.

The RAS and WAS pumps will incorporate a hardened alloy for the impellers, pump bodies, wear rings and
volutes. The shaft and shaft sleeve will be type 316 stainless steel. The effluent and non-potable water
pumps will be heavy-duty all-iron pumps with stainless steel trim to withstand the internal corrosion
associated with the elevated levels of chlorine in the effluent. Additionally, it is recommended that a fusion-
epoxy lining of the pump volutes and stainless steel impellers be incorporated into the effluent and non-
potable water pumps.

As noted previously in this section, the chlorine feed system will upgraded. The new feed pumps will be
made of PVC, polyvinylidene fluoride (PVDF), or ethylene propylene diene monomer (EPDM) rubber
materials. Hastelloy C alloy metal can be used for some pump and valve components, and all piping for the
NaOCl system will be PVC.

All process yard piping will either be DI, PVC or stainless steel pipe. All stormwater piping will either be
PVC or reinforced concrete pipe (RCP).

All new tankage will be constructed of reinforced concrete. The concrete shall meet the requirements
outlined in American Standards and Testing Materials (ASTM) C-33 and will be coated where required. The
reinforcing steel will either be galvanized or epoxy coated depending upon the location in the treatment
process and soil conditions. All grout will be a non-shrink epoxy grout or a non-shrink non-metallic grout
depending upon the application.

The miscellaneous metals that will be installed throughout the WWTF will need to withstand a variety of
special conditions, including various degrees of corrosiveness, frequent water exposure, and O&M activities
performed by the City's operational personnel. Anchor bolts and expansion anchors will be fabricated of
stainless steel. All stairs, platforms, railings, floor grating, plates and access hatches, will either be constructed
of aluminum, FRP, or stainless steel depending upon the location in the system. The weir plates will be
constructed of FRP, and all slide, sluice, and weir gates will be constructed of either aluminum, FRP or
stainless steel depending upon the application and specific area in the treatment process.

The ventilation rates, placement or equipment, and selection of materials are the primary variables for
mitigating the effects of corrosion and providing a safer working environment. All air handling units will be

BROWN anp CALDWELL

5-57



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

fabricated of corrosion-resistant matetials and have a weather and corrosion resistant finish. All ductwork
will conform to the standards of the Sheet Metal and Air Conditioning Contractor National Association, and
will either be galvanized steel, aluminum, type 304 stainless steel, and FRP depending upon the application.
All heating and plumbing piping will either be Type "L" hard-drawn copper tubing, PVC or Schedule 40
black steel.

The electrical systems are often exposed to corrosive conditions imposed by humidity and corrosive gases.
These conditions will be considered when locating the electrical equipment and selection of materials of
construction and protective enclosures. The conduits and electrical panels for outdoor areas and areas
subject to splashing of liquids will meet the requirements of the National Electrical Manufacturers
Association (NEMA) 4X explosion proof, watertight, and corrosion- resistant requirements. Underground
metal conduit should be concrete encased or installed in duct-banks. All conduits and conductors entering an
electrical enclosure will be sealed with fittings at the enclosure to keep out moisture, insects, and gases.

The instrumentation and controls systems will be treated in a similar manner to the electrical systems, as
described above. The materials for instrumentation and controls can be divided into three categories:

" TPanels and enclosures.
® Panel mounting devices.

" Field instruments.

All panels and enclosures will meet the NEMA standards that apply to the differing environmental
conditions. However, all panels that are located outdoors will meet the standards of NEMA-4X panels that
are suitable for use in wet, corrosive and outdoor environments, and shall be constructed of type 304 stainless
steel.  All conduits will be sealed with fittings.

The panel devices installed as part of this upgrades program will meet the NEMA rating of the panel, and
wherever, there is a possibility that a corrosive gas can migrate through conduits and doors, conformed
coating of the electronics will be applied. Generally, specifying the appropriate NEMA rating for field
devices will normally provide the degree of protection necessary for the installation.

5.13.3 Protective Coatings

The most common way of preventing cotrosion is to cover one matetial with another material that has
greater resistance to corrosion, which have changed over the years. Coatings are divided into two
classifications:

" Thermoplastic - alkyds, vinyls, and chlorinated rubbers.

" Thermosetting - epoxies and urethanes.

All panels and enclosures will meet the NEMA standards that apply to the differing envitonmental conditions
present at the WWTF and will be constructed of type 304 stainless steel and not be coated. It is anticipated
that no coatings will be applied to the electrical panels installed at this facility.

The process equipment that will be installed as part of this expansion program will be coated with type of a
ptc quip 1as p -Xp prog . p
protective coating dependent upon the environmental condition present at that location in the WWTF.

Either a thermoplastic or thermosetting type of coating will be applied to the equipment installed at the
WWTFE.

Alkyds are commonly referred to as oil-based paints, and are versatile coatings, and are good choices for mild
environments, such as for equipment installed inside buildings. The primaty disadvantages of alkyds are poot
chemical resistance and multiple coatings required to achieve any degree of protection. Additionally, alkyd
products tend to crack and embrittle as they progtess their useful life.

BROWN anp CALDWELL

5-58



5: Proposed Treatment Facility PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Vinyl resins are typically modified with a plasticizing compound to improve adhesion and flexibility
charactetistics. They exhibit excellent resistance to acids and alkalies and are well suited to withstand the
effects of moisture; however they exhibit poor resistance to solvents, particulatly ketone solvents. Vinyls are
typically used as finish or top coats because of their good overall chemical resistance and flexibility.

Actylics are principally used as top coats and considered a thin film product (1 to 3 mil dry-film thickness).
Theit main advantage is the ability to maintain their initial appearance in weathering mild environments for
longer periods of time. Compared to vinyl they have the advantage of being suitable for moderate heated
surfaces, such as motor housings and process piping. A major disadvantage of acrylics is that without
formula modifications, they have been extremely brittle and, in general have exhibited relatively poor
chemical resistance.

Chlorinated rubbers are particulatly well suited to moisture resistance and, as such, offer outstanding bartier
coats against wet environments. Additionally, they are reasonably flexible and are considered a medium build
product (3 to 5 mil dry-film thickness). The disadvantages of chlorinated rubbers include their limited
availability, high cost and relative difficulty of application.

Epoxy amines are generally the most chemically and physically resistant of the various types of epoxies. They
are characterized as tough, durable to high build capabilities (4 to 8 mil per coat), and are generally used in
severe setvice areas. The primaty disadvantage with this coating is that in the liquid state it is extremely
sensitive to moisture and mixing of the materials is critical because small amounts of catalyst not used may
result in pootly cured finishes.

Epoxy polyamides are less sensitive to moisture and easier to apply as amines; howevet, they are less resistant
to chemicals. The areas that these products are normally used include structural steel, tank exteriors, process
piping, and equipment exteriors.

Coal tar epoxy is a hybrid form, which incorporates coal tar or some other bitumen byproduct into the
standard epoxy, and is an outstanding moisture barrier. They are high-build products (6 to 10 mil or higher
pet coat). The primary disadvantages of epoxy coal tar coatings are that they have a lower solvent resistance
than other epoxies, and that the top coats sometimes do not adhere well. Additionally, because the coating is
typically black or brown, their application is limited.

Aluminum epoxy mastics have a high solids contact and can be used as a top coat with other generic types of
top coats. Their primary advantage of this coating is its ability to work well over rusted steel surfaces without
the need for surface preparation. The disadvantage of this product is its slow curing time.

Polyurethanes are among the most popular types of coatings currently in use for weathering and corrosion
protection. They represent versatile products ranging trom high gloss, thin film (1.5 to 2 mil thickness) for
chemical resistance to heavy duty waterproofing membranes that are 40 o 60 mil thick and extremely flexible.
The major disadvantages ate their extreme moisture sensitivity in a liquid and uncured state.

The selection of the proper coating system will be developed during the final design of the upgrades to the
City's WWTLE. The type of coating used and will be based on the service requirements, environment and
exposure, type of substrate and its condition, and surface preparation

BROWN avp CALDWELL

5-59



A

thpori_small,png |

T}
¥

orthport.png |

BLOWER

10

|

Piot doie: Oct 06, 2006-04:25:15om  Ploited by: rlorgythe. Xrel Filenome: | 129942 border | X=NPM5 | Image Filename: | cityseol_colorsmall.gif | cit

850 Traly

SUBMITTED:

BROWN anp CALDWELL

Environmental Engineering and Consulling
aigar Coert, Sulls 300, Maitiand, Flofids 12751 (40T)881-9500
Flotida Baard of Professisnat Eﬂlﬁ!ﬂnﬁmﬂwu of Authorizatian No. 00002602 .

DATE:

__2{:
.

\—GRlT CLASSIFIER

HEADWORKS

UPPER LEVEL PLAN

SCALE: 1/4" = 10"

AIR
SCRUBBER

EXISTING GENERATOR
BUILDING

HEADWORKS DRAIN PUMP
STATION

LINE IS 2 INCHES

ATFULLSIZE '
(IF NOT 2*-SCALE ACCORTANGLY)

(T
=

APPROVED:

PROJECT MANAGER
DATE:

Filenome: FIGURE 5-1

APPROVED:

BROWN AND CALIWELL
DATE:

FILE
DRAWN
DESIGNED
CHECKED

CHECKED

REVISIONS

ZONE | REV

DESCRIPTION

BY

DATE

APP.

City of North Port
WASTEWATER PROGRAM
ORT, FLORIDA

EXISTING WASTEWATER TREATMENT PLANT
UPGRADES

PROPOSED HEADWORKS

GRIT AND SCREEN

SCALE
1/4" = 1-0"

DRAWING NIMBER

FIG 5-1

SHEET NUMBER

A

m

C

| J [ K | L

M

| N | 0



|

Plot _daote: Oct 06, 2006-—04:20:24pm__ Plotted by: rforsythe, Xref Filename: | Image Filename: | cityseal_cclorsmall.qif | citysealnorthport.png | citysealnorthport_small.png |

£ 5=2

FIGURE

Filenamae:

ANOXIC AERATION
ZONE ZONE1 ZONE2 ZONES3
: | - | | |
AERATION -
_| ZONE2 | f \ g | | ae | f\' o
o Gont) |  ZONE3 *?9%"'\ RWW/RAS | ] | | s QPZ\
| AERATION o 1 ] | l &
2 | ZONED SECONDARY ‘OO\F‘Q. | | | SECONDARY S
CLARIFIER ' ' ; CLARIFIER
AERATION BASIN | ZONE 2 |'°‘ER”‘_T'>ON N = INFLUENT el e | l | M INFLUENT S
S| SPLITTERBOX - SPLITTER BOX /
SPLITTER BOX —pe=(cont) ! ZONE 3 SPLITTER BOX RWW /RAS | 1 |
! [ g | I |
AERATION ] —
| Mm | <l ML TO SECONDARY , | | o | T .L,_ZIC_}A SREHC:IIgg[?\IARI
— CLARIFIER No. 4 T o.
RWW / RAS ZONEZ | ZONET Y ? RWW / RAS . l l I 1
[ | AERATION LML __ TO SECONDARY gl ] | | | ML .. TO SECONDARY
i n I -8 CLARIFIER No. 3 g l | | N CLARIFIER No. 3
% ZONE2 | ZONE 1 1 —r & RWW/RAS : | |
S| = O | AERATION WEIR A i} ' | ' WEIR
s 1A | -t GATES % | . T GATES %
2 ZONE 2 ZONE 1 @ 0 | | ] &
) ' o i i i o0
< " O ANOXIC BASIN O(y% O " L%
= - - T IS | | I i 5,38,
: - % RWW / RAS I | | X
- = e g | | | %
1 ANOXIC BASIN 6 o N 6 2
- -~ T ° | | = k
[ QO | | |
IMLR
_PR _ L IMLR ¥ - j
. - DR :
- L= 9
AB DRAIN
PUMP AB DRAIN
PUMP
ALTERNATIVE 1 ALTERNATIVE 2
% LINE IS 2 INCHES 4 REVISIONS = SCALE
BROWN anp CALDWELL |t o e e City of North Port .
e WASTEWATER PROGRAM ALTERNATE LAYOUT OF G R
SUBHITTED: - s:::/;:EDi NORTH PORT. FLORIDA AERATION BASINS FIG 5_2
APPROVED: DATE: CHECKED EXISTING WASTEWATER TREATMENT PLANT SHEETRCHEER
APPROVED: o DATE: CHECKED UPGRADES and EXPANSION
A B [ C D E F | G H | J [ K | L M N 0 P




A B C D E F G H | J K I M N 0 P
G1 G2
10 480V, 800 KW, 480V, 1000 KW, 10
Y 1000 KVA, 1250 KVA,
STANDBY STANDBY
EXISTING
— UTILTY w UTILTY GENERATOR TO —
TRANSFORMER -~ TRANSFORMER o~ \ BE RELOCATED
NEXT SWBD-2
UTILTY |
M &
9 METERING 4 9
o| o o o
(=4 1= 1= <
33| 53| 03 58
- | g4 - ¥ e X
we we wo TR=]
(=] (=] 0o o
D5 Za ] o® D g
8 © o <+ o o ] 8
o g g 3
< B3 ~ <
- SWBD-1 Ew SWBD-2 R MCC-7 I
SRR MAIN: 3000AF/3000AT | L g WAIN: 4000AF #C. 300 KEM MG A TZ00AFTIZ00 AT NEW MCC
INELECTRICAL  DUS:3000A.480V.3p, 3w, 65KA | SEPARATE A LN T AP O W T [l LOch? ES\I/JBBE;(T
{KVA | KW | AMP | KV, -
7 ROOM |CONNECTED | 1588 | 1332 1888 | BUILDING CLOSE  |eoRRECTED 1878 [ 1500 | 2321 CONNEGTED | 770 | 631 | 827 7
|DEMAND (70%)| 1097 | 932 | 1321 | FILTER BUILDING 1315 | 1051] 1625 70%)| 539 | 442 | 649
EXISTING ABANDONED
4 SET EACH FEEDER OF MCC-1
— 4"C, 3-600 KCM, #4/0 G -
S . 1
: INTERCEPT EXISTING
® DUCTBANKS 3 SET EACH
6 I Q 4"C, 3-500 KCM, #3/0 G 6
| E
a MCC-4 ws MCC-1
. e — Wy 1
= E EXISTING GE 8000 | MAIN:2000 AF/ 1600 AT . 8 EXISTING GE 8000 i MAIN:1200 AF7 1200 AT =
g IN ELECTRICAL BUS: 1600 A, 480V, 3p, 4w, 35 kA | L IN CONLROL | BUS: 1200 A, 450@:;:}(3“:; 4;::;
c ROOM KVA I KW | AMP: - ROO |
- CONNECTED 1306 | 1110 | 1573 | & |CONNECTED | 816 | 669 983 |
5|2 DEMAND (70%)] 814 | 777 | 1101 |DEMAND (70%) 571 | 468 | 688 | 5
A INTERCEPT EXISTING @
; DUCTBANKS
B
‘S S
—fs |
o
8 EXISTING MCC MCC-5 EXIZE’;SO'\(;'CC MCC'6 | | MCC-3
— GE 8000 . MAIN:500 AF EXISTING MCC -
5 MAIN:400 AF | NEMA 4X SQURE D MAIN:1200 AF/ 800
4|8 il 'BUS: 600 A, 480V, 3 P, 3 W, 22 KA ENCLOSURE BUS: 600 A, 480 f(vip iv"'\‘l’ WM':‘; N IMECHANIGAD US: 1200 A, 480 s\:v i P, g“ufv 2: hﬁ; 4
[ KVA | KW | AMP |
IE PERIFIO |CONNECTED | 206 | 175 | 248 | PUTiSSTATION CONNECTED | 393 | 323 | 474 | ROOM |CONNECTED | 460 | 391 554 |
'e RASWASPUMPS  [DEMAND (70%). 144 | 122 | 173 DEVARD (70%)] 275 ] 226 [ 352 DEMAND (70%), 322 | 24 | 388 |
o —
= 2 SET EACH
§ 3°C, 3-350 KCM, #1 G
3 ' MCC-2 3
EXISTING MCC MCC-5A -
ﬁém)x MAIN: MLO ! EX?&LNR%%CC | MAIN: MLO, 600 AMP .
E BUS: 600 A, 480V, 3P, 3W, 22 KA | |BUS: 600 A, 430V, 3P, 3W, 22KA |
ENCLOSURE ' - IN MECHANICAL ; [
!§ IKVAFKWIAMP. | KVA | KW [AMP |
_1§ RAS%E:Q;SMPS CONNECTED | 155 | 132 | 187 | OPTION 1 EOSM ISE’G”ECT(E&> 404 [ 335 | 486 |
5 DEMAND (70%) 108 | 92 | 131 AND (7 282 | 234 | 340 |
i { SPLITTING OF THE ELECTRICAL
~
2|8 DISTRIBUTION SYSTEM 2
o
E " LINE IS 2 INCHES REVISIONS SCALE
1ls BROWN anp CALDWELL ! AT FULL SIZE - ToNE [ REv CESCRETION = e e CIty Of North POI‘t ELECTRICAL NONE 1
T MUY FSCALE AOCORDN T
E e‘;mwm«mmmm FI:::‘SZ:& :w:&a:m il 120842 submittal Stamp WASTEWATER PROGRAM OPT|ON 1 DRAWING NUMBER
é*—Mm——— Daasore Engines Castosteof Aubrkaton e, 00002602 S T® d/ PE dat NORTH PORT, FLORIDA SPLITTING OF THE ELECTRICAL SYSTEM FIG 5-3
SUBMITTED: DATE: —_— K an or ata
= g APPROVED: A DATE: CHECKE; EXISTING WASTEWATER TREATMENT PLANT BLOCK DIAGRAM SHEET NUMBER  |—
E i BROWN AND CALDWELL '
| APPROVED: DATE: CHECKED UPGRADES and EXPANSION
A B T D | E | F G = | J | K ! T M N | 0 P




|

l

I

7 SET EACH
4"C, 3-600 KCM, #4/0 G
EXISTING SWBD-1 NEW
PARLELLING i D=l g
SWGR MAIN: 3000AF/3000AT , TRANSFORMER
“ASCO' BUS: 3000 A, 480 V, 3 p, 3w, 65 kA
KVA | KW | AMP
INELECTRICAL | soNNECTED | 2250 1800 2700 . 10SETEACH
ROOM DEMAND "N [ NIA | NIA | 4°C, 3-600 KCM, #4/0 G
i MAIN: 4000AF/4000AT
G1 G2 BUS: 4000 A, 480V, 3p, 3w, B5 kA
480V, 8OO KW, 480V, 1000 KW, | KVA | KW | AMP
1000 KVA, 1250 KVA, CONNECTED | 3382 2773 | 4073
STANDBY STANDBY DEMAND (70%) 2367 | 1041 | 2851
3 SET EACH
4°C, 3-600 KCM, #4/0 G
INTERCEPT EXISTING
DUCTBANKS IN EXISTING
ELECTRICAL ROOM |
4 SET EACH
4"C, 3-600 KCM, #4/0 G |
| 3 SET EACH
4"C, 3-500 KCM, #3/0 G
|
" MCC-4 o MCC-1 ' MCC-7
g 8 . . NEW MCC
E EXISTING GE 8000 MAIN:2000 AF/ 1600 AT | s EXISTING GE 8000 MAIN:1200 AF/ 1200 AT [ MAIN: 1200AF/1200 AT LOCATED CLOSE
5 IN ELECTRICAL BUS: 1600 A, 480V, 3 p, 4 w, 35 kA [ Q . IN CONTROL [BUS: 1200 A, 4B0 V. 3 p, 3w, 42 KA | IBUS: 7200 A, 480V, 3 P, 3 W. 65 KA| FILTER BUILDING
o ROOM , [KVA | KW | AMP | | o ROOM KVA | KW | AMP | KVA | KW | AMP
sl CONNECTED [ 1306 | 1110 | 1573 | 58 {CONNEGTED | 816 | 669 | 983 | CONNECTED | 770 | 631 | 927
g DEMAND (70%)| 814 | 777 | 1101 R .DEMAND(?U%) 571 | 468 688 | IDEMAND (70%)| 5390 | 442 | 649
E ~ G 49 |
I a
5 & |
£ “
5 .
o
<+ : 1 I
N | 1
1‘_3_ EXISTING MCC MCC-5 EXIZEIIEOGOI(\)IICC M | | MCC-3
GE 8000 . e . EXISTING MCC -
g NEMA 3R . MAIN:400 AF | NEMA 4X MAIN:500 AF 'MAIN:1200 AF] 800
E NG OBURE 'BUS: 600 A, 480V, 3 P, 3 W, 22KA | NGl GSIRE BUS: 600 A, 480 V. 5;" i3($ 2%»; ML atear BUS: 1200 A, 480 V, 3P, 3W, 22 KA|
g KVA | KW | AMP | | KVA | KW | AMP |
& oL . 'CONNECTED | 206 | 175 | 248 | vl CONNECTED | 393 | 323 | 474 | ROOM | CORNEGTED | 460 301 | 554
s DEMAND (70%) 144 | 122 | 173 DEM&ND{‘?O%)I 275 | 226 332 [DEMAND (70%), 322 | 274 | 388 |
x |
=5L 2 SET EACH |
§ 3"C, 3-350 KCM, #1 G
5 |
°
§ EXISTING MCC MCC'5A MCC-2
GE 8000 | ! e —
3 NEMA 4X MAIN: MLO EX'SSSLNR%%CC | MAIN: MLO, 600 AMP
BUS: 600 A, 480 V, 3 P, 3W, 22 KA |BUS: 600 A, 480 V, 3P, 3W, 22 KA |
3 ENCLOSURE IN MECHANICAL !
b NEXT TO /A1 KW T AP OPTION 2 g , TKVA | KW TAMP |
g mwsrvPs  SOMNSTED, 158 12 O s R o o =
S | 131 MAND (70%) 282 | 234 | 340
i CENTRALIZED SYSTEM WITH
g| REUSE OF EXISTING GENERATORS
o
c
s
8
L
8
[
i LINE IS 2 INCHES . REVISIONS SCALE
§ HEOWN AND CLDWELL i K ZONE | REV. DESCRIPTION BY | DATE | aPP City Of North Port ELECTRICAL NONE
w d {IF NOT 2°-5CALE ACCORDINGLY)
I TIC LT ) P Submittal Stamp R e OGIAM N & i
g = ™ e PE dat NORTH PORT, FLORIDA CENTRALIZED SYSTEM FIG 5-4
SUBMITTED: DATE: - Tk
= TK na/or ata
FROJECT MANAGER DESIGNED
g APPROVED: DATE: CHECKED EXISTING WASTEWATER TREATMENT PLANT WITH REUSE OF GENERATORS SHEET NUMBER
TSN ANE CALUDWELL —————
E APPROVED: DATE: CHECKED UPGRADES al'ld ExPANsIoN BLOCK DIAGRAM
A B C | E | F G | H | J | K | L M | N | 0 P




A B c D E F G H J K L M N 0 P
G1
10 480V, 1750 KW, 10
2188 KVA,
STANDBY
g i
Js - NEW
_ REMOVE :
EXISTING I/ 7 NEW GENERATOR STICTYC [
PARLELLING S000AF/IGO0AT TRANSFORMER
sweR 1 ' 430"\{’: i K{‘:'v sg;'g’ 7 SETEACH 10 SET EACH
[CONNEGTED | N/A | NIA A " .
9 VDEMAND. | WA NIA'L NA) 4'C, 3-600 KCM, #4/0 G 4°C, 3-600 KCM, #4/0 G 9
MAIN: 4000AF/4000AT |
8 T(%E T(()BZBE |BUS: 4000 A, 480K\(;:u:ww sihk‘g 8
e = CONNEGTED | 3382 2773 4073
RELOCATED  RELOCATED DEMAND (70%)| 2367 | 1941 | 2851
== 3 SET EACH =
4°C, 3-600 KCM, #4/0 G
7 INTERCEPT EXISTING 7
DUCTBANKS IN EXISTING
ELECTRICAL ROOM
4 SET EACH
- 4'C, 3-600 KCM, #4/0 G 1
3 SET EACH
| 4"C, 3-500 KCM, #3/0 G
6 6
o MCC-4 o MCC-1 MCC-7
; — g | NEW MCC
— EXISTING GE 8000 'MAIN:2000 AF/ 1600 AT = EXISTING GE 8000 MAIN:1200 AF/ 1200 AT _MIAIN: T200AF71200 AT LOCATED CLOSE —
IN ELECTRICAL BUS: 1600 A, 480V, 3 p, 4 w, 35 kA 0L IN CONTROL |BUS: 1200 A, 480V, 3 p, 3w, 42 kA . : i FILTER BUILDING
g ROOM 1KVA | KW [ AMP Ng | ROOM _KVA | KW | AMP KVA | KW_| AMP
CONNECTED | 1306 | 1110 | 1573 o |CONNEGTED | 816 | 669 | 983 CONNECTED | 770 | 631 | 927
) DEMAND (70%)| 914 | 777 | 1101 » | [DEMAND (70%)] 571 468 | 88 [DEMAND (70%)] 539 | 442 | 649 |
NG
g 5
3 &
2
= |
-+
]
& EXISTING MCC MCC-5 EXETRCNGE MCC-6 MCC-3
- GE 8000 EXISTING MCC
= AIN: MAIN:500 AF
48 o S TR P T WIRA iyl BUS: 600 A, 480 l‘i\ip i\‘: ?im. =i BUS: 120%’1”4%03 AaFlngDw KA 4
e TKVA | KW | AMP ] !
K NEXT TO CONNEGTED | 206 175 | 248 B 'CONNECTED | 393 | 323 474 | ROOM 'CONNEGTED }:\ég §;‘.’, ';2‘: '
: RAS/WAS PUMPS DEMAND (70%) 144 | 122 | 173 DEMAND (70%)! 275 | 226 | 332 [DEMAND (70%)| 322 | 274 | 388
x
= 2 SET EACH —
£ 3"C, 3-350 KCM, #1 G
E-3
3[g 3
z ExisTING MCC MCC-5A MCC-2
fi GE 8000 MAIN: MLO EXISTING MCC MAIN: MLO, 600 AMP
E NEMA 4X BUS: 600 A, 480V, 3 P, 3W, 22 KA | SQURE D |BUS: 600 A, 480V, 3 P, 3W, 2ZKA
S ENCLOSURE IN MECHANICAL
gl NEXT TO _Kva KW_ AMP OPTION 3 ROOM | KVA | KW | AMP -
§ HRSIS PUES CONNECTED | 155 132 | 187 |CONNECTED | 404 | 335 486
b3 DEMAND (70%)| 109 | sz_ | 131 | [DEMAND (70%)| 282 | 234 | 340
° CENTRALIZED SYSTEM WITH NEW
i~
28 GENERATOR 2
o
§
3
i
: ___ LINEIS2INCHES , REVISIONS SCALE
1 $ : nmﬂm II\ND Cal c“mm LL ' e ) ZONE | REV. DESCRIPTION BY | DATE | APP City Of North Port ELECTRICAL NONE 1
uw m BF NOT 2-SCALE ACCORDINGLY)
w 850 Trataigae Court, Suite 300, Maland, Fiorida 32751 w.r)ss‘ 8500 129942 submittal Stam WASTEWATER PROGRAM OPTION 3 DRAWING NUMBER
T b TK P NORTH PORT, FLORIDA CENTRALIZED SYSTEM FIG 5-5
5| suamrreo: N DATE: oesonen 1K and/or PE data
_E APPROVED: S — DATE: CHECKED EXISTING WASTEWATER TREATMENT PLANT NEW GENERATOR SHEET NUMBER  [-—
1 J— UPGRADES and EXPANSION BLOCK DIAGRAM
A B Cc D E | F G H | J | K L M | N | (0] P




PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT PLANT UPGRADES

6. ENVIRONMENTAL EFFECTS

As with all capital projects that involve upgrades and expansion to an existing WWTF such as this project, the
environmental impacts associated with the work are concerns of the community, as well as the citizens that
this facility may impact. The purpose of this section is to examine the compatibility of the proposed
upgtrades and expansion of the City's WWTF with the potential environmental effects associated with the
project.

6.1 Background

The existing WWTE was constructed in the early 1960's and has been expanded over the years to
accommodate growth in the setvice area and also to meet higher environmental standards. The last
expansion was completed in the spring of 2004, which expanded the WWTF from 2.0 mgd to 3.7 mgd on a
M3MADF basis. The WWTTF is classified as an extended aeration activated sludge facility with screening, grit
temoval, coatse bubble aeration, and secondary clarification. Effluent from this facility is either distributed to
a public access reclaimed water system (1.9 mgd) or to the Class I DIW. The portion of the effluent that is
diverted to the reclaimed water system undergoes additional treatment, which includes filtration and high
level disinfection prior to being pumped to the reclaimed water system. The biosolids that ate generated in
the wastewater treatment process are aerated, and dewatered by a private biosolids management company
prior to disposal at a landfill.

This project will expand the City's WWTF from 3.7 mgd to 7.0 mgd on a MBMADF basis. Additionally, the
biological treatment process will be upgraded to reduce the NOs-N in the effluent to be consistently below 10
mg/L. Additionally, all secondaty effluent that will be filtered and disinfected to meet high level disinfection
criteria whether pumped to the public access reclaimed water reuse system or to the DIW.

6.2 Air Quality and Odor Management

WWTFs can release odorous compounds into the atmosphere, and often the odors associated with these
facilities, and the operations thereof, are periodic and result in annoyance complaints in a community. Both
the intensity and duration of these odors can illicit a response. Howevet, regulating odors can be a difficult
task since they are subjective in nature. The City's Land Development Code references the State Statutes and
states that nothing shall be constructed or maintained that would in anyway constitute a nuisance to adjacent
property owners. Objectionable odors are defined in Chapter 62-210, FAC, as "any odor present in the
outdoor atmosphere which by itself or in combination with other odors, is harmful or injurious to human
health or welfare, which unreasonably interferes with the comfortable use and enjoyment of life or propetty,
ot which creates a nuisance." Unfortunately, while the City's codes and State of Florida regulations cover the
public health and safety aspects of odors, they do not provide for any means or measures to monitor the
intensity of these odors when involving the "comfortable use and enjoyment" issues associated with odors.

The potential release of odors is a major concetn of the public during any project that involves modifying an
existing WWTF, such as the work being proposed at the City of North Port existing WWTT. Consequently,
the control of odors has become a major consideration in the design and operation of the WWTF. All work
that will be performed under this contract will involve portions of the treatment process that could increase

BROWN axo CALDWELL § ——

6-1

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:\GenNorth Port, Gily of\129942\0raft Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Reporl North Port 100506 rpmod-hes-JR{1-04-07)r3 doc



6: Environmental Effects PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

the potential for the release of odors from the site duting construction and afterwards and these must be
addressed.

Currently, there are no measures for controlling the odors at the WWTF, other than vinyl covets over the
grating in the headworks structure. Odor complaints have been documented as emanating from the site that
has been attributed to the area around the headworks structure. Provisions for incotrporating odor control
into the treatment process will be included in the design of the upgrades to the WWTF. The design of the
WWTF will therefore incorporate measures to reduce offensive odors, especially hydrogen sulfide, which can
be detected at very low concentrations. The development of an odor control strategy will be carefully
planned based on the location of the odorous air streams, the compounds generating the odot, and the best
abatement technology to mitigate the particular odors. The treatment technologies used for odor control
likely will include a combination of two or more of the following: process unit containment covers, chemical
scrubbers, biological scrubbers, and/or chemical/biological combination systems. Consideration will be
given during design to ensure that odor control can be added relatively easily in the future.

No improvements to the existing biosolids management facilities are proposed at this time under this
improvement program. However, provisions for odor control will be incorporated into the overall design
and master planning of the WWTI once the biosolids treatment process is selected.

There are a number of chemicals that will be used at this facility as patt of the wastewater treatment process
including the following:

® Polymers.

®  Sodium hypochlorite (NaOCL)

Both of these chemicals are required to meet the requirements for a public access reclaimed water quality
effluent. Additionally, both of these chemicals will be delivered to the site in liquid form. Polymer is
required, pursuant to Rule 62-610.460, FAC to aid in the settling of MLSS in the secondaty clatifiers and will
be used on an as needed basis. The NaOCI will be used for high level disinfection of the secondary effluent.
These chemicals are generally safe to handle but may cause minor skin irritations on contact. Secondaty
containment will be provided to contain accidental spills of both chemicals. No dangetous aitbotne gaseous
chemicals are utilized on site, nor is thete a potential of a dangerous airborne dischatge from the treatment
process with the recommended treatment process.

6.3 Noise Control

Equally important is the assurance that noise created within the facilities during normal operations shall not
disturb the surrounding community. The City's Land Development Code addresses nuisance noise from
equipment and generators, and it is expected that this facility will solidly comply with these tequitements
during construction and during operation of the recommended improvements at the site. The sound level
from any of the facilities within the WWTF, whether new ot as part of this upgrade, will not exceed 70
decibels on A-rated scale (dBA). In addition to the noise impacts, the health and safety of the facility
operations staff must be considered.

Several methods to reduce or eliminate potential sources of noise will be considered and implemented at the
WWTF. The three primary noise attenuation strategies include:

" Consideration of the source that generates the noise,

® Path through which the noise is transmitted, and

®  Receiver who hears the noise.

M BROWN anpD CALDWELL § =

6-2

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:\Gen\North Port, City of\129942\Drafi Design Basis ReportiPrelim Eng Reporl with All sections\Prelim Eng Report North Port 100506 rpmad-hes-JR(1-04-07)r3 doc



6: Environmental Effects PRELIMINARY ENGINEERING REPORT
~ EXISTING WASTEWALE_R TREATMENT FACILITY UPGRADES

Noise reduction opportunities at the WWTF are limited to reducing the noise at the soutce or modifying the
transmission path through which the noise will travel.

Noise reduction at the source is dependent on the type of process or equipment creating the noise. The most
effective noise attenuation is to enclose the equipment in a building when possible, such as for pumps,
blowers, VFDs, or other mechanical equipment. Additionally, sound attenuation panels can be installed on
the walls or ceilings of these buildings. Finally, manufactured noise suppression equipment can also be
installed, if desired. Throughout the design process, the ateas in which noise attenuation is required will be
evaluated. At this time, the followings areas are expected to receive some type of noise attenuation:

® Odor control systems.
" Aeration blowers.
® Backup power generatots.

® Miscellaneous pumps and motots.

6.4 Public Access

The site is presently surrounded by a 6-foot chain link fence. The fence is equipped with an electronic
opening gate that requires use of a keypad or calling the facility to gain access to the site. The gate remains
locked in order to limit public access to the site.

While the perimeter fence is sufficient for this site, it is recommended that a perimeter video surveillance
camera (i.e., PTZ domes) be provided at the access gate to monitor access. The digital video recording
system should have a 7- to 10-day storage capacity. Additionally, access controls should be upgraded to
include a card reader access control system (e.g., magnetic stripe, proximity or smart card) to access the site
rather than the key punch system currently in use. To eliminate any site access using bolt cutters, all padlocks
and chains should be forged hasp and shackle-protected padlock assembly. While no dangetous or explosive
chemicals are to be located on site, it is also recommended that Hotizon Gas liquid propane (LP) storage be
relocated and have access controls.

6.5 Impact on Existing Land Uses

The WWTF is located along the main transportation cotridor, US Highway 41, entering the City where most
of the commercial businesses are located. The existing land uses within 1-mile of the WWTTF site is primarily
commercial, light industrial and residential, and neatly built out. Itis anticipated that this type of land use and
proximity to the facility will not change over the next 10-years.

The proposed improvements to the WWTF are located on the existing site that has been zoned for this use
when the facility was first constructed in the 1960's. No additional land will be necessary to accommodate
the new process tankage and equipment that is part of the City's wastewater expansion and upgrades
program. The process tankage and equipment will be designed to meet Class I reliability requirements to
minimize any adverse impacts associated with any process or equipment failure. All influent pipeline
modifications to improve the transmission system hydraulics will be constructed and installed in and along
existing utility and transpottation cottidors.

The WWTF is bordered on the south by the far reaches of the Cocoplum Waterway, which is a major
stormwater drainage canal in the City that ultimately discharges into the Gulf of Mexico and on the west by
another stormwater canal. The integral connection of the Cocoplum and the unnamed drainage canal, and
the Gulf of Mexico, will present many challenges to prevent water quality detetioration of these water bodies.
All construction activities associated with the proposed improvements will abide by City, State and National
Pollution Discharge Elimination System (NPDES) standatds, and employ proper sediment controls to

= BROWN axo CALDWELL =

6-3

DRAFT for review purpases only Use of content conlained on this sheet is subject to the limitations specified at the end of this docurnent
P\Gen\Norih Port, City of\129942\Dralt Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JA(1-04-07)r3 doc



6: Environmental Effects PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

prevent any degradation of the Cocoplum Waterway. The buildings, tanks and equipment that will be
constructed and installed as part of this expansion program will be such that all electrical and mechanical
equipment is protected from the 100-year flood level elevation. All facilities will also be designed so that the
entire facility is fully accessible and operational during a 25-year flood event.

No adverse effects on flora, fauna, threatened or endangered plant or animal species, sutface water bodies,
wetlands or undisturbed lands are anticipated.

6.6 Site Lighting and Light Pollution

Onsite lighting throughout the WWTTF site will be provided for safety and operations visibility, without
disturbing adjacent land uses. Pole mounted lights will be provided on the new process structures. However,
precautions will be taken so that glare from the new lights will not impact adjacent propetties during evening
hours. Exterior lighting will also be provided at buildings, and along roadways and walkways to improve
safety to these structures. Specific lighting levels indoors and outdoors shall be established per the latest
version of the Illuminating Engineering Society of North America Lighting Handbook (IES, 2000).

6.7 Aerosol Drift

Land uses immediately adjacent to the City's WWTT site are commercial and light industrial. In addition, the
site is buffered by canals on the south and west.

The method of aeration proposed (fine bubble), as well as the method of mixing proposed (submerged
mechanical mixers) minimizes the formation and potential of any aerosols drifting from the site. Since there
is currently no problems associated with the formation and aerosol drift, no problems are anticipated in the
future after the upgrades to the existing WWTTF are completed.

6.8 Site Drainage

All stormwater generated from the newly constructed areas on this site, as well as the entire site will be
retained within the boundaries of the property, and no stormwater will be petmitted to discharge from the
site. The proposed stormwater management system will consist of a seties of vegetated swales and retention

ponds.

6.9 Beneficial Environmental Impacts

The SWRWMD is responsible for managing the groundwater and surface water resoutces in the region and
both of these are raw water sources in the region. The region is facing increases in potable water demands
that have impacted regional raw water supply resources. The proposed upgrades and expansion to the
existing WWTF will provide beneficial environmental impacts to the region as noted below.

® The project will aid in reducing the potable water demands in the City for non-potable water uses,
by increasing the quantity of public reclaimed water produced and available thereby, reducing the
tmpact on the raw water supply for the City, which is the Myakkahatchee Creek..

® The project will assist the City's water utility in complying with the tetms and conditions of their
current Water Use Permit (WUP).

" The project will not impact the existing groundwater aquifets due to the reduction in nitrogen
compounds through the wastewater treatment process ptior to disposal on the land through the
City-wide public access reclaimed water system. The upgraded facilities will improve the quality of
effluent currently produced at the facility to reduce the concentration of nitrates as nitrogen (NOs-

N) to less than 8 mg/I..

6-4

DRAFT for review purposes only Use of content conlained on this shest is subject to the limitations specified at the end of this document
P:A\Gen\North Port, City 0f\129942\Draft Design Basis ReportiPrelim Eng Report with Al sections\Prelim Eng Reporl North Port 100506 rpmad-hes-JR(1-04-07)r3 doc



6: Environmental Effects PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

® The project will enable the City to continue with its goal in reusing all of the wastewatet generated
within the City.

® Increasing the quantity of reclaimed water that can be produced at the City's WWTF, which will
maximize the use of reclaimed water in the region and meet the demands projects.

® The expanded facilities will enable the City to expand their wastewater collection and transmission
system to areas that are presently served with on-site septic tank/drainfield systems. Similatly, the
same benefit will also occur with the new lift station and wastewater transmission system being
installed as part of this program, since the City will now be able to pump wastewater from the
eastern portion of the service area to the City's WWTP, most of which is presently not sewered.

® The expanded reclaimed water reuse system will enable the City to maximize the water resources in
the region, and provide reclaimed water to ateas that currently are not provided with this resource.

® Presently only a portion of the flow is filtered and disinfected to meet high level disinfection
requirements. When this project is complete, all of the secondaty effluent will be filtered and then
chlorinated to meet high level disinfection requirements. Therefote, the portion of the effluent that
will be discharged to the DIW when this project is complete will be of a significant higher quality
than presently discharged under the current operation.

® The upgrades that the City's WWTF will include the conversion of coarse bubble aeration to a fine
bubble aeration system that is more efficient in transferring the oxygen to the organisms in the
treatment process. Controls will be incorporated to system will monitor process parameters and air
flow rates, thereby reducing the energy requited.

- BROWN anp CALDWELL = — —

6-5

DRAFT for review purposes only. Use of contenl contained on Lhis shest is subjecl to the limitations specified at the end of this document
P:\GeniNorth Port, City ofv129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT PLANT UPGRADES

7. OPERATION AND CONTROL STRATEGY

In the previous sections of this report, special attention was devoted to the existing and proposed unit
operations of the City's WWTF. While impottance to these items cannot be overstated, a number of other
issues related to the performance of the WWTF should also be considered. The upgrades to this facility will
be designed to:

®  Avoid WWTF upsets
® Provide multiple effluent disposal alternatives (Class I DIW and public access reclaimed water)

® Meet certain reliability standards as well as provide the necessary capacity to meet the demands
from growth well into the future.

These items are discussed in more detail below.

7.1 Prevention of Plant Upsets and Control Strategies

The treatment process chosen, as well as the design features that have been included will reduce the impact of
WWTF upsets by incorporating Class I reliability features for essential wastewater treatment processes and
equipment, as well as providing continuous monitoring devices. During, and following construction of the
new facilities, the City's operational staff will be trained in the proper O&M of the equipment installed at the
WWTTF, including upset prevention and operational procedures in case of an upset. The ultimate goal of the
design of this facility is to provide the City's WWTF operations staff with sufficient flexibility to adapt to any
operational situation that may arise within the design parameters.

To maintain high levels of treatment performance under a wide range of operating conditions, special
attention will be given to the process control during the design of the upgrades to the WWTF using a number
of continuous on-line analyzers and monitoring devices. The most important consideration for the
instruments used for process control is their reproducibility, reliability, and maintenance requirements, all of
which will be considered during the final design of the improvements to the City's WWTF. In the past,
instruments were originally designed for use in the potable water industry, and required high maintenance
when applied to the wastewater industry; however, recent advancements in these instruments have improved
the reliability and maintenance problems associated with these instruments.

The basic instruments that will be critical for the operation of this facility include the following:

® DO monitoring - These metets have improved significantly over the years with the development of
meters for DO measurement using fluorescent and luminescent technology. The DO meters will
be installed in each of the aeration basins to control the DO in the three aeration zones and to
monitor and control the air flow from the centrifugal blowers. The sensor for these DO meters is
coated with a luminescent material, and the blue light from the light-emitting diode (LED) strikes
the luminescent chemical on the sensor. The luminescent chemical becomes excited, and then, as
the chemical relaxes, it releases red light. The red light is detected by a photo diode, and the time it
takes to return to a relaxed state is measured. The DO concentration is propotrtional to the time it
takes for the luminescent material to return to a relaxed state. The accuracy of these metets is
within plus-or-minus 0.1 mg/L, with a repeatability of 0.05 mg/L.

§ BROWN ano CALDWELL

71

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:Gen\Norlh Port, City of\129942\Draft Destgn Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



7: Operation and Control Strategy PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

® TSS monitoring - These meters use optical techniques for measuting suspended solids and are
based on the scattering of a beam from a near infrared source by particles suspended in the process
water. This type of meter has recently been approved for use by the FDEP in the recent
modifications to Chapter 62-610, FAC, to replace turbidity meters. The accuracy of these meters
istypically within 2-percent. The TSS meters will be installed in the common effluent channel from
the filters prior to chlorination. Tn addition, TSS meters will be installed in the aeration basins to
monitor the MLSS concentration in these basins.

* pH monitoring - These meters will be used to monitor the influent, effluent and biological
treatment process conditions. On-line pH meters will be installed at the influent to the WWTF at
the headworks and in the effluent transfer pump station to measute the pH of the effluent from the
WWTEF. The accuracy of these meters are within plus-ot-minus 0.02 to 0.2 pH units, and the
repeatability accuracy of these meters varies by manufacturer, but can be expected to range
between 0.02 to 0.04 pH units.

* Nitrate analyzers - Online measurement of nitrates is commonly achieved using UV absorbance.
Nitrates in the effluent absorb UV light up to 240 nanometers (nm). On-line instruments direct
UV light through the sample and measure the amount of light that passes through to a detector.
The absorbance is calculated and converted to a nitrate value. The light of a different wavelength is
also passed through the sample to allow for compensation for interference resulting from turbidity.
The UV nitrate probes typically provide a lower detection limit of 0.1 to 0.2 mg/L of nitrates, and
the accuracy of these meters vary from 2 to 5-percent of the reading, and the repeatability is in the
same range. While not presently required as a permit limit, nitrate analyzers will be installed in the
common effluent channel from the aeration basins and at the effluent transfer pump station
primarily as a process control mechanism.

With the existing operation, a chlotine residual analyzer is currently used at the WWTF, and measures the
chlorine residual in the effluent from the WWTT. It is not proposed that this analyzer will be replaced.
However, the turbidity analyzer will most likely be replaced with the TSS analyzer discussed above, pending
verification of the equipment. In addition, to the analyzers discussed above, a number of new flow meters
will be installed as part of the upgrades to the City's WWTF. The new flow meters will be installed on the
IRML, RAS and WAS pumping systems to control the biological treatment processes, and will be of the
magnetic flow meter type.

7.2 Alternative Disposal Facilities

The City's existing WWTT will rely on a combination of effluent disposal methods, which include the
following:

®  Public access reclaimed water usage.

* Disposal via the Class I DIW for wet weather and/or additional effluent disposal.

Unlike today's operation where only a portion of the wastewater is treated to public access reclaimed water
standards, all of the wastewater will be treated to these standards when the construction of the upgtades
under this pmgrqrn are complete. This will permit the City to expand their public access teclaimed water
system to other areas of the City, as well as provide an alternative water supply to uses that would traditionally
utilize potable water for non-potable uses. Initially, the reclaimed water will be stored on-site using a single
2.0-MG gallon storage tank, and distributed through the City's existing reclaimed water transmission and
distribution system to the customers of the system. The proposed location for the reclaimed water storage
tank will be in the area south of the entrance road, and east of the Horizon Gas LP gas storage area.
Sufficient land is available in this area for the future installation of two additional 2.0 MG stotage tanks in this

area.
BROWN ano CALDWELL B = — —

7-2

DRAFT for review purposes cnly Use of content contairad on this sheel s subjsst to the limilations specilied al the end of (his document
PAGenMorth Port. Cily 6129942:Dralt Oesign Basis ReporliPrelim Eng Report witht Al sections'Prelim Eng Beport North Port 100506 rpmal-hes-JRi1-04-07)r3 sac



7: Operation and Control Strategy PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

The City recently re-rated their Class I DIW to dispose of 5.32 mgd of secondary effluent from the City's
WWTF. In addition, the City will be permitting a second Class T DIW with a rated capacity of 13.2 mgd.
These two DIWs will be used to dispose of any excess effluent during low periods of reclaimed water usage
and/or during wet weather conditions. Combined these two DIWs will have a disposal capacity of nearly
18.52 mgd. However, it should be noted that although the DIWs will be permitted for the disposal of
secondary effluent, the effluent that will be discharged down these two wells will meet advanced secondary
effluent and public access reclaimed water criteria, as duting normal operations all of the effluent will be
filtered and meet high level disinfection requirements. Only during periods of reject water quality will the
effluent not meet public access reclaimed water quality critetia.

7.3 Class | Reliability u
[Z

The City's WWTF will be designed with Class I reliability features as defined in Design Criteria for Mechanical,
Electrical, and Fluid Systems and Component Reliability - MCD-05 (U.S. Environmental Protection Agency, 1974).
A discussion of the methods employed to meet this design criteria is as follows: M

7.3.1 Headworks

The headworks will be upgraded by incorporating two additional channels into the existing structure.
Currently, there are two mechanically-cleaned bar screen installed and with the upgrades two additional
mechanically cleaned bar screens will be installed. Each of the mechanically-cleaned bar screens at the
headworks structure will treat one third of the PHF, with one unit out of service. The existing bypass
channel s currently equipped with a manually-cleaned bar screen and is designed handle at least half the
WWTF flow. However, it should be noted that all four mechanical screens are capable of pivoting out of the
channels, thereby permitting unobstructed flow through the channels.

Presently there are no upgrades proposed to add a second mechanically induced vortex gtit removal unit, due
to the available capacity of the existing unit and space requirements. The existing facility is capable of treating
the PDF experienced at the City's W\WTT. If the grit removal unit is out of service, flow can bypass the grit
removal system until repairs can be made.

7.3.2 Pumps

A back-up pump will be installed for each set of pumps that perform the same function under this expansion
and upgrade program. These pumps include the effluent transfer, reclaimed water high service, RAS, WAS
and other miscellaneous pumps installed under this expansion and upgrades program. The capacity of the
pumps shall be such that with any one pump out of service, the remaining pumps will have the capacity to
handle the peak design flow.

7.3.3 Anoxic/Aeration Basins

Class I reliability standards require that at least two equal volume basins be provided. Three additional basins
will be constructed under this program, bringing the total number of basins to eight. Under the proposed
design, two of the eight basins will be converted to anoxic basins and the remaining six basins will be used as
aeration basins. In addition, the existing coarse bubble aeration system will be replaced with a fine bubble
diffuser system in all aerated basins. The pretreated wastewater will enter the two anoxic basins and flow in
parallel to the aeration basins. From the anoxic basins the MLSS will enter a flow channel which will divert
the MLSS to the initial three aeration basins, from where it will discharge into a flow channel priot to entering
the final three aeration basins. Each of the basins will be designed using isolation gates and flow channels so
that any basin can be diverted without impacting the treatment process. This configuration was chosen to

§ BROWN sxp CALDWELL —

7-3

DRAFT for review purposes enly. Use of confent contained on this sheet s subject to the lmilations spacified at the end of this docurment
P:GeniMorth Port, City ol1129942:Drall Design Basis Report:Prelim Eng Repaorl vath All sections\Prelim Eng Report North Poit 169506 pmed-hes-JR(1-04-07)r3 doc



7: Operation and Control Strategy PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

provide maintenance flexibility when taking basins out of setvice. Each aetation basin is designed so that it
can be independently dewatered for maintenance considetation to provide easy access to the diffusers.

After completion of the construction the aeration basins will accommodate 100 percent of the PHF in one
anoxic and one aeration basin out of service.

7.3.4 Anoxic Mixers

Submerged mixers will be installed each of the anoxic basins to maintain the contents in suspension. A total
of three submerged mixers will be installed in each of the two anoxic basins. The design of the mixers is such
that with one unit out of service the remaining two units can maintain the MLSS in suspension. Additionally,
each of the mixers will be installed on guide rails to permit simple removal of the units for maintenance.

7.3.5 Aeration Blowers

Alr for the fine bubble diffuser air system will be provided by motot-dtiven centrifugal blowers. As noted in
Section 5, the existing original three constant speed centrifugal blowers that were installed as part of the
original expansion in 1987 will be replaced. Approximately, 10,000 scfm of aeration will be necessary to
provide sufficient oxygen to the wastewater treatment process duting average day conditions. The three
1,800 scfm blowers will be replaced with two 4,200 scfm blowers, bringing the total air flow rate to neatly
16,800 scfm. The two new centrifugal blowers will be provided with vatiable inlet and outlet vanes to control
the airflow rates, and the two existing blowers will be VEDs as part of this wastewater expansion program.
The system is designed so that all of the aeration requirements can be provided with one unit out of service.
Additionally, all of the centrifugal blowers will be connected to a common air header to provide air to the
aeration basins with standby reliability.

7.3.6 Air Diffusers

The new diffused aeration system will incorporate full-flow coverage with fine-bubble membrane diffusers in
all aerate basins. The air will be supplied to the diffuser system by multiple air supply headers so that any
section of the diffuser system may be isolated without impairing the oxygen transfet capability of the system.
Motortized control valves will be incorporated in the aeration system piping to control the airflow rates and
DO in the basins.

7.3.7 Secondary Clarifiers

The secondary clarifiers are sized based on two ctitetia:
® Solids loading rate.

" Surface overflow rate.

Each of these criteria was evaluated for ADF and PHF conditions. These criteria include:

* A maximum SLR of 12.5 Ib/day/sf during ADF conditions, and 36 1b/day/sf during PHF
conditions.

* A maximum SOR of 425 gpd/sf during ADF conditions and 1,215 gpd/sf duting PHF conditions
with a MLSS concentration of nearly 3,000 mg/L.

Based on the above criteria, the minimum clarifier surface area appears to be limited by the solids loading
duting PHF.

In addition, Class I reliability requires that a sufficient number and size of clarifiers be installed so that with
the largest unit out of service, the remaining secondary clarifiers will have a capacity of at least 75 percent of

e — e BROWN anD CALDWELL ==

74

DRAFT for review purposes only Use of content contained on this sheet 1s subject to the limitations specified al the end of this decument
PAGeniNorth Port, City of129942\Drafl Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



7: Operation and Control Strategy PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

the design flow to the clarifiers. To meet this criterion, one additional 65-foot diameter clarifier will be
provided as part of this wastewater expansion progtam.

A polymer feed system will be installed to add polymer to the MLSS entering the secondaty clatifiers to aid in
settling, should the need arise, thereby minimizing the loading on the effluent filters. Two meteting pumps
will be provided, so that with one unit out of service the system can still meet the polymer feed requirements.
Since the system will be used intermittently, storage will consist of the minimal amount required, while still
providing the necessary reliability required assuring the proper treatment.

7.3.8 Chemical Feed

The NaOCl feed system will be upgraded so that it will be flow paced rather than manually controlled as it
presently is. A back-up NaOCI feed pump will be provided to meet the maximum chlotine feed required for
disinfection and other uses within the WWTF (i.e., weir cleaning, filamentous control, etc.) with one unit out
of service. Presently, storage tanks installed are of sufficient capacity so that the system will still maintain
operating capability with one tank out of setvice.

7.3.9 Electrical System

The upgrades to the existing electrical distribution system will include considerations for treliability,
maintainability and safety. To provide for a reliable electrical distribution system to meet USEPA Class I
requirements, the new system will be designed with two independent sources of powet. FP&L provides one
source of utility power from a nearby distribution grid, and a two diesel engine generators provides the
second source of required standby power. The existing generators ate sized for the existing loads, and
considering the new loads that will be added during this upgrades program, the two generators will be capable
of running the critical equipment for the WWTF during a power outage.

The 800 kW is equipped with a 2,000 gallon "Con Val" tank, and the 1,000 k\V generator is equipped with a
2,500 gallon sub-base tank. Based on the existing fuel consumption of these two generators the existing fuel
storage capacity will be sufficient for approximately 36 to 46 hours. Under normal conditions the generators
are exercised for 52 hours annually, which is sufficient to replenish the stored fuel over 1-year, which is
manufacturer’s recommendation.

Based on the recent increased hurricane activity in the area the City has requested to increase the on site fuel
storage capacity to 7 days or 168 houts, which means that under normal conditions the stored fuel will not be
consumed over the course of 1-year. Since it is not possible to establish a centralized diesel fuel storage
facility at this site, due to site constraints it is recommended that the fuel should be transpotted on as needed
bases to the generatots.

To provide an electrical distribution system that is maintainable at this facility, it must be possible to take
portions of the distribution out of setvice for routine maintenance (i.e., cable meggering, bus meggeting,
circuit breaker inspection/testing, etc.). The proposed layout of the electrical distribution system for the
upgrades will permit this, by providing two parallel systems that have interconnecting tie breakers. In the
normal mode of operation, each system or main feeder would provide power for roughly one half of all the
WWTTF electrical loads, however, all critical WWTT loads will be catried by a single feeder if required to do
so. The proposed electrical distribution system arrangement will offet protection from common mode
failures, such as a single fault or loss of power that causes a disruption to the power distribution. The critical
components of the WWTL that are required of the City's WWTF to maintain treatment of the raw
wastewater include the following equipment:

" Centrifugal blowers, control valves, and DO monitots for the MLE process.
® IMLR pumps.

— 8 BROWN ano CALDWELL

7-5

DRAFT for review purposes only. Use of content contained on this sheet is subject to the limitations specified at the end of this document
P:Gen\North Porl, City of\129942\Draft Design Basis ReportiPrelim Eng Reporl with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



7: Operation and Control Strategy PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

" RAS and WAS pumps.

® Positive Displacement blowers for the sludge storage.
®  Effluent filtration equipment.

® Chemical (NaOCI and polymet) feed systems.

® Effluent transfer pumps and controls.

" Reclaimed water high service and Class I DIW pumps.

The considerations for safety are directly related to maintainability of the equipment and electrical system. If
WWTF maintenance personnel can service the equipment and provide preventive maintenance, the
possibility of failures, temporary connections and equipment damage will be reduced. Howevet, in certain
instances, certain equipment will require outside contract setvices to provide preventive maintenance. During
the final design these areas will be identified. Assistance in setting up pteventative maintenance contracts will
be provided. The secondary selective distribution system improves reliability, flexibility and maintainability
while minimizing system downtime.

A new 4,000-A switchboard will be installed in a new electrical building near the rear of the site by FP&L.
For added reliability the switchboard bus will be split by a tie breaker, and the existing 1,000 kW generator
will be relocated next to the new electrical building. A new MCC-7 will be installed in the new electrical
building, which will power most of the new loads installed, and MCC nos. 1, 2, 3 and 6 will be powered from
the new switchboard.

The existing service to the facility will remain unchanged, and the 800 kW will remain connected to the main
3,000-A switchgear. MCC- 4 will remain connected to SWBD-1, and the feeder of MCC-5 will be extended
to SWBD-1. The main switchgear is rated 3000 amps, and except for upgrading the FP&L udility transformer
with the new 4,000-A switchboard, no other upgrade will be necessary for reliability issues.

Lightning and surge arrestors to limit the voltage impressed on the winding of the transformer or motor
caused by lightning or switching surges will be provided throughout the existing WWTF site to protect all
major process and pumping equipment installed at the site. For economical reasons, lightning and surge
arrestors will be installed in switchgear or MCC to protect a group of motots tied to such a soutce.
Additionally, all existing and new computer based systems will be provided with a UPS system, since they are
more susceptible to power line distribution than older, analog based systems.

All new motors will be the high-efficiency squirrel cage induction type. Across-the-line bypass ot reduced
voltage starting will be used for all motors, except for VFD units, which will be started from zero and then
ramped up to reduce the starting current. Additionally, all motors dtiven by VFDs will be rated for inverter
duty.

All new panels installed as part of this expansion program will be rated for NEMA 4X conditions.
Emergency lighting with battery back-up will be provided for emergency exits of personnel from the existing
administration/operations building, the electtical switchgeat/blower building, and in the sludge holding
blower/MCC building.

7.4 Operation Strategies during Construction

Constructing upgrades to a WWTTF, while maintaining a fully operating facility is a test of the best talents of
operational staff, construction contractors and managers, and the design engineers. Renovation and upgtrades
are the most difficult types of construction in the wastewater industry, since they requite close cootdination
of the construction with the requirements for proper operation and control of the facility. Unfortunately,
maintaining operations at a treatment facility, where influent flows can vary with rainfall events and intensity,

BROWN anp C AL D WE L L

7-6

DRAFT Tor review purposes only Use of content contained on this sheel is subject lo the limitations specified al the end of this document
P:AGen\North Port, Gily of129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



7: Operation and Control Strategy PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

and equipment components may be down for repairs, presents a challenge to the construction effort.
Keeping the facility in service, while making the necessary upgrades, tequites a concetted effort to work out
details of various facility shutdowns required during the construction.

Most successful upgrade projects are planned meticulously during the design process to allow equipment and
processes to be taken out of service so new work can be accomplished without affecting the operations of the
WWTF. Planning the construction sequence carefully ensures that the new facilities can be constructed
without unnecessary interruption of the wastewater treatment operations. To minimize the impacts on future
construction activities that may be occur on this site, the improvements that will be designed undet this
construction program will recognize the upgrades that will be constructed during this program, as well as any
future expansion of the City's existing WWTF.

During the design phase, plans for maintenance of operations will become an integral part of the design
development. Additionally, prior to the start of construction, the City's operational staff will test all valves
and gates to ensure that they are operational and that the facilities can be taken out of operation. The project
specifications will include a sequence of construction which will identify the ongoing needs of the functioning
facility as well as the process units that can be taken out of service at any one time, to allow for necessary
shutdowns and temporary flow diversion schemes. Additionally, plans for attaining effluent limits will be
included as part of the design and construction process. All equipment and process shutdowns will be
coordinated with the FDEP.

For process control considerations, the contractor will be required each week to submit their 3-week look
ahead schedule during construction. This schedule will include a list of facilities that will need to be shut
down and/or flow diversions for the installation of the necessary equipment, as well as the duration that
these facilities will be off-line. This schedule will be approved by both BC and the City's operational staff to
ensure that the events are sequenced adequately to maintain treatment efficiency during the petiod of
downtime. A detailed process description and sequencing plan will be provided in the Contract Documents
for the upgrades and expansion to the City's WWTF.

7.5 Operation and Control Flexibility

Flexibility in design to permit various operating methods will allow the City's opetational staff to
accommodate changes in influent characteristics and other conditions. To accommodate this redundancy,
monitoring equipment will be designed into the new facilities, which will permit the City's opetational staff to
operate the facility under varying scenatios, while still meeting the permit conditions. As noted above, the
treatment processes and equipment will be designed to meet the USEPA Class I requirements, so that when
the largest individual unit process and/or piece of equipment is out of setvice the treatment performance will
not be compromised.

The use of these new monitoring devices (analyzers and flow metets) will provide timely information to the
City's operational staff so they can implement necessary changes to the operating protocol. The SCADA
system will encompass seven levels of process control, data manipulation, and management systems, which
include the following:

® Continuous process control.

®  Process data acquisition.

®  Supervisory control.

® Distributed alarm monitoring.

® Historical collection, display, trending and analyses.

® Information systems.

— r—— § BROWN anp CALDWELL e ————————

7-7

DRAFT for review purposes only Use of content contained on this sheet is subjecl to the limitations specified at the end of this document
P:AGenWNorth Port, City of\129942\Drafl Design Basis ReportiPrelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



7: Operation and Control Strategy PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

® Security

7.6 Monitoring and Reporting

The City's existing FDEP operations permit describes the monitoring and reporting requirements that are
currently required for the City's existing WWTF. Monitoring and teporting of the City's WWTF is extensive,
and is not just limited to the requirements of the operations permit. The operational staff is required to
maintain a daily log, and perform and document analytical tests for process control. Additionally, routine
microscopic observations are important for monitoting the microbial characteristics of the wastewater
process, and for early detection of changes that might negatively impact the biological treatment process
performance. Currently the City is required to monitot the influent to the WWTF, the effluent to both the
Class I DIW (U-001) and the reclaimed water system (R001), residuals generated, reuse water generated, etc.
Presented in Tables 7.1 and 7.2 are a synopsis of the monitoring and reporting requitements, respectively for
the City's existing WWTF.

Table 7.1: Effluent Limitations

Parameter Monitoring Frequency Sample Type Monitoring Location
Deep Injection Well (U011)
Flow, mgd Continuous RFMT™ DIW Pump Station
5-day CBODs, mg/L Weekly FPC-16@ Effluent splitter box
TSS, mg/L Weekly FPC-16@ Effluent splitter box
pH, Standard Units Continuous Grab Effluent splitter box
Reclaimed Water System (R001)
Flow, mgd Continuous - Reuse flowmeter
5-day CBODs, mg/L Daily, 7 days/week Grab Effluent pump station
TSS, mg/t Daily, 7 days/week Grab After filtration and before chlorination
Fecal Coliform Bacteria Daily, 7 days/week Grab Effluent pump station
pH, Standard Units Continuous Grab - hourly Effluent pump station
Total Residual Chlorine, mg/L Continuous RCA-C Effluent pump station
Turbidity, NTU Continuous RCA-T After filtration and before chlorination
Notes: 1. RFMT: Flow meter having a recorder and totalizer.

2. FPC-16: Flow proportioned composite sampler taken during a period of 16-hours.

Table 7.2: Synopsis of Reporting Requirements

Type of Report Frequency To: Notes
Discharge Monitoring Report Monthly FDEP (TLH)™ 28" of following month
Reportable Events As required FDEP (SWD)®@
Groundwater Monitoring Reports Quarterly FDEP (TLH/SWD) | 28" of following month
Monitoring Well Completion Reports As required FDEP (SWD)@
Reclaimed Water Effluent Analysis Annually FDEP (SWD)®@ March 31t
. . FDEP (TLH/SWD)
Reclaimed Water Utilization Report Annually and SWFWMD® January 18t
Annual Summary of Reclaimed Water Users Annually FDEP (SWD)@ March 31¢t
Residuals Analysis Quarterly FDEP (TLH/SWD) 28" of following month
- I
7-8

DRAFT for review purposes only Use of content contained on this sheet is subject to the limitations specified at the end of this document
P\Gen\North Port, City of\129942\Draft Design Basis Reporl\Prelim Eng Report with Al seclions\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



7: Operation and Control Strategy PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 7.2: Synopsis of Reporting Requirements

Annual Residuals Summary Report Annually FDEP (SWD)@ February 19
Agricultural Use Plans/Updates As required FDEP (SWD)®
Capacity Analysis Report Annually FDEP (SWD)®@ March 31s!
O&M Performance Reports Permit renewal FDEP (SWD)@
Operating Protocol Annually FDEP (SWDj)@
Flow Measurement Calibration Annually FDEP (SWD)@ Upon request of FDEP
RPZ Certification Annually FDEP (SWD)@ Upon request of FDEP

Notes: 1. FDEP - Tallahassee office.
2. FDEP - Southwest District office.
3. FDEP - Tallahassee, Southwest District, and the Southwest Florida Water Management District.

A computer-based distributed control system will be part of the upgraded facilities. The monitoring and
reporting will automatically be inputted into forms to ensure that the monitoring and repotting will meet all
of the requirements of the City's WWTF Operations Permit. As recommended in Section 5 of this report
Wonderware™ SCADA software will be used for monitoring real time and historical information to improve
the operations, maintenance and production efficiency of the City's WWTF.

In addition, to facilitate the monitoring and teporting tequirements, it is recommended that an Internet-based
service, such as Water'Irax™ be used to consolidate information from multiple data sources into a database
configured to the City's WWTF. The City's operational data and laboratory results can be uploaded into the
database, where it will be organized, archived, and made accessible to all authorized individuals. The test
results can be screened against regulatory standards, permit requirements, and operations objectives; thereby,
triggering alters if the results are adverse. The operational and monitoring results are produced upon
demand, eliminating the cost and time of labotious data re-entry from laboratory repotts, log sheets and
operating records.

BROWN axpo CALDWELL

7-9

DRAFT for review purposes only. Use of contenl contained on this sheet is subject to the limitations specified at the end of this document
P:\Gen\North Pont, Cily ofi129942\Draft Design Basis Report\Prelim Eng Report with All sections\Prelim Eng Report North Port 100506 rpmod-hes-JR(1-04-07)r3 doc



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT PLANT UPGRADES

8. IMPLEMENTATION PLAN

The recommended plan for the City's existing WWTF is to convett the facility from a conventional activated
sludge facility to a MLLE process as described in eatlier sections. The improvements will increase the rated
capacity of the WWTF from 3.7 mgd to 7.0 mgd on a MAMADF basis. The design criteria for the proposed
improvements, which will include the following items, are ptesented in Table 8.1:

* DModification and expansion of the pretreatment structute, including the addition of two new
influent channels, two new screens and odor control facilities.

" Addition of three (3) new tanks and modification of tank operation to provide an anoxic zone and
tapered fine bubble aeration in the aerobic zones. There will be two patallel anoxic basins and two
parallel sets of aeration basins (3-acration basins per set). These modifications will also require
modification of the existing inlet to the acration basins, and the construction of a new flow splitter
box.

* Installation of an IMLR pump station, flow metering and return piping.

* Replacement of the three 1980's vintage constant speed centrifugal blowers with two variable vane
inlet and outlet type centrifugal blowets with capacities of 4,200 scfm and conversion of the two
existing 4,200 scfm blowers to vatiable speed units. The aeration system will be controlled using
DO on-line monitoring system.

* Modification of the secondary clarifier splitter box and addition of one 65 ft secondary clarifier to
bring the total to 4 clarifiers. In addition, to maintain a nearly equal split between the four
secondary clarifiers the influent piping to clarifier #3 will be modified to install a parallel pipe, and
the effluent piping from clarifiers #2 and #3 will be modified to improve system hydraulics.

* Installation of a deep bed tertiary filter system and abandonment of the existing cloth filters.

® Expansion of the chlorine contact chamber to accommodate the larger flows and provide effluent
that is suitable for public access reclaimed water reuse.

* Expansion of the existing teuse water transfer pump station to meet the diurnal influent flow
conditions and reclaimed water detnands of the facility.

* Construction of a new 1.0 MG reuse water storage tank.
® Construction of a reuse water high setvice pump station.
* Construction of a new DIW at the existing DIW site, with a rated capacity of 13.2 mgd..

* Expanstion of the existing DIW pump station to meet the capacity requitements for the existing
DIW system.

* All other support and ancillary works required for a fully functional facility match the demand
pattern during diurnal cycle (e.g., yard piping, instrumentation and control system upgtades,
electrical system upgtades, etc.).

Engineering drawings for each structure illustrating the improvements proposed are provided in Appendix E
of this report.

BROWN anp CALDWELL

8-1

DRAFT ler reviews purposas oniy Use of content conlairsd on this sheat s subjact (9 the fimitations specifiad at the end of this decument
PGendiorth Port, City of 129942:0ralt Design Basis Repor'Preiim Eng Report vath All sectons:Praiim Eng feporl North Port 100506 rpmod-hes-JR2 04-0753 doc



8: Implementation Plan

PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 8.1: North Port Wastewater Treatment Facility - Design Criteria

Parameter AADF MDF Additional Detailed Information
Influent Criteria
Flow, mgd 56 16.14
BODS, Ib/d 9,340 19,810
TSS, Ib/d 9,340 19,810
TKN, Ib/d 1,770 3,760
TP, Ib/d 410 870
Pretreatment Structure
Mechanically Cleaned Step Screen Parkson, Hycor® Rotoscreen
Clear space openings 1/8-inch or 3 mm
Headloss through screen, inches 6.0 6.0 Nearly constant, based on screen operation
Total number of units 4 4
In operation 3 3] Units can be removed from channels
Standby 1 1
Velocity through screen, fps
3 units operating 1.3 4.0
4 units operating 1.0 2.0
Bypass channel Manually cleaned bar screen
Clear space openings 1"inch
Screenings Washer/Dewatering/ Compactor Parkson, Hycor®
Number of units 2 2
Solids capacity, fthr 35 90
Grit Chamber Waste-Tech Model XGT 1300
Particle removal 95% removal, greater than or equal to 150 y
Number of units 1 1
Capacity of unit (mgd) 30.0 30.0
Headloss, inches 0.25 0.25
Grit Classifier
Number of units 1 1
Lift Station Receiving Lakeside - Raptor
Number of units 1 1
Biological Reactors
Number of reactors 8 8 3-new basins
Anoxic basins 2 2 Covert 2-aeration basins to anoxic
Aeration basins 6 6
MLSS, mg/L 2,500 3,500
MLVSS, mg/L 1,750 2,450
SRT, days 4.0 4.0

BROWN anp CALDWELL

8-2

DRAFT for review purposes only Use of content contained on [his sheet is subject to the imntalions specified at the end of 1his decument
P \Gen:North Port, City of' 129942:Draft Design Basis Reporl Prehm Eng Report eth All sections:Prelim Eng Report North Port 100506 rpmod-hes-JR(2-04-07)r3 doc



8: Implementation Plan

PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 8.1: North Port Wastewater Treatment Facility - Design Criteria

Parameter AADF MDF Additional Detailed Information
Biological Reactors (continued)
Basin volumes
Anoxic basins, gallons (each) 180,000 180,000 Total anoxic volume is 360,000
Aerobic basins, gallons (each) 180,000 180,000 Total aerobic volume is 1,080,000
Hydraulic retention time
Anoxic basins, hours {total) 1.54 0.54
Aerobic basins, hours (total) 4.63 1.61
Anoxic mixer
Type Submersible mixers, Flygt 4360
Number 3 3 3 mixers per anoxic basins
Motor, HP 5.0 5.0
IMLR, mgd 10.0 10.0
F/M, g BOD5/g MLVSS 0.4 0.1
Total AOR, Ib/d 11,330 20,900
Total SOR, Ib/d 30,050 55,500
Air requirements, scfm 4,200 9,000
Diffusers Sanitaire 9" flexible membrane
SOTE, percent 29 25
Number of diffusers 3,300 3,300
Air Flow Per diffuser, scfm 1.22 2.70
Blowers Centrifugal, Single stage dual vane
Number of units 4 4
Total capacity, scfm 16,800 16,800
Capacity with one blower of service, scim 12,600 12,600
IMLR pumping station Variable speed non-clog centrifugal
Number of pumps 3 3
Rated operating capacity (each), gpm 6950 6,950 Lc;tgll_{dz iag:;i:;ad - Iaieel
l::alcgt,e:pﬁerating capacity (1-pump out of 13.900 13.900
Secondary Clarifiers
Type of clarifiers Circular, scraper type of sludge withdrawal
Number of units 4.0 4.0 3-existing and 1-new
Diameter, feet 65 65
Sidewall water depth, feet 14.0 14.0

8-3

BROWN axp CALDWELL

DRAFT for reviews purposes only Use of content contained on this sheatis subject to the imitations sgecified at the and of this document
PuGeniorth Porl, City ol 129942:Draft Design Basis ReportiPrelim Eng Report wilh All sections:Prelim Eng Report North Port 100506 rpmad-hes-JR(2-04-071r3 doc



8: Implementation Plan

PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 8.1: North Port Wastewater Treatment Facility - Design Criteria

Parameter AADF MDF Additional Detailed Information
Secondary Clarifiers (continued)
Surface overflow rate, gpd/sf 450 1,200
Al units in operation, gpd/sf 450 1,200
Class | Reliability requires that 75% of the
One unit our of service, gpd/sf 600 1,600 MDF be treated with on unit out of service
resulting in an SOR of 1,200
Solids loading, Ib/sf 20.0 40.5
Weir overflow rate, gpd/ft
Design SVI (ml/g) 150.0 150.0
Sludge blanket depth,feet <1.0 <1.0
Weir Washer Mechanism Weir Washer - Gill Trading
Type of system Automated high pressure spray
Non-potable water requirements 1510 45 gpm at 65 psi
Number of Units 4.0 4.0 3-existing and 1-new clarifier
RAS Pumping System
Type of pumps Variable speed screw centrifugal
Number of pumps 4 4
Maximum rated capacity, gpd 4,260 4,260
WAS Pumping System
Type of pumps Variable speed progressive cavity
Number of units 3 3
Rated capacity, gpd
Filtration System Tetra Technologies, Inc.
Type of filter Deep bed
Number of filters 3 3
Surface area, square feet (total) 2,988 2,988
Filtration rate
Filtration rate with all units on line, gpm/sf 1.3 3.75
gpmsf resulting in an SOR of 4.22 gpm/sf
Chlorination System
Number of chlorine contact chambers 3.0 3.0 56-feet long by 14-feet wide (each basin)
Number of Passes per basin 4.0 4.0 Each pass 3.0-feet wide
Side Water Depth, feet 6.0 6.0
Hydraulic Detention Time, minutes 43.0 15.0
Hydraulic Detention Time with 1 basin out of 360 126

service, minutes

BROWN anD CALDWELL

84

DRAFT for revnew purposes only Use of content contained on this sheelis subject to the imitations specified at the end of this document
P GenMorth Port, Cily of 129942 Drafl Design Basis Reporl'Prelim Eng Reporl with All sections:Prelim Eng Repaorl North Port 100506 romod-hes-JR(2-04-0733 doc



8: Implementation Plan PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 8.1: North Port Wastewater Treatment Facility - Design Criteria

Parameter AADF MDF Additional Detailed Information

Chlorine Contact Chamber (continued)

Estimated Chlorine Dosage, mg/L 2.7 79

Chemical metering pumps Positive displacement, hydraulically actuated
Number 3 3
Capacity, goh 2 0 Maximum operating pressure = 120 psi

Minimum operating pressure = 40 psi

Reuse Water Transfer Pumps

Number 4.0 4.0 Variable speed vertical turbine
. : Total dynamic head = 40-feet,
Rated operating capacity (low), gpm 2,780 2,780 NPSHA = 36-fest
. . ; ich —~ 40- '
Rated operating capacity (high), gpm 5,560 5,560 Yatal dimamicicad K0 1eg!

NPSHA = 36-feet

Prestressed Concrete Reuse Water Storage Tank

Number 1 1 Prestressed concrete
Volume (MG) 1.0 1.0
Reuse Water High Service Centrifugal Pumps
Number 4.0 4.0
Capacity of Each Pump (mgd) 3.0 30
DIW Vertical Turbine Pumps
Number 3.0 3.0
Capacity of Each Pump, mgd 6.6 6.6
Emergency Power System
Number of units 2 2 Both existing
Capacity
Unit no. 1, KW 800 800 At 0.8 PF
Unit no. 2, KW 1,000 1,000 At0.8 PF

Over the past several years, the construction industry has experienced a significant escalation in costs. Both
raw materials and labor have exhibited price escalation that is not exhibited elsewhere in the United States
economy. These events have made it very difficult to provide accurate cost estimate information. However,
based on cost data from recent projects, Brown and Caldwell has developed an opinion of probable cost. It
should be noted that the following information was used for development of this data:

®  Contractor’s profit is assumed to be 12 percent of raw construction cost

" Contingency for this level of estimating is 15 percent of the estimated construction cost with
Contractor’s Overhead and Profit

® The facility is anticipated to have a life expectancy greater than 50 years, so premium materials are
assumed such as ductile iron pipe, concrete tanks, stainless steel hardware, etc.

The facility s anticipated to have a life expectancy greater than 50 yeats, so premium materials are assumed
such as ductile iron pipe, concrete tanks, stainless steel hardware, etc. Table 8-2 presents Brown and

BROWN anp CALDWELL

8-5



8: Implementation Plan

PRELIMINARY ENGINEERING REPORT

EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Caldwell’s opinion of probable construction cost for this facility, inclusive of the DTW and effluent force

main to the new DIW.

Table 8.2: City of North Port WWTF Upgrades

Probable Opinion of Construction Cost

Pretreatment Structure $525,000
Lift Station Receiving Station $130,000
Anoxic/Aeration Basin Modifications (MLE Process) $1,915,000
New Secondary Clarifier $1,000,000
RAS/WAS Pump Station Modifications/Upgrades $330,000
Deep Bed Filtration System $2,750,000
Chlorine Contact Basins $815,000
Effluent Transfer Pumping System Upgrades $500,000
1 MG Ground Storage Tank $850,000
High Service Pump Station Modifications/Upgrades $750,000
New DIW Pump Station $610,000
New DIW $3,500,000
New Transmission Main to DIW $4,500,000
Convert Existing Reuse Tank to Sludge Holding $250,000
Electrical System Upgrades $5,000,000
New Instrumentation and Control System Upgrades $800,000
Yard Piping $750,000
Civil/Sitework $325,000
Contingency 20-percent $6,350,000

Total Cost $31,620,000

The preliminary schedule for the design of proposed improvements is scheduled for completion in early 2007
after which the job will be advertised and bids requested. Award of a construction contract will occur in June
2007 and it is expected that construction will be carried out over an 18 month petiod, terminating in
December 2008. A preliminary schedule for completion of the proposed wortks is shown on 8-1. As shown,
design of proposed improvements is scheduled for completion in early 2007 after which the job will be
advertised and Bids requested. Award of a construction contract will occur in April 2004 and it is expected
that construction will be carried out over an 18 month petiod, terminating in December 2008.

§ BROWN axp CALDWELL




PRELIMINARY ENGINEERING REPORT

9. LIMITATIONS

Report Limitations

This document was prepared solely for the City of North Port in accordance with professional standards at
the time the services were performed and in accordance with the contract between City of North Port and
Brown and Caldwell dated June 2006. This document is governed by the specific scope of wotk authorized by
City of North Port; it is not intended to be relied upon by any other patty except for regulatory authortities
contemplated by the scope of work. We have relied on information or instructions provided by City of
North Port and other parties and, unless otherwise expressly indicated, have made no independent
investigation as to the validity, completeness, or accuracy of such information.

——— BROWN aso CALDWELL —

9-1

DRAFT for review purposes only Use of contenl contained on this sheet is subject to the limitations specified at the end of this document
P:\GeniNorth Port, Gity 0f\129942\Draft Design Basis Report\Prelim Eng Reporl with All sections\Prelim Eng Report Norlh Port 100506 rpmod-hes-JA(1-04-07)r3 doc



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

APPENDIX A

Existing Permit

BROWN axp CALDWELI




Nk : Department of
o R AN 3 ° H
s i Environmental Protection

Southwest District

Jeb Bush 3804 Coconut Palm Drive David B. Struhs
Governor Tampa, Florida 33619 Secrecary
RECEVED

May 30, 2001 JUN - 1 20097

In the Matter of an BOYLS ENG
BUYLSENGIN

Application for Permit by: ZERING/SARASDTA
. DEP File No. 53-FLA013378-003-DWIP/NR

Rick J. Newkirk, Interim Director Sarasota County

City of North Port Utilities Department

P.O. Box 7228

North Port, FL 34287-7228 -

Enclosed is Permit Number FLA013378 to operate, and to construct and operate modifications to the City
of North Port Wastewater Treatment Plant to expand the plant capacity from 2.0 mgd 3MADF to 3.7 mgd 3MADF
by addition of numerous major components, and to substantially increase the capacity of the Part III Public Access
Reuse system to 1.88 mgd by adding additional major and minor users The system is located at 200 North Pan
American Blvd., North Port, Florida. The entire permit is issued under section 403 of the Florida Statutes.

Any party to this order (permit) has the right to seek judicial review of the permit under section 120.68 of the
Florida Statutes, by the filing of a Notice of Appeal under rule 9.110 of the Florida Rules of Appellate Procedure,
with the Clerk of the Department of Environmental Protection; Office of General Counsel, Mail Station 35, 3500
Commonwealth Boulevard, Tallahassee, Florida 32399-3000 and by filing a copy of the notice of appeal
accompanied by the applicable filing fees with the appropriate district court of appeal. The notice of appeal must be
filed within thirty days after this notice is filed with the Clerk of the Department.

Executed in Tampa, Florida.

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

Timothy J. Parker, P.E.
Water Facilities Administrator
Southwest District

3804 Coconut Palm Drive
Tampa, FL 33619-8318
(813) 744-6100

“More Protection, Less Process”

Printed on recycled paper.



CERTIFICATE OF SERVICE

The undersigned duly designated deputy agency clerk hereby certifies that this NOTICE OF PERMIT and all
copies were mailed before the close of business on S5-30-01 _ tothe listed persons.

FILING AND ACKNOWLEDGMENT

FILED, on this date, under section 120.52(7), Florida Statutes, with the designated Department Clerk, receipt of

which is hereby acknowledged. .

?w.éw }‘ﬂ-pﬂ/-tﬂ 5-30-0 I
erk Date

Attachments

Copies furnished to:
Boyle Engineering Corporation
Sarasota County Pollution Control Division



Department of
Environmental Protection

Southwest District
Jeb Bush 3804 Coconut Palm Drive David B. Scruhs
Governor Tampa, Florida 33619 Secretary

DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLAO013378

City of North Port Utilities Department ISSUANCE DATE: '05/30/01
EXPIRATION DATE: 05/29/06

RESPONSIBLE PARTY: .

Rick J. Newkirk, Interim Director -

P.O. Box 7228

North Port, FL. 34287-7228
(941) 426-9500

FACILITY:

North Port Wastewater Treatment Plant (W [WTP)
200 North Pan American Blvd.
North Port, Florida 34287

Sarasota County

Latitude:  27° 02' 51" North -
Longitude: 82° 14'43" West

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of
the Florida Administrative Code (F.A.C.). The above named permittee is hereby authorized to construct
expansion of, and to operate the facilities shown on the application and other documents attached hereto or
on file with the Department and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

Operation of an existing 2.0 mgd 3-month average daily flow Type I activated sludge domestic wastewater
treatment plant. The facility consists of the following units: a headworks structure, with odor control,
containing dual (primary and bypass) channels leading to manually cleaned coarse bar screens (with
screenings collection system); two aeration basins of 224,400 gallons zach with coarse bubble diffused
aeration, for a total aeration volume of 448,800 gallons; a mixed liquor splitrer/distribution structure; two
secondary clarifiers of approximately 300,000 gallons capacity each, with total settling capacity of
600,000 gallons and a total surface area of 6,636 ft*; and an efluent splitter box structure. The solid waste
stream consists of two aerated sludge holding basins of 87,500 gallons each, for a total combined capacity
of 175,000 gallons; a lime slurry mixing/handling system including a 25 ton lime storage tank; and three
lime stabilization/mixing basins of 21,600 gallons each, for a total stabilization capacity of 64,800 gallons.
Residuals are removed and disposed of by land application.

“Mare Protection, Less Process”

Printed on recycled paper.



PERMITTEE: PERMIT NUMBER: FLAO13373

City of North Port Utilities Department ISSUANCE DATE: 05/30/01
EXPIRATION DATE: 05/29/06

RESPONSIBLE PARTY:

Rick J. Newkirk, Interim Director

P.O.Box 7228

North Port, FL 34287-7228

(941) 426-9500

Effluent for deep well injection is routed to a Deep Injection Well (DIW) pumping station with
hydropneumatic surge control, thence to the well. Chlorine injection is available for emergency situations.

Effluent intended for reuse is directed to a single traveling bridge automatic backwash filter with 204 ft?
surface area, with a capacity at design loading of 0.600 mgd (Reuse System limiting factor); a dual channel
chlorine contact basin, using a gaseous chlorination system, each channel of 29,350 gallons, and a common
channel of 6,070 gallons, providing a total contact volume of 64,770 gallons; thence to the reuse system
deséribed below. Filter backwash is returned to the headworks structure. A 460,000 gallon ground level
storage tank is available on site for storage of reclaimed water prior to delivery to the reuse system by 4 -

high service pumping station.

The plant is a dual train facility with the exception of the filtration system. With DIW available, alum
coagulant feed is available on a standby status for solids control. Effluent quality is continuously
monitored for turbidity as a measure of TSS and chlorine residual as a measure of disinfection
effectiveness. Effluent failing to meet Part III public access quality standards is directed by means of an
automatic valve system to the DIW system. A 800 KW autostart generator is available as an alternative

POWET source.

Two effluent storage ponds (Pond #1-North, 1.20 mg; Pond #2-South, 1.20 mg) are located on site which
may be used either for wet weather storage for the Part 11 public access reuse system or for storage of
secondary chlorinated effluent during Mechanical Integrity Testing of the DIW system.

The Part III reclaimed water system, including on-site storage tankage and ponds, is controlled, sequenced
and operated during staffed and unstaffed periods according to procedures set forth in the plant Operating
Protocol in order to assure maximum reliability and safeguards on the quality of the reclaimed water.
Additional off-site storage is provided within the R001 reuse system as described below. Total storage
capacity provided by the facilities listed above and also R001 below is 10.097 million gallons.

Construction and operation of an expansion which will increase the permitted treatment capacity of the
plant to 3.7 mgd 3 month average daily flow consisting of: a new headworks with three channels, an odor
control system, two mechanically cleaned fine screens and a backup manually cleaned coarse bar screen, a
new magnetic flow measurement system, and a vortex grit removal system with classifier; a new aeration
basin influent splitter box; three new aeration basins (using front-loaded aeration techniques) of 224,400
gallons each, which with the existing, will provide a total aeration volume of 1,122,000 gallons; two
additional air blower systems to support the expanded aeration; an expanded clarifier influent splitter box
with provisions for the proposed third clarifier and a future fourth clarifier; a third 65 foot diameter
clarifier with identical surface area and volume as the existing, providing a total clarifier volume of
900,000 gallons and a surface area of 9,950 ft’; two additional filter sets consisting of four disk package
filters, each with a capacity of 1.0 mgd, providing, with the existing filter, a total filtration capacity of 2.6
mgd; replacement of the return activated sludge pumps; additional reuse water transfer pumps and reuse
high service pumps; and installation of one rotary drum sludge thickener. Also conversion from the
gaseous disinfection system liquid chlorine disinfection.



PERMITTEE: PERMIT NUMBER: FLAO13378
City of North Port Utilities Department ISSUANCE DATE: 05/30/01
. EXPIRATION DATE: 05/29/06
RESPONSIBLE PARTY:
Rick J. Newkirk, Interim Director
P.O. Box 7228
North Port, FL 34287-7228
(941) 426-9500

EFFLUENT DISPOSAL FACILITIES:

U001 Operation of an existing Underground Injection Well system with a 3,300 gallon per minute
(4.75 mgd) instantaneous maximum flow permitted capacity (effective permitted capacity is limited by
the permitted capacity of the treatment plant upstream of the filters) underground injection well system
(U001) consisting of one Class underground injection well permitted under Department Permit
Number U058-250044 discharging to Class G-IV ground water. Underground injection well system
U001 is located approximately at latitude 27° 00’ 54" North and longitude 82° 15" 24" West. --

REUSE:
Land Application:

RO01 Construction and operation of a Part III Public Access Master Urban Reuse System consisting

of existing and proposed new reuse components within a general service area as described in detail in
_Permit Condition IV. 2. and as shown on the City of North Port Future Reclaimed Water Reuse
'Service Area map, prepared by Hartman & Associates, Tnc., undated. The system is generally located
in the extreme southern area of Sarasota County, and includes all of the City Limits of North Port
except the State of Florida Preserve and State Forest. Permitted ultimate capacity of the system
including existing and potential users is 1.83 mgd 12 month average daily flow.

However, current permitted capacity of the Master Urban Reuse System is limited to 0.600 mgd

12 MADF due to plant filtration limits until installation of the additional filtration system is completed.

Existing major and minor users have a capacity of 1.49 mg spread over 271 acres. On-site storage of
reclaimed water is currently provided in a single above ground storage tank of 600,000 gallons
capacity located on the Sabal Trace Golf Course, and two lakes storing 6.637 mg at the Heron Creek
Golf Course and residential development.

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in
Part] 11 _pages, PartII _5  pages, Part IIl 4 pages, PartIV _4  pages, PartV 2 pages, Part VI 1
page, Part VII _1 _ page, Part VIII _2 pages,andPartIX _35 pages of this permit. '

ADDITIONAL APPENDICES

1. Synopsis of Reporting Requirements
2, _Monitor Well Completion Report



‘pous2d 3241 yjuow gj p

uiim juounedag sy £q 31333 2q 0) ‘Kjjenuuy nwqng ()
wawpedag 2y Jo jsanbas uodpy () :sajoN

UDSIAL(] {0U0D) uonN]{og AJuno) Nosems DS
“Huuad uy poyroads sSPpe I8 1LNSI(] JUIWITeuriy 1R A\ BPUIO| ISIMYINOS (TINAL
‘Nuuad uf pay1oads ssaIppe 18 9314Q) LS ISIMYINOS JTAL  AANS

‘Juuad uf paiy13ds ss2ppe 18 21O 9SSBYRNTY JYAA  HOLL =:9),

611l suoday
AMS | ponnbay sy uonddwo) [[IA oNuopy
6'Al
@) aMs | - Ajenuuy UONBINUIY ZdY
CO1RYAICLUV
@0 ams Ajenuuy 22 JUIWINSBIN MO
‘CAL
AMS | peanbay sy 090104 JunesadQ
A suoday sousunojsa
ams Jemauay ey 7 uolwad
A
ams [BAMAUY | spoday sisAjeuy Aoede)
6T sajepdn
i GMS | pannboy sy fsue|d 9s(] [eimnoudy
K 1€ uoday
st ams Aenuuy | Llewumg sjenpisay [enuuy
‘throrn
ams Apopend)y Sis[euy s|enpisay
Al Woday
SiE ams A|jenuuy Amunung jenuuy s19sp)
£CAl
5] HIL Aenuuy | (ojudaug swasds duo)g
. 61'Al Amwuing
15] HL Ajlenuuy UonEIYUoN dHqnd
anm rial _
151 ‘MS ‘HIL Ajenuuy yoday asnay jenuny
ams S/ | ElvE ] siskjeuy
PHIL| ompflioag wnipuodsoidA1)eipIein
1101 sishjeuy
ISIE ams Allenuuy | Juanyyg paem pawiejooy
wngwny ams BELUL Sunonuopy
+ W8T Rik{d g Wse ¥ HIL Apapeng J3BM punoin
JdIS KA sju2Ag
7 AMs | pannbay sy 3|qentoday
Yiuow joy (el voday
I8¢ y18¢ isT g g yee L1} 04 gz 3¢ W13t nge nge Joyige HIL Ayopy “Bunonuopy adreyosiq
o o T -dag Sny e “ung Aepy ady el | gayg ‘ugp s3joN 0], *basyg Ja0day jo adA

“2A1snUY-[8 39 jou Keur pue yuuad spy) ur sluawanbas Suipodas snouea ) yim Juikjdwoo ut 2a))1uLad ) 15558 0) papiacid s) sjuAWRNINDaI duiodas sofew jo sisdouds sny

SLELIOVTI

BLED S

. A Hod Yo
== SINF IR DN T SIS~ "§




DEP Form # 62-522.800(3)
Form Title MONITOR WELL COMPLETION REPORT

Effective Date
Florida Department of Environmental Protection |oer gpicaton vo._
Twin Towers Office Bidg. 2600 Blair Stone Road Tailahassee, Florids 32399-2400 (Filled in by DEP)
MONITOR WELL COMPLETION REPORT
DATE:
INSTALLATION NAME:
DEP PERMIT NUMBER; GMS NUMBER:
WELL NUMBER: WELL NAME:
DESIGNATION: Background Immedlate Compliance
LATITUDE/LONGITUDE:
AQUIFER MONITORED: =
INSTALLATION METHOD;
INSTALLED BY:
TOTAL DEPTH: DEPTH OF SCREEN: (o
(bls)
SMREEN LENGTH: ‘ SCREEN SLOT SIZE: SCREEN TYPE:

. NG DIAMETER:

CASING TYPE.

LENGTH OF CASING:

-FILTER PACK MATERIAL:

TOP OF CASING ELEVATION (MSL):

GROUND SURFACE ELEVATION (MSL):

COMPLETION DATE:

DESCRIBE WELL DEVELOPMENT.

POST DEVELOPMENT WATER LEVER ELEVATION (MSL);
DATE AND TIME MEASURED:

REMARKS: (soils Information, stratigraphy, etc.) &

REPORT PREPARED BY:

NOTE: PLEASE ATTACH BORING LOG.

(name, company, phone number)

(bls)= Below Land Surface



“5InoY uaa)xis Jo poriad e Suuinp uaxe) sjdwes sysodwo) pauoipodold- mof = 9[-Odd ()
19Z][B)0) PUE J9P10231 B FulARY 13)9ul Mojj & Suisn paureiqo eje ([)

9Vl syun
:om_wnonu 10-[NI REIEIA] snonuiuo) $'8-0'9 - - - aduey -pis Hd
295
[0-INI (@9i-0dd ApPoom 009 189 4 00¢ 00c wnunxep | /3w | spyos pspuadsng jejo,
(Aep ¢) purwa(y
10-fNI (D91-0d4d Aplaam 0°09 oSy 0°0¢ 00T wnunxepy | [/Fus ua34xQ [ea1wYd0Ig
SnoJJRUOGIRD)
. pens s AV O € Ayuoy * .
LYI®VY] B JAVINE ) g (MIa)
suonipuon £0-M1d Juypjoy . Woday - : 00T wnuixe | psw Mol
BTN (1) pasejnoje) snonuuo)
Kouanbaig sjdweg | aBerAy ogeloAy adesoAy
uoned’0] urjA/xe sl 19j0uwele
590N gunoyuopy | VALY | syonuop | oduis | Appeomy | Appuo | penwny | WAL SO d
sjuawainbayl uitojiuop suopeWI AN

:M0j3q paygioads se sapiuuad ay) Aq palojiuowl pue pajiwij 3q

[2YS 9312Y9SIP YONS IS W4T S| oT8 UHON ubS 00 oLT I8 P2190] 100() Aati1oed []oM uonoafu] punoidiopur) o} juanjjye a81eyasip o pazuoijue
. uo.::an oY) ‘uoisuedxa juefd sy jo uona|duiod ay; ydnoy Jugsef pue yuwad sty Jo 9jep souenssy 3y} uo Jujumdaq pouad 9y Supng |

90/6T/S0

10/0¢/€0

SLEEIOV I

suR)ISAS [onuo) uondafug punoadiapup -y
sjuauwdaiubay 3uriojiuopy pue m=e_=z_.=_..—. JUIN| I PUB JJBA PAUNBPRY [

8TCL-LBTPE ‘T4 Mod yUON

:HLVA NOLLVYIIXd 8T¢L Xod '0'd
:ALVA JONVASSI d0janQ WL SUIYMIN T Hory
‘ON LINEd Juawytedaq SN Uog YUON Jo A1) HTLLIA




-sihoy uIAXIS JO pouad e unp uaxel ojdwes apsodwo) pauoipodoid- mojq = 91-0dd (@
19Z1{©}0) puE 19pi0dal e uiaey Iajaul MO} ® Sussn pauteiqo ®eqg )

9IV1 . ; . 3 spun
uonIpuod 10-fN1 RPN SNONUBUOY $'3-09 = - Isuey pis nd
293
10-INI (091-0d4 A3 009 oSy 0'0E 00T wowxepy | /3w | spHOS papusdsAS [BIOL
i (Kep ) puewad
10-1NI (©91-0dd ApRam 009 'Sy 0°0€ ooz | wnunxew | /8w | ve3AXQ (E2IUISYR0IY
SNO3JBUOGIE)
EE—
LVIFSVI AV ON € Aypuo — .
SUOIPUOD £0-M14 Juijioy - uodoy - » i - wnwixepy | p3w M
92§ (1) paiejnofed ‘SnoNUU0Y) MO
uo1BI0] Aouanbaig a1dueg a3ridAyY 23elAY adeloAy
S3I0N SuisonuoN adfy, auduies Suuo)uoN gdmg | Appem | AIWUON [enuuy UNXENL | SHUDL - Jaypwered
_ll.llllllur
sjusuanbay JUBCHUOW suopeliwi] uenpId

. . :mo0|9q patjioads se sapiuuad 2y} £q paiojiuows pug pajjutj 29
__E_«.om;—_um_v:u:m .amuB...vN.m_aNm.stoZ ..Qm.ocohmﬁvuauo:ooD Anpoeg 112/ uondafug punoi313pur) 01 1IN 9318YISIP 03 pazuoyine

st gapuuad ay) “rwaad siy) Jo 2ep uonesdx? ayi ySnoay Sunse] pue uojsuedxd Ea.n ay Jo uonadwiod 3y} e Suruuidaq pourad ay) guung ¢

8TTL-L8TYE "1d "HOd YHON

90/6¢/50 :41vad NOLLVYIdXd gzZL xod "O'd
10/0€/S0 :HLYd FJONVNSSI 1030331 (] W] YIBMAN T 30
gLEEIOVd :ON LIA{Ead Juounedag] SN HOd YHON Jo AND HALLIANAL




PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO13378
* » Rick J. Newkirk, Interim Director - ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228

3. Effluent samples shall be taken at the monitoring site locations listed in Permit Conditions 1. A. 1., 1. A. 2. and as

described below:
Monitoring Location Description of Monitoring Location
INI-01 At effluent splitter box, prior to discharge to the Deep Injection Well or reuse systerm.
FLW-03 Flow to Deep Injection Well

4. Prior to completion of the plant expansion, the three-month average daily flow to Underground Injection Well
Facility U0O! shall not exceed 2.0 mgd calculated as a rolling average.

5. After completion of the expansion, the three-month average daily flow to Undérground Injection Well Facility U001
shall not exceed 3.7 mgd calculated as a rolling average.

6. Hourly measurement of pH during the pericd of required operator attendance may be substituted for-continuous
measurement. [Chapter 62-601, Figure 2, Footnotes 1 and 2, 12-24-96]

7. A recording flowmeter and totalizer shall be utilized to measure flow and calibrated at least annually.
[62-601.200(17) and .500(6), 12-24-96]

8. Disinfection is not required for discharge to Class G-IV waters using Class I wells. However, the permittee must
maintain the capability for disinfection at a level that is consistent with the alternate disposal mechanism approved
for this facility pursuant to Rule 62-600.540(5), F.A.C. [62-600.540(1), 12-24-96]



. (9 29ed 995 ‘sajou 10,1)

10-€144 (h)L-vOu snonuyuoy *01"@'] UONIPUOD HULIAd 33 wowpen | LN AnpiganL
el . ; % - (uonajuisip 10§)
uonIpuod 10-v43 (£)0 vOu snonuiuod 01 wawiuN | 1B |00 enpisoy (€10,
23§
Lrd’l : . ) _ y oJue spun d
uonipuod 10-vdd Ja1N snonuiuo) $'8-09 4 pIs H
235
JY9IM/[UIAIS -
10-vid qelo Kec . §°d’[ suoUNIpuo JuLRd 9§ elua0Bg LU0 (2994
29M[UIAIS . 5
L0-843 qeiD A .b\m o 0'S - 3 - - wounxep | T/Bw spijog papuadsng [ej0L
10-IN1 (D) 91-0dd £pyeam 009 (1§37 0'0¢ 00T wnwixepy | /8w (£ep aay) puewa( uadAxQ
{ |eanusyoolg SN03dRUOGIED)
= Ay O 1 .
9dl d
# vl Z0-M1d 3uijjoy Ao 1A . . . JAVICL | wowgey | p3w (100%)
snonuluo)) 0090 Mol
“puo)) 93§ (1) paejmaey
Kouanbaig a|dwesg a3etoAy | 98esoay | edeieAy wnunuip
uones0]
S3alON SuONUON adA, sjduies Juuonuo 913uwig Arpam | Ao Jenuuy JuiRUIXeN snun Jopuertd
sjuawannbay SulIoiuoN SUOTBIIW]T I9JEA) PRULlR[IaY
:mofaq

pay1oads se aapuwiad oy} Aq paiojuowi pue panwi| 9q J|BYS 19)EM PIWILE[I31 Yous *100Y WlsAS asnay 03 Jajem pawllejaal £jdde puej 0y pazuioyine
) s1 sapuuad ayp ‘uotsuedxa juejd Iy} Jo uonajdwoa ayj y3noiy Sunjsef pue Junad sy} JO )P IDULNSSI Y} U0 Juiuudaq pouad ayy Juung 1

swa)skg uoneayjddy pue] pusasndy °d

8TTL-L3TYE 1d "Hod YHON

90/6T/S0 ‘31LVA NOLLVIIdXd 97ZL X0 '0'd

10/0€/50 :ALVA AONVNSS] 101011 WA SUMAN °f Yory
gLEciovd ‘ON LIWydd yusugredac] saNBN HOd YUON Jo A11D gdL) "Aidd




(9 93ed 935 ‘sajou 10,)

10-g44 r)L-vOou SNoNuUPUOD "01°€’] UONIpUOY) NuLa] 935 wnwixey | LN Aipiqmy
‘6'd’l
uopue) 10-Vad (£ vou snonutuo) 0l - - - wnunuy | /3w (nonaajuistp ioz)
295 auLIofy) [enpisay elo,
gl
uoRIpue) 10-VId 1219 snonuuo) $'8-0'9 B = - aJuey Sjiun Hd
3¢ PIs
10-v43 quin }IIM/UIADS o
0 ‘Kreq F'8’] suonipue) NuuRd 33§ BLIDJORY ULIOJI{0)) |93y
N }99M/LIAIS . - - =
10-944d quin .bﬁn_ oS wnuxey | /3w Spi[oS papuadsng jejo .
10-INI (©) 91-0d4d PAREETAY 009 oSt 0°0f 00C wnwixepy | /8w (Aep 2Ay) puewa(y uadhxg
[e21WatI0lg Stoadeu0qIR)
94l "IV ON T P o
% Tl Z0-M1d Suijoy AT = - - dAVNZT | winunxepy | pSw (100%)
"puo) 995 (1) pareqrojey | SmonunuoD 088'1 iy
JUONIEI0] Aouanbaig ajdweg adeiony | 9Beray | adeloay wnun Uiy
S2I0N sunonuopy | VLA | Gunonuop afus | Appam | Ao | penuuy | jumwepy | U0 1apweIeg

siuawannbay] SuLtojuoy

SUQNEJLIT 1EA Pauilejday

:mojaq

payioads se aayiuuad oy £q pasojiuow pue pajiwi] aq [[eys Jajem pawlieaal Yong “[QQY WalsAS sty 0} Jajem pawirejoax Ajdde pue| o) pozi loyne

s1 sapuuiad sy Yruiad sy jo 9jep uonexdxa oy y3nosy) Supse| pue uoisuedxa juejd sy Jo uonsjdwon oy je JuuuiFaq powad ay Juung g

8TTL-L3TVE 14 "Hod yuoN

90/6¢/S0 ALV NOLLVYIdXH 8ZL X0H 'O'd
10/0€/50 ‘dLVd JONVNSSI 1019311 WLIR)U] “SPDIMAN [ Yory
SLEEIOVTS "ON LINYdd wounedaq SAMINN HOd YHON JO A1) HLLIF 4



PERMITTEE: City of North Port Utilities Department : PERMIT NO: FLA013378

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06

North Port, FL 34287-7228

3. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Conditions I.B. 1,,1. B. 2.,
and as described below: '
Monitoring Location Description of Monitoring Location
FLW-02 Flow to Reuse System R0O1.
INJ-01 At effluent splitter box, prior to discharge to the Deep Injection Well or reuse system.
EFB-01 Turbidity monitoring/ TSS samgle point after filtration and prior to disinfection.
EFA-01 After disinfection and prior to discharge to the Part III reuse system R001.
Notes

(1) Data obtained using a flow meter having a recorder and totalizer
(2) FPC-16 = Flow -Proportioned Composite sample taken during a period of sixteen hours.
(3) RCA-C = Recording Continuous Cl; Monitor and Anzlyzer - -

(4) RCA-T

4.

10.

11.

Recording Continuous Turbidity Monitor and Analyzer

Prior to completion of the plant expansion, the twelve month average daily flow to Reuse System R001 shall not
exceed 0.600 mgd calculated as a rolling average.

. After completion of the expansion, the twelve month average daily {low to Reuse System R001 shall not exceed

1.880 mgd calculated as a rolling average.

Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually.
[62-601.200(17) and .500(6), 12-24-96]

Hourly measurement of pH during the period of required operator attendance may be substituted for continuous
measurement. [Chapter 62-601, Figure 2, Footnotes I and 2, 12-24-96]

Over period of thirty days, 75 percent of the fecal coliform values (the 75th percentile value) shall be below the
detection limits. Any one sample shall not exceed 25 fecal coliform values per 100 mL of sample. Any one sample
shall not exceed 5.0 milligrams per liter of total suspended solids (TSS) at a point before application of the
disinfectant. Note: To report the 75th percentile value, list the fecal coliform values obtained during the month in
ascending order. Report the value of the sample that corresponds to the 75th percentile (multiply the number of
samples by 0.75). For example, for thirty samples, report the corresponding fecal coliform number for the 23rd
value of ascending order. [62-600.440(3)(0), 12-24-96]

The minimum total chlorine residua! shall be limited as described in the approved operating protocol, such that the
permit limitation for fecal coliform bacteria will be achieved. In no case shall the total chlorine residual be less than

1.0 mg/L. [62-600.440(5)(b) and (6)(b), 12-24-56]

The turbidity of the reclaimed water shall be monitored continuously at the monitor point deseribed in Permit
Condition I. B. 3. above. The maximum turbidity shall be limited as described in the approved operating protocol,
such that the permit limitations for total suspended solids and fecal coliform bacteria will be achieved. [62-610.463,

08-08-99]

Instruments for continuous on-line monitoring shall be equipped with an-automated data logging or recording device.
[62-610.463(2), 08-08-99]



PERMITTEE: City of North Port Utilities Department PERMIT NO:

Rick J. Newkirk, Interim Director ISSUANCE DATE:
P.O. Box 7228 EXPIRATION DATE:

. North Port, FL 34287-7228

FLAO013378.
05/30/01
05/29/06

12. Only acceptable quality reclaimed water (meeting the conditions established in the approved operating protocol) may

be released to system storage and reuse. [62-610.320(6)(a), 08-08-99]

13. The permittee shall sample the reclaimed water for Giardia and Cryptosporidium at least one time during each two
year period after the issuance date of this permit. The intervals between sampling shall not be greater than two vears,
The samples shall be obtained at a point immediatcly following the disinfection process and shall be submitted to the
Southwest District and DEP’s Reuse Coordinator in Tallahassee on Form 62-610.300(4)(a)4, Pathogen

Monitoring. [62-610.463(4), 08-08-99]

14. The permittee shall submit an Annual Reuse Report using DEP Form 62-610.300(4)(a)2 on or before January | of

each year. The Annual Reuse Report shall be submitted to the following three addresses:

a. Florida Department of Environmental Protection

Reuse Coordinator - MS 3540 David.York@DEP.STATE.FL.US

2600 Blair Stone Road
Tallahassee, FL 32399-2400

b. Florida Department of Environmental Protection

Domestic Wastewater Program Ed.Snipes@DEP.STATE.FL.US

3804 Coconut Palm Drive
Tampsa, FL 33619-8318

¢. Southwest Florida Water Managemert District

Conservation Projects Section Scott. McGookey@SWFWMD.STATE.FL.US

2379 Broad Street
Brooksville, FL. 34609

[62-610.870(3), 08-08-99]



‘sinoy uaaxis jo poisad e Sunnp uaxe; vjdwes ajisodwie) pauorpodoid- mojd = 91-0dd ()
1971|B)0} PUB JIP1023l B FulAry Jajauwt Moy e Suisn pauleiqo wreq (1)

901 :
uonipuo) 33§ 10-4NI (0)91-0d4 Alguop - " 5o - noday | 8w | spiog papuadsng jejo,
wanyuf
9071
uonipuo) 93 10-dNI (©)91-0dd Ao ¥ = - - oy | 3w | (AeP 2AU) pusuing uadhxg
m [eatwayoolg snoaseuoqie])
juanpjuj ! :
AV ON € Ajpuo )
¢RIVl | 10-ATd Juyloy voday] - : EN.M‘ 3 wnwixep| | pSw (d1mm)
suoIpuo)d 335 (1) pareg[nofe) | ‘snonunuo) Mol
uone20] A1 ardw Kouanbary | ojdweg | eSeroay | 9desoAy a8eisAy WRLWIUTA
SAION uuiojuo SARIRISIES Suuonuoly | 2Buis | Appeam | Alwuop | |eauuy JURWIXER suuny Ijouresed
sjuawasinbay Suponuoy suonej U]

aq [{eys A31j19ej Juauyed

90/67/S0
10/0€/50
8LECIOVTL

HLVA NOILLVYIdXH
HLVA IONVYNSSI
‘ON .LINYdd

:mo]aq pay1dads se sapiuuad sy Aq palojuow pue pajtulf

13 oy “vorsuedxa jued ay jo uonajdwoa ayp y3noyy Junse| pue nuwuad sy Jo 9jep 9ouenssi 9y} uo Fwuuidaq poisad ayy Juung |

syuawaanbay Surjioday] pue Sui0}UOIA pue SUOREIWMIT J3YIQ "D,

8CTL-L8TVE "1d "Mod YHON
8¢cL xod 'O'd

10J0211(J WU YIYMIN [ qory
uaupedaq saniuM) Hod YuoN Jo A gl

14d




-

"sunoy u22)xis jo pouiad e Juunp uayey sjdwes aysodwo)) pouorpodog- MO[ = 91-0d4 (@)
19Z1[e}0] PUE J3p10331 ¥ JuiARy 19)9wW mol) & Suisn paue)qo ejeq (N

.c -U .m '
uoyIpuoD 235 10-ANI (Q91-0dd Alquopy - o - - Hodoy /8w | spijog papuadsng [ejo ),
juanpuj
99 (£ep 9al) purwaq usdLxQ
- - - - - voday w L
uonIpuo) 33§ 10-ANJ (@D91-0d4 Alruop wodyy | /3 [EOIWOYD0Ig SH03OEUOQIED
JuaNYu|
"SAV O € Alqiuopy
JAVN €
COT%®rIl [0-MT1d Suijjoyu Hoday - - e - umunxepy | pw E%B%C
SUoIpuo)) 935 (1) pore|ndje) | ‘snonunuo)
fouanbasj | sjdwes | 98emAy | aferoay | ofersay wnunuypy
uones0]
S210N guonuopy | YL | suionuopy | g | Appom | Ao | enuny | pununey | S0 o oen
sjuawalnbay Fuojuopy suorejun]

:10]3q pay1oads se sapiunad 21y £q pasonuour pue panun|
oq [jeys Anjioey Juauneay 3y uuad sy Jo 2ep uorendxa ay) \[3noxy) 3uyse| pue uorsuedxa jueyd 2y jo vonadwod ay je SuruuiFaq porsad ap duung g

8TTL-LBTPE "1d "Wod yuoN

90/6/S0  HLVA NOILVUIdXH §22L 08 0’4
10/0€/50 HLVA HONVASSI - 101021 WAL JIHMON °f 3R
SLEEIOV'I ‘ON LIANEd yuawpedaq sauD Hod YHON JO A1) ALYy




PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAOQ13378

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.0. Box 7228 : EXPIRATION DATE: 05/29/06

North Port, FL 34287-7228

3. Samples shall be taken at the monitoring site locations listed in Permit Conditions 1. C. 1., 1. C. 2., and as described

below:
Monitoring Location Description of Monitoring Location
FLW-01 Plant flow measured at the headworks flowmeter.
INF-01 At headworks prior to treatment and ahead of return activated sludge line.

10.

The three month average daily flow through the plant shall not exceed 2.0 mgd calculated as a three month rolling
average prior to completion of the expansicn; the maximum three month average daily flow shall not exceed 3.7 mgd,
calculated as a three month rolling avarage after construction and expansion is complete.

Recording flowmeters and totalizers shall be utilized to measure flows and shall all be calibrated at least annually:
[62-601.200(17) and .500(6), 12-24-96]

Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or any
other plant process recycled waters. [62-601.500(4), 12-24-96] i

The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent
samples which are required by this permit. [ 62-601.500(5), 12-24-96]

Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a sufficiently
sensitive method in accordance with 40 CFR Part 136. Parameters which must be monitored as a result of a ground
water discharge (i.., underground injection or land application systern) shall be analyzed in accordance with Chapter
62-601, F.A.C. [62-620.610(18), 10-23-00]

During the period of operation authorized by this permit, the permittee shall complete and submit to the Department
on a monthly basis Form 62-620.910(10), Discharge Monitoring Report(s) (DMR), as attached to this permit. The
permittee shall make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the
Department by the twenty-eighth day of the month following the month of operation to the address specified below.
If the permittee desires to participate in the Department’s Electronic Discharge Monitoring Report (EDMR) program,
please see web site https://edmr.dep.state.fl.us/wwf for enrolling information.

Florida Department of Environmental Protection
Wastewater Facilities Regulation Section, Mail Station 3551
Twin Towers Office Building '

2600 Blair Stone Road

Tallahassee, Florida 32399-2400

[62-620.610(18),10-23-00] [62-601.300(1),(2), and (3), 12-24-96]

Monitoring requirements under this permit are effective on the first day of the second month following permit
issuance. Until such time, the permittee shall continue to monitor and report in accordance with previously effective
permit requirements, if any. During the period of operation authorized by this permit, the permittee shall complete
and submit to the Department Discharge Monitoring Reports (DMRs) in accordance with the frequencies specified by
the REPORT type (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMR forms attached to
this permit. Monitoring results for each monitoring period shall be submitted in accordance with the associated DMR

due dates below.

10



PERMITTEE: City of North Port Utilities Department : PERMIT NO: FLAO13378

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.0. Box 7228 EXPIRATION DATE: 05/29/06

North Port, FL. 34287-7228

10. Continued:

11

12.
" hour notifications, shall be submitted to or reported to, as appropriate, the Southwest District Office of the Department

REPORT Type Monitoring Period Due Date
Monthly or first day of month - last day of 28" day of following month
Toxicity month
Quarterly January 1 - March 30 April 28
April 1 — June 30 July 28
July 1 - September 30 October 28
October 1 — December 31 January 28
Seminannual January 1 - June 30 July 28
July 1 - December 31 January 28
Annual January | — December 31 January 28

DMRs shall be submitted for each required monitoring period including months of no discharge. The pemmittee shall
make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department at the
address specified in Permit Condition I.C. 9 by the twenty-eighth (28th) of the month following the month of

operation.
[62-620.610(18), 10-23-00] [62-601.300(1), (2), and (3), 12-24-96]

During the period of operation authorized by this permit, reclaimed water or effluent shall be monitored annually for
the primary and secondary drinking watsr standards contained in Chapter 62-550, F.A.C., (except for turbidity, total
coliform bacteria, color, and corrosivity). Twenty-four hour composite samples, except where grab is required by
DEP Standard Operating Procedure, shall be used to analyze reclaimed water or effluent for the primary and
secondary drinking water standards. These monitoring results shall be reported to the Department annually on Form
62-620.910(15), Reclaimed Water or Effluent Analysis Report, or in another format if requested by the permittee
and if approved by the Department as being compatible with data entry into the computer system of the Department.
During years when a permit is not renewed, a certificatior stating that no new non-domestic wastewater dischargers
have been added to the collection system since the-last reclaimed water or effluent analysis was conducted may be
submitted in lieu of the report. The annual reclaimed water or effluent analysis report or the certification shall be
completed and submitted in a timely manner so as to be received by the Southwest District Office of the Departiment
by the thirty-first day of March of each year. [62-607.300(4), 12-24-96] [62-601.5 00(3), 12-24-96]

Unless specified otherwise in this permit, all reports and notifications required by this permit, including twenty-four-

at the address specified below:

Southwest District Office

Florida Department of Environmental Protsction
3804 Coconut Palm Drive '

Tampa, Florida 33619

Phone Number - 813-744-6100
FAX Number - 813-744-3198

Al FAX copies shall be followed by original copies.
Internet Address - Employee first name.last name@DEP.STATE.FL.US .

11



"PERMITTEE: City of North Port Utilities Department PERMIT NO: FLA013378

Rick J. Newkirk, Interim Director ' ISSUANCE DATE: 05/30/01
- P.O. Box 7228 EXPIRATION DATE: 05/29/06
North Port, FL. 34287-7228

II. Residuals Management Requirements

Basic Management Requirements

1.

The method of residuals use or disposal by this facility is land application or disposal in a Class L or II solid waste
landfill.

The permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5), 03-30-98]

The permittee will not be held responsible for violations resulting from land application of residuals if the permittee
can demonstrate that it has delivered residuals that meet the parameter concentrations and appropriate treatment
requirements of this rule and the applier (e.g. hauler, contractor, site manager, or site owner) has legally agreed in
writing to accept responsibility for proper land application of the residuals. Such an agreement shall state that the
applier agrees, upon delivery of residuals that have been treated as required by Chapter 62-640, F.A.C., that he will
accept responsibility for proper land application of the residuals as required by Chapter 62-640, F.ATC,, and that the,
applier agrees that he is aware of and will comply with requirements for proper land application as described in the
facility’s permit. [62-640.300(5), 03-30-98]

Disposal of residuals, septage, and other solids in asolid waste landfill, cr disposal by placement on land for purposes
other than soil conditioning or fertilization, such as ata monofill, surface impoundment, waste pile, or dedicated site,
shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6) (k) 3&4, 03-30-98]

Land application of residuals shall be in accordance with the conditions of this permit, the approved Agricultural Use
Plan(s), and the requirements of Chapter 62-640, F.A.C. [62-640, 03-30-98]

The domestic wastewater residuals for this facility are cldssified as Class B. The permittee shall achieve Class B
pathogen reduction by meeting the pathogen reduction requirements in section 503 32()(3) (PSRP-Lime
Stabilization) of Title 40 CFR Part 503, revised as of October 23, 1995. [62-640.600(1)(D), 03-30-98]

The permittee shall achieve vector attraction reduction by meeting the vector attraction reduction requirements in
section 503.33(b)(6) (Alkali Addition) of Title 40 CFR Part 503, revised as of October 25, 1995,
[62-640.600(2)(a), 03-30-98]

Treatment of liquid residuals or septage for the purpose of meeting the pathogen reduction or vector attraction
reduction requirements set forth in Rule 62-640.600, F.A.C., shall not be conducted in the tank of a hauling vehicle.
Treatment of residuals or septage for the purpose of meeting pathogen reduction or vector attraction reduction
requirements shall take place at the permitted facility. [62-640.400(8), 03-30-98]

Sampling and analysis shall be conducted in accordance with Title 40 CFR Part 503, section 503.8 and the U.S.
Environmental Protection Agency publication - POTW Sludge Sampling and Analysis Guidance Document, 1989. In
cases where disagreements exist between Title 40 CFR Part 503, section 503.8 and the POTW Sludge Sampling and
Analysis Guidance Document, the requirements in Title 40 CFR Part 503, section 503.8 will apply.

[62-640.650(1), 62-640.700(1), 62-640.700(3)(b), and 62-640.850(3), 03-30-98]

12



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAQ013378
Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.0O. Box 7228 EXPIRATION DATE: 05/29/06

10.

11,

12.

13.

14.

North Port, FL 34287-7228

The permittee shall sample and analyze the Class A or B residuals to monitor for pathogen and vector attraction
reduction requirements of Rule 62-640.600, F.A.C., and the parameters listed in the table below at least once every
three (3) months. The following parameters shall be sampled and analyzed:

Parameter CEi?giigclanc::aggons Cumulative Application Limits
Total Nitrogen (Report only) % dry weight Not applicable
Total Phosphorus (Report only) % dry weight Not applicable
Total Potassium (Report only) % dry weight Not applicable
Arsenic 75 mg/kg dry weight 36.6 pounds/acre
Cadmium 85 mg/kg dry weight 34.8pounds /acre
Copper 4300 mg/kg dry weight 1340 pounds/acre
Lead 840 mg/kg dry weight 268 pounds/acre
Mercury 57 mg/kg dry weight 15.2 pounds/acre
Molybdenum 75 mg/kg dry weight Not applicable
Nickel 420 mg/kg dry weight 375 pounds/acre
Selenium 100 mg/kg dry weight 89.3 pounds/acre
Zinc 7500 mg/kg dry weight 2500 pounds/acre
pH (Report only) standard units Not applicable
Total Solids (Report only) % Not applicable

[62-640.650(1), 62-640.700(1), 62-640.700(3){b), and 62-640.850(3), 03-30-98]

Grab samples shall be used for pathogens and determinations of percent volatile solids. Composite samples shall be
used for metals. [62-640.650(1)(e), 03-30-98]

Residuals shall not be land applied if a single sample result for any parameter exceeds the ceiling concentrations given
in this permit. Residuals shall not be distributed and marketed if the monthly average of sample results for any
parameter exceeds the Class AA parameter corcentrations given in this permit. Monthly averages of parameter
concentrations shall be determined by taking the arithmetic mean of all sample results for the month.
[62-640.650(1)(f), 03-30-98]

The permittee shall submit the results of all residuals monitoring to the Southwest District Office on DEP Form 62-
640.210(2)(d), Residuals Monitoring Report. The analytical results from each sampling event shall be submitted
along with the Report no later than the 28" day of the month that follows the month in which the monitoring was
performed. [62-640.650(3)(a)&(e), 03-30-98]

Class B residuals shall not be used on unresfrictsd public wccess areas. Use of Class B residuals is limited to restricted
public access areas such as agricultural sites, forests, and roadway shoulders and medians.

[62-640.600(3)(¥), 03-30-98]
13



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO13378

15.

16.

17.

18.

19.

20.

21.

22.

23.

24,

25.

26.

27.

28.

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 ; EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228

Plant nursery use of Class B residuals is limited to plants which will not be sold to the public for 12 months after the
last application of residuals. [62-640. 600(3)(®)1., 03-30-98]

Use of Class B residuals on roadway shoulders and medians is limited to restricted public access roads.
[62-640.600(3) ()2, 03-30-98]

Food crops with harvested parts that touch the residuals/soil mixture and are totally above the land surface shall not be
harvested for 14 months after the last application of Class B residuals. :
[62-640.600(3)(8)3., 03-30-98]

Food crops with harvested parts below the surface of the land shall not be harvested for 20 months after application of
Class B residuals when the residuals remain on the land surface for four months or longer before incorporation into
the soil. [62-640. 600(3)(b)4., 03-30-98]

Food crops with harvested parts below the surface of the land shall not be harvested for 38 months after application of
Class B residuals when the residuals remain on the land surface for less than four months before incdrporation into the

soil. [62-640.600(3)(®)5., 03-30-98]

Food crops, feed crops, and fiber crops shall not be harvested for 30 days following the last application of Class B
residuals. [62-640.600(3)()6., 03-30-98]

Animals shall not be grazed on the land for 30 days after the last application of Class B residuals.
[62-640.600(3)(8)7., 03-30-98] '

Sod which will be distributed or sold to the public or used on urirestricted public access areas shall not be harvested
for 12 months after the last application of Class B residuals. [62-640.600(3)(%)8., 03-30-98] '

The public shall be restricted from application zones for 12 months after the last application of Class B residuals.
[62-640.600(3)(b., 03-30-98]

Residuals that do not meet the requirements of Chapter 62-640, F.A.C., for Class AA designation shall not be used for
the cultivation of tobacco or leafy vegetables. [62-640.400(7), 03-30-98]

Residuals application rates are limited to agronomic rates based on the site vegetation as identified in the Agricultural
Use Plan. [62-640.750(2), 03-30-98] '

Residuals shall be applied with appropriate techniques and equipment to assure uniform application over the
application zone. [ 62-640.700(2)(c), 03-30-98]

The spraying of liquid domestic wastewater residuals shall be conducted so that the formation of aerosols is
minimized. [62-640.700(2)(d), 03-30-98]

Residuals application sites shall be posted with 2ppropriate advisory signs identifying the nature of the project area.
[62-640.700(2) (), 03-30-98} .

14



PERMITTEE: City of North Port Utilities Department " PERMIT NO: FLA013378

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228 '

29. Current Agricultural Use Plan(s) identify residuals landspreading on the following site(s):
Site Application Site Location
Site Name Type . Area Sounty Latitude Longitude
(AG or LR) (acres) o DD [MM | SS | DD [ MM | S8
Schroeder-Manatee ~ < & PR 5
North (Elmore) ~AG 4,253.5 Manziee 27 28 30N | 82 | 21 02w
Schroeder-Manatee i g 2
el . -3 P o) 1
South (Elmore) £3 1,522.0 Sarasota 27 23 10N § 82 | 21 03W
Myakka Ranch S
(Elmore) AG 2,148.4 Sarasota 27 22 43N 1 82 |19 05w
Carlton Ranch South
(Elmore) AG 1416.9 Sarasota 27 07 QON | 82 | 08 oow

30.

31

32.

The wastewater treatment facility permittee shall apply for 2 minor permit revision on DEP Form 62-620.910(9) for

new, modified, or expanded residuals land application sites. The facility’s permit shall be revised to include the new

or revised Agricultural Use Plan(s) prior to application of residuals to the new, modified, or expanded sites, unless all
of the following conditions are met:

a) The permittee notifies the Department within 24 hours that the site is being used:

b) The site meets the site use restrictions of Rule 62-640.600(3), F.A.C, and the criteria for land application of
residuals in Rule 62-640.700, F.A.C.

¢) The permittee submits a new or revised Agricultural Use Plan for the site with a permit application in accordance
with Rule 62-640.300(2), F.A.C., within 30 days of beginning use of the site.

d) The permittee does not have another approved land application site, another approved disposal method (e.g.
landfilling or incineration), or approved storage fucilities available for use; and,

e) The permittee demonstrates during permit application that application of additional residuals to an existing
approved application site would have resulted in violation of Department rules, or was not possible due to
circumstances beyond the permittee’s control.

[62-640.300(2)&(3), 03-30-98]

The pH of the residuals soil mixture shall be 5.0 or greater at the time residuals are applied. Ataminimum, soil pH
testing shall be done annually. [62-640.700(3)(d), 03-30-98]

The permittee shall submit an annual summary of residuals application activity to the Southwest District Office on
Department Form 62-640.210(2)(b) for all residuals applied during the period of January 1 through December 31.
The summary for each year shall be submitted by February 19 of the following year. If more than one facility applies
residuals to the same application zones, the summary must include a subtotal of each facility’s contribution of
residuals to the application zones. [62-640. 650(3)(B), 03-30-98]

If residuals that are subject to the cumulative loading limitations of Rule 62-640.700(3), F.A.C., have been applied to
an application zone, and the cumulative loading 2mount of one or more of the pollutants is not known, no further
applications of residuals may be made to the application zone.

[62-640.70003)()), 03-30-98]

15



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO13378

33.

34.

35.

36.

37.

33.

Rick J. Newkirk, Interim Director ' ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228

Residuals storage facilities at land application sites shall be subject to applicable setback requirements for residuals
application sites. Residuals stored at land application sites shall be stored in a manner that will not cause runoff or
seepage from the residuals, objectionable odors, or vector attraction. Storage areas must be fenced or otherwise
provided with appropriate features to discourage the entry of animals and unauthorized persons. At the time of
application, the stored residuals must meet the parameter concentrations, pathogen and vector attraction reduction
requirements, and cumulative application limits of this permit. Residuals storage facilities at land application sites
may be used only for temporary storage of stabilized residuals for no more than 30 days during periods of inclement
weather or to accommodate agricultural operations, or up to the period (not to exceed two years) specified in the
Agricultural Use Plan. [62-640.700(2)(e). 03-30-98} '

A minimum unsaturated soil depth of two (2) feet above the water table level is required at the time the residuals are
applied to the soil. [62-640.700(6)(a). 03-30-98]

The permittee shall maintain records of application zones and application rates and shall make these records available
for inspection within seven (7) days of request by the Department, or delegated Local Program. The permittee shall
maintain record items “a” through “e” below in perpetuity, and maintain record items “f” through i for five (5)
years: :

Date of application of the residuals;

Location of the residuals application site as specified in the Agricultural Use Plan;

Identification of each application zone used by the permittee at the application site and the acreage of each zone.
Amount of residuals applied or delivered to ¢ach application zone;

Cumulative loading of each application zone;

The names of all other wastewater facilities using each of the application zones identified in item c.
Method of incorporation (if any);

Measured pH of the residuals soil mixture at the time the residuals are applied (tested at least annually);
Unsaturated depth of soil above the water table level'at the time of application;

Concentration of parameters in the residuals as required by this permit, and the date of last analysis; and
The results of any soil testing that is done under Rule 62-640.500(4)(a), F.A.C.

Ao p@ e Qo TP

[62-640.650(2), 03-30-98]

Residuals shall not be applied during rains that cause mnoff from the site or when surface soils are saturated.
[62-640.700(7)(a), 03-30-98] '

Land'application of “other solids” as defined in Chapter 62-640, F.A.C., shall be conducted in accordance with the
Agricultural Use Plan(s) approved for this f-cility. Land application of “other solids” is subject to Chapter 62-640,
FA.C, and the permit conditions that apply to land applied residuals. [t 62-640.860, 03-30-98]

If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule 62-
640.880(2)(d), F.A.C. [62-640.880(2)(d), 03-30-98]

Storage of residuals or other solids at the permitted faciiiry shall require prior written notification to the Department.
[62-640.300(4), 03-30-98]

16



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO013378

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228

III. Ground Water Monitoring Requirements

Operational Conditions

1.

During the period of operation authorized by this permit, the permittee shall sample ground water at the monitoring
wells identified in Permit Condition IIL.2. below, in accordance with Rule 62-522.600, F.A.C,
[62-522.600, 12-09-96]

2. The following monitoring wells shall be sampled QUARTERLY:
Well Monitoring Monitoring Aquifer Well New or
Name Site Identifier Location Monitored Type Existing
MW-1 MWB-01 Sabal Trace GC Surficial B Existing
MW-2 MWC-01 Sabal Trace GC Surficial C Existing
"MW-3 MWC-02 Sabal Trace GC Surficial N Existing
MW-4 MWC-03 Sabal Trace GC Surficial C Existing
MW-5 MWC-04 Sabal Trace GC Surficial C Existing
MW-7 MWC-05 North Port Blvd. Surficial C Existing
MW-11 MWB-02 WWTP Surficial B Existing
MW-12 MWC-06 WWTP Surficial C Existing
MW-15 MWC-07 WWTP Surficial C Existing
MW-16 MWC-08 WWTP Surficial C Existing
B - Background C - Compliance
[62-522.600(11)(), 12-09-967 )

3. Ifany monitoring well becomes damaged or inoperable, the permittee shall notify the Department immediately and a
detailed written report shall follow within seven days. The written report shall detail what problem has occurred and
remedial measures that have been taken to prevent the recurrence. All monitoring well design and replacement shall
be approved by the Department prior to installation. '

[62-522.600, 12-09-96]

4. Ground water monitoring wells shall bs sampled in accordance with Department document; DER - QA - 001/92,
Standard Operating Procedures for Laboratory Operations and Sample Collection Activities.

[62-522.600(1), 12-09-96]

5. Ground water monitoring well samples shall be analyzed in accordance with Department document; DER - QA -

001/92, Standard Operating Procedures for Laboratory Operations and Sample Collection Activities as
specified in Chapter 62-520, FAC, and Chapter 62-522, FAC. '
[62-520.300, and 62-520.420, 12-09-96] [62-522.600(1), 12-09-96]

17



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO013373
Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.0. Box 7228 EXPIRATION DATE: 05/29/06

6.

10.

North Port, FL 34287-7228

The following parameters shall be analyzed QUARTERLY for each of the monitoring well(s) previously identified in
Permit Condition II1.2.

a. Nitrate (as N) mg/L

b Fecal Coliform cts./100ml
c. Ammonia (as N) mg/L

d Total Dissolved Solids mg/L

e. Sodium mg/L

f. Chloride mg/L

g Sulfate mg/L

h Turbidity NTUs

i Water level (field measurement) feet above Mean Sea Level
j- pH (field measurement) stnd.units
k Specific Conductance (field measurement) pmhos/cm
1 Temperature (field measurement) °C

[62-522.600(11)(b), 12-09:96]

All ground water monitoring wells shall be sampled, analyzed and the results reported in accordance with the
following schedule:

Sample Period Report Due Date
1st Quarter (January-March) April 28
2nd Quarter (April-June) July 28
3rd Quarter (J uly-September) October 28
4th Quarter (October-December) - . January 28

There shall be 2 minimum forty-five days between any two consecutive quarterly sampling events. Additional
samples, wells and parameters may be required based upon subsequent analysis.

[62-522.600(11)(8), 12-09-96]

Ground water monitoring well test results shall be submitted on Part D of Form 62-620.910(10). Results shall be
submitted at the intervals specified in Permit Condition I11.7. for each year during the period of operation allowed by
this permit. Results shall be submitted with the DMR in accordance with Permit Condition L. C. 9.
[62-522.600(11)(b), 1 2-09-96] [62-601.300(3), 62.601.700 and Figure 3 of 62-601, 12-24-96]

[62-620.610.(18), 03-02-00]

The éround water minimum criteria spzcified in Rule 62-520.400, shall be met within the zone of discharge.
[62-520.400 and 62-522.300(1), 12-09-96]

All ground water quality criteria specified in Chapter 62-520 and Chapter 62-522 shall be met at the edge of the zone
of discharge. The zone of discharge shall extend horizontally 100 feet or to the site property line, whichever is less,
and vertically to the base of the surficial aquifer.

[62-520.200(23), 62-520.400, 62-520.420, 12-09-96] [62-522.300(1), 62-522.400, and 62-522.410, 12-09-96]

18



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO13378
Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05729/06

11.

12.

13.

14.

North Port, FL 34287-7228

Sixty days prior to the submittal of the wastewater facility renewal application of this permit, the permittee shall
sample all groundwater monitoring wells for the Florida Primary and Secondary Drinking Water Standards contained
in Chapter 62-550, F.A.C. (excluding asbestos, butachlor, dioxin, acrylamide, and epichlorohydrin), and EPA
Methods 601 and 602. The analyses shall be submitted on Part D of Form 62-620.910 (10) to the Department and
with the renewal application. [62-522.500, 12-09-96]

The permittee shall submit to the Departrent an annual cumulative summary of the quarterly ground water data. This
document will be submitted with the 3rd Quarter DMR pursuant to Permit Condition I11.7. The data shall be
presented in both graphical and tabular formats for each ground water monitoring well. The specific parameters are to
include the following:

a. Nitrate (as N) mg/L

b. Fecal Coliform cts./100ml

c. Ammonia (as N) mg/L

d. Total Dissolved Solids mg/L

e. Sodium mg/L -
f Chloride mg/L

g Sulfate mg/L

h. Turbidity NTUs

i. Water level (field measurement) feet above Mean Sea Level
J. pH (field measurement) stnd.units

k. Specific Conductance (field measurement) umhos/cm

1. Temperature (field measurement) °C

[62-522.600(11) (%), 12-09-96]

If at any time, ground water standards are exceeded at the 'edge of the zone of discharge, the permittee has fifteen days
from receipt of the laboratory analysis in which to resample the monitoring well(s) to verify the original analysis. The
monitoring test results must be submitted to the Department within fifteen days of receipt of the reanalyses from the
laboratory. Should the permittee choose not resample, the Department will consider the water quality analysis as
representative of current ground water conditions at the facility. [62-522.500, 12-09-96]

Sixty days prior to the submittal of the wastewater facility renewal application of this permit, the permittee shall
provide a 24 hour composite effluent sample prior to discharge to the land application system. The composite sample
shall be analyzed for the Florida Primary and Secondary Drinking Water Standards in accordance with Chapter 62-
550, F.A.C., and the EPA Priarity Pollutants. The effluent analysis shall be submitted to the Department with the
renewal application. The analyses results will be reported on Form 62-620.910(15), or 2 Department approved exact
replica, compatible with the data entry into the Department's computer system. [62-522.500, 12-09-96]

Ground Water Monitoring Plan Construction Requirements

15.

16.

All new ground water monitoring wells which may subsequently be required shall be identified in a revision to the
Ground Water Monitoring Plan and shall be installed within 90 days of Department approval of the GWMP revision.
[62-522.600, 12-09-96]

Prior to construction of new ground water monitoring wells, a soil boring shall be made at each new monitoring well
location in order to properly size the well depth and screen interval. [62-522.900(3), 12-09-96]

19



PERMITTEE: Ci'ty of North Port Utilities Department PERMIT NO: FLAOQ13378

17.

18.

19.

20.

21.

22.

23.

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 . EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228 = I

The QUARTERLY sampling and analysis of all new ground water monitoring wells shall begin upon
commencement of the application of reclaiined water to the site. The wells shall be sampled for the parameters
identifiad in Permit Condition 111. 6. above. [62-522.600(11), 12-09-96]

Within sixty days of completion of construction of the ground water monitoring wells, a surveyed drawing shall be
submitted showing the location of all monitoring wells (active and abandoned) which will be horizontally located by

‘metes and bounds or equivalent surveying techniques. The surveyed drawing shall include the monitoring well

identification number as well as location and elevation of all permanent benchmark(s) and/or corner monument
marker(s) at the site. The survey shall be conducted by a Florida Registered Surveyor. [62-522.600, 12-09-96]

Within thirty days of completion of construction of the ground water monitoring wells, well completion reports shall
be sent to the Technical Services Section, FDEP Southwest District Office. The information is to be submitted on the
attached form for each well, DEP Form 62-522.900(3), Monitor Well Completion Report. [62-522.600, 12-09-96]

Within 30 days of completion of construction of the ground water monitoring wells, the permittee shall submit the
following information for each monitoring well: -

a. A copy of the Southwest Florida Water Management District (SWFWMD) State of Florida Permit Application
to Construct, Repair, Modify, or Abandon a Well, Form 41.10-410(1), Rev. 4-95; and

b. A copy of the SWFWMD Well Completion Report, Form 41,10-410(2), Rev. 8-96.
[62-522.600, 12-09-96]

Within sixty days of completion of construction of the ground water monitoring system, the permittee shall sample all
new ground water monitoring wells for the Primary and Secondary Drinking Water parameters included in Rule 62-
550, Florida Administrative Code, Public Drinking Watér Systems (excluding asbestos, butachlor, dioxin, acrylamide
and epichlorohydrin), and EPA Methods 601 and 602,

[62-520.200(23), 62-520.400, 62-520.420, 12-09-96] [62-522.300(1), 62-522.400, and 62-522.410, 12-09-96]

Within sixty days of completion of construction of the ground water monitoring system, or within six months of
startup for new facilities, the permittee shall provide a 24 hour composite reclaimed water sample prior to discharge to
the land application site. The composite sample shall be analyzed for the Primary and Secondary Drinking Water
Standards, in accordance with Rule 62-550, F.A.C., and the EPA Priority Pollutants.

[62-520.200(23), 62-520.400, 62-520.420, 12-09-96] [62-522.300(1), 62-522.400, and 62-522.410, 12-09-96]

Within sixty days of completion of construction of the ground water monitoring system, all piezometers and wells not
a part of the approved ground water monitoring plan are to be plugged and abandoned in accordance with Rule 62-
532.500(4), F.A.C. and the Southwest Florida Water Management District. The permittee shall submit a written report
to the Department providing verification of the plugging program. A written request for exemption to the plugging of
a well must be submitted to the Department's Ground Water Section for approval. [62-522.600, 12-09-96]

20



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO013378

Rick J. Newkirk, Interim Director . ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228

IV. Additional Reuse and Land Application Requirements

Part ITI Public Access System-R001

L.

Use of reclaimed water is authorized within the North Port Master Urban Reuse System (R00 1) consisting of existing
and proposed new reuse components within a general service area as described in detail below and as shown on the
City of North Port Future Reclaimed Water Reuse Service Area map, prepared by Hartman & Associates, Inc.,
undated. Usage will include residential lawns, golf courses, parks, playgrounds, landscape areas, highway medians,
rights of way, and plant site washwaters, foam control, and irrigation. Not included are cemeteries, edible crops, toilet
flush, fire protection, or aethetic purposes. [62-620.630(10)(a) & (d), 10-23-00]

North Port Master Urban Reuse General Service Area: Beginning at the Northeast corner of Section 1, T39S, R21E;
thence in a southerly direction along the east sectionline of Section 1, T39S, R21E and Section 12, T39S, R21E to the
intersection with the right of way of [-75; thence easterly and southeasterly along the I-75 right of way to the
intersection with Snover Waterway; thence easterly along the Snover Waterway to the Sarasota/DeSoto County line;
thence south along the Sarasota/DeSoto County line to the intersection with the Charlotte County ling; thence west
along the Sarasota/Charlotte County line to the southwest corner of Section 31, T3 98, R21E, which is on the western
boundary of T39S, R21E; thence north along the western boundary of T39S, R21E to the northwest corner of Section
6, T39S, R21E, which is on the northern boundary of T39S, R21E; thence east along the northemn boundary of T39S,
R21E to the point of beginning. The service area encompasses all of T39S, R21E, and all or part of Sections 7,8, and
16 thru 36, T39S, R22E.

This reuse system includes the following existing and potential major users (i.e., using 0.1 mgd or more of reclaimed
water):

User Name User Type C(a er': ::‘jl;y Acreage
Sabal Trace Golf Course* GC 0.600 97
Heron Creek Development and Golf R/L/H/GC 0.800 117
Course Phases I and II*
North Port High School L/H 0.200 104
North Port City Complex L 0.150 68
*Existing Total | 1.750 386

R Residential Lawns

GC Golf Courses

L Landscaped Areas (include: Conde Commons)
H Highway Medians, Rights of Way

[62-610.800(5), 08-08-99][62-620.630(10)(), 10-23-00]

21



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAOQ13378

4,

User Name User Type Capacity (mgd). Acreage
|l Sabal Trace Residential* R/H/L 0.050 30
North Port Public Rights of H 0.020 5
Way/Medians*
WWTP Reuse* L 0.020 22
Narramore Sports Park L/H 0.040 7
*Existing Total 0.130 64

10.

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06

North Port, FL 34287-7228

This reuse system also includes the following non-major existing and potential users

R Residential Lawns
H Highway Medians, Rights of Way
L Landscaped Areas (include. Condo Commons)

[62-610.800(5), 08-08-99] [62-620.630(10)(a), 10-23-00]

An annual summary of major and non-major users added on-line to the system during the preceding calendar year,
showing total active capacity, shall be submitted not later than March 31st to the Southwest District. '

[62-610.469, 08-08-99]

All ground water quality criteria specified in Chapter 62-520, F.A.C., shall be met at the edge of the zone of
discharge. For major users of reclaimed water (i.e., using 0.1 mgd or more), the zone of discharge shall extend
horizontally 100 feet from the application site or to site property line of the user, whichever is less, and vertically to
the base of the surficial aquifer. For other users, the zone of discharge shall extend horizontally to the boundary of the
general service area identified in the map referenced in the Reuse System description and vertically to the base of the
surficial aquifer. [62-520.200(23), 12-09-96] [62-522.400 and 62-522.410, 12-09-96]

The treatment facilities shall be operated in accordance with the approved operating protocol. Only reclaimed water
that meets the criteria established in the approved operating protocol may be released to system storage or to the reuse
system. Reclaimed water that fails to meet the criteria in the approved operating protocol shall be directed to reject
storage for subsequent additional treatinent or disinfection or to alternative disposal. The operating protocol shall be
reviewed and revised periodically and at permit rencwal to ensure continuous compliance with the minimurm
treatment and disinfection requirements. Revised operating protocols shall be submitted to the Southwest District
Office of the Department for review and approval. Approval by the Department shall be a prerequisite for permit
renewal. [62-610.320(6) and 62-610.463(2),08-08-99]

Cross-connections to the potable water system are prohibited. [62-610.469(7), 08-08-99]

A cross-connection control program shall be implemented and/or remain in effect within the areas where reclaimed
water will be provided for use. [62-610.469(7), 08-08-99]

In constructing reclaimed water distribution piping, the permittee shall maintain a setback distance of 75 feet from a
reclaimed water transmission facility to public water supply wells. No setback distances are required to other potable
water supply wells or to any nonpotable water supply wells. [62-610.471(3), 08-08-99]



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLA013373

11.

12.

13.

14,

15.

16.

17.

. Rick]J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01

P.O. Box 7228 EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228

Maximum obtainable separation of reclaimed water lines and potable water lines shall be provided and the minimum
separation distances specified in Rule 62-610.469(7), F.A.C,, shall be provided. Reuse facilities shall be color coded
or marked. Underground piping which is not manufactured of metal or concrete shall be color coded Pantone Purple
522C using light stable colorants: Underground metal and concrete pipe shall be color coded or marked using purple
as the predominant color. [62-610. 469(7), 08-08-99]

A setback distance of 75 feet shall be maintained between the edge of the wetted area and potable water supply wells,

. unless the utility adopts and enforces an ordinance prohibiting potable water supply wells within the reuse service

area. No setback distances are required to any nonpotable water supply well, to any surface water, to any developed |
areas, or to any private swimming pools, hot tubs, spas, saunas, picnic tables, barbecue pits, or barbecue grills.
[62-610.471(1), (2), (5), and (7), 08-08-99]

Reclaimed water shall not be used to fill swimming pools, hot tubs, or wading pools.
[62-610.469(4), 08-08-99]

Low trajectory nozzles, or other means to minimize aerosol formation shall be used within 100 feet from outdoor
public eating, drinking, or bathing facilities. [62-610.471(6), 08-08-99)

A setback distance of 100 feet shall be maintained from indoor aesthetic features using reclaimed water to adjacent
indoor public eating and drinking facilities. [62-610.471(8), 08-08-99]

The permittee shall ensure that users of reclaimed water are informed about the origin, nature, and characteristics of
reclaimed water; the manner in which reclaimed water can be safely used; and limitations on the use of reclaimed
water. Notification is required at the time of initial connection to the reclaimed water distribution system and annually
after the reuse system is placed into operation. [62-610.468(6), 08-08-99]

The public shall be notified of the use of reclaimed water.. This shall be accomplished by posting of advisory signs in
areas where reuse is practiced, notes on scorecards, or other methods. All new advisory signs and labels on vaults,
service boxes, or compartments that house hose bibbs along with all labels on hose bibbs, valves, and outlets shall
bear the words "do not drink” and "no beber" along with the equivalent standard international symbol. In addition to
the words "do not drink” and "no beber", advisory signs posted at storage ponds and decorative water features shall
also bear the words "do not swim" and "no nadar” along with the equivalent standard international symbols. Existing
advisory signs and labels shall be retrofitted, modified, or replaced in order to comply with the revised wording
requirements. For existing advisory signs and labels this retrofit, modification, or replacement shall occur within 365
days after the date of this permit. For labels on existing vaults, service boxes, or compartments housing hose bibbs

- this retrofit, modification, or replacement shall occur within 730 days after the date of this permit.

18,

19.

[62-610.468 & 62-610.469, 08-08-99]

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required.
[62-610.414 and 62-610.464, 08-08-99]

Permittees making reclaimed water available for activities regulated by Part 111 of Chapter 62-6 10, F.A.C., shal]
submit a summary of their public notification program (including copies of public notification materials) annually to
the Department with the annual report of reclaimed water utilization required in Permit Condition I. B. 14, This
summary shall include the details of the public notification program as specified in Rule 62-610.468(6), F.A.C.
[62-610.870(3)(g), 08-08-99] [62-610.468(6), 08-08-99] .

23



" PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO013378

20.

C 21

22.

23.

24,

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06
North Port, FL. 34287-7228

Overflows from emergency discharge facilities on storage ponds shall be reported as an abnormal event to the
Southwest District Office of the Department and to Sarasota County Pollution Control Division within twenty-four
hours of an occurrence as an abnormal event. The provisions of Rule 62-610.800(9), F.A.C., shall be met.
[62-610.800(9), 08-08-99]

Reclaimed water shall only be released to the system storage or reuse system during periods of operator attendance or
when all provisions of the approved operation protocol are functioning as intended in compliance with the approved
operating protocol. [62-610.462(2), 08-08-99]

Storage of reclaimed water at individual user sites may be accomplished using new or existing ponds, reservoirs, or
lakes. Technical criteria set forth within Chapter 62-610 must be complied with except for construction standards set
forth in Rule 62-610.414, F.A,C., with respect to existing ponds, reservoirs, or lakes. Permittee shall notify the
Department prior to placing storage into service, providing general location, storage volume, and construction
information such as berm design, pond cross-section, emergency overflow location, freeboard available, etc.
Permittee shall obtain appropriate Southwest Florida Water Management District permits or exemptions if the
proposed ponds, Teservoirs, or lakes are part of a stormwater management system. If proposed storage ponds,
reservoirs, or lakes are not isolated, are part of a stormwater management system, and discharge to surface waters in
other than emergency conditions, permittee shall make proper application for National Pollutant Discharge
Elimination System (NPDES) permit for the reuse system. [62-610.464, 08-08-99]

The permittee shall maintain an inventory of storage systems which shall be submitted annually to the Department
with the annual report of reclaimed water utilization required in Permit Condition I. B. 14. An updated inventory
shall be submitted to the Department at least 30 days before reclaimed water is introduced to any new storage systems
This inventory shall include the following: name or identifier of the storage system; location (latitude/longitude);
function (system or reject storage); type of facility (covered tank, uncovered tank, lined pond, unlined pond); whether
or not facility is a water of, or discharges to 2 water of the state; and distances to the nearest public supply water wells
and the nearest potable water supply wells that are not public supply wells.

[62-610.870(3) (), 08-08-99] [62-610.464(3), 08-08-99]

The permittee is responsible for ensuring that:

(a) Reclaimed water delivered to users of reclaimed water is of acceptable quality for the intended uses at the point 0
delivery; and

(b) Reclajmed water is used in a manner that is censistent with this chapter and with the permit, such that public
health and environmental quality will be protected.

[62-610.800(12), 08-08-99]

24



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO13378

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06

" North Port, FL 34287-7228

V. Operation and Maintenance Requirements

General

1

Permittee may activate or de-activate treatment trains or components of trains in accordance with procedures set forth
in the plant Operating and Maintenance Manual to optimize operation for varying biological or hydraulic loadings,
while maintaining plant design criteria. Such changes in operational practices shall be reported in writing or by
electronic means to the Southwest District prior to the change.

[62-600.410 & 62-600.740(2)(d), 12-24-96]

Staffing Requirements

2.

During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of an operator certified in accordance with Chapters 61E12-41, F.A.C. or 62-602, F.A.C. This facility -
is a Category II, Class B facility and, at a minimum, operators with appropriate certification must be on the site as
follows: -

A Class C or higher operator 16 hours/day for 7 days/week. The lead operator must be a Class B operator,
Transfer of reclaimed water to the on site or reuse system storage tanks, lakes and ponds shall only occur when an
operator is on duty. '

[62-699, 05-20-92] [62-620.630(3), 10-23-00] [62-699.310, 05-20-92] [62-610.462, 08-08-99]

The lead operator shall be on duty for one full shift each duty day. A certified operator shall be on-site and in charge
of each required shift and for periods of required staffing time when the lead operator is not on-site. A certified
operator shall be on call during periods when the plant is unattended. [62-699.311(10) and (3), 05-20-92]

Capacity Analysis Report and Operation and Maintenance Performance Report Requirements

4.

The application to renew this permit shall include an updated capacity analysis report prepared in accordance with
Rule 62-600.405, F.A.C. [62-600.405(5), 12-24-96] ;

The application to renew this permit shall include a detailed operation and maintenance performance report prepared
in accordance with Rule 62-600.735, F.A.C. [62-600.735(1), 12-24-96]

Record Keeping Requirements

6.

The permittee shall maintain the following records and make them available for inspection on the site of the permitted
facility:

a. Records of all compliance monitoring information, including all calibration and maintenance records and all
original strip chart recordings for continuous meaitoring Instrumentation and a copy of the laboratory
certification showing the certification number of the laboratory, for at least three years from the date the sample
or measurement was taken;

b. Copies of all reports required by the permit for at least three years from the date the report was prepared,;

¢. Records of all data, including reports and documents, used to complete the application for the permit for at least

three years from the date the application was filed;

25



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAOQ13378
Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01

P.O.Box 7228 . EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228

6. Continued:

d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification
number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640, F.A.C.,
for at least three years from the date of sampling or measurement;

e.. A copy of the current permit;

f. A copy of the current operation and maintenance manual as required by Chapter 62-600, F.A.C;
g. Acopyofthe facility record drawings;

h. Copies of the licenses of the current certified operators; and

i. Copiesof the logsand schedules showing plant operations and equipment maintenance for three years from the
date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the signature and
certification number of the operator(s) and the signature of the person(s) making any entries; date and time in and
out; specific operation and maintenance activities; tests performed and samples taken; and major repairs made.
The logs should also contain a record of daily reclaimed water usage by each major user where an individual
flow measurement capability has been established. The logs shall be maintained on-site in a location accessible
to 24-hour inspection, protected from weather damage, and current to the last operation and maintenance
performed.

[62-620.350, 10-23-00] [61E12-41.010(1)(e), 07-15-96] [62-602, 12-30-99]

26



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLA013378
Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 . EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228

V1. Schedules

1. The following construction schedule for the City of North Port WWTP facility modifications and the Master Urban
Reuse System (R001) shall be followed, unless a minor permit revision is issued to amend the schedule:

Implementation Step Scheduled Completion Date
1. Complete detailed plans and specifications. Ongoing
2. Start construction. October 1, 2001
3. Place the modifications to existing facilities in operation. April 30,2003
4. Comply with reclaimed water and effluent limitations. April 30,2003
5. Place modified Reuse System RO00! into operation Continuing

[62-620.400, 10-23-00]

27



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO013378
Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06

North Port, FL 34287-7228

VII.Industrial Pretreatment Program Requirements

1. ‘This facility is not required to have a pretreatment program at this time. [62-625.500, 01-08-97]

28



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAOI3378

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.0O. Box 7228 EXPIRATION DATE: 05/29/06

North Port, FL 34287-7228

VII. OTHER SPECIFIC CONDITIONS

L.

Prior to placing the modified facilities into operation or any individual unit processes into operation, for any purpose
other than testing for leaks and equipment operation, the permittee shall complete and submit Form 62-620.910(12),
Notification of Completion of Construction for Domestic Wastewater Facilities. [62-620.630(2), 10-23-007

Within six months after the modified facilities are placed in operation, the permittee shall provide written certification
to the Department on Form 62-620.910(13) that record drawings pursuant to Chapter 62-600, F.A.C., and that an
operation and maintenance manual pursuant to Chapters 62-600 and 62-610, F.A.C., as applicable, are available at the
location specified on the form. [62-620.630(7), 10-23-00]

If the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit, the
permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), no later than
one-hundred and eighty days (180) prior to the expiration _date of this permit. [62-620.410(5), 10-23-00]

Florida water quality criteria and standards shall not be violated as a result of any discharge or land-a'pplication of
reclaimed water or residuals from this facility. [62-600.320(9), 12-24-96]
[62-302.510(5), 12-26-96] [62-610.850(1)(a) and (2)(a),08-08-99] [62-640.700(2)(B), 03-30-98]

In the event that the treatment facilities or,equipment no longer function'as intended, are no longer safe in terms of
public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed areas at the
levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional maintenance or
modifications of the permitted facilities) shall be taken by the permittee. Other corrective action may be required to
ensure compliance with rules of the Department. Additionally, the treatment, management, use or land application of
residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2), F.A.C.

[62-600.410(8), 12-24-96] [62-640.400(6), 03-30-98] :

The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely for the
introduction (and conveyance)-of domestic/industrial wastewater; or the deliberate introduction of stormwater into
collection/transmission systems designed tor the introduction or conveyance of combinations of storm and
domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment
plant is prohibited. [62-604.130(3), 12-26-96]

Collection/transmission system overflows shall be reported to the Department in accordance with Permit Condition
IX.20. [62-604.550, 12-26-96] [62-620.610(20), 10-23-00]

The operating authority of a collection/transmission cystem and the permittee of a treatment plant are prohibited from
accepting connections of wastewater discharges which have not received necessary pretreatment or which contain
materials or pollutants (other than normal domestic wastewater constituents):

a. Which niay cause fire or explosion hazards; or
b. Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action

or pH levels; or .
c.  Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or
' treatment; or
d. Which result in treatment plant discharges having temperatures above 40°C,

[62-604.130(4), 12-26-96]

29



PERMITTEE: City of North Port Utilities Department ' PERMIT NO: FLA013378

10.

- 11,

12.

Rick J. Newkirk, Interim Director ' ISSUANCE DATE: 05/30/01
P.O.Box 7228 EXPIRATION DATE: 05/29/06

North Port, FL 34287-7228

The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with.a
fence or otherwise provided with features to discourage the entry of animals and unauthorized persons.
[62-610.464(4), 08-08-99] [and 62-600.410, 12-24-96]

Disposal of screenings and grit from preliminary treatment components of wastewater treatment facilities, solids from
sewer line cleaning operations, and solids from lift stations and pump stations shall be in accordance with Chapter
62-701, F.A.C. [62-640.100(6)(k)8, 03-30-98] [62-701.300(1)(a), 04-23-97]

The permittee shall provide adequate notice to the Department of the following:

a. Anynew introduction of pollutants into the facility from an industrial discharger which would be subject to
Chapter 403, F.S., and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those pollutants;
and

b. Any substantial change in the volume or character of pollutants being introduced into that facility by a source

which was identified in the permit application and known to be discharging at the time the pertit was issued.

Adeguate notice shall include information on the quality and quantity of effluent introduced into the facility and any
anticipated impact of the change on the quantity or quality of effiuent or reclaimed water to be discharged from the
facility. [62-620.625(2), 10-23-00]

In addition to the requirements of Permit Condition IX.20., the permittee shall report all unauthorized releases or spills
of untreated or treated wastewater as follows:

a. For unauthorized releases or spills in excess of 1,000 gallons per incident, or where public health or the environme
may be endangered, to the STATE WARNING POINT TOLL FREE NUMBER (800) 320-0519, as soon as
practical, but no later than 24 hours from the time thé permittee becomes aware of the discharge. The permittee, t.
the extent known, shall provide the following information to the State Warning Point:

Name, address, and telephone number of person reporting.

Name, address, and telephone number of permittee or responsible person for the discharge.

Date and time of the discharge and status of discharge (ongoing or ceased).

Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic wastewater).
Estimated amount of the discharge. - :

Location or address of the discharge.

Source and cause of the discharge. . .

Whether the discharge was contained on-site, and cleanup actions taken to date.

. Description of area affected by the discharge, including name of water body affected, if any.

0. Other persons or agencies contacted.

— 1O 100 1N 1N 11 13> 160 1N 1

b. For unauthorized releases or spills of 1,000 gallons or less, per incident, oral reports shall be provided to the
Department’s Southwest District Office within 24 hours from the time the permittee becomes aware of the

discharge.

[62-620.610(20), 10-23-00]

30



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLA013378
Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O.Box 7228 EXPIRATION DATE: 05/29/06
North Port, FL 34287-7228

IX. GENERAL CONDITIONS

1. The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and enforceable
pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of Chapter 403, Florida
Statutes, and is grounds for enforcement action, permit termination, permit revocation and reissuance, or permit
revision. [62-620.610(1), 10-23-00]

2. This permit is valid only for the specific prccesses and operations applied for and indicated in the approved drawings
or exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or conditions of this
permit constitutes grounds for revecation and enforcement action by the Department. [62-620.610(2), 1 0-23-007

3. Asprovided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal
rights, nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a waiver of or
approval of any other Department permit or authorization that may be required for other aspects of the total project
which are not addressed in this permit. [62-620.610(3), 10-23-00] N

4. This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, and
does not constitute authority for the use of submerged lands unless herein provided and the necessary title or leasehold
interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust Fund may express
State opinion as to title. [62-620.610(4), 10-23-00]

+5. . This permit does not relieve the permittee fromn lictikty and penalties for harm or injury to human health or welfare,

animal or plant life, or property caused by the constriction or operation of this permitted source; nor does it allow the

. permittee to cause pollution in contravention of Flor.d=2 Statutes and Deparment rules, unless specifically authorized
by an order from the Department. The permiitee shell take a!l reasonable steps to minimize or prevent any discharge,
reuse of reclaimed water, or residuals use or disposal in ¥iolation of this permit which has a reasonable likelihood of
adversely affecting human health or the environment. It shall not be a defense for a permittee in an enforcement
action that it would have been necessary to halt or reduce the permitted activity in order to maintain compliance with
the conditions of this permit. [62-620.610(5),.10-23-00]

6. Ifthe permittes wishes to continue an activity regulated by this permit after its expiration date, the permittee shall
apply for and obtain a new permit. [62-620.610(6), 10-23-00]

7. "The permittee shall at all times properly-opsrate and maintain the facility and systems of treatment and control, and
related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions of this
permit. This provision includes the operation of backup or auxiliary facilities or similar systems when necessary to
maintain or achieve compliance with the conditions of the permit. [62-620.610(7), 10-23-00]

8. 'This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the permittee
for a permit revision, revocation and reissuance, cr termination, or a notification of planned changes or anticipated
noncompliance does not stay any permit cordition. [62-620.610(8), 10-23-00]



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAD13378

10.

11.

12.

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06

North Port, FL. 34287-7228

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including an
authorized representative of the Department and authorized EPA personnel, when applicable, upon presentation of
credentials or other documents as may be required by law, and at reasonable times, depending upon the nature of the
concern being investigated, to:

a. Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted, or
where records shall be kept under the corditicns of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit
or Department rules. .

[62-620.610(9), 10-23-00]

In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the Department
may be used by the Department as evidence in any enforcemeant case involving the permitted source arising under the
Florida Statutes or Department rules, except as sech use is proscribed by Section 403.111, Florida Statutes, or Rule
62-620.302, Florida Administrative Code. Such evidence shall oaly be used to the extent that it is consistent with the
Florida Rules of Civil Procedure and applicable evidentiary rules. [62-620.670(10), 10-23-00]

When requested by the Department, the permittee shall within a reasonable time provide any information required by
law which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this
permit, or to determine compliance with the permit. The permittee shall also provide to the Department upon request
copies of records required by this permit to be kept. If the permittee becomes aware of relevant facts that were not
submitted or were incorrect in the permit application or in any report to the Department, such facts or information
shall be promptly submitted or corrsctions promptly reported to the Department. [62-620.610(11), 10-23-00]

Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply with
changes in Department rules and Florida Statutes after a reasonabie time for compliance; provided, however, the
permittee does not waive any other rights granted by Florida Statules or Department rules. A reasonable time for
compliance with a new or amended surfzace water quality standard, other than those standards addressed in Rule 62-

" 302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing zone for the new or amended

13.

14.

I5.

standard. [62-620.610(12), 10-23-00]

The permittee, in accepting this pennif, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13), 10-23-00]

This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The
permittee shall be liable for any noncomnpliance of the permitted activity until the transfer is approved by the

Department. [62-620.610(14), 10-23-00]

The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a
wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and
following inactivation or abandonment. [62-620.610(15), 10-23-00] '

L)
(8]



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO013373
Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O. Box 7228 EXPIRATION DATE: 05/29/06

North Port, FL. 34287-7228

16. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, 62-620.420 or
62-620.450, F.A.C,, as applicable, at least 90 days before construction of any planned substantial modifications to the
permitted facility is to commence or with Rule 62-620.300 for minor modifications to the permitted facility, A
revised permit shall be obtained before coustruction begirs except as provided in Rule 62-620.300, F.A.C.
[62-620.610(16), 10-23-00]

. 17. The ﬁermittee shall give advance notice to the Department and to the Sarasota County Pollution Control Division of

The permittee shall be responsible for any and all damages which may result from the changes and may be subject to
enforcement action by the Department for penzlties or revocation of this permit. The notice shall include the
following information: :

a. A description of the anticipated noncompliance;

b.  The period of the anticipated noncompliance, including dates and times; and )
c. Steps being taken to prevent future occurrence of the noncompliance.

[62-620.610(17), 10-23-00] |

18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters 62-160 and
62-601,F.A.C., and 40 CFR 136, as appropriate.

8. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shal] be reported on a
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

b. Ifthe permittee monitors any contaminate more frequently than required by the permit, using Department
approved test procedures, the results of this monitoring shall be included in the calculation and reporting of the

data submitted in the DMR.

¢.  Caleulations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d. Any laboratory test required by this penmit for domestic wastewater facilities shall be performed by a laboratory
that has been certified by the Department of Health (DOH) under Chapter 64E-1, F.A.C., to perform the test. Op-
site tests for dissolved oxygen, pH, and total chlorine residual shall be performed by a laboratory certified to test
for those parameters or under the directicn of an operator certified under Chapters 61E12-41, F.A.C. or 62-602,

FA.C.

e.  Under Chapter 62-160, F.A.C., sample collection shall be performed by following the protocols outlined in “DER
Standard Operating Procedures for Laboratory Operations and Sample Collection Activities” (DER-QA-
001/92). Alternatively, sample collection may be performed by an organization who has an approved
Comprehensive Quality Assurance Plan (CompQAP) on file with the Department. The CompQAP shall be
approved for collection of samples from the required matrices and for the required tests,

[62-620.610(18), 10-23-00]

19. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contained in
any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each

schedule date. [62-620.610(19), 10-23-00]
. 33



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLA013373

Rick J. Newkirk, Interim Director ISSUANCE DATE: 05/30/01
P.O.Box 7228 _ EXPIRATION DATE: 05/29/06
North Port, FL. 34287-7228

20. The permittee shall report to the Department and to the Sarasota County Pollution Control Division any
noncompliance which may endanger health or the environment. Any information shall be provided orally within 24
hours from the time the permittee becomes aware of the circumstances. A written submission shall also be provided
within five days of the time the permittee becomes aware of the circumstances. The written submission shall contain:
a description of the noncompliance and its cause; the period of noncompliance including exact dates and time, and if
the noncompliance has not been corrected, the anticipated time it is expected to continue; and steps taken or planned
to reduce, eliminate, and prevent recurrence of the noncompliance.

a.

The following shall be included as information which must be reported within 24 hours under this condition:

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or
results in an unpermitted discharge, -

[N

Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

(V8]

Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the permit
for such notice, and

4. Any unauthorized discharge to surface or ground waters.

If the oral report has been received within 24 hours, the noncompliance has been corrected, and the
noncompliance did not endanger health or the environment, the Department shall waive the written report.

[62-620.61020), 10-23-00]

21. The permittee shall report all instances of noncomp!iance not reported under Permit Conditions IX. 18. and 19. of this
permit at the time mounitoring reports are submitted. This report shall contain the same information required by Permit
Condition IX. 20 of this permit. [62-620.610(21), 10-23-00]

22. Bypass Provisions.

a.

Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, unless the
permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of
untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not
satisfied if adequate back-up equipment should have been installed in the exercise of reasonable engineering
judgment to prevent a bypass which occurred during normal periods of equipment downtime or preventive
maintenance; and :

3. The permittee submitted notices as required under Permit Condition IX. 22. b. of this permit.

If the permittee knows in advance of the need for 2 bypass, it shall submit prior notice to the Department and to

the Sarasota County Polluticn Contro! Divisiz, if possible at least 10 days before the date of the bypass. The

permittee shall submit notice of an wnanticipated bypass within 24 hours of learning about the bypass as required

in Permit Condition IX. 20. of this permit. A notice shall include a description of the bypass and its cause; the

period of the bypass, including exact dates and times; if the bypass has not been corrected, the anticipated time it

is expected to continue; and the steps taken or planned to reduce, eliminate, and prevent recurrence of the bypass
34



PERMITTEE: City of North Port Utilities Department PERMIT NO: FLAO13373

22,

Rick J. Newkirk, Interim Director . ‘ ISSUANCE DATE: 05/30/01
P.O. Box 7228 ’ EXPIRATION DATE: 05/29/06
North Port, FL. 34287-7228

Bypass Provisions, Contintied:

. The Department shall approve an anticipated bypass, after considering its adverse effact, if the-pennittee

demonstrates that it will meet the three conditions listed in Permit Condition IX.22.a. 1. through 3. of this
permit.

. A'permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be

exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the
provisions of Permit Condition IX. 22. a. through ¢. of this permit.

[62-620.610(22), 10-23-00]

23. Upset Provisions

a.

A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed
contemporaneous operating logs, or other relevant evidence that: N '

1. An upset occurred and that the permittee can identify the cause(s) of the upset;
2. The permitted facility was at the time being properly operated;

3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and

- 4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this permit.

In any enforcement proceeding, the permittee seeking to establish the occurrence of an upset has the burden of
proof. : *

Before an enforcement proceeding is instituted, no representation made during the Department review of a claim
that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23), 10-23-00]

35



I.—I

661 ‘6L 32qUIA0N 2A1331)2 (01)016°079-19 Iod 43

X (-K1e55931 J§ SI30US |FUOUIPPS YOENY) (2134 SWIUIMIES [[® 30U213)24) SNOLLVIOIA ANV 40 NOLLYNVIdXd ONY LNIFWWO

)
(QaIWW/AA) BLYA "ON INOH43TIL NIV G3ZIYOHLNY A0 ¥3D1330 AALLNIAXI Y dIDNId 40 FYALYNDIS (e 0 300 | NGOV GAZIYORLOY YO WIDIH0 FAILNDTE “TYHIONIYd S0 IUUANYN
uawuosudul pue auy Jo bm__n_mm& N Juipnjoul voneuLIOpUL Is|e) BUINIWLIGNS 10] sanfeuad JUEDYUS|S 218 1) Jey) A1eME We | *212[dwod pue ALINIVE "IN 51 UONBULIONUT paniuqg!

o1 2A31]q [ “UOIIRULIOJU A Suruyeiqo J

0) 3|qisuodsas AjareIpatuun sgenpiAtpus 3asoys jo Knbut AW U pIsEQ PUE ‘U1213Y PINWQNS UONEBULIONL AY)

QM Jerjiure) We pue pauluexd Ajjeuosaad Iaey | ey mel Jo Kjeuad Japun 413
sjdueg aferday umuy-X

wasks Mid 10) sinRwered wany)3-s

112A\ sonoafuf daaq o) J1LAMM W Mol Ajeq 33waay Juijjor ypuow g-y

50400 P .,..!”.__,. " il
st hom |7 s Ty s . . o oo & 10-N1 "ON 9§ VO
WNOH 91 £ 1l ks LY S 0£S00 2P0 WU Yd
WNLINSEIRY
ajdureg .
. _ — _ LNANT443 SSL
w.pm,._uu._ﬁ.__ sl B i e s erses [ Foompisessostonni chgeaernetis | oo and 10-INI "ON 2115 "uop
o o] R 3 Sl A TB00S 2P0 WU Yd
- . owamsep
-------------- PP aydwesg
— : ’ LNENT1449 *qodd
NOH 91 g b ey # ot S 78008 PO WMVd
[CECETETT
ajduteg
o R INAN1444 *g080
DONITIOY, Ldodad b bt uaf___uon—...m n. %o s th“.”—As i awainbay uuag E0-M1d TON SMS UoN
272 SNONNILNOD o ¥ 0S00S 2PoD Wivd
MRUIIDEEI Y
as Jydureg
(100Nn) MO'1d
iy snup WNUWIXEA] shuf) WNWXe N JgdeIoAy
adky, A °x3a
adures Koumbng "N uoiENu3A0) 1o Aijend Suipeo] Jo Lnuend) I Iapweied
“u110J sty Juyja]dwiod 210Ja( SUCHPNISUL PEAL ISEI] ALNNOD YLOSVUVS +ALNNO;
0 100N oL 93ieydsid ON g7 ‘ddAL INFALYIIL/AHZIS LNVTd ' L8TPE 14 ‘Hod YuoN .
1000 *HILNNN INIOd HOAVHOSIU "pAlg ueduRwY ued YUoN 00C :NOLLYDJO
Md :dnodo 8LEETOY 1A dI ALIIOVA (ILAMM) JuE]d JUIUNRILL, JIIBMIISEM 1Od YUON (ALITIOY
; VINHZIS SSV10
Apuopy 1 LAOdHY wia] S LIALT 8TTL-L8IVE T ‘Mod YUON
% 1AV ONITIOU HINOW J4HHL . §7¢L Xod "0O'd

ALIDVIYO dALLIANAd 40

10/0€/S0 :panssl YNA

15SE uonEls e ‘Uon
V LIVd - LIOdIRL ONDRIOLINOW HOUVHOS”

1o -JORAd ONRIOLINOW
gLEETOV T “MHEANNN LINGHd

10199141 WHAU] YIHMIN [ WO *SSHAAAY ONITIV]
Jaunredaq saniun) 1od YHON jo A1) HNVN JALLIANE

00VT-66ETE BPHOL *23sSEUR|E] ‘Proy SU0IS Je[g 09T ‘JuIplIng 9YJO SIIMOL UM

595 UoNE[NIaN SAMI0L] JINEAMAISEAL UOLIDA01 [FIUSUIIOIAUT JO Wawipedaq] 0L JUOJHH SIHL UV ‘QALATIAOD NAH!
" NOLLOHILOUd TVINIANOWANT 40 INHWLAVIIT



-z 1661 "6 J2qWAAON 2A1133))3 *(91)016 0Z9-29 ewod g3

(315 sUUNIEYE [[8 23U313J3Y) SNOLLYTOIA ANV 40 NOLLYNVIdXT ANY LNAWNOD
s * sjdutes 33w2AY jenuuy-3
wshs M Joj s1aruresed uan[yg-§

¥t ot N I RS ‘ON IS VO
3. ' B, s \ 3 ! A .,.E!—-l—-&-u“ g L,
. vl peaetilEns e .,,_. : 103 AP IR T Ey 1 POJ WUV
i) & <l p. Vgt g, R i s [RETY ¥ bk . ST
— 2)duteg
awaynbay Noag ‘ON s ‘uopy
E R el fub 1 3po) PRiVd
= E!—-Mh-nluz -
. 2 sjdweg
. ' i s e : . RS wawasnbay umsayg ‘ON NS "uopy
TR Ko R ARG B o 1 k . 3000 UV
: = WABIMSEI Y
9jdweg
; & _ mawainbey yuis "ON s "uop
_ : AT § R 1 3poD PRIV
_ i * AWy
3|dureg
: . 3 ' 2% nwsag "ON S “uopy
ol A | I oD Wavd
_ [TETTEI T
sjdweg
S S TieE Wawannbxy Worsag ‘ON g “uopy
¥ v Pk i 2p0) WA Vd
Wamamsapy
ajdureg
S - ; SR . s ¢ wawannbay oy ‘ON MS U0y
¢ RN T ekl P 0N (= I [N O L i 1 P MU Yd
. WALIINSTIY
2qduteg
: . e T———— 10-INI "ON 3§ wopy
: - ns i o 4 N “..L.nu” S 00b00 u—vOU §<A—
- ARINTTIW
ajdureg
[P =
: H I0-INI "ON 2§ ‘uopy
oy Iayom o qwag -
W i AP | e | e e A OES00 3P0D Y4
ONITION (o 2 pyoam [ oti - fa : : . e
RALA) e
: LNSNT443 SS1
snupy WILUIXE] snup) - | wnanyep aderaay ,
sysdpeuy -x3 - h0~QENhﬂm
; .
u_._:..rm arnts v N " uone1uasue)) 1o Atend) 3uipeoT 10 Anuend) I .
*u110) siy) dupja(duiod 310Jaq SUONINIYSUI PBAL ISBIJ

SHW WU UVHA/HINOW
1000 :ON Ju10 d3a8Ydsi(] . |

8LEEIOVT "ON dI Knpioed " AAM) JUBI] JUSWIBIL, JOIRMAISEA LOd YUON dweN Aijioeyg UINIOD /1R



- 661 "6 13quanoN 3a1329)2 *(01)016°079-79 W4 43U

, (- A1essadau J1 519945 JeUCTIPPE YOENY) :(313Y STUIWYIENE IR 30UIJIY) SNOLLYIOIA ANV 40 NOLLYNVIdXH ANY LNIWWOD

« )

(QQ/WW/AA) 3Lvd | "ON BNOIITIL N3OV QIZIMOILLNY HO ¥3D1430 FALLNDAXT TVHIONIId 0 TUNLYNDIS (=rd = U0 INIDY QIZINOHLNY YO ¥3IDI440 FALLNIINE TVIONIY JO TTLLINVN
SHUOSII0iT puE 2y Jo Aijiqissod U Fuipn|aUT UONEULIoU] S]] Funnmuqns 10j saujeuad weayiudis 20e 213Y) JEY) JUEME WE | "2]dWod PUE IRINIIE "INl ST UOHEULIOJUI PInIwQns

oy aA92q | “UonEULIOful 3y BuluieIqo Jo) ajqisuodsas AIBIPIWUI S{EADIAIPUL 350Y) JO Asnbuy Al U0 paseq pue uIaIay PIUIGNS UONEULIONUL A1 YA JEHIUIE) Uie PUE PIUlLIEx Aneuosiad aney [ 1eys mej Jo Liwuad sapun A g

Jjduies sdeaay |enuuy- 3
wAshs p\IQ J0) siwesed wanyjg-s
112 vond3ful dasg 0 GLMaM mp molq Apeq 23e1aay 3urjjos yuow g-y

[ —S0dN0D | & 1 o= i e : " aayAm + & : _Ew..,._r 10-IN[ "ON 201§ ‘uopy
OHMOL | ArEm L Vo . oSy N au__“.“__ﬂ.“ S 0£500 3POD WUVd
Ijdue
_ s LN3IN1449 SSL
TBAVORTI| ) | i ETHETR) SO Lo W4 o L | s 10-NI "ON 15 "uoy
OZ—-—‘_Q‘..J ‘ﬁ.-_._u_n_m._”-mnvﬂz | 3 ‘ s cuocono...q. . = SO0 T carromid 4ot e 3] B = * : ."_ 5 ,,_.._ A 29008 P93 WUV
EALL) - Wawnsesp
------ ssncsasscene 2jdwre
. - ANINT44T **q0"d
TRORNIE. [ gl - e . Savhm, | o Sevory T .....m OS2 s A | 2 s nbay s 10-IN1 "ON 21§ "uopy
onhoﬂﬂm |, ADXEIM L R R e OSY 167 ol OO RLER sy o] e s e T S 78008 2P0) U Vd
WAUINSEI P
ajdure:
* ININT443 *qo™d
DAY OW ﬂh ,..,....».fu_—.EG: ! ) % . o ._....\...._ __u_.__.nl. EuEu.,__.J—n.uz yuag £0-MTd "ON g "uopy
oﬁuw:.,. ..%mw.m._m__nou _ o e T e, [ e e B [SPAT RS . _.a.__e._az A 05008 2PoD W Yd
sdweg
(100Nn) MO
- snun WNWIXep snuf WNUIXEN] 28R10AY
>k s *x3 .
s ing oN uonesuduo)) Io AjjenQ Suipeo] 10 AMmuend) I dapurered
“wa0) siy) Suijapdwiod 310J3( suolPRAISUl Pea ISBI|J ALNNOD V.LOSVYYS TALNNOD
0 1000 Ol 231eydsid ON €97 ‘ddAL INFALVZUL/AZIS INV1d L3CTYE "Id "wod yuoN
1000 :YATANN INIOd ADAVHOSIA ‘PAJH UeSLIAWY URd YUON 00T ‘NOLLVDOO]
Mmda dnodod SLEETOVTId Al ALI'IIDVA (dLMM) e[ WIUNEI1], 19jemalse\ Hod YUoN -ALITIOVH
V/NFZIS SSVIO
Appuopy 14043l fewid - LIAIT 8ZCL-LBTYE T4 ‘Hod yuoN
ALIDVdVD GALLINYUAd d0 % AV ONITI0U HLILNOW dHIH.L : 8TZL X0F "O°d
oL 0 L[—JORIAd HNIHOLINOW 1032211 W] YIPMAN [ ¥orf :SSTAAAY ONITIVIN
10/0£/S0 :paunss] YA SLECIOVTL MIIINNN LINYHEd wouniedaq sanynn Hod YUoN Jo &) HWVN d3LLINYAd

00bT-66ETE BPLIOLL “93sSEYE[[], ‘PEOY SUOIS 1ie(d 009Z ‘Fuipjng 010 SIMOY, um,
[CCE UOLEIS [IEJA UONI9S UONE[NIay SON[Ion:] JOIEAIISE A\ UOHI2I0I [EIUAUINOIIAUZ JO awedoq QL LUOEY SIHL TIVIN ‘AELATANOD NIHM
VY LAVd - LUOdTI ONRIOLINOW HOUVHOISIA NOLLOHALOU TYLNHANOUIANT 40 INHNLAVJAA




-

661 "6T 12quaroy aapoayja (01)016'029-29 uwog gag

H(e13y sjudunIENR J[e souarayey) SNOLLVIOIA ANY 40 NOLLVNY 1dXH AUNY LNIJWINOD
N sjdweg 3duiany lenuuy-x
wAshs M1 10§ s13joureied uanyg-

' Y e i wauannbay g’ ON S oy
i Rl [EE S I P0) WA vVd

BECECET T

sydung

‘ON S “uopy

Hawannbay jwedg

N 38 S I 3P0) W vd
- WImImE
duieg

puiteEls o ..s.u._.H...___S_ g "ON Al§ “uopy

L I i, ¥ e R AR, O I P0D M Vd
N et s [TETETTE=T
sjdures

: TSR Wmauannbay yong ON S “uopy

LoN) : Pt ol 1 P03 N Vd
WREI eIy
Spdueg

it ; Wawannbay nunag "ON A5 ‘o

: R SR . i PO WUV
. WL
Idung

i ON IS “uopy

b ri ! i 15 R 1 0D WA Vd
i Judurainseapy
3)dueg

5 15 L) L , Mitaspnbay ymsag ‘ON IS uopy

i o : ol i % 2= Lt i 3PoD YV
: L lawImeay
3dueg

ns. 10-INI "ON ang “uopy
e 350 : : 5 00¥00 2PoD V4
Hd
DAV ON T : 2 st adis g, oy yituag 10-INE “ON an§ “uopy
ONITION ;. ..h..uﬁ_u—_“.“.h-: .J\.-E sosnnastccansvessn T L1gien BARENSOrA Y b LT g A 0ESQ0 9po) Wivd
Yy WL mETy
sasmasca Jjdureg
" LNINTL1T S5
STaT! WnUIXe STUTYY WNWIXBA 9dRI2AY ]
sskpray g : : 13)owe e
sﬁ# a__h“_e"_ N uoneHUIdLY) 10 Ajjend) duipeo 10 Ainuend) ) ded
“woy syy) dupduiod aaopaq SUOLINLISUY PBIL ASBI]
10001 :ON JuioJ adieyasiq SN Jeung YVHA/HLNOW
8LEEIOVTA +"ON QI Lnpioed (1M M) wreid uounteasy, samemalsep pog quoy oweN Lifioey P 03y ueg



-¢- 661 67 19qW3noN 3An33Y3 *{01)0167079-19 W0 430

(- A1ess3oau J1 5199ys |EUONIppE Yoeny) :(212y SUSWYIENE ||E A3U13J3Y) SNOLLYIOIA ANV 40 NOLLYNV1dXd ANV LNINWOJ

C )

Tna.i W/AA) 3LYA

‘ON INOHJT13L AINIOV U3ZOHLAY YO ¥301440 FALLADAXE "IVIINIYd 40 JYNLYNOIS

(mag 2 w0 | NIOV AIZINOHLNY YO ¥3D1440 JALLNDIIXE TVHIDNIEd 30 TUL/INVN

2\ 2A31[3q ] ‘UouEULIOj 9

) Juiuieiqo 10§ sjqisuodsas £jarerpaunut s|enplALput 2504 JO KLunbup £

JiSEesIOW] puE aul JO Kinaissod aq) Juipnjoul uoIEULIOfUL 3sief Funiuqns 1oj sanjeuad JUEIYIUSLS 318 I JE JIeME WE | *219|du102 puk 91RINIOR "IN S| UOLBULIOUL pInjuqns

Ul UO Paseq pUe UIa5aY PINHUGNS UCHELLIOJUL N YItA JRi[ILE) WE pue paunuexa Ajjeuossad daey | ey mej Jo Ajeudd 1apun Luidd |

sjduseg 9Teraay |enuuy-z

dLAMM Uy mopy £neq 9desaay durjjor yiuows g-],

_ o L L AT 106 ON 315 WO
T “..E.mh_aﬂ._.: R T ~ oy iy PR = “lt e d 0£500 PO WUVd
N ol B [CETHEE ST
— 2pdue;
s LNINT449 SSL
Bayop Tl S 1G-[NI “ON 1S "UOW
e Auunon Vta comemensssemensees | e A Z8008 2P0 WU Vd
TIVD .nu.uu_u:a.ﬂ“".m
I . _ . LNAN1443 *qoed
“goarod | . - . oy . daym |, 3avoW S 10-IN1 "ON NS "Uopy
oud MO | TATEAM i oo | o'sy ooe ! o V 78008 3P0D WUVd
WNOH 91 = TURBAINFEI Y
Ijdhre,
. - LN3N1d43 *aodd
— - _ 5 gt s | o davomanlinsl (oavor © |- g, _— T0-MTd "ON S “Uol
oavoRT |+ Asomu | ¢ _ T S ] R W It R et A 0S00S 2P0 WAV
YIVD = SNONNLNOD ﬂuﬁ.uh.”—”&
- (1004) MO1d
e ¢« MYONE. . Iayop T 10-m7T1d "ON NS "o
wﬂ%uh _ "...u_ﬁ%_: _ - oo B R deed g uod N N T L 0500 9PCD WU Yd
VD SNONNLINOD FETTEI I
sydwe
s (uelg [woL) MO
sun WnWIXepy sjun) WINWiXe N J3RIAY
- syskjruy -x3 . . 19)uIel
uﬂwm E.u__.___.._"_ N Uo1)e1jUIU0) 10 Anend Surpeo] 10 finuen) - ] ed
“110] 1) Sup[dUI0) 310J( SUOHINLIISUL PYdL ISEIJ ALNNOD Y1OSVYUVS :ALNNOD
0 1004 0., 231eyosid ON g7 ‘ddAL INGWLYHUL/AZIS LNVId L8TYE 14 “Mod YoN
100 TAWANN INIO ZDUVHOSIA "PAIdl UBOLIGWY Ueq YIHON 002 ‘NOLLYDOT
MG d0OUD QLECTOVTA dl ALITIOVH (dLAM) JUre[d JUSUIEIL], 19]BM3ASEM 1104 YUON ALIIOVA
J V/IN:HZIS SSVID
ApuoW :140ddd wup L LINIT 8CTL-L8TYE 14 ‘Bod yuoN
ALIDVAYD CALLIANA 40 % LIAY ONIT10Y HINOW THIHLL 8ziL xod "O'd
0], w0l I~AORHEd ONIHOLINOW 103030 WM “YYMIN [ PR :SSHYAAY ONITIVIN
10/0€/S0 :panss| YA 8LECIOV T NMAFANN LINYEd yuawreda(q saniun Hod YHoN Jo D FAVN Fd.LLIANYAd

JGSE uonelS 1B “U0pdas uone[nday

00PT-G6ETE ePIIOL “2asSEUE[IEL, ‘PROY 2UOIS JIe[d 09T ‘SUIPIING 30UJO SIIMOL UM,

SONI[IOE] JAEMIIST A, UONI9103d [PIUIWUONIAUF Jo uaupedad QL LAOIA SILL TV ‘AHLITINOD NIHM

Vv LUVd - LI0d@I ONRIOLINOW FHUVHISIA NOILDALOUd TVINIANNOUIANYT 4O INHNLAVIIA



-9~ F661 "6 19qWIACN 2ME3313 (91)016'019-T9 Aoy 43

(259 SIUIUMIENE |[¥ 30U3I3)3Y) SNOLLYIOIA ANV O NOLLVNVIdXd ANY LNINNOO

sjdures juanyuj -H

. . : Eu.—rwu_:.v.us ._E.-u._L ‘ON 2§ "uopy
- 22 3 i h g i 3poD PUVd
1 Eﬂ_.—-uh:n-u:
Idweg
o |- mowannbay pausng "ON 15 "o
‘ B : R N 1 Ppo) WAYd
- o nA e e WO INSTIN
ajdureg
£ "ON NS "uopy
Janannbay ywsag -
| B 1 3po) NAVd
S ' T WaunInsepy
ajdureg
; tavon ek —— 10-:4NI "ON S “uoy
SOdWOD - ATHINOI 3u PRI B o, LH04TH et S W 9 0£500 POD WUV
0o i 1 !uﬂu.:nnu—a
LU ajdwes
e LNFOTANL 'SSL
* dayoly bay quirsyg 10-dNI "ON s "uopy
SO4HOD i 3 esacunsgusenansia e : e na O 8008 2pO, vd
O¥d MO ATILINOR Ll : oy 14043% e 00 D W
BAOH 91 apdes
LNINTINI QoD
X " b 10-843 ‘oN S "uopy
AN wpditeq - e ! ..T R 3|
ﬂnun—._zcz.. "SAONNILNOD NIN L90434 S g 8L0T8 2p0) nivd
2 . Sjdweg
AlIdigdN.L
ke, . upwineq ‘._._ & " inbay wiag 10-Vdd "oN ang -uopy
. “quo—--z—l—lyhc“U .:m m.ﬂ “m._:_ .....'..l.l.l.'!l'l - -@d + & _. I : < 8§ ugo §<m
u.m.‘_hﬁ - 5 L [TEE =
3jdueg
satsessapEEsANnasEl :Q
; 10-Vd4d "ON sn§ ‘uopy
xounon: |* $NONNLINGD i ] ! V 09005 3P0 WaVd
er L PR e aqdureg 1vnasTy
1VY.LOL “ININOTHD
— ST &3 10-V4d “oN s “uopy
A3IM ¥ L wooi/f - S i "+ _ . V SSO¥L 2P0 WU Vd
aviao ot . S (1214
2 Allva [TENTEIL T
Adwieg
e AVI34 'WH041100
S| S| o | sy
S e : Iajaweley
4 B
u___hm cmbong N uonenuaoue)) 10 LAend) Juipeo] 1o fuueng) !
*uL10j spy) Juipa|dwod a10Jaq SUOINIISUL PBII ISEI|
SHU Wi AYdA/HLNOW
1004 :ON julo ] 38xeydsi(q

8LEETOV 1 "ON QI Anfioeq

(d7 " M) JUR[d JUSULRIL], 13)EMIISEM HOJ YLION :oueN Anjioeyg

P u03 ¥ ueg




lh.l

Y661 "6 19QWIAON A33)§3 *(01)016°079-29 Wd 430

()

(-K1es5339U J1 S139YS {EUCHIPPE YIENY) :(13Y SNSUMDENE [{® 25ua12)9) SNOLLYTOIA ANY 40 NOLLVNV1dXd GNY LNIWROOI

Ta@.zs_;t aLva

“ON INOHJH 4L

IN3DY Q3ZIYOHLNY YO smu_.mmo FALLNDAXI TYHIONIYd 40 FYNLYNDIS

(a2 $li0) [NV GIZIYOHLNY YO YIJI440 FALLNDAXA TVLIONINd 40 FTUL/ANYN

“JugWwuosIdW] puB Uy JO Zipqissod a1 dulpnjaul uonEULIO 25|€) JUIILGNS JO) saneuad JUEIYIUTIS 2T I} Je1 AUEME W | “213]dWi0D puE NRINIIE “IMU} § UOHRULIOJUI PINILGRS
oy 3A3Nq | “UOUBULIOJUY AP Sujurmqo 30 ajqisuodsa1 A[respaunil s{enpIAIpul asoy Jo Asinbur £ws uo paseq puv uIY PINItIQNS UOHIEULIONI A1 I/ JEIJiUIE) WE PUE PIULUETD &jreuoszad aamy ] e me jo Aneuad 1opun jiuad |

aduies 3dviday jenuuy-£
dLMM uy molg Apeq 23esay Junjjos ypuour -1

avao ..m.mﬂﬂ_uﬂ_.:. i ﬂm_ $7 | Vevspressesange | MOWSSO puzzd _cm:nﬂmm_oocuz_hn.u_mzwﬂﬁ
WALANTEINN
dwes
; . INANT443 SSL
DAVORTI| yyunon | Y SR [ ol N sens ; e 10-fNI “ON 1S WO
cwﬁwg 140434 T [ OO L) T He g R 2% ._.s._u._,_...u“ A 78008 P03 WA Vd
sssancan esamomsas - adung
: LN3N14449 *a0dd
ougmon | xvaIm’ i i g s —— 10-NI "ON 3MS UOW
BNOH 91 Y 78008 2P0 WU Yd
L) ‘u!.-“h-—nn—lnm“
v sydure;
m .. - INANT449 *a0dd
L B T [l e | een Tac1a on s v
VI SNONNLLNGD - A 05005 3p0) W VYd
"
(1004) MO
DAVOHWE ATHINOW 2! e T . Iayopy - .
: . : . . o e pla, P e | mowannbay yussg 10-MTd "ON 215 "Uoly
cw.%__uwu. m:%._w.“whsu ! Sy Ik B LAkl Lo elhOS 005, SPIiid
!-uaﬁﬂ!..nlu:
" . dhare
= (ueid [®m01) MOTd
oy siun WRWIEXEA snup) WOiXe adelaAy
20k L "
v o "N : uonenuaauo) 10 AEend Juipeo] 10 fiuen) I lopuered
“w10) sify Sunajdiuod 210Jaq sUoHINLSUL PEIL asedld ALNNOD VLOSVUYS TALNNOD
0 1004 oL 231e4osiq ON 47 AdAL INTWLVAUL/AZIS INVId L8ZVE T ‘Hod YUoN
100U S UAMANNN LNIOd ADIAVHOSIA ‘pAld uedLwY Ued YION 00T INOLLYDO1
Md dNodn. SLECTOVId Al ALITIOVd (dLMM) R[] UWIe3L], J2)eMIISeM 104 YHON ALY
V/NHZIS SSVI0
Appuoy 1 LY0ddd feutd ‘LIAIT 8TTL-LETHE 14 ‘Hod YUON
ALIDVAVO ILLINYAL J0 % . SIAY ONITIOU HINOW FHIHL ‘ 8zZZL ¥og "O'd )
10, :woag—qORIAd OINIIOLINOW 1019211(] W] “YID|MIN ‘[ Xo1y :SSTUAAY ONITIVIA
10/0£/S0 :panssi WA 8LECIOVT “YAIANNN LIAYEd juaunaedaq sanynn vod Yo jo AnD HAVN FALLINIA]

YV LUvd - L0d3d HNRIO.LINOW ADUVHOISI”

00VT-66ETE EPHOL] "d3sseyeje], ‘peoy 3uolS Jelg 009 ‘Suipjing 30U SIIMOJ, WM |
1SSE uonels e ‘uohods uoije[n3ay SINN[IIE] JALMIASEM U011991014 [BIUIUIIOIIAUY JO wowpedaq QL LUOJTY SIHL TVA ‘ALATINOD ZE..

OILOALOYd TVINAANOWIANY 40 LNANWLAYJHCT



-3- Y661 "6 32quIanoN 2APSaY2 *(01)016:029-79 W4 430

:(319y slwaunIERe |[e 20UIA) SNOLLVTOIA ANY 40 NOLLYNV1dXH ANV LNIWAOD

ajdwes yuanyug -0
-. Ay by | ¥, _.. ...-M.»_.__.. .. P ] “.. .” _ﬂu-:u-_-—wo_ﬂ-__l.-;ﬂh .Qz U—_W .——O.z
- W 48 ¥ bl I 29D VY
JUETESL R R
adureg
} ) ; “ HuEuu_q&uﬁ Nuuag "ON S “uojy
e B AR e it _ R s i oD PRIV
. j _ TMIWNTEIY
sjdweg
. ! wawaynbay nquusg ON g "uopy
- B ! S i 3p0D WUV
WML
ajduneg
S04I00 . . VAL Sayol . Bl | esssimnmpannoniass | Famsonsonasarne | mmmboy wusng 10-dNI "ON 31§ “uopy
Od MOTd |, ATHINOW 3 1w suanseansaseanemet 10 o3y RENEPRERRRE RS < I g 2 TN N T T o' U G g 9 0ts00 WPOD NI Vd
wnoH !’ i SR ] ! - - WSWRINSII
9drrey
[ R —
10-dN1 "ON S "uopy
504100 Al RS Sw R on W
0¥4 MO |  ATHINOW ' v el O T8008 P90 PRIV
¥NgH N §
LNINTNI Q08D
AYNY ¥ T ] xephieg .. . _o.mn—m—l ‘ON As "uo
WOLNOW - | SNONNLLNG . N " 1woa3ydc : 0 kT 8 8L0OTR 2PoD WU Vd
D38 I U T
ALIQINL
xapdieg Avessssubivensatn o]l seess ! v | v . by g HrV4d "ON NS “uoly
wAIN SNONNILNOD ns €8 WA - d B e et R T e AT R B Y 00100 2P0 N Vd
s, : A mrey °
ajdweg
asssssesiTassans y
_ “ eyl Bl 10-V:id "ON NS "vol
Y O ; .  mpkieq, o - o inb3y yumsag !
upn_z.rzm_.. SDBANLIIT) 4T s ] MEENAT i e e et Y 0900§ 2POJ MUIVd
L i - [T T T
Iydureg Tvnais3d
TTVLOL "ININOTHD
p—— ; i0-Vd3 "ON g “vopy
e oy POV st b AL : ¥ SSOPL 90D WA Vd
. TV 'WRIOHT0D
siun T wnunxen siuf) W xYe aderaay
g Ty 13 - = 1ajaurerey
“Mwn .sa__“._.ﬁ "°N uonEudUeY) 10 Ajijend BuipeoT 10 Linuend) p
‘uL10j m___uum:m-u_n_Eou 2.10J3( SUOI)ONI)SUI PBIX ISBI|J

100: :ON W10 318YISIQ SHAY [eulg UVAA/HLNOW
. ﬁmﬂoﬁa "ON aI Aupaed (A1) U] JUSWIRALY, JACMASEA, HOd YHON :WeN Aijioey panuiuod v ueg



DAILY SAMPLE RESULTS - PART B

Facility ID: FLAN13378 11001 . Three-month Average Daily Flow:
Month/Year: City of North Port WWTP . Daily Flow % of Permittad Capacity:

Flow CBOD, TSS pH pH
(mgd) {mgll) | (mgl) Max Min |
uoo! (std units) | (std units)

PARM 50050 80082 00530 00400 00400

Mon. Site|| FLW-03 | INJ-01 mJ-01 INJ-01 INJ-0!

Ol oo| | ] L] &] LI B —-

—
[=]

—
—

—
[ ]

-
w

o
B

—
W

—
[+

—
Q

—

(=]
-
-

—
O

[}
o

[ 5]
i

N
[ 8]

[ 8]
[

[N
&

(]

»N
[«

[ S
-~

[
(=]

[ ]
=]

[\
o

W
—

PLANT STAFFING: Day Shift Operator Class: Certificate Name:
Evening Shift Operator Class; Certificate Name:
Night Shift Operator Class: Certificate Name:
Lead Operator Class: Certificate Name:
Type of Effluent Disposal or Reclaimed

H

||

" imited Wet Weather Discharge Activated: Yes: No:  Not Applicable: If yes, cumulative days of wet weather

“‘Attach addiu'on-a-l sheets if necessary to list all certified operators.

DEP Form 62-620.910(10), Effective November 29, 1994 - -9-



Facility ID: FLAQ13378 R0OO1

DAILY SAMPLE RESULTS - PART B

Month/Year:

City of North Port WWTP

Three-month Average Daily Flow:
Daily Flow % of Permitted Capaciry:

Flow
(mgd)
Plant

Flow CBOD, TSS

(mgd) | (mg/L) | (mg/L)

RO0L

Fecal
Coliform

(#/100 mL)

pH
Max

Bacteria (std units)

pH TRC (for | Turbidity
Min disinfect.) NTU)
(std units) | (ma/L)

CBOD;
(mg/L)

Influent

TSS
(mg/L)

Influent

PARM 50050

50050 80082 00530

74055 00400

00400 50060 82078

30082

00530

Mon. Sitell FLW-01

FLW-02 | INJ-O] EFB-0!

EFA-0l | EFA-0I

EFA-01 EFA-01 EFB-0!

INF-0!

INF-01

Wl e 3| on| L] A W] N —

—
(=

—
—

—
~N

[
w

—
o

—
tn

—
o

—
~

—
oo

—
Lo

»N
o

[ 8]
—

8

N
w

[S ]
s

&

[N ]
[s

N
~1

~N
oo

[
0

w
o

w
-

PLANT STAFFING:

Type of Effluent Disposal or Reclzimed

Day Shift Operator

Evening Shift Operator

Night Shift Operator
Lead Operztor

Class:
Class:
Class:
Class:

|

Cerificate
Certificate
Certificate
Certficate

!

Name:
Name:
Name:
Name:

Limited Wet Weather Discharge Activated: Yes:

No:

Not Applicable:

=h additional sheets if necessary to list all certified operators.

DEP Form 62-620.910(10), Effective November 29, 1994

If yes, cumulative days of wet weather




:suogeueldxyy pue SN0

(uawainseaw Eo_..b

¥6000 ua/soyud
soueINpuo) Apaads
S¥600 ag)ing
90100 o e 40
. e
01000 o) eau&euw
01900 (1/3w) vwounuy
0¥600 (1/3w) apuoqy)
64078 ((RAY) b__.._ea.
67600 (1/3w) wapos
SIS0 (1/3w) SAL
02900 (N s¢ 3w} sreny
0z0zZL (IS 193)) 12A7] Ja1epy
s/ uonaiad SHUNASIY SisAjeuy popap sishjeuy PIPPY SIAURAIISAIY (N/A) P3N sajdutes poyojy Susiduwes, * apoD WA Vd Jawereg

T-D ISSE|D JArep, punoID
punosdyoeq  :adAL 1M

(-0 10-8MN AL S 1520

d LAvd - LIOdTd ON”

LINOW Y4LVMANNOYUD

ON s3A  idundwses as0jaq padwnd jlam anp sep

(puieiqQ 2dwieg e
e} Apuopy
SLECIOVTI Qi Angioe



-U-

.—C—-. L #/opetess g "FEF SN AR v

:suoyeueldxy pue siUAUMO)

(uswinseau piaig)

$6000 waysoyur

uEINEIO) syidads

S¥600 AEJng

(uawainseawt py)

90v00 (siun prepunrs) yd

(TNOOT/H)

SSULE uLojo)) |83

' 01000 (Do) 2ameiadway,

01900 (1/3w) vwowury

0p600 (1/3w) apuop)

R 61078 (NLN) Anpiging,

62600 (1/3w) wmpog

S1500 (1/3w) sal

07900 (N s® 7/3w) sl

0z0ZL (IS 393)) 1349 131y

—— S AIRSIY SSAEuY pOIaN sisAjeuy Pappy SIALRAIISAI] (N/A) paranyy sadures popay Sundures °, Po] PRIVd Joueeg
siun/sHus] uon : )
ON Sop  iSuidwres 250j0q padiund jrem s sey
pount d
£ i55ELD) J9TEA PUTOID pauteiqQ ajdwes areq
sgueydwo)  :3dAJ 1P

(W) 10-DMW QIS 1530

d LAVd - LHOJIRI DN ™ LINOA YILLYMANNO®D

1183 } fQIuopy
SLEEIOVLA QI Aoy



:suoneueldyy pue SHUAUOD

(1uswunseat PjaLg)

$6000 wasoquid

23uE)npuo)) yidads

S¥600 Re)ng

(swunseaw pjay)

90K00 (siun pavpues) pd

CImooun

SSorL urofljo) [e23]

' 01000 (Do) umeaadwia ],

01900 . (1/3w) euounuy

0r600 (1/3w) apuop)

6L0T8 (NLN) Apiqung,

67600 (1/3w) wnipog

S1500 (1/3w) sqy,

07900 (N s® "/3w) ajmuiN

020TL IS 199)) 19A] JiEM

J——— SAINSIY SIS Ajeuy va_:u—z, sisA[euy Pappy S3ANEA1ISAIJ (N/A) paiaiid sajdweg poyd Suydweg * 2P0 WU Yd 19)mse ]
sHup) /M| uo 4 ' : :

oN SapA  Buydwes Aojaq padwnd flam g sep
7-D $5U(D JABM PUNOID iAo u Huies a5
asuendwo) AL IIFM IR puoy

(€-MN0 TO-OMI QI S ¥3L

A JIVd - LIOdTI DN MLINOW YALYMANNOUD

SLECIOVTI (dl Anpoe,



-p1- Fob1 "61 JIWIAON 3AN123)4:] WG UCY LY WVl 4l

:suoneue[dxyg pue SUNLOY)

{(iuswainseaw pjatg)

6000 uso/sogquird
25uEIINpuo)) ay13ads
SP600 argjng
(Juswaanseawt pyay)
0700 (siun paepuvss) Hd
(@120,1V7)]
ssovL L0 (€39
b 01000 (Do) aameraduiay,
01900 ("1/3w) ersounny
0v600 ~ (y3w) spuopd
6L078 (NLN) Apiqang,
67600 (1/3w) wnipog
SI500 (3/3w) saL
07900 (N se 1/3u) arempN
020TL CISIN 199)) 1949 121,
°d spunAWsIY sishleuy popapy Siskfeuy PAPPY SIANBAIASII] (N/A) pasalif sajdwes popay uydwesg pe) WIVd 1awereyd
SIuf)/sHUI T UoRAY ! : :

ON s3y  i3urdwes arojeq padwnd jjam ap sep
(pauteiqQ vjdwres e
7D Sse) ._S_WB punalp e tw_:am
asueydwo) . dAy, e BLEEIOYI Al Anpaey
(M) E0-OMW QI PNS 153L

@ IV - JHOJT ONIY  'NOW HALVMANQOUD



-G]-

FO01 "61 IRUIAUN 1IN WG By oY Wy gua

:suonreuejdxy pur sjusunuo))

(uawnseaus pjat.y)

6000 wy/soyquri

aourdNpUo) syiaadg

SO0 aeying

(wuswanseaur piay)

9000 (snun piepuers) yd

C1moo1/)

, SSObL uLIofijo)) [e3ag

¢ 01000 (0.) amusdwag,

01500 (1/3w) rwowmy

0b600 (1/3w) spuopy)

6L073 (NLN) piging,

67600 (1/3w) wnpog

S1500 (1/8ur) §Q1,

07900 (N su 1/3w) aemy

0707L (IS 139)) 13497 1318

T SUHUL/NSTY SIS Arpuy pospapy sisjeuy PIppV SIANBAIISAIJ (N/A) pasaig sajdureg poyey Suyjdweg poD WA Vd 1ueing
SHup)/SHUE uol ! ] i
ON $9A  i3uydures a10j3q padwnd jom ayp sep
T-D issE]D 23BN pUno1y ‘puEqO ”_“_“_fﬁ “_o.m
sumpdwo)  :3dAL 1M .
- VO-OMN i1 2§ 1531 SLEEIOVTIA ) Anjioey
q LYVd - THO4dTT ONRIA IO YILYMANNOUD



-91-

Y661 "67 13qmIAON 313213 *(Q1)016°019-19 uoy J3qQ

:suoneue|dxgy pur siusururo)

(uawainseaw pyagg)

6000 wa/soyuird

uwINPUO)) yIdadg

SPGO0 Aejlng

(quauwsaanseawm ppay)

90k00 (saun prepues) pyd

CIwoo1/n)

SSOVL uue)jo) [eay

1

) 01000 (Do) armesaduiay,

01900 (1/3w) epuowwy

0600 (1/3w) apuopy

6L078 (NLLN) Aimaang,

67600 (1/3w) wnipog

S1500 (1/3w) sau,

07900 (N s® 1/3w) apeniN

0T0cL (IS 193)) ]9AT] 11y

un uon3ARg siun NSy sisfjeuy PoyIay stskjeuy PIPPY SIANEBAIISILG (N/X) poraigty sojdureg PORI Suydures 3000 Mvd Inaueied
siup /SNt I : : :
ON $IX  idusdwes alojaq vu.._E:.n i13m ap sepy
7-D :sse|D JIIRA\ punolp PUIEIG0 o Idures a1
punoidyoeq  :odAL UM BLEEIOV'La "l Ao
(11-MN) TO-EMIN Q1 S ¥59L Rl
d LUVd - LYOJdHH DONRIO™  "ON ELVMANNOUD



el

suonruwdxs] pue sjusWLOY)

(uawunseaws piary)

$6000 wosoyurv

aEPnpue) MNYidads

Sh600 agyng

(JusuRRINSTIW play)

20000 (sun prepuws) yd

CINoOL/A)

ssovL uLoji[o)) [e3ag

' 01000 (D) asmuesadusa,

01900 (1/3w) emoumiy

0r600 (1/3w) spuopy)

6108 (NLN) pigang,

62600 (1/3w) wnipog

1500 (1/3w) saL

07900 (N se /3w) aremy

070ZL (IS 133)) RpAST Jiep

woudaRg SO MNSIY SisAjeuy - poiapy siskreuy PIPPY SIANEAISSA (N/A) pasaify sajdures popapy Suydures Ipo) WA Vd Ipwneg

siup)/situn] uoy ! ! :

-0 :ssejD 1Ie\ punoln
ouempdwo)  :adAL [19M

(L-MWN) SOCOMIN QI NS 1591

d LUVd - LIOdTT ONPMILINOW HI.LYMUNNOAD

oN

sap  ;Juydwes 210)2q pedwind jlam ay) sepy

‘pauteiqQ sdwes areg
SR 3 IO
SLEEIOV'L @l Anpoey



-81-

Y661 "67 $2qWIA0N 3813913 '(01016°019-19 Wy 43

:suoneuR[dxy pue sJUIUNLDY)

-1

(QuawInsesw plary)

$6000 wysoquv
2UTINPUOY d113adg
SP600 agog
(uawaanseaur ppay)
90K00 (sIun prepuis) pd
(1woou/P
T SSOIE oo jesad
' 01000 (D0) Bmeradwa),
01900 (1/3w) eniounuy
0v600 (1/3uw) spuopy)
61028 (NLN) Anpiging,
67600 (1/3ur) wngpog
S1500 (1/3w) sy,
07900 (N se 1/3w) areuiy
0Z0ZL (IS 159)) PAsTa218p ||
Sjup/SIME] uopaANRg SISy SisAjeuy poyIapy siskjeuy PapPY S9ANEAIISIL] (N/A) pazaii sapdueg poapy duyjdweg PoD WAVd 130ueIEg

7-D :5SB[) 13)EM punosn
sousidwoy)  :adAQL 19M

(@1-MN) 90-OMI “Ql A5 3L

ad LUvd - LHOdTT ONIY  NOW YALYMANNO™D

ON s9A  (Jundwes 210jeq padwid jjam MY sep

paureIqQ 3jdues sjeg
ELE) LT
BLEEIOV'H QI Anjioey



-6l

suoneuejdxy pue sBAUNIOY

(uawaunseaw pjaty)

$6000 wysoyurrd
2uR)INpUO)) yidds
Sy600 agyg
(uswainseaw pjay)
90+00 -(stun pyepuess) yd
C1moo/n)
. SCOPL ooy [839:
v 01000 (Do) ameraduiay,
01900 (1/3w) eourary
0b600 (1/3u1) apuop)
61078 (NLN) Anpigaing,
62600 (1/3w) wmpog
: $1500 (13w) saL
02900 (N s® Y/3ur) arenN
0Z0TL (1SN 199)) [9AST Jarepy
Su/SuE] vouaaRd | SIunAnsAyY sishey poyIapy sisKjeuy PIPPY SIANEAIISII] (N/A) paraipg sadwres powa Suydures M RALAL TaRueied

7-D :sse[D 1M punolh
aoueydwio)  :dAL (1M

(S1-MI) LO-DMIN QI NS ISAL

a.LAVd - L1043 ON"

NOW HELLYMANNOY™D

ON 525 (Suydures 310j3q podiind []am s sem

:paneiqQ 3dures aNeq
e g puopy
8LEEIOVLL ] Anjroey



-0t

P66 "6T 22quIRAIN A3 (01016 0LY-19 Wid ddd

:suoyeue]dxy pus slUIURUOY)

(uawInseaw piaLy)

¥6000 wasoyqui

neInpuo)) Nyidadg

Sv600 ARejing

(uawaanseaw pjay)

50100 (siun pepuys) yd

1NooL/)

SopL uuoj1je) [e3og

i 01000 (0.) aruesaduwsa,

01900 (1/3w) ewounuy

0¥600 (1/3w) spuopy

6L078 (NLLN) Anpiqan,

62600 (71/3us) wmypog

1500 (1/3w) say

07900 (N se 71/3w) aimmN

070TL (IS 199)) oA 133mpm

(N/A) paraiy sajdweg poyiay Juiidutes o) WU Vd Io13weIEg
Ajeuy POy sishjeuy PIPPY SIALBAIISA]
SHUL)/SIUE] UoPRRA SN ANsIY sis
oN s3x  ¢3undwus asojaq v&E:m Ham ap sep
paul apdwm
-5 1558[) 19)EM punoin paulngp ...._“_o%.wm: “ﬁ_m
( Bq@amﬂwﬁ E&h.__w_._wuﬁ. SLEEIOVTA Al Anpioey
91- ) :
d LUVd - LIOddd ONIYY JON JELVMANNOYUD -



Vi

. . swian 1o 10 *Su3Ad ssed-£q 10 12sdn Aue “saouepaasyd Aue uregjdxd 0} BIE SIY1 Is[) SUDHEIOIA Luy jo uonjeugdxy pue juaunmo])
|e 90u213§as “P3padu 5 gouds 210w j] “uopeuejdxd 21nbaJ YoRym swat 13y -poudis sy 1odal U UIYM TP Y JaY -podas sip SupuIaouod suonsanb
: odAL "DV "SOET0Z9-T9 UMY M 2URPIOIIT U] paudis 2q 1snut podas siyy, :asnjeudig
darat o apn{ou] “1elyjo dupudis ap jo apn pue used Iy wud 10
are 2394} WA 2 Ul PAYIEA Kew [e1oyj0 P M hEEM__M:o__& .c_ o mHEu_a_E o_a o 19qug “muisad 9 Aq pasnbas (snonunuod “apsoduwion ‘qed *3-3) ajduies jo 3dA) ayi ufeRIN0D WAL S UL seare papeys 2y, :2dAj, Ijdwes
~gase papeys oyl 9aoqe 2oeds I Y UINET ST 1w T -gaJe papeys oy JAoqe aoeds
; isishjeuy Jo Lsusnbarg
g o1 Suip10aae apeut 2 01 pastnbal 5t JUSAITISEIUL 3L SIWN JO JIGUINU WRWUILS A} UIE0d UWIN{0D S Ul SEIE PIpeys ALY, ssAY
ayi Uy Ipew SEM JUIWRINSEIU AP S JO JQUIT erude 2yt S nussod o_m.:ﬁ ._u..u:ho ‘ouou Jj “s;awesed Yaea 10j nwy nuwiad A pIPIFoLI el pousd Jupoyuow ay Suunp suALINSEIN ajdwres jo Jaquinu ay) 1ug X "ON
-(*919 "‘winuityew
. ed yaea 10j SI NS} PATINI|ED JO TIED Y JF "IIPEIY AP Ul Uy
. -9 ansners ayeudosdde ayp o spuodsaiiod P Su1aq 1nsaI I ANS I “MoI iy uo 1juel '
ajdwes aduys "adeIdae Aow “adeiare mu_._:h_u . Mu:“_“_.”_u hwmah:_“_“”w.‘u.a u:z.ﬂ a1 U0 PIIESIpuI W1 3] 01 puodsa1ioa PAIaYI0d TEP A} 1B 335 01 432 *aqes 1 Ut swawasnseaw qdwes ut Jurljy 210j3g HUILINSTIN sdureg
dno13 Supsonuout 3y 0} puodsaLiod 52.. TR u“_qu ol .ca:. fa ._n_a:?:. “£y1(198) JWIUDEL] I JO foedea panuad W £q moy Ajrep 98=ioae auow-3211 AQ apim :hydede) panuuag §o % & ST JQY Burjoy Yoy LY,
e oda1 sy uo BIep us. Yaym m.:.::v (13 ‘deak 2 *sopenb S yuow g "9°1) pousad Suuoiuow 3y) Jo Aup 152} put 1531) 1 10} €34 pue ‘Aep “puow o 1Aug :powssg Suntopuogy
-pazkeue pue PaIoI||o3 AIM HOdA iy | ! e e
. .g- dnoid Suuonuom YN 3P pue uishs uoneadde pue| 10 “asua1 *[jzpno Jejnoused v 10) wanyy2
e Suydures juanpjul $-2) suo1)ed0] uLiojuou 130 sapajout uon ) :
ssaioweied asoy) AOUIP »:a:w_“ﬂ_.ﬂ.__.._u _n_h”“ M__.__H._u_“ﬂ_“:w _Hw_:..on_“_uzzhe _y___EAQ o) uo siaawered ay) Jo [[8 10) Po3aIUa 9q ©) SIPOD 10 EIED OU T A3 *)jnsa1 & Se *pue 5INIJ0 ITIEYISIP O JI X0Q SUP FIYD NS woay dseyasig oN
Jo ad1eyasip ou sem ay Jp 4 IR i .

~ga1¢ SW) U} SIUSWYIENE |

: :aApeIuasaadal pazuone 1o aamuurad s Aq parejdwod 3q pinoys Japeay ays uy syue|q Suimojio}
ot b *Ajjenuue ‘Appuows *3-9) Kouanbayy [enyugns pannbal 3y pue '[Eulj 30 WL 218 sjuawsasinbaa
g £ouanbayy Suniodas paanbal 3y U0 paseq V e nuigng ( w Kppapenb ‘&) '
B o n:g-:w_ﬂ.:m“_"_x_o:_m_:“c n._“._.“wuw_____w““_____._.:_ _u.___ m«u__uzm sy 19peay Y ui pawudaid s1 uoneULIOJUL ANlog,]  "UOLBULIOJUT JIPEIY UMO s11 Sutaey yoea ‘suond3s 10w 10 JUO Jo pastidurod sy YWNA AP Jo ¥ Hed
Fuuonuow pue sl A FENE HON

QUAQ LYE0dTY ONIMOLINOW dDUVHOSIA- V LUVd

NG 3 uo pauodal aq piroys 100°0 30 an[ea 3 (104 W) S00°0> suodas Alojeioqef 3y pue $00°0 =
. ‘g’ b jeanorid s 1a19weied oy uvy $59|

1 . *anjeA s fQ101210qE] AP SE paniodas aq pinoys In{eA g 1AW M e s59) Jou g *(T0O) M| uohedynUEN { .

10d 20 "100°0 = \A_xn__u MM.M_MMM suﬂpo:._n\”omumwu =“=_.SN.QQ§W +3-9 *anjeA QW 5.A501R10q%| U £q pamojjoj udis uei §s3] € 1AL *(IQW) M| YOND3IIP POYIAW Y el SSI 5} InjRA pajdwres ap )1 >

o1 yatym aen 8 5 SNOILONYLSNUNOILAI¥OSaa 4000

:pasn aq pjnoys Ipo3 pue suononsui Suimojlof Ay ‘suu vopeayuuenb [eanoeid Jo sy UOLIANIAP powaut popodal s, A101e10qe] € MO[3Q |iT) TE SHOSAI [eIn Kjeue Suwiodas uaypm

“|SuONIpUO3 s1 Y| 2duls potiad sip paiinba1 j0u JuLioIUON T
*(Ajuo e11a)98q WIOH0I 1829§ 10}) JUN03 00) shojawnd o0, OLNL -qydures 150] o1
! -g1nprey uawdinbd Suyjdwes A4S -Suydures 10 Moy JALNSUL e
) s *13)5es1p poog] ai
: ou 25am erep Junonuow Aym Jo uorjeuejdxa ue J2Ju se3\d 10 HLO
ajqe|ieae ) m.cuu_«_ 2q p{no2 I|dures ou os umopInys a13M suopesadQ sd0 ki aia
-aps ojjwoy) 231eyIsIp ON aoN -paronpuoa Jou siskjeuy oY
_ mzo_._.oam._.mz:zo_EEUmma 43d02 SNOILONYLSNI/NOLLAOSad TR

aq Aew E1Bp Med 10§ GE| AP &q pasn sapo) 310N -ayensdoidde azaym paptacad uonruejdys ue pue pasn 3q pInoys s3ped Juimolo) 3 YA AW Jo sired SNOJIRA UO S)|0S21 |RaLIWNG Ui Sut]jy ©) uonippe v
“JUIIIP ]

“juy i _.uE_.E 10 padA) 2q jleys uoneULIOj pannbal iy -usad ay s papiaoid 219m d_zn._ ap Jo sued panubas aup jo sadod u_cc.:uu_”... Jogpue saidod pie)

: “wEp ||am upo)uot
d 098" A nsowop Joj djqeoydde Auo s1 D weg “sinsas Idures Aprep Sumsodas o
o 019-79 Jaidey) Japun panuuiad s331eyIsIp IPEIM 13M PINUNL 1PIM SANL[IIB] JAEMASEM IS Tg S ' X )
J9EM E:Ew u:n—““n““u ._M.w“...mnm”»m:ﬁhou ”_u_<< ﬂ.aw.w”_us_:u Juitodal 10§ 5,y LEJ 210U 10 U0 AFY Avwt sowipioey *Knpioey K19a3 0) ajqeandde aq j0u Kew Jo Kewl Yorym Jo jis—( put °D *d y—sured Jnoj Jo SIsisu0d YA
pu3d € IATY [|1M ST ! !

Lu0dTY ONTMOLINOW AOUVHOSIA JALY? VA FILL ONILTTINOD 04 .mZOEDEMZ.—



-~

-

: . : SHm SI{nsad Jo suoneuejdxd 10 UO SHUIUMLOT Aue pew o) 20eds iy () :suppounjdxyy pus sjuIURLST)
-go1E SH) Ul SIUIWHIENE (|8 90u219§31 *PIpadu §1 3oeds 250w ]I E_mcﬂau”w:h.””auuns.__“cmwu_ m.w_:.ﬁoe ﬁ.hu uu_mﬂ_a oo Eede 2 10 S| UORSRIIP A} PIOSI g2
ug 1R AB2pUL ‘it UON9319P WINWILILT 3T MO[q SBAM J[NS i Jf sisA[Eu I JO SINS Y pIodIY SIUNIMSIH siskjsuy

) EFAEE R SIS _._“_ospww_mawwﬁwa—“m“_u:hw__._.%_,xm.—n— .__ “W-N,o h.nn_.__wn:mu uw 091-79 Ja1deyD WO3) J2quUIN popattl Ay P1023y "pash paipaut [eanAjeue U IAENP] TPOYRIN siskjeuy
’ -ajdwes 211 01 pIppeE AUIM saAneA1as21d TEYM RIS PIPPY SIANEANISII]

*(N) paJajyun Jo (1) Py Ul paaAny *(-7) Kaoiezoge| Aq paidljy sem pauteiqo ajduwes U 1ANAYM ANENPU] 2PRIAIY sapduieg

(-o12 *dwnd [eSypuaa I2]1RAAIING *yipare “3-2) gjdwes Iy 193109 01 pasn anpasoad aip 21eANpuy Spo RN Smjdunrg

. *Surjdures a10)2q padand sea [[am U3 10U 0 JAPIAYM FOND 0S|V ‘UINEI SEM u_aEﬂ.o—__ u.:w  19ug pauelgQ Idureg jegg

-pazkiEut put pad|iod o3am Lodal STY) UO BIEP AP YIIA Fuunp (-2 “1eak AP *yayrenb aip “quow 3y "371) poied Bupomiow i Jo Kep 1se] pue 1531) 31 30) 1834 pue £ep "yuow [ 1Y popI STHONUO

JMOdTH ONIMOLINOW YALVM GNNOWD - a4 1uvd

-a31eyos|p 19IEIM 13M PALIWH] 3P 21BALIOR 0) P33u )1 0} 3unnquuod $10198) o.:_ Jo uopeurldya Ja1Iq € IPIADI4 19d1eydsi(] 10) uUoSEY
5 %001

1D DATANIE SEM ITIEYISIP 1UTEIN 19M pATI] 2 youm Suunp Jeak W1 Y JO | Arenueg 9ouls SKEp JO JOQUING JATE|NMWND 3P IAUT g [¥IOL

1 paydujnut 183k wauna 2 Jo 1 bé:ﬁ aouis sAEp JO JaquIinu [E10) ap Aq papialp paieal A Saaiotp Jo UOHEIND I} UAOUS POIt od o Sapin paSIEU3SIp Jo1EM PIUIIEII33 3D JO NDLL oin G il SO
i -ag1eyastp JO UONRINP Ul UMOYS pouad oy Sunnp padseyosip 1aEm pauwejoA A JO FQOHD IBeIIAR Y sy Q08D

. = Seiaae a1 Aq 21e2 MOY weansdn a8e12A8 Y IPLAIP *10)9€) ) NBND|ED O, “[7( 1SEAN 21 01 JNEINIOE OHEL VCLINJLP WEINS {emyoR oY) 1)Uz} I0)IEy :m_:.—_n— weNg

Aoy um.uf.m._.ﬂhun_ M:_ E._ﬂu%cuﬂv uones Suidned uigansdn oY) I apew 2q 01 e sjuguiainseaty “pouad adieysip 3 Jo pud 21} 1€ IPEW U PUB LEIS A 18 IPEW U0 ‘SuawInseu

Je19A¢ 3 “ag1eyasIp 10 uoneINp Ul umoys powsad 1 103 3dreyasip Jo jutod ay woyy weansdn weals FuiA19931 A Ul et Moy ITEIIAR AP JAUY VY MOLL wigas)sd) 3Berany

1M1 UL paseq pREindEd A ues 3jes moyj FeINE AL - : ..EUE £zp 12d suoj|e3 ol Ul PIOIRY *(skep 011 PaMIAU0T) adseyasip Jo uonenp Aq padreyasip suojjed apialg 9By Moy dreyasiq ety

- o1 areanoot *(3u) SuO|(e3 JO VO S¥ Siun 3 moys "ITALYISIP 1O UOYEINP U} UMOTS pousd ap .mc_:_u uuu.._a:u.m_u J3TEM qu_umuuH o suoj|ed uo. suoijjiu ut Anuenb su qu.m :padaeyasy(] suoien
g a4 *s131EM uua.h_.m 01 pagdaeyostp AqjEmuoe SEM JANEM pause(pa1 1oyl 951eY3sip o Kep 4aed Fuynp (Ui 9 = "3y [°0) JN0Y UE JO [°Q ISITIAL AP ode“.h_”.“w_uwc u”_m”_..“.u“_“uuu._t._“ﬂm?.““»““wﬁum_ﬁﬂm.“”m
-gjep SUIEIL0D YNQ SI YIUM 10§ 1puoW A y3nony 1eak Juaund g jo | AIEnUR[ 22UIS _.BEa.uu. u23q SEY 18 *SAYDUL Ul 'UILS JO JUNOWE |EIOI G St 1E34 Jepuaed Sif 10§ .w_uﬁ o0l J{ejutes

. 4 siup Yo 10) quows 2y ydnaap Asenueg wodj seak (jeuies 991948 UE S0LINp-s||e) YIMM "SAqauL Ul wies §o Junowe 3t st 123K [jejutes 93eIAE A J0J jEjued u>_.u_=EJu ], “1eak Jepudjed .
JAnEMuND SY], BIEP SUIEIOD wed sip 42} Se19AE 241 10] [[EJUIES FAUE[AUIND P ‘EIED (ljeJurea feuLiou) [ED1SO[OIEWID JO IR0 31 ‘uones ui3nes [[EJures oY) JO UDIIEI0| PUB JWWU AP JUF UOHEULIOJU] EJUITH
sup J0j A1EP OF EJULEL IAuTIILIND G0 pue ‘3eak JiRJuIE! 3 - o -pazA{Eue pue PIa[[0d 1am M0dal S U0 BIep P YLy Bupnp 182k pue uOW 3 INUT IEIAFYIUORY

-paIEANIoE SEm STIRYOSIP 13YNEIM 13 DAL N YU VO Aep 2e3 10) paptac1d 3G 0} S} UOHEULIOJUY {Y “PINNUQNS
cmued "(0R019- ad 231eyasIp JIYgiBam 13 pAILY| € £q pas1eyasIp I IUINYYJD JO JATM PALITII Uil yoea paniugns pue pajaidwod aq 01 s ued sug
) uow iog "D'V'd "098°019-C9 ajmy Japun pantul §
2q J0u P33 D Ued adieyosip ou YitA St

TOUVHISIC HTHLVIM LIM GILIALT - I 1LYVd

-gOUVHOSIA YAHLVEM 19M GELINIT - O LUVd UIEIE pus 524, ¥oatpo “ypuows Supodar ap Suunp 2Ereyasip
. ey 098" oy jo uoisiaoid ay Japun pamunad 231eydsip JARIA 1M panuy & JAEY jou s30p weld sy J] IPARAIRY AdrePesy(] FYPEIA RM PRIIT]
JYIEIM 1IM P PAIBANIE wed 2y i . ajgeayddy 1oN, 3239 "IV 4 '098°019-29 S J *(uonoafuy punosdiapun ‘piay uoudiosqe ‘voneatjdde puej ajer pides *ss3008 atjqnd paIoLsas
N i g odsip uanyys Jo 2dA) ap IAUT  PSNIY LIBAL patmepay o pesodsiq wangiy jo adKy,

« " UE] 2183 MO[S BJI00 ue20 um.—n_."um._ﬂ JIEM uu&.:..m 3 uu 25N31 J21EM ﬂo._..._mn_uy_ 10 [Es 1 i . 151 :
uoneayjdde pue] el O[S *$SIE aqnd __o_..«u__._% c.m___mmouu: m_n m__“uﬁ [EUDLIPPE 3501 ‘pouad Suvionuows Suunp Ajioey A mg__ﬂ&a. s101e39d0 PaljiIoa 31BIS |{E JO SSE|I puB “ISqUInu eI Jurey 21 517 :3uljels jueld
-pareatput suun 2y Ul BIEp 3N PI023Y -uuad Jnok Aq pajdwes 3q 01 pasinbar s1orpweted 2y Joj Supoiuows Aliep Jo sinsas 3yl proasy :sijnsy Sutojuegy Apeq
-anyeA s ot 3 u:.« “001 Aq Aidnjnu *Aapjioey Juaune ayp Jo Anoedes panuuad 3y Kq moy Kpep 93es2A8 uUOW-3Y AN IPAIA 001 X (Kyoede) papunia J/4avIALL)
’ *Aiyjioe) JuIunEL} AN 01 MOY Ajiep 9SeIaAR UOLL-3IN] N JAUI PUE AE[NI[EY ol Ape( 9de13AY JIUOW-3AIY Y,
‘pazfjeue pue pAnIIY[OI UM podas sip uo BIEp Ap Yauym Sunnp Jea pue puous A IRUY I8 L UORY

SLISH A1dNY Ya-4.14vYd



PRELIMINARY ENGINEERING REPORT
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

APPENDIX B

Special Sampling Data

BROWN axo CALD WELL




Appendix B Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 1 - Special Sampling Campaign: Influent Composite Samples from April 23 to April 28, 2006

parameter, gl INFLUENT
4/23/06 4/24/06 4/25/06 4/26/06 4/27/06 4/28/06
Flow, MGD 1.461 1.635 1.648 1.573 1.557 1.573
TSS 160 172 160 204 160 173
VSS 112 120 136 163 112 140
COD 450 600 559 605 422 406
sCOD (0.45-mic) 214 262 241 254 219 119
sCOD (GF) 252 289 316 257 209 161
ffCOD 211 252 227 238 171 117
TBOD5 216 285 197 216 263 214
CBODs 186 242 197 216 195 214
TKN 43.6 44.7 43.4 45.3 44.6 38.4
STKN (0.45-mic) 40 36.3 37.9 36.5 39.5 34.1
sTKN (GF) 42.5 44.4 32.9 39.1 41.3 35.6
NH3-N 30.4 33.1 33.1 35.6 31.5 26.5
NO3-N 0.087 0.081 0.020 0.083 <0.004 0.013
NO2-N 0.092 0.099 <0.003 | <0.003 | <0.003 0.095
SON 9.6 3.2 4.8 0.9 8 7.6
TP 5.91 7.68 8.22 10.6 7.18 8.54
sP (0.45-mic) 4.82 5.79 5.20 6.84 5.75 6.63
sP (GF) 5.1 5.66 5.57 6.92 5.74 6.72
PO4-P (0.45-mic)
Alkalinity 500 460 470 430 380 430
pH (SU)  10:00 | 7.1 7.0 7.1 7.1 7.1 7.1
13:00 7.1 7.2 7.1 7.3 7.3 7.0
16:00 7.1 7.1 7.1 7.1 7.2 7.1

— _ — — BROWN ano CALDWELL

B-1

P:GeniNorth Port, Cily of1129942'Draft Design Basis Report:AppendicestAppendix B 102306 JR dec



Appendix B

Preliminary Engineering Report

Table 2 - Special Sampling Campaign: Secondary Effluent Composite Samples from April 23 to April 28, 2006

~ EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Parameter, mglL SECONDARY EFFLUENT
4/23/06 4/24/06 4/25/06 4/26/06 4/27/06 4/28/06
Flow, MGD 1.46 1.64 1.65 1.57 1.56 1.57
TSS 10 10 20 2 2 8
VSS - - -
COD 43.0 42.3 39.9 47.7 421 43.4
sCOD (0.45-mic) 41.5 38.5 45.5 38.8 43.3 39.9
sCOD (GF) 34.1 40.7 43.6 40.8 39.9 34.9
ffCOD 34.1 42.9 40.7 40.1 34.7 37.9
TBOD5 2.91 2.48 <2.00 <2.00 <2.00 <2.0
CBODs 2.70 <2.00 <2.00 <2.00 <2.00 <2.0
TKN 1.99 1.88 1.20 1.59 2.49 1.71
STKN (0.45-mic) 1.30 1.54 1.34 0.986 1.55 1.32
sTKN (GF) 1.77 1.52 1.31 1.34 2.34 1.43
NH3-N 0.456 0.170 0.439 0.456 0.489 0.177
SON 0.844 1.370 0.901 0.530 1.061 1.143
NO3-N 30.20 29.3 28.8 28.8 29.2 34.0
NO2-N 0.93 0.918 0.702 0.515 0.467 0.008
TP 5.45 5.74 5.48 5.90 5.90 5.86
sP (0.45-mic) 5.45 5.60 5.22 5.40 5.24 5.77
sP (GF) 5.45 5.66 5.26 5.46 5.48 6.01
PO4-P (0.45-mic)
Alkalinity 220 150 150 140 140 150
pH (SU)  10:00 6.3 6.5 6.6 6.6 6.8 6.4
13:00 6.5 6.6 6.6 6.7 6.7 6.5
16:00 6.4 6.7 6.3 6.7 6.8 6.4

g BROWN sxp CALDWELL §

P:GeniNorth Port City oft129942\Drafl Design Basis ReportAppendicesiAppendix B 102306 JR doc



Appendix B Preliminary Engineering Report

 EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 3 - Special Sampling Campaign: Final Effluent Composite Samples from April 23 to April 28, 2006

Parameter, mglL FINAL EFFLUENT
4/23/06 4/24/06 4/25/06 4/26/06 4/27/06 4/28/06
Flow, MGD -
TSS <1 <1 <1 <1 <1 <1
VSS - -
COD 40.5 44.2 43.3 43.8 38.2 48.8
sCOD (0.45-mic) 41.8 44.7 44.0 39.2 39.0 39.9
sCOD (GF) 43.6 425 418 27 39.5 412
ffCOD 37.2 38.8 37.7 38.4 37.8 39.5
TBOD5 2.06 <2.00 2.54 2.03 <2.00 <2.00
CBOD5 <2.00 3.11 2.40 2.03 <2.00 <2.00
TKN 1.81 1.17 1.08 1.04 2.15 213
STKN (0.45-mic) 0.91 1.18 0.652 1.11 1.27 1.91
STKN (GF) 1.54 1.33 0.974 1.05 2.05 2.15
NH3-N 0.114 0.116 0.169 0.133 0.178 0.488
SON 0.796 1.064 0.483 0.977 1.092 1.422
NO3-N 32.1 30.8 30.5 28.3 32.9 31.6
NO2-N 0.006 0.006 0.010 <0.003 0.008 0.31
TP 5.79 5.53 6.01 7.30 8.31 5.70
sP (0.45-mic) 5.59 5.41 5.29 5.43 5.49 5.86
sP (GF) 5.52 5.50 5.16 5.63 5.61 5.68
PO4-P (0.45-mic)
Alkalinity 140 110 140 130 120 140
pH (SU)  10:00 6.9 7.0 74 6.9 6.9 6.7
13:00 7.0 7.1 7.2 6.9 7.0 6.9
16:00 7.0 7.0 7.1 7.0 6.8 6.7

BROWN anp CA LD W E L L

P GeniNorth Port, City oft129942\Draft Design Basis ReportAppendices' Appendix B 102306 JR doc



Appendix B Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 4 - Special Sampling Campaign: Influent Wastewater Fractions from April 23 to April 28, 2006

Ratios INFLUENT FRACTIONS

4/23/06 | 4/24/06 | 4/25/06 | 4/26/06 | 4/27/06 | 4/28/06 | Flow Weighted Average
COD/ CBOD5 2.42 2.48 2.84 2.80 2.16 1.90 2.44
COD/BOD5 2.08 2.11 2.84 2.80 1.60 1.90 2.19
CBOD5/BOD5 0.86 0.85 1.00 1.00 0.74 1.00 0.90
COD/TSS 2.81 3.49 3.49 2.97 2.64 2.35 2.97
CBOD5/TSS 1.16 1.41 1.23 1.06 1.22 1.24 1.22
BOD5/TSS 1.35 1.66 1.23 1.06 1.64 1.24 1.35
COD (GF)/COD 0.56 0.48 057 0.42 0.50 0.40 0.487
COD (0.45)/COD 0.48 0.44 0.43 0.42 0.52 0.29 0.429
ffCOD/COD 0.47 0.42 0.41 0.39 0.41 0.29 0.396
NH4/ TKN 0.70 0.74 0.76 0.79 0.71 0.69 0.73
NH4/ COD 0.068 0.055 0.059 0.059 0.075 0.065 0.062
NH4/ CBOD5 0.163 0.137 0.168 0.165 0.162 0.124 0.152
NH4/ BOD5 0.141 0.116 0.168 0.165 0.120 0.124 0.137
NH4/TSS 0.190 0.192 0.207 0.175 0.197 0.153 0.185
TKN/ COD 0.097 0.075 0.078 0.075 0.106 0.095 0.085
TKN/ CBOD5 0.234 0.185 0.220 0.210 0.229 0.179 0.208
TKN/BOD5 0.202 0.157 0.220 0.210 0.170 0.179 0.187
TP/ COD 0.013 0.013 0.015 0.018 0.017 0.021 0.016
TP/ CBOD5 0.032 0.032 0.042 0.049 0.037 0.040 0.039
TP/ NH3 0.19 0.23 0.25 0.30 0.23 0.32 0.25
TP/ TKN 0.14 0.17 0.19 0.23 0.16 0.22 0.19
sP (0.45 mic)/TP 0.82 075 0.63 0.65 0.80 078 073
sP (GF)/TP 0.86 0.74 0.68 0.65 0.80 0.79 0.74
VS/ TS 0.70 0.70 0.85 0.80 0.70 0.81 076

ISS 48 52 24 4 48 33 4

ISS/COD 0.11 0.09 0.04 0.07 0.11 0.08 0.08
VS/COD 0.25 0.20 0.24 0.27 0.27 0.34 0.26
Fus 0.08 0.06 0.07 0.06 0.09 0.10 0.077
Fbs 0.39 0.36 0.34 0.33 0.32 0.19 0.32

- B BROWN axp CA LD WE L L ——————

B-4

P\GeniNorth Port, City 0f129942'Oraft Design Basis Report:Appendices-Appendix B 102306 JR doc



Appendix B Preliminary Engineering Report

Table 5 — Special Sampling Campaign: Influent Diurnal Flows and
Concentrations, April 29, 2006

INFLUENT, mg/L

Bottle Flow, MGD TSS coD TKN TP
1 1.9 152.0 344 43 12.5
2 1.49 227 424 488 | 155
3 1.53 188 522 39.7 | 8.68
4 1.51 183 422 402 | 9.86
5 1.66 164 402 364 | 11.0
6 2.14 150 374 32.7 | 104
7 2.29 154 472 34 9.51
8 1.95 144 538 36.5 | 7.96
9 1.73 122 456 367 | 740
10 1.83 151 506 385 | 7.64
11 2.03 183 522 38.9 10.0
12 1.9 96.0 338 323 | 6.27

Table 6 — Special Sampling Campaign: Secondary Effluent Diurnal Flows and Concentrations, April 29, 2006

SECONDARY EFFLUENT, mg/L

Bottle Flow, MGD TSS coD TKN NH3-N NO3-N NO2-N PO4-P
1 1.9 280 | 479 | 191 0.435 32.6 0.280 4.63
2 1.49 2.00 | 425 | 1.87 0.489 31.9 0.302 5.84
3 1.53 1.80 | 442 [ 1.89 0.399 31.8 0.325 5.93
4 1.51 220 | 446 | 1.81 0.367 32.2 0.340 6.81
5 1.66 140 | 434 [ 1.73 0.359 31.8 0.271 7.80
6 2.14 1.00 | 42.0 | 1.66 0.373 31.8 0.116 7.14
7 2.29 0.800 | 44.2 1.49 0.410 31.9 0.349 5.93
8 1.95 1.40 | 420 | 1.37 0.509 31.5 0.329 5.67
9 1.73 120 | 414 | 1.76 0.592 31.5 0.373 5.42
10 1.83 1.80 | 457 | 1.89 0.521 30.5 0.028 5.52
11 2.03 240 | 447 | 1.64 0.483 31.1 0.017 5.32

BROWN ano CALDWELL = |

B-5

P:GeniNorth Port, City 0f\129942'Draft Design Basis Reporl!Appendices:Appendix B 102306 JR doc



Appendix B Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

12 1.9 [ 1.20 | 41.0 | 1.61 ’ 0.411 —| 31.4 0.116 6.34

Table 7 — Special Sampling Campaign: Final Effluent Diurnal Flows and Concentrations, April 29, 2006
FINAL EFFLUENT, mg/L

Bottle Flow, MGD TSS coD TKN NH3-N NO3-N NO2-N PO4-P
1 1.9 1.20 41.8 1.11 0.153 32.9 0.009 5.48
2 1.49 0.600 40.5 | 0.698 0.148 33.2 0.003 6.52
3 1.53 0.800 41.2 1.18 0.149 34.1 <0.010 6.06
4 1.51 <0.570 | 423 1.10 0.165 35.0 0.007 6.64
5 1.66 0.800 42.0 1.24 0.271 35.9 0.009 7.15
6 2.14 <0.570 | #1.8 | 0.775 0.105 374 0.006 6.44
i 2.29 0.800 38.8 | 0.792 0.157 37.5 0.004 6.90
8 1.95 0.600 39.5 | 0.700 0.167 36.9 <0.003 7.41
9 1.73 1.40 44.7 | 0.594 0.148 36.6 <0.003 7.02
10 1.83 <0.570 | 40.1 1.05 0.151 36.3 0.016 6.72
11 2.03 1.20 38.2 1.14 0.155 36.3 0.008 7.61
12 1.9 <0.570 | 44.0 1.02 0.155 36.3 <0.003 2.56

Table 8 - Special Sampling Campaign: Influent Diurnal Flows and

Concentrations, April 30, 2006
INFLUENT, mg/L

Bottle Flow, MGD TSS cobD TKN TP
1 1.61 112 285 35.9 7.09
2 1.25 218 474 451 9.70
3 1.23 168 536 48.6 9.38
4 1.48 186 540 43.6 9.79
5 1.88 198 617 40.9 7.08
6 2.34 190 605 39.1 7.86
7 2.27 142 495 40.9 7.94
8 1.89 180 532 36.5 7.18
9 1.83 138 444 38.1 6.77
10 2.03 114 482 44.6 8.21
11 2.02 142 474 46.3 8.88

— e B B RO W N anp C A L D W L L

B-6

P:'GeniNarth Port, City 0129942\ Draft Design Basis Report:AppendicesiAppendix B 102306 JR doc



Appendix B

2.11

[ 68.0 | 334

Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

37.5

6.98

Table 9 - Special Sampling Campaign: Secondary Effluent Diurnal Flows and

Concentrations, April 30, 2006

SECONDARY EFFLUENT, mg/L

Bottle Flow, MGD TSS coD TKN NH3-N NO3-N NO2-N PO4-P
1 1.61 240 | 451 1.80 0.293 36.9 0.023 5.25
2 1.25 1.20 | 369 | 1.95 0.398 35.5 0.133 6.58
3 1.23 220 | 436 | 2.02 0.311 36.8 0.027 6.76
4 1.48 0.800 | 36.9 | 2.02 0.411 34.7 0.366 5.65
5 1.88 320 | 414 | 217 0.508 33.6 0.438 5.89
6 2.34 300 | 412 | 242 0.467 32.8 0.362 6.09
7 2.27 2.80 | 39.2 | 2.31 0.709 33.3 0.417 5.19
8 1.89 260 | 442 | 1.93 0.264 35.8 0.026 6.57
9 1.83 0.800 | 375 [ 1.80 0.509 34.8 0.172 8.73
10 2.03 1.80 | 429 | 1.56 0.291 374 0.026 5.91
11 2.02 240 | 1.2 | 2.33 0.719 32.6 0.227 5.22
12 2.11 220 | 455 | 2.20 0.543 33.3 0.122 4.86

Table 10 — Special Sampling Campaign: Final Effluent Diurnal Flows and Concentrations, April 30, 2006

FINAL EFFLUENT, mg/L

Bottle Flow, MGD TSS cob TKN NH3-N NO3-N NO2-N PO4-P
1 1.61 240 | 557 2.00 0.181 37.3 0.003 5.39
2 1.25 1.80 | 54.0 2.05 0.193 36.6 <0.003 6.04
3 1.23 560 | 52.9 1.60 0.267 36.7 <0.003 6.15
4 1.48 2.00 [ 511 1.53 0.199 37.3 <0.003 6.81
5 1.88 340 | 52.0 1.48 0.190 36.3 <0.003 6.52
6 2.34 240 | 51.4 1.60 0.195 37.2 <0.003 6.72
I 2.27 340 | 52.0 1.52 0.195 36.7 <0.003 7.03
8 1.89 220 | 49.2 1.62 0.177 37.7 <0.003 7.22
9 1.83 220 | 51.2 2.04 0.191 37.8 <0.003 6.99
10 2.03 240 | 479 1.65 0.191 37.1 <0.003 7.07

2 BROWN axo CALDWELL

B-7

P:GeniNorth Port, City oft129942:Draft Design Basis ReportAppendicesiAppendix B 102306 JR doc



Appendix B Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

11 2.02 220 | 51.2 1.18 0.245 36.9 <0.003 6.98
12 2.11 2.60 | 483 1.55 0.195 36.3 <0.003 6.97

Table 11 — Special Sampling Campaign: Influent Diurnal Flows and

Concentrations, May 1, 2006
INFLUENT, mg/L

Bottle Flow, MGD TSS coD TKN TP

1 1.73 128 328 38.7 7.97

2 1.54 204 408 49.1 9.44

3 1.14 204 589 52.2 10.7

4 215 126 641 42.0 8.70

5 2.19 194 597 41.6 9.67

6 2 134 593 441 9.25

7 2.35 138 587 341 8.80

8 1.94 138 595 41.4 8.34

9 1.84 504 1004 48.1 17.1

10 2.02 200 611 48.3 11.3

11 2.02 146 557 46.3 8.31

12 2.01 124 456 37.8 6.92

Table 12 - Special Sampling Campaign: Secondary Effluent Diurnal Flows and Concentrations, May 1, 2006
SECONDARY EFFLUENT, mg/L
Bottle Flow, MGD TSS cop TKN NH3-N NO3-N NO2-N PO4-P

1 1.73 0.800 | 46.6 | 2.36 0.519 33.7 0.819 7.21
2 1.54 6.00 53.8 | 2.51 0.502 36.3 0.232 6.74
3 1.14 7.00 609 | 2.30 0.547 36.3 0.389 6.92
4 2.15 7.20 633 | 2.22 0.458 36.0 0.458 7.20
5 2.19 7.40 540 | 2.66 0.469 36.4 0.476 7.32
6 2 740 | 56.1 2.83 0.441 36.9 0.376 7.70
7 2.35 880 | 574 | 251 0.434 36.6 0.162 8.49
8 1.94 7.67 585 | 2.55 0.405 36.8 0.236 8.63
9 1.84 767 | 574 | 2.35 0.427 36.0 0.354 6.85
10 2.02 567 | 579 1.62 0.48 36.7 0.368 7.31

BROWN anp CALDWELL & = — —

P:\Gen'Narth Port, City oft129942:Dralt Design Basis Report:Appendices\Appendix B 102306 JR doc



Appendix B Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

11 2.02 400 | 576 | 2.34 0.489 36.0 0.377 7.31
12 2.01 7.00 | 585 | 2.36 0.506 36.3 0.361 7.50

Table 13 - Special Sampling Campaign: Final Effluent Diurnal Flows and Concentrations, May 1, 2006

FINAL EFFLUENT, mg/L

Bottle Flow, MGD TSS coD TKN NH3-N NO3-N NO2-N PO4-pP
1 1.73 220 | 51.8 1.50 0.267 37.2 <0.003 5.00
2 1.54 3.00 | 485 1.70 0.233 37.2 <0.003 6.71
3 1.14 1.80 | 50.1 1.70 0.204 36.8 <0.003 7.46
4 2.15 1.80 | 477 1.96 0.202 36.6 <0.003 7.21
5 2.19 1.80 | 49.4 1.90 0.217 37.3 <0.003 7.25
6 2 1.80 | 50.5 1.94 0.207 37.0 <0.003 7.01
7 2.35 220 | 49.6 1.89 0.201 36.3 <0.003 7.08
8 1.94 2.60 | 5041 1.90 0.226 36.4 <0.003 7.46
9 1.84 340 | 5041 2.01 0.216 36.4 <0.003 7.32
10 2.02 260 | 51.6 1.82 0.225 36.9 0.004 6.60
11 2.02 2.80 | 49.9 1.98 0.209 37.1 <0.003 6.68
12 2.01 220 | 516 1.97 0.205 37.1 <0.003 7.02

= p— g BROWN ano CALDWELL

PGeniNorth Port. City of 129942\Draft Design Basis Report:Appendices Appendix B 102306 JA doc



Appendix B

Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

Table 14 - Special Sampling Campaign: Aeration Basins Operational Data from April 23, 2006 to May 01, 2006

Date Time | DO,mg/L | Temp,°C | MLSS,mg/L | MLVSS,mg/l | COD,mglL | TKN,mgL | TP, mglL
8:00 6.3 26 4,550 3,880 -
4/23/06 | 12:00 4.2 27 4,380 3,800 =
16:00 4.0 29 3,620 3,140 -
8:00 6.9 27 4,370 3,700 -
4/24/06 | 12:00 4.5 28 4,080 3,520 - -
16:00 4.3 26 5,280 4,220 - -
8:00 5.5 28 3,830 3,320 -
4/25/06 | 12:00 4.9 28 4,440 3,790 - -
16:00 5.1 29 3,870 3,280 -
8:00 5.4 28 3,790 3,310 -
4/26/06 | 11:00 5.0 29 4,180 3,610 -
14:00 5.2 29 3,920 3,290 -
8:00 5.4 28 3,990 3,470 -
4/27/06 | 12:00 5.0 28 4,290 3,640 -
16:00 5.2 29 4,580 4,120 --
8:00 6.8 28 4,090 3,470 --
4/28/06 | 12:00 5.8 29 4110 3,490 -
16:00 6.3 29 4,240 3,260 -
8:00 3.0 26 4,280 3,660 -
4/29/06 | 12:00 4.0 27 4,320 3,715 4,243 304 70.8
16:00 4.0 28 4,180 3,550 -
8:00 3.0 26 4,070 3,510 - -
4/30/06 | 12:00 4.0 28 3,410 2,910 3,086 215 67.3
16:00 4.4 28 3,500 3,010 -
8:00 3 26 3,880 3,660 -
5/1/06 | 12:00 3.9 28 3,700 3,200 3,970 194 78.8
16:00 3.5 28 3,900 3,380 -

B-10

8 BROWN axp CALDWELL

PiGen:North Port, City of:129942\Draft Design Basis Report:Appendices Appendix B 102306 JR doc



Appendix B Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

BROWN sanvvo CALDWELL

B-11

P:\Gen'North Port, City 0fi129942\Draft Design Basis Report'Appendices:Appendix B 102306 JR doc



Appendix B Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES
Il B [ ¢ | o E | F | &6 | w [ T L " N o | P
JD CALCULATIONS
Wastewater fractions: Defaults BOD medel parameters: Influent 80D 232
Fus 0.080 0.05 f 02 Influent COD (5ti) 509
Fup 0.200 0.13 Y 0666 influent CODs 248
Fbs 0.320 0.16 b 024 V§S= 163 Influent ficoD Y 203
Fxbh 0.000 0 k 04 Influent WSS 130
i Xs frac = 040 by difference (=0") VS/COD= 032 SSICOL 026
I Fxsp 078 0.75
| Total COD:
(wilh Xbh) Specify
| Calculated concentrations (from Sti & f's)
Sus 41 Soluble COD = 248 Sol COD fraction= 0 488 Sus Unbiodegradable Soiuble
Sup 102 FF COD = 204 Xi (Sup) Unbiodegradable Particulate
Sbs 163 Xs - colloidal = 45 Added to Sbs for BOD cales Sbs Readily Biodegradable
Xs (c+p) 204 Xs - particulate = 159 Xs (c+p) Slowly Biodegradable (Colloidal and Particulate)
Xbh 1] Xs - colloidal Slowly Biodegradable - Colloidal (Added to Sbs for BOD calcs)
Xs - particulate (¥sp} Slowly Biodegradable - Particulate
Xbh Biomass
Time.d| BODs |BOD - Xb|BOD - Xsp| BODtot|COD/BOD Xsp remander
1} £9.36 000 0.00 69 36 7.34 158 81
1 9297 0.00 2078 113.75 447 106,45 600 -
2 11154 0.00 39.9¢ 151.50 3.36 71.36
I 3 12615 0.00 56 94 183 08 278 4783
| 4 137 64 000 7158 20622 243 3206 500/
I 5 146.68 0.00 8394 230.62 2.21 2149
I 3] 15379 000 54 24 24802 205 14 41 400 4
7 159.39 000 102.72 26211 194 966
| 8 163.79 000 109.65 27344 186 6 47 <
3 18725 0.00 11528 28253 180 434 g sy
10 169.97 0.00 119.82 288.79 1.76 291 g
20 17510 000 135.04 31504 162 0.05 200
100 180.01 0.00 137.65 317.66 160 0.00
1000 180.01 000 137 65 317 66 160 000 100
BODE/BOD20 = 073 I
BODZNVBODE = 137 0

[ sus @ Sup 0 Sbs @Xs (o4p)

Figure 1 —- BOD/COD Worksheet Model for Wastewater COD Fractions

BROWN anp CALDW

B-12

PGenNorlh Port, Cily of.129942'Dralt Design Basis Report-AppendicestAppendix B 102306 JA doc




Appendix B Preliminary Engineering Report

~ EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

600
500
400
=
=
% 300
.
200
100
0
(M Sus W Sup OSbs OXs (c+p)
Sus Unbiodegradable Soluble
Sup Unbiodegradable Particulate
Sbs Readily Biodegradable

Xs (c+p) Slowly Biodegradable (Colloidal and Particulate)
Figure 2 — Special Sampling Campaign: Average Influent COD Fractionation

250

78
<]

Influent CBOD, mg/L
E

M Influent BOD M Calculated CBOD

Figure 3 — Special Sampling Campaign: Observed vs. Calculated Influent CBOD

- — e BROWN axo CALDWELL § —

B-13

PGeniNorth Port, Cily of\129942'Draft Design Basis ReportAppendices' Appendix B 102306 JR doc



Appendix B Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

180

160

140

120

80

Influent VSS, mg/L

60

40

20

'@ 1ntluent VSS MCalculated VSS
Figure 4 — Special Sampling Campaign: Observed vs. Calculated Influent VSS

250

200

150

Floc Filtered COD, mg/L

50

M [nfluent fFCOD M Calculated ffCOD

Figure S — Special Sampling Campaign: Observed vs. Calculated Influent ffCOD

e BROWN aso CALDWELL

B-14

P:Gen'Norlh Port, City of1129942:Dralt Design Basis Report:AppendicesiAppendix B 102306 JR doc



Appendix B Preliminary Engineering Report
EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

300

250

§

Influent CODs, mg/L
3

50

! M Influent CODs M Calculated CODs

Figure 6 — Special Sampling Campaign: Observed vs. Calculated Influent Soluble
COD

0.35

VS/COD

000

W VSS/COD M Calculated VS/COD |

Figure 7 — Special Sampling Campaign: Observed vs. Calculated Influent VSS-to-
COD Ratio

— BROWN avo CALDWELL

B-15

P\GenNorth Port, City oft129942\Draft Design Basis ReportAppendices‘Appendix B 102306 JR doc



PRELIMINARY ENGINEERING REPORT
~ EXISTING WASTEWATER TREATMENT FACILITY UPGRADES

APPENDIX C

Process Modeling

o B ROWN axp CALDWELL




TECHNICAL MEMORANDUM

September 24, 2006

TO: FILE

FROM: Jose A. Jimenez, Orlando

REVIEWER: John R. Bratby, Denver

SUBJECT: City of North Port WWTP: Calibration of the BioWin Simulator

This technical memorandum summarizes the BioWin simulator calibration for the City of North
Port Wastewater Treatment Plant (WWTP).

The BioWin process simulation model (BioWin) was used to perform a capacity assessment of
the City’s facility as well as to evaluate different treatment process modifications to expand the
capacity of the treatment plant from 3.7 mgd to 7.0 mgd as maximum three-month average flow.

To ensure that the constructed BioWin simulator accurately predicts plant performance, it must
be calibrated with historical plant data. Configuration and calibration of the model was based on
the operation and performance of the facility during the period from April 23, 2005 through May
01, 2005. During that period, all treatment process units were on line and no major plant upsets
were identified. The BioWin flow sheet used for the purpose of the calibration is shown in
Figure 1.

Multiple parallel unit processes in the actual plant were combined in the BioWin configuration
into one unit with a total volume and surface area equal to the individual units. The
simplifications summarized below explain the actual plant versus the BioWin configuration:

* Five aeration basins were combined into one tank;

® The aeration basins were modeled as three complete-mixed tank;
* Three secondary clarifiers were combined into one single unit;

= Filtration system was combined into one single unit

Physical data on each of the unit processes are summarized in Tables 1 and 2.

BROWN axp CALDWELIL

P \Gen'North Port, City o 129942\0raft Design Basis ReporitAppendices\appendix C Parl 1 doc 1



Technical Memorandum City of North Port WWTP: Calibration of the BioWin Simulator

Influent 5x Pass 1 5% Pass 2 5x Pass 3 3xFST DFS  Find Eff.
A i !
oz —— e [ ——

| WAStoSHT

Figure 1. BioWin flow sheet used to simulate the Wmter Haven WWTP No. 3

Table 1. Aeration tank physical data

Element Name | Volume (mil. gal.) | Area (ftz) Depth (ft)
5x Pass 1 0.3740 3,333 15.0
5x Pass 2 0.3740 3,333 15.0
5x Pass 3 0.3740 3,333 15.0

Table 2. Secondary clarifiers and gravity thickener physical data

Element Name | Volume (mil. gal.) | Area (ftz) Depth (ft)
3x FST 1.0421 9,951 14.0

Data collected during the special sampling period performed on the April-May period was used
to calibrate the BioWin model. The calibration simulations input information to the model
included flow, COD, TKN and TP. Other plant influent parameters such as TSS, NHs3,
orthophosphate, and CBOD: are calculated by the simulator, based on the specified COD, TKN,
TP, and the wastewater characteristic fractions.

Steady-State Simulation

Steady state model simulations were run to establish whether there was reasonable
correspondence between the predicted and observed data. Table 3 compares observed average
values from the special sampling dataset to predicted steady state average values from the
calibrated model. In general, the match between model predictions and observed values is good
with most predictions falling within the observed average value.

BROWN axnp CALDWEL]

P:\Gen'Norlh Port, Cily 0129942\ Dratl Design Basis ReportAppendices\Appendix C Part 1 doc 2



Technical Memorandum City of North Port WWTP: Calibration of the BioWin Simulator

Table 3. Observed average values versus predicted steady state averages

Parameter Observed Average | Predicted Average
Influent
Flow (mgd) 1.82 1.82
COD (mg/L) 504 511
CBODs (mg/L) 208 232
TSS (mg/L) 168 204
VSS (mg/L) 131 164
TKN (mg/L) 41.4 42.1
NH;3-N (mg/L) 31.7 30.78
TP (mg/L) 9 8.24
pH (SU) 7.12 7.1
Alkalinity (mmol/L) 8.9 8.93
Aeration Basins
MLSS (mg/L) 4,106 4,116
MLVSS (mg/L) 3,515 3,003
VSS-to-TSS Ratio 0.86 0.73
Final Effluent
TSS (mg/L) 2.13 1.8
CBODs (mg/L) <2.0 <2.0
TKN (mg/L) 1.42 1.24
NH;3-N (mg/L) 0.19 0.06
NOs-N (mg/L) 31.69 29.35
TP (mg/L) 6.44 5.25
Return Activated Sludge
Flow (mgd) 2.8 2.8
Concentration (mg/L) 7,050 6,568
Waste Activated Sludge
Flow (mgd) 0.038 0.04
Concentration (mg/L) 7,050 6,568
Mass Rate (Ib/d) 2,234 2,412

Dynamic Simulations

Dynamic simulations also were conducted during the calibration exercise. The period selected
for the dynamic simulation corresponded with the period where the special sampling campaign
was conducted. Daily influent data from the sampling were input into BioWin to compare the
daily plant response with the model prediction. The following sections summarize the results of
this exercise by comparing predicted and observed results for different unit processes for the

City’s WWTP.

P \GenNorth Porl, City o 123942\Draft Design Basis ReportiAppendices\Appendix C Parl 1 doc 3




Technical Memorandum City of North Port WWTP: Calibration of the BioWin Simulator

Plant Influent. The following figures show flow, COD, TKN, and TP which are model inputs
and are shown as solid lines. Parameters such as CBODs, TSS, VSS, ammonia and phosphate
are estimated by the model based on fractions specified for wastewater characteristics; hence
both lines and points appear in those figures.

Influent Flow
— Irflueit Flow
&
g s ; | ; ! i | |
2 } 4 4 ﬁ IS —
5 A A
wava000 s ; : ? : 4307000 512000 5212006
DATE
Figure 2. Plant influent flow over calibration period
] Influent Total COD Concentration
Lt — Influent TOOO
T 10004 e
B
g r
0 fe— A '
T ey
ﬂ;lm A ﬂm Nm ﬂﬂ;m 42812006 4/29/2006 4130.2&)6 S SHA0G
DATE
Figure 3. Plant influent COD over calibration period
== Influent CBODS5 COncentration
1 — Influent TCBOD
| B it CBCD

|

;—*_:_:._-———} - VV\J‘_J‘\,\I‘L—/"- Rt .

wzv08 202000 ; 4 4282006 4232006 402000 512006 522006
DATE

Figure 4. Predicted (line) versus measured (points) plant influent CBODs over calibration
period

CONCENTRATION (mg/L)
5

BROWN axp CALDWEL!

P \Gen'Norih Porl, City of\1299424Dratt Design Basis ReportiAppendices\Appendix C Part 1 doc 4



Technical Memorandum

City of North Port WWTP: Calibration of the BioWin Simulator

Influent TSS and VSS Concentrations

—
=

CONCENTRATION (mg/L)
B

ﬁ__

J’““*‘

b

w2006 RI‘-‘I"&W Er=riiil AR008 AATA0E 4006

DATE

51/2006

005

— Infiuant TS5
— Ifluent VSS
® Irf. TSS (Obs)
| @ Inf. VSS (Cbs

Figure 5. Predicted (line) versus measured (points) plant influent TSS and VSS over

calibration period.

Influent Nitrogen Concentrations

™
E | ; ; AL e —
- 1 -
e T
- L]
= — s =
=] ;& i i === '_‘ "“_,f \\’\,/,,—\ ﬂ u’ \
4292006 w24/2006 425/2006 42612006 wz72008 4282006 w22008 4302006 2000 srarod
DATE

Figure 6. Predicted (line) versus measured (points) plant influent TKN and ammonia over

calibration period

Influent Total Phosphorus Concentration

CONC (mg/L)
[

L s

422000 W30 w00

DATE

SHA005

— Infuont TP
B . TP

Figure 7. Predicted (line) versus measured (points) plant influent total phosphorus over

calibration period

BROWN axn CALDWELL

P \Gen'North Port, City oR129942\Draft Design Basis ReportiAppendices\Appendix C Part | doc



Technical Memorandum City of North Port WWTP: Calibration of the BioWin Simulator

Influent Phosphate Concentration

— Influant SPO4
| ok POLP (Ot

9

CONCENTRATION (mg/L)
a

e —— , j\
R S s . ¥ VNN M A/ NN

P a— 242008 e 4262006 42712006 4282006 w2200 4302008 12000 S205
DATE

Figure 8. Predicted (line) versus measured (points) plant influent phosphate over
calibration period

Aeration Basins. The following figure shows the predicted (lines) versus observed (points)
responses for the mixed liquor concentration in the aeration basins. The following points are
worth noting:

= As seen in Table 3, the plant reported WAS flow was modified from 0.038 to 0.040 mgd
to match the mixed liquor concentration in the aeration tanks. Currently, WAS pumps
are only operated during limited times during the day. The average WAS flow provided
by plant staff was calculated based on one day operation only; however, WAS flow could
vary during different days to maintain target solids concentrations in the aeration tanks.

* No dissolved oxygen data in the aeration tanks was measured during the special
sampling; however, for the purpose of the calibration it was assumed that adequate DO
was maintained within the basins.

* A solids retention time (SRT) of 16 days based on the biomass in the aeration tanks only
was selected because it provided a good match on mixed liquor concentration. This
offered a WAS flow discrepancy of 5 percent. However, due to limited WAS flow
information, this was considered acceptable.

Mixed Liquor Concemntration and VS-to-TS Ratio

——5x Pass3MLSS
H a a — V5 1oTS
sl & L gy LI By ()] L] agm m B MLSS (Obg
000 . - . 4 ! i : 3 @ VS/TS (Obs
a Lo.7s
3 caol 8
1 . [ os P
a o n
- S o ———-—-.—.! T o.of L] -
§ 4,000 . L ] el | — g
025
2,000
0 T T + T T w0
TWI000 242006 w2008 APZ006 42712006 AZRO00 4292006 4302006 51/2006 U006

DATE

Figure 9. Predicted (lines) versus measured (points) mixed liquor solids levels and VS-to-TS
ratio over calibration period

Final Effluent. The following figures show predicted (lines) versus observed (points) responses
(if both arc available) for a number of final effluent parameters. In general there is good
agreement between model predictions and observed values over the calibration period. Note that
secondary effluent data collected during the special sampling was not used for the purpose of the

BROWN axn CALDWELL

PiGen'Norih Por, City 0R129942\Draft Design Basis Reporf\Appendices\Appendix C Parl 1 dac 6



Technical Memorandum

City of North Port WWTP; Calibration of the BioWin Simulator

calibration since the monitoring equipment was installed in the secondary effluent splitter box
going into the deep-well injection. However, during the special sampling period no effluent
waster was sent to that side; all the secondary effluent flow was sent to reuse. Therefore, the

data collected did not represent the actual secondary effluent quality.

Final Effluent TSS Concnetration

— Final BT. TSS

- i e "
i. s ek
£ o an®
L ] | ] | |
§ W, I U (S R R— [ g mruie ¥ 8
= = —— [ — " [ wmm
i [ "
.l..-

A0

4242006 W05 WS w0 22006

Figure 10. Predicted (line) versus measured (points) effluent TSS over calibration period

Final Effluent Total and Soluble COD Concnetrations

wl| | I '
3 i —
£ = S F—._——H“%% =
§ ol —= — i e 1NN :.
- H
22006 4242006 /252006 202000 4706 vz 4242006 4302006 5112006 21006
DATE

Figure 11. Predicted (line) versus measured (points) effluent total and soluble COD over
calibration period

Final Effluent NHB-N and TKN Concentrations

— Firal B, DN
— Final BF. TKN
! W FETKN (Ot}
ol | i ! ! i s H il | B FENDN

CONC (mg/L)

2 . L ‘ E.I L
| LT UL Bpaga”,te
; = = L 1L
M| .. (] ® L e L
| i | | - g
B ] n L] S, = pn e Dot Ban nme 82 08
ZV08 y: ; ; uzz 000 w0 W06 5112006 5277008
DATE

Figure 12. Predicted (line) versus measured (points) effluent ammonia and TKN over
calibration period

BROWN anxp CALDWELL

P\Gen'Norih Port, City 0f129942\Draft Design Basis ReportAppendices\Appendix C Parl 1 doe



Technical Memorandum

City of North Port WWTP: Calibration of the BioWin Simulator

Final Effluent NOG-N Concentration

N S S B

CONC (mglL)

B2 Boy ot

A28/ 2006 4/29/2006

DATE

4/30/2006

SH2000

S 2006

— Final . N3N
B FE NOG-MN (Ot

Figure 13. Predicted (line) versus measured (points) effluent nitrate over calibration period

Final Effluent P Concentrations

CONC (mg/L)

4 et

—

. " % : ;." .'.
; 3 TR "/"\"‘{\.- .’

—

—

wZTIM08 wan00
DATE

A 000 AN 000

A 2000

000

w2006

— Final B TP
— Final Eff. 8PO4.
W FE TP {O)
| _FEPOLP

Figure 14. Predicted (line) versus measured (points) effluent TP and phosphate over

calibration period

CONCLUSION

Based on the limited data available for calibration, it is considered that the BioWin model
predicted well plant performance during the special sampling period.

Based on these results, the wastewater fractions calculated based on the special sampling data
appear to be adequate for the wastewater influent at the City’s facility.

Finally, it is considered that the model was successfully calibrated and can be used for the
purpose of this study to perform a capacity assessment of the plant and to evaluate different

process modifications required to expand the City’s plant.

BROWN axp CALDWELL

P \Gen'Norih Porl, City 0R129942\Drafl Design Basts ReporfAppendices\Appendix C Part 1 doc



TECHNICAL MEMORANDUM

September 24, 2006

TO: FILE

FROM: Jose A. Jimenez, ORLANDO

REVIEWER: John R. Bratby, DENVER

SUBJECT: City of North Port WWTP: Analysis of Future Scenario

The City of North Port Wastewater Treatment Plant (WWTP) is currently rated at 3.7 mgd on a
maximum three-month average daily flow (M3MADF), which is equivalent to 3.2 mgd on an
annual average daily flow (AADF) basis. The City’s WWTP is classified as a conventional
extended aeration activated sludge facility with screening, grit removal, activated sludge reactors
with coarse bubble acration and secondary clarification. Effluent to be distributed as reclaimed
water undergoes additional treatment including filtration and high level disinfection.

The BioWin process simulation model was used for the purpose of identifying improvements
needed to increase the permitted capacity of the City's WWTP to 7.0 mgd on a M3MADF basis,
and provide for effluent removal capabilities that will meet the following criteria:

= CBODs <5 milligrams per liter (mg/L)

= TSS <5mg/L

= Total Nitrogen (TN) < 10 mg/L

= High level disinfection pursuant to Rule 62-610, FAC

To ensure that the constructed BioWin simulator accurately predicted plant performance, it was
calibrated with plant information collected during a special sampling effort performed at the
City’s WWTP in April-May 2006. Information about the calibration of the model can be found
in the TM titled “City of North Port WWTP: Calibration of the BioWin Simulator”.

The calibrated BioWin model was then used to identify improvements to increase the capacity of
the City's WWTP. Different process configurations were considered during this study as
follows:

= Alternative 1: Conventional Activated Sludge Process with Deep-Bed Denitrification
Filters

= Alternative 2: Activated Sludge with Anaerobic Selectors with Deep-Bed Denitrification
Filters

= Alternative 3: Modified Ludzack-Ettinger Process with Tertiary Filters



Figure 1 shows the steady state relationship between effluent ammonia concentrations and solids
retention time (SRT) for a range of temperatures. Based on these results, an SRT of 4 days was
selected for the evaluation of all the alternatives considered during this analysis. This SRT is
based on the biomass inventory in the aeration basins only.

Y

ta

Effluent NH,-N (mg/L)

| L5 2 3 -1 6 8 "
SRT (days)
[=200¢ = 250C =—300C|

Figure 1 — Effect of SRT on Effluent Ammonia Concentration at Different Temperatures

This analysis was focused on the secondary and tertiary treatment portions of the City’s WWTP
rather than on pretreatment, or solids processing. A description of each alternative follows.
Table 4 summarizes the modeling results for each of the alternative considered during this
analysis.

Alternative 1: Conventional Activated Sludge Process and Deep-Bed Denitrification Filters

This alternative uses the same secondary treatment process configuration currently utilized at the
City’s WWTP. Therefore, this alternative was used as the basic alternative. To reduce the
effluent TN concentration to acceptable levels, the facility would require tertiary deep-bed
denitrification filters with carbon addition for nitrate removal. Figure 2 shows the BioWin
configuration for this Alternative.

IMfluent 8xPass 1 8x Pass 2 8xPass 3 4xFST Filters Final Eff.
L] i ul
E'.)—b— e 2hist e R l"v_' — — g—r—?’—-p—‘:h

-~

— £
| WAS

Figure 2 — BioWin Configuration for Alternative 1



To maintain adequate mixed liquor concentration levels in the aeration tanks, three new aeration
basins, similar to the existing reactors, will be required. The total reactor volume would increase
from approximately 1.12 MG to 1.79 MG. The higher reactor volume will minimize the need of
additional secondary clarifiers. Figure 3 shows the BioWin predicted MLSS concentration in the
aeration tanks.

Mixed Licuor Concentration

— i Pams3 M..SSI
7,000+
5,000
B T R AR SSante LEC T ETRFTTVPPIPTTPPPRPFEY ST SO
P

&1/2006 B&/152006 U000 ﬂ'lm 10/1/2006 10/15/2006

Figure 3- MLSS Concentration — Alternative 1

Currently, the City’s WWTP is equipped with a coarse bubble aeration system. However, it is
considered that new aeration system would be required to handle future loads at the WWTP.
Therefore, the existing aeration system would be replaced by a more efficient fine-bubble
aeration system. The BioWin model was used to estimate the oxygen uptake rate (OUR) profiles
in the aeration tanks, Figure 4. For this alternative, average dissolved oxygen (DO)
concentrations of 2.0 mg/L were set in the aerated zones of the activated sludge reactors at all
time. The aeration system requirements to achieve the set dissolved oxygen concentration in
each aerated zone for this alternative are listed in Table 1. In summary, a total peak airflow rate
of 11,376 sctm distributed by approximately 4,056 fine-pore 9-inch diffusers can maintain the set
DO levels in the reactor at peak loading conditions.

Oxygen Uptake Rate Profiles

3 ; — & Pam 1 OUR
i i — ax Pam 2 OUR
| : : : : : — S Pam1OULR

J-Akjlllw ¢LL‘1U;,,UJN ‘ J‘JMM' ._.’uuwu. mﬁm,ﬂmﬂ

DATE

OUR (mg QL)
£

Figure 4 — Oxygen Uptake Rates — Alternative 1



Table 1 — Peak Aeration System Requirements for Alternative 1

Parameter Zone Total Per | 1 oTAL
8x Pass 1 | 8x Pass2 | 8x Pass3 Train

Volume (mg) 0.07468 0.07468 0.07468 0.22403 1.7922
Peak OUR (mg/1/hr) 125 65 35 -- --
Peak AOR (Ib O/d) 1,874 974 525 -- --
No. of Diffusers 290 137 80 506 4,056
Density (%) 15.3 7.8 4.3 s --
Airflow Rate (scfm) 780 422 220 1,422 11,376
Air per Diffuser (scfm) 2.70 3.0 2.75 < -
SOTE at Peak OUR (%) 254 24.4 25.3 - -
Blower Capacity (hp) -- - -- = 460

After biological treatment, the mixed liquor would flow by gravity to the secondary clarifiers.
To increase the capacity of the clarification system, additional clarifiers would be required. For
the purpose of this analysis, it was assumed that a new 65-foot diameter, 14-foot side water depth
unit would be added. In addition, to maximize the capacity of the secondary clarifiers, the RAS
capacity would need to be increased.

The State Point Analysis (SPA) program was used to determine the maximum allowable solids
loading rate or maximum solids flux (MSF) to the secondary clarifiers. For the purpose of this
analysis, a maximum RAS flow rate of 8.0 mgd and a design sludge volume index (SVI) of 150
mL/g were adopted. Based on this, the maximum allowable solids loading rate (SLR) is 36
Ib/ft*-d, which accounts for non-ideal settling conditions in the clarifiers.

Secondary clarifier surface overflow rates (SOR) vary from 1,000 to 1,800 gpd/ft*>. For the
purpose of this analysis a maximum allowable SOR of 1,200 gpd/ft*, under peak flow conditions,
was adopted.

Figures 5 and 6 show the BioWin predictions for secondary clarifier SLR and SOR, respectively.
As these two figures show, the secondary clarifiers would be highly loaded during peak loading
conditions during the design flows and loads. However, the capacity of the secondary
clarification system is considered acceptable for the purpose of this analysis.

- dx F5T SLR
— 2w Sy,

e I T R T

LD

SLR (Id/ft2)
-

152006 15006

DATE

B0 ¥1/2006

Figure 5 — Secondary Clarifier SLR — Alternative 1



Secondary Clarifier SOR

SOR (gpd/fi2)
L]
]
I
]
I
L]
]
]
]
]
L]
|
]
I
]
I
|
[
]
]
|
[
I
L ]
'
[
|
I
]
I
'
I
i
]
1
b
]

BVZ06 BI52006 w1700 1572006 101172006 1011572006
DATE

Figure 6 — Secondary Clarifier SOR — Alternative 1

After secondary clarification, clear secondary effluent will be directed to tertiary deep-bed
denitrification filters with carbon addition for additional removal of particulate organics and
nitrate removal by denitrification. The filters would be sized to maintain an average filtration
rate of approximately 2.0 gpm/ft* and a peak filtration rate of approximately 4.0 gpm/ftt. To
meet, future effluent nitrogen requirements, carbon addition would be required. For the purpose
of this analysis, methanol was adopted as the supplemental carbon source. To meet future
effluent nitrogen requirements, approximately 1,420 gpd of methanol would be required.

To maintain the adopted filtration rates, a total filtration area of approximately 2,830 ft* would
be required.

Figures 7 through 9 show important BioWin final effluent concentrations for TSS and CBOD,
nitrogen and phosphorus, respectively.

Final Effluent TSS and CBOD5 Concnetrations

— R Toaoo)
'
B N Vet A ' ‘ﬂm mc
3 WWVVVMMVVVJ‘N\,; WWW
8112006 e/15izoos 9/1/2006 WI;:IZTXEB W 12006 101572006
Figure 7 — Final Effluent TSS and CBOD Concentrations — Alternative 1
Final Effluent NH3-N and TKN Concentrations

CONC (mg/L)

o
8/1/2006 8152006 9/1/2006 V152006 W H2006 01572006
DATE

Figure 8 — Final Effluent Nitrogen Concentration — Alternative 1



Final Effluent P Concentrations

WA

2

CONC (mglL)

&1/2006 &15/2006 ¥1/2006 H152006 10/1/2006 1041572008
DATE

Figure 9 — Final Effluent Phosphorus Concentration — Alternative 1

Alternative 2: Activated Sludge with Anaerobic Selectors and Deep-Bed Denitrification
Filters

This alternative modifies Alternative 1 and the current secondary process configuration by
creating anaerobic selectors for bulking control at the front-end of the aeration tanks. Anaerobic
selectors prevent the growth of filamentous bacteria in the aerobic zone by removing their food
source — namely the readily biodegradable BOD in the selector ahead of the aerobic zone. The
reduced inclination for sludge bulking in the City’s plant with selectors will produce a mixed
liquor with better sludge settling properties that will lead to more efficient activated sludge
system operation. In addition, anaerobic selectors would lower the operating costs, including
reduced sludge chlorination needs for bulking control and reduced energy requirements.

Figure 10 presents the BioWin configuration for this alternative. Similar to Alternative 1, three
new aeration tanks would be required to maintain adequate MLSS concentrations in the reactors.
The anaerobic selector comprised 20 percent of the total reactor volume.

Irfluent 8x AN 8x Pass 1 8x Pass 2 8x Pass 3 4xFST Filters Final Eff.

— -

Figure 10 — BioWin Configuration for Alternative 2

Similar to Alternative 1, the total reactor volume would increase from approximately 1.12 MG to
1.79 MG (0.3585 MG and 1.4373 for anaerobic selector and aerobic zones, respectively). Figure
11 shows the BioWin predicted MLSS concentration in the aeration tanks.



0004

S000

4,000

CONC (mg/lL)

2,000

000

Mixed Liquor Concentration

1006

5152006 /1/2006

6152006

DATE

Figure 11- MLSS Concentration — Alternative 3

Similar to Alternative 1, the coarse bubble aeration system would be replaced by a new fine
bubble aeration system to handle future loads at the WWTP. Figure 12 shows the oxygen uptake
rate (OUR) profiles predicted by BioWin. For this alternative, average DO concentrations of 2.0
mg/L were set in the aerated zones of the activated sludge reactors at all time. The aeration
system requirements to achieve the set dissolved oxygen concentration in each aerated zone for
In summary, a total peak airflow rate of 9,024 scfm
distributed by approximately 3,296 fine-pore 9-inch diffusers can maintain the set DO levels in
the reactor at peak loading conditions. The anaerobic selector would be equipped with

this alternative are listed in Table 2.

71/2006

mechanical mixer with a total capacity of 8 horse power (hp).

TG

[=&Fam3mss]

- Oxygen Uptake Rate Profiles N
Figure 12 — Oxygen Uptake Rates — Alternative 2
Table 2 — Peak Aeration System Requirements for Alternative 2
Parameter Zong Lotal .per TOTAL
8x Pass1 | 8xPass2 | 8x Pass3 Train
Volume (mg) 0.05974 0.05974 0.05974 0.17921 1.4337
Peak OUR (mg/1/hr) 101.00 77.00 47.00 -- --
Peak AOR (Ib O/d) 1,874 974 525 - e
No. of Diffusers 200 132 80 412 3,296
Density (%) 14.3 9.4 5.7 = -
Airflow Rate (scfm) 491 395 242 1,128 9,024
Air per Diffuser (scfm) 2.45 2.99 3.02 - -~
SOTE at Peak OUR (%) 26.0 24.7 24.6 -- --
Blower Capacity (hp) -- -- - -- 365




After biological treatment, the mixed liquor would flow by gravity to the secondary clarifiers.
Similar to Alternative 1, additional clarifiers would be required. For the purpose of this analysis,
it was assumed that a new 65-foot diameter, 14-foot side water depth unit would be added. In
addition, to maximize the capacity of the secondary clarifiers, the RAS capacity would need to
be increased.

The State Point Analysis (SPA) program was used to determine the maximum allowable solids
loading rate or maximum solids flux (MSF) to the secondary clarifiers. For the purpose of this
analysis, a maximum RAS flow rate of 8.0 mgd and a design sludge volume index (SVI) of 120
mL/g were adopted. It should be noted that a lower SVI was adopted for this alternative to
provide the benefit of the anaerobic selector. Based on this, the maximum allowable solids
loading rate (SLR) is 40 1b/ft*-d, which accounts for non-ideal settling conditions in the clarifiers.

For this alternative a maximum allowable SOR of 1,200 gpd/ft*, under peak flow conditions, was
adopted.

Figures 13 and 14 present the secondary clarifier SLR and SOR, respectively, predicted by
BioWin. As these two figures show, the secondary clarifiers would be highly loaded during peak
loading conditions during the design flows and loads. However, the capacity of the secondary
clarification system is considered acceptable for the purpose of this analysis.

Secondary Clarifier SLR

SLR (I/d/ft2)

S1/2006 515/2006 &1/2006 ﬂ15‘m 71112006 7I15;21)6
DATE

Figure 13 — Secondary Clarifier SLR — Alternative 2

Secondary Clarifier SOR
2,000 e dx FST SOR
— 24-hr o
15004
% 1,000 } 1
5 ! '_J'l’l Jlrli.l‘
1 | Wl
e e g Ll e e Ll W ]]t-“'l' '
0] 3 1 Yy el St ; L
) _-rj hr, Y ‘ v : b y'y SR
yvim 51&“ o u:.!m Hlflim 7/11.3)06 7M15/2006

DATE

Figure 14 — Secondary Clarifier SOR — Alternative 2



After secondary clarification, clear secondary effluent will be directed to tertiary deep-bed
denitrification filters with carbon addition for additional removal of particulate organics and
nitrate removal by denitrification.  Similar to Alternative 1, a total filtration area of
approximately 2,830 ft* would be required to maintain low filtration rates. To meet future
effluent nitrogen requirements, approximately 600 gpd of methanol would be required.

Figures 15 through 17 show important BioWin final effluent concentrations for TSS and CBOD,
nitrogen and phosphorus, respectively.

Final Effluent TSS and CBODS Concnefrations

e i i RAAAAAL i
?
N Py S
SA2006 5!15"% 5/11:2'.13 ans}znos 7(1I=2m ff1.'flm
DATE
Figure 15 — Final Effluent TSS and CBOD Concentrations — Alternative 2
. Final Efffuent NH3-N and TKN Concentrations
— Firal 81 NHIN
—— Firail £, THN
4
? o
B e IV e T A e
o e S i e J\N\hf\wm e
w1008 152000 172006 152006 7112006 7152006
DATE
Figure 16 — Final Effluent Nitrogen Concentration — Alternative 2
Final Efluent P Concentrations
- — Flnal B, TP
F —— Flral B, SPO1

CONC (mg/L)

Figure 17 — Final Effluent Phosphorus Concentration — Alternative 2



Alternative 3: Modified Ludzack-Ettinger Process with Deep-Bed Filters

This alternative modifies Alternative 2 by incorporating an internal mixed liquor recycle (IMLR)
from the end of the aerobic zones back to the front-end of the anoxic selectors for denitrification.
This process is known as the Modified Ludzack-Ettinger (MLE) process. The IMLR from the
aerobic zones to the anoxic zones returns nitrified mixed liquor at a regulated rate to ensure
adequate nitrates for the heterotrophic denitrification population in the anoxic zone and this
process uses external carbon provided by the raw wastewater for the denitrification that occurs in
the anoxic zone.

Figure 18 presents the BioWin configuration for this alternative. Similar to Alternatives 2, the
total reactor volume would increase from approximately 1.12 MG to 1.79 MG (0.3585 MG and
1.4373 for anoxic and aerobic zones, respectively). Figure 19 shows the BioWin predicted
MLSS concentration in the aeration tanks.

&
<

Irfluert 8x AN 8x Pass 1 8xPass 2 8xPass 3 4xFST Filters Final Eff.

o —— i~ [ =0y

R

Figure 18 — BioWin Configuration for Alternative 3

Mixed Liquor Concentration

=mram3mass
T.000
6,000
g 50004 } i . :
£ a000d b b : :
A.000 W‘”M ‘J\W
g = =
1,000-
172006 152006 Y/1/2006 Y15/2006 1012008 107152006

DATE

Figure 19 — MLSS Concentration — Alternative 3

Figure 20 shows the oxygen uptake rates predicted by BioWin and used to determine the aeration
system requirements. As mentioned previously, the existing aeration system will be replaced by
a fine-bubble aeration system. For the purpose of this analysis, the aeration system would be
designed to maintain an average DO concentration of 2.0 mg/L at all times. Table 3 summarizes
the aeration system requirement for the alternative. Based on the results presented in Table 3, a
total peak airflow rate of 9,128 scfm distributed by approximately 3,176 fine-pore 9-inch
diffusers can maintain the set DO levels in the reactor at peak loading conditions. Similar to
Alternative 2, the anoxic zones would be equipped with mechanical mixer with a total capacity
of 8 horse power (hp).



Table 3 — Peak Aeration System Requirements for Alternative 3

Parameter AT, Total per | yq4y,
8xPass1 | 8xPass2 | 8x Pass3 Train

Volume (mg) 0.05974 0.05974 0.05974 0.17921 1.4337
Peak OUR (mg/1/hr) 101.00 73.00 51.00 = --
Peak AOR (Ib O/d) 1,206 872 609 -- --
No. of Diffusers 188 122 87 397 3,176
Density (%) 13.5 8.7 6.2 s --
Airflow Rate (scfm) 501 378 262 1,141 9,128
Air per Diffuser (scfm) 2.67 3.10 3.01 - --
SOTE at Peak OUR (%) 25.5 24.4 24.6 -- --
Blower Capacity (hp) -- -- - = 369

Similar to Alternatives 1 and 2, one additional 65-foot diameter, 14-foot side water depth
clarifier would be required. To maximize the capacity of the secondary clarifiers, the RAS

capacity would need to be increased.

Similar to Alternative 2, the SPA program was used to determine the maximum allowable solids
loading rate or maximum solids flux (MSF) to the secondary clarifiers, with a value of 40
Ib/ft*-d, which accounts for non-ideal settling conditions in the clarifiers. For this alternative a

maximum allowable SOR of 1,200 gpd/ft®, under peak flow conditions, was adopted.

Figures 20 and 21 present the secondary clarifier SLR and SOR, respectively, predicted by
BioWin. As these two figures show, the secondary clarifiers would be highly loaded during peak
loading conditions during the design flows and loads. However, the capacity of the secondary
clarification system is considered acceptable for the purpose of this analysis.

Secondary Clarifier SLR

SLR(Ib/dft2)

10

4 4 .
Uy I TR I.‘bl‘ JERY

81/2006 152006 12005

Figure 20 — Secondary Clarifier SLR — Alternative 3

0152006
DATE

1017000

= FST SLR
— e



Secondary Clarifier SOR

2000 — dx FHT B0R
— 24

1,50

i 1 H —1HH-
' \ h'l‘ | q
§ 1 ) A | ! ) I] i i Y \ rl i\ 4
A TP el L
o Y .j}',} - i T WA e i
‘b, | | T
112006 w1s/2006 9112006 1572006 10 172006 10172006

DATE

Figure 21 — Secondary Clarifier SOR — Alternative 3

After secondary clarification, the secondary effluent would be directed to tertiary filters for
additional removal of particulate organics. Similar to Alternative 1 and 2, a total filtration area
of approximately 2,830 ft* would be required to maintain low filtration rates. This alternative
does not require supplemental carbon addition for denitrification in the filters since it occurs in
the biological reactors.

Figures 22 through 24 show important BioWin final effluent concentrations for TSS and CBOD,
nitrogen and phosphorus, respectively.

Final Effluent TSS and CBODS5 Concnetrations

BI:IZ)OG UIE‘N Nlﬂ.“ 915;m 1ﬂl1l;2m6 1W15.Im
DATE
Figure 22 — Final Effluent TSS and CBOD Concentrations — Alternative 3

= Final Effluent Nitrogen Concentrations
— Final B HHO-M
—— Final EI%. TKN
—— Final B7. NO3N

Filna| 5. TN

CONC (mg/L)

B/1/2006 &15/2006 §1II21‘.IJG 9/15/2006 Wﬂ:m 1 06

Figure 23 — Final Effluent Nitrogen Concentration — Alternative 3



Final Efffuent P Concentrations

= Fital Ef. TP
— Firal Eff. SPO4

CONC (molL)
w

EI;IM ﬂl15’m gvimn S5A000 iwl.ilm 10’15"218

Figure 24 — Final Effluent Phosphorus Concentration — Alternative 3

Summary of Process Modeling Results

Table 4 summarizes the recommended improvements for each of the alternatives evaluated for
the City of North Port WWTP to increase the permitted capacity and to provide additional
effluent removal capabilities.



Table 4: Summary of Process Modeling Results for Alternatives 1, 2 and 3

Parameter Alternative 1 Alternative 2 Alternative 3
AADF (mgd) 5.60 5.60 5.60
MMADF (mgd) 9.45 9.45 9.45
M3MADF (mgd) 7.00 7.00 7.00
Peak Flow (mgd) 16.14 16.14 16.14
Total SRT (days) 4 4 4
Activated Sludge Reactors
No. Aeration Tanks 8 (3 new) 8 (3 new) 8 (3 new)
Total Un-aerated Volume (MG) -- 0.3585 0.3585
Total Aerobic Volume (MG) 1.7922 1.4337 1.4337
Total Reactor Volume (MG) 1.7922 1.7922 1.7922
Avg. MLSS (mg/L) 2,850 2,950 2,890
Total AOR (Ib/d) 26,879 21,489 21,489
Total No. of Fine Bubble Diffusers 4,056 3,296 3,176
Peak Airflow Requirements (scfm) 11,376 9,024 9,128
IMLR (mgd) - - 10.00
Secondary Clarifiers
No. Secondary Clarifiers 4 (1 new) 4 (1 new) 4 (1 new)
Total Secondary Clarification Area (ft?) 13,273 13,273 13,273
Maximum RAS (mgd) 8.00 8.00 8.00
Peak SOR (gpdift?) 1,215 1,215 1,215
Maximum Peak SLR (Ib/ft? d) 36 36 36
Waste Activated Sludge (lb/d) 10,670 11,015 10,815
Secondary Effluent
SE NHa-N (mg/L) <01 <0.1 0.13
SE NOs-N (mg/L) 22.80 12.52 7.19
SE TN (mglL) 24.63 14.18 8.97
SE TP (mglL) 5.13 <0.50 0.86
Tertiary Deep-Bed Filters
Deep-Bed Filters (ft?) 2,830 2,830 2,830
Average Filtration Rate (gpmi/ft?) 2.0 2.0 2.0
Methanol Feed Rate (gpd) 1,420 600 --
Final Effluent
FE NHa-N (mg/L) <0.1 <01 0.13
FE NO3-N (mg/L) 8.00 (1) 8.00 (1) 7.19
FE TN (mg/L) 9.40 9.21 8.56
FE TP (mg/L) 4.99 <0.50 0.55




. Rick Scott
Florida Department of Governor

Environmental Protection Carlos Lopez-Cantera

South District Lt. Governor

Post Office Box 2549 Noah Valenstein
Fort Myers, Florida 33902-2549 Secretary
SouthDistrict@dep.state.fl.us

SENT BY ELECTRONIC MAIL

In the Matter of an
Application for Permit by:

City of North Port

Marc Swartz, Manager Sarasota County -- DW

Water & Wastewater Plant Operations North Port City of WWTP

6644 West Price Blvd. P.A. File Number: FLA013378-014-DW1P
North Port, Florida 34291 Sarasota-Peace-Myakka Basin

Email: mswartz@cityofnorthport.com

NOTICE OF PERMIT ISSUANCE

Enclosed is Permit Number FLA013378-014-DW to operate the North Port City of WWTP, issued under Chapter
403, Florida Statutes.

Monitoring requirements under this permit become effective on November 1, 2017. Until such time, the permittee
shall continue to monitor and report in accordance with previously effective permit requirements. If not already
registered to use the Department’s Ez Discharge Monitoring Report (EzZDMR) system, the permittee should register
now in order to begin using the EzZDMR system when the monitoring requirements under this permit are effective.

The Department's proposed agency action shall become final unless a timely petition for an administrative hearing is
filed under Sections 120.569 and 120.57, Florida Statutes, within fourteen days of receipt of notice. The procedures
for petitioning for a hearing are set forth below.

A person whose substantial interests are affected by the Department's proposed permitting decision may petition for
an administrative proceeding (hearing) under Sections 120.569 and 120.57, Florida Statutes. The petition must
contain the information set forth below and must be filed (received by the Clerk) in the Office of General Counsel of
the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000.

Under Rule 62-110.106(4), Florida Administrative Code, a person may request an extension of the time for filing a
petition for an administrative hearing. The request must be filed (received by the Clerk) in the Office of General
Counsel before the end of the time period for filing a petition for an administrative hearing.

Petitions by the applicant or any of the persons listed below must be filed within fourteen days of receipt of this
written notice. Petitions filed by any persons other than those entitled to written notice under Section 120.60(3),
Florida Statutes, must be filed within fourteen days of publication of the notice or within fourteen days of receipt of
the written notice, whichever occurs first. Section 120.60(3), Florida Statutes, however, also allows that any person
who has asked the Department in writing for notice of agency action may file a petition within fourteen days of
receipt of such notice, regardless of the date of publication.

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the time of filing.
The failure of any person to file a petition or request for an extension of time within fourteen days of receipt of
notice shall constitute a waiver of that person's right to request an administrative determination (hearing) under
Sections 120.569 and 120.57, Florida Statutes. Any subsequent intervention (in a proceeding initiated by another

Page 1 of 3


mailto:SouthDistrict@dep.state.fl.us
mailto:mswartz@cityofnorthport.com

PERMITTEE: City of North Port P.A. FILE NO.: FLAQ13378-014-DW1P
FACILITY:  City of North Port WWTP
NOTICE OF PERMIT ISSUANCE

party) will be only at the discretion of the presiding officer upon the filing of a motion in compliance with Rule 28-
106.205, Florida Administrative Code.

A petition that disputes the material facts on which the Department's action is based must contain the following
information, as indicated in Rule 28-106.201, Florida Administrative Code:

(@) The name and address of each agency affected and each agency's file or identification number, if known;

(b) The name, address, any e-mail address, any facsimile number, and telephone number of the petitioner, if
the petitioner is not represented by an attorney or a qualified representative; the name, address, and
telephone number of the petitioner's representative, if any, which shall be the address for service purposes
during the course of the proceeding; and an explanation of how the petitioner's substantial interests will be
affected by the determination;

(c) A statement of when and how the petitioner received notice of the Department's decision;

(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate;

(e) A concise statement of the ultimate facts alleged, including the specific facts the petitioner contends
warrant reversal or modification of the Department's proposed action;

(F) A statement of the specific rules or statutes the petitioner contends require reversal or modification of the
Department's proposed action, including an explanation of how the alleged facts relate to the specific rules
or statutes; and

(g) A statement of the relief sought by the petitioner, stating precisely the action petitioner wishes the
Department to take with respect to the Department's proposed action.

Because the administrative hearing process is designed to formulate final agency action, the filing of a petition
means that the Department's final action may be different from the position taken by it in this notice. Persons whose
substantial interests will be affected by any such final decision of the Department have the right to petition to
become a party to the proceeding, in accordance with the requirements set forth above.

Mediation under Section 120.573, Florida Statutes, is not available for this proceeding.

This permit action is final and effective on the date filed with the Clerk of the Department unless a petition (or request
for an extension of time) is filed in accordance with the above. Upon the timely filing of a petition (or request for an
extension of time), this permit will not be effective until further order of the Department.

Any party to the permit has the right to seek judicial review of the permit action under Section 120.68, Florida
Statutes, by the filing of a notice of appeal under Rules 9.110 and 9.190, Florida Rules of Appellate Procedure, with
the Clerk of the Department in the Office of General Counsel, 3900 Commonwealth Boulevard, Mail Station 35,
Tallahassee, Florida, 32399-3000, and by filing a copy of the notice of appeal accompanied by the applicable filing
fees with the appropriate district court of appeal. The notice of appeal must be filed within 30 days from the date
when this permit action is filed with the Clerk of the Department.

Executed in Ft. Myers, Florida.

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

f7—

Jon M. Iglehart
Director of
District Management

Page 2 of 3



PERMITTEE: City of North Port P.A. FILE NO.: FLAO013378-014-DW1P
FACILITY:  City of North Port WWTP
NOTICE OF PERMIT ISSUANCE

CERTIFICATE OF SERVICE
The undersigned hereby certifies that this NOTICE OF PERMIT ISSUANCE and all copies were mailed before the
close of business on June 12, 2017 to the listed persons.

FILING AND ACKNOWLEDGMENT

FILED, on this date, under Section 120.52, Florida Statutes, with the designated Deputy Clerk, receipt of which is
hereby acknowledged.

RAZ B&Z jyne12 2017

[Clerk] [Date]

JMI/RW

Enclosures

Copies furnished to:
James McGee P.E.; via email mike.mcgee@tkwonline.com

Page 3 of 3



. Rick Scott
Florida Department of Governor

Environmental Protection Carlos Lopez-Cantera

South District Lt. Governor

Post Office Box 2549 Noah Valenstein
Fort Myers, Florida 33902-2549 Secretary
SouthDistrict@dep.state.fl.us

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLA013378-014-DW

City of North Port P.A. FILE NUMBER: FLA013378-014-DW1P
EFFECTIVE DATE: September 24, 2017

RESPONSIBLE OFFICIAL: EXPIRATION DATE: September 23, 2022

Marc Swartz

Water & Wastewater Plant Operations Manager
6644 West Price Blvd.

North Port, FL 34291

(941) 240-8000

FACILITY:

City of North Port WWTP

200 North Pan American Blvd.

North Port, FL 34287

Sarasota County

Latitude: 27°2' 54" N Longitude: 82°14' 42" W

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida
Administrative Code (F.A.C.). This permit does not constitute authorization to discharge wastewater other than as expressly
stated in this permit. The above named permittee is hereby authorized to operate the facilities in accordance with the
documents attached hereto and specifically described as follows:

WASTEWATER TREATMENT:

An existing 7.0 MGD Three-Month Average Daily Flow (TMADF) Type | Modified Ludzack-Ettinger domestic wastewater
treatment plant consisting of: a receiving station, a headworks structure with odor control, four mechanically cleaned and
one manually cleaned bar screens with grit removal, two anoxic basins, six aeration basins, four secondary clarifiers., four
effluent filters., and two chlorine contact chambers. There is one 2.5 MG reclaimed water storage tank. Biosolids are
dewatered and taken to a landfill.

The permittee is authorized to modify the biosolids stream. The modified biosolids stream will consist of four aerated sludge
holding basins with a total volume of 0.7 MG.

REUSE OR DISPOSAL:

Underground Injection U-001: An existing 5.32 MGD monthly average daily flow permitted capacity underground
injection well system consisting of two Class | underground injection wells permitted under Department permit numbers
131285-013-U0O and 131285-014-UO discharging to Class G-IV ground water. Underground Injection Well System U-001
is located approximately at latitude 27°00' 59" N, longitude 82°15' 23" W.

Land Application R-001: An existing 5.0 MGD annual average daily flow permitted capacity slow-rate public access
system. R-001 is a reuse system which consists of North Port Master Urban Reuse General Service Area and consists of the
incorporated limits of the City of North Port.

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and
Part | through Part IX on pages 1 through 22 of this permit.


mailto:SouthDistrict@dep.state.fl.us

PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO013378-014-DW1P

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
A. Underground Injection Control Systems
1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to discharge effluent to

Underground Injection Well System U-001. Such discharge shall be limited and monitored by the permittee as specified below and reported in accordance
with Permit Condition I.C.8.:

Reclaimed Water Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes
Flow (to wells) Recording Flow
MGD Max 5.32 Monthly Average Continuous Meter with FLW-02 See LA4
Totalizer
BOD, Carbonaceous 5 day, Max 20.0 Annual Average
20C Max 30.0 Monthly Average ) )
mg/L Max 450 Weekly Average 5 Days/Week 24-hr FPC EFA-01
Max 60.0 Single Sample
Solids, Total Suspended Max 20.0 Annual Average
Max 30.0 Monthly Average
mg/L Max 450 Weekly Average 5 Days/Week 24-hr FPC EFA-01
Max 60.0 Single Sample
pH S.u. Min 6.0 S!ngle Sample Continuous Meter EFA-01 See lLA3
Max 8.5 Single Sample

Page 2 of 19



PERMITTEE: City of North Port
FACILITY: North Port WWTP

2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as

described below:

PERMIT NUMBER:
P.A. FILE NUMBER:

Monitoring Site Number

Description of Monitoring Site

FLW-02

Flow meter located on deep well pump line, to the UIC System U-001.

EFA-01

After disinfection but prior to discharge to the Part I11 Public Access Reuse System R-001.

3. Hourly measurement of pH during the period of required operator attendance may be substituted for continuous

measurement. [62-600.660(1)]

4. Arecording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12
months. [62-600.200(25)]

5. Disinfection is not required for discharge to Class G-IV waters using Class | wells. However, the permittee
must maintain the capability for disinfection at a level that is consistent with the alternate disposal mechanism

approved for this facility pursuant to Rule 62-600.540(5), F.A.C. [62-600.540(1)]

Page 3 of 19

FLAO013378-014-DW
FLAO13378-014-DW1P




PERMITTEE:
FACILITY:

City of North Port
North Port WWTP

B. Reuse and Land Application Systems

PERMIT NUMBER:
P.A. FILE NUMBER:

FLAO013378-014-DW
FLAO013378-014-DW1P

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water
to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with Permit

Condition I.C.8:
Reclaimed Water Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes

Flow (to reuse) Recording Flow

Max 5.0 Annual Average - .

MGD Max Report Monthly Average Continuous Meter Wlth FLW-01 See l.B.4
Totalizer
BOD, Carbonaceous 5 day, Max 20.0 Annual Average
20C Max 30.0 Monthly Average
mg/L Max 450 Weekly Average 5 Days/Week 24-hr FPC EFA-01

Max 60.0 Single Sample
Solids, Total Suspended mg/L Max 5.0 Single Sample Daily; 24 hours Grab EFB-01 See 1.B.11
Coliform, Fecal #/100mL Max 25 Single Sample Daily; 24 hours Grab EFA-01 See 1.B.11

i 0

Coliform, Eecal, % less percent Min 75 Monthly Total Daily; 24 hours Calculated EFA-01 See I.B.5
than detection
pH s.u. Min 6.0 S!ngle Sample Continuous Meter EFA-01 See 1.B.3

Max 8.5 Single Sample
Chlorine, Total Residual . . . See 1.B.6
(For Disinfection) mg/L Min 1.0 Single Sample Continuous Meter EFA-01 and IB.9
Turbidity NTU Max Report Single Sample Continuous Meter EFB-01 Z?g :Eg
Phosphorus, Total (as P) mg/L Max Report Single Sample 5 Days/Week 24-hr FPC EFA-01
Nitrogen, Total mg/L Max Report Single Sample 5 Days/Week 24-hr FPC EFA-01
m;"oge”' Nitrate, Total (as mg/L Max 12.0 Single Sample 5 Days/Week 24-hr FPC EFA-01
Giardia cysts/100L Max Report Single Sample Every 2 years Grab EFA-01 :ﬁg :Eié
Cryptosporidium oocysts/100L Max Report Single Sample Every 2 years Grab EFA-01 ;neg II E 1101

Page 4 of 19




PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I.B.1. and as
described below:

Monitoring Site Number Description of Monitoring Site
FLW-01 Flow meter located after reuse high service pump station on line to the R-001, Public Access
Reuse System; as indicated in the revised Figure 4 flow diagram received on April 24, 2017.
EFA-01 After disinfection but prior to discharge to the Part I11 Public Access Reuse System R-001.
EFB-01 Turbidity monitoring / TSS sample point after filtration but prior to disinfection.

3. Hourly measurement of pH during the period of required operator attendance may be substituted for continuous
measurement. [62-600.660(1)]

4. Arecording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12
months. [62-600.200(25)]

5. To report the "% less than detection," count the number of fecal coliform observations that were less than
detection, divide by the total number of fecal coliform observations in the month, and multiply by 100% (round
to the nearest integer). [62-600.440(6)(a)]

6. The minimum total chlorine residual shall be limited as described in the approved operating protocol, such that
the permit limitation for fecal coliform bacteria will be achieved. In no case shall the total chlorine residual be
less than 1.0 mg/L. [62-600.440(6)(b)][62-610.460(2)][62-610.463(2)]

7. The maximum turbidity shall be limited as described in the approved operating protocol, such that the permit
limitations for total suspended solids and fecal coliforms will be achieved. [62-610.463(2)]

8. The treatment facilities shall be operated in accordance with all approved operating protocols. Only reclaimed
water that meets the criteria established in the approved operating protocol(s) may be released to system storage
or to the reuse system. Reclaimed water that fails to meet the criteria in the approved operating protocol(s) shall
be directed to reject storage for subsequent additional treatment or disinfection or to the following permitted
alternate discharge system: to UIC wells. [62-610.320(6) and 62-610.463(2)]

9. Instruments for continuous on-line monitoring of total residual chlorine and turbidity shall be equipped with an
automated data logging or recording device. [62-610.463(2)]

10. Intervals between sampling for Giardia and Cryptosporidium shall not exceed two years. [62-610.463(4)]

11. Grab samples shall be collected during periods of minimal treatment plant pollutant removal efficiencies or
maximum organic loading in the reclaimed water or effluent. [62-600.660(3)(e)]

Page 5 of 19



PERMITTEE:
FACILITY:

City of North Port
North Port WWTP

PERMIT NUMBER:
P.A. FILE NUMBER:

C. Other Limitations and Monitoring and Reporting Requirements

FLAO013378-014-DW
FLAO013378-014-DW1P

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the treatment facility shall be limited and monitored

by the permittee as specified below and reported in accordance with condition I.C.8:

Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes

Flow (through plant) Max 70 3-Month Rolling Average . Recording !:I!]OW See l.C.4

MGD Max Report Monthly Average Continuous Meter w It FLW-03

Totalizer

Percent Capacity,
(TMADF/Permitted percent Max Report 3-Month Rolling Average Monthly Calculated CAL-01
Capacity) x 100
BOD, Carbonaceous 5 . See I.C.3
day, 20C (Influent) mg/L Max Report Single Sample 5 Days/Week 24-hr FPC INF-01
Solids, Total Suspended . See I.C.3
(Influent) my/L Max Report Single Sample 5 Days/Week 24-hr FPC INF-01

Page 6 of 19




PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

2. Samples shall be taken at the monitoring site locations listed in Permit Condition I.C.1. and as described below:

Monitoring Site Number Description of Monitoring Site
FLW-03 Flow meter at headworks measures total plant flow.
CAL-01 Calculated from the FLW-03 flow measurements.
INF-01 Influent sampling point prior to treatment but ahead of the return activated sludge line and
pumped drainage; as indicated in the revised Figure 4 flow diagram received on April 24,
2017.

3. Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or
any other plant process recycled waters. [62-600.660(4)(a)]

4. Arecording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12
months. [62-600.200(25)]

5. Sampling results for giardia and cryptosporidium shall be reported on DEP Form 62-610.300(4)(a)4, Pathogen
Monitoring, which is attached to this permit. This form shall be submitted to the Department's South District
Office and to DEP's Reuse Coordinator in Tallahassee. [62-610.300(4)(a)]

6. The sample collection, analytical test methods, and method detection limits (MDLs) applicable to this permit
shall be conducted using a sufficiently sensitive method to ensure compliance with applicable water quality
standards and effluent limitations and shall be in accordance with Rule 62-4.246, Chapters 62-160 and 62-600,
F.A.C., and 40 CFR 136, as appropriate. The list of Department established analytical methods, and
corresponding MDLs (method detection limits) and PQLs (practical quantitation limits), which is titled "FAC
62-4 MDL/PQL Table (April 26, 2006)" is available at http://www.dep.state.fl.us/labs/library/index.htm. The
MDLs and PQLs as described in this list shall constitute the minimum acceptable MDL/PQL values and the
Department shall not accept results for which the laboratory's MDLs or PQLS are greater than those described
above unless alternate MDLs and/or PQLs have been specifically approved by the Department for this permit.
Any method included in the list may be used for reporting as long as it meets the following requirements:

a. The laboratory's reported MDL and PQL values for the particular method must be equal or less than the
corresponding method values specified in the Department's approved MDL and PQL list;

b. The laboratory reported MDL for the specific parameter is less than or equal to the permit limit or the
applicable water quality criteria, if any, stated in Chapter 62-302, F.A.C. Parameters that are listed as
"report only™ in the permit shall use methods that provide an MDL, which is equal to or less than the
applicable water quality criteria stated in 62-302, F.A.C.; and

c. Ifthe MDLs for all methods available in the approved list are above the stated permit limit or applicable
water quality criteria for that parameter, then the method with the lowest stated MDL shall be used.

When the analytical results are below method detection or practical quantitation limits, the permittee shall
report the actual laboratory MDL and/or PQL values for the analyses that were performed following the
instructions on the applicable discharge monitoring report.

Where necessary, the permittee may request approval of alternate methods or for alternative MDLs or PQLs for
any approved analytical method. Approval of alternate laboratory MDLs or PQLS are not necessary if the
laboratory reported MDLs and PQLs are less than or equal to the permit limit or the applicable water quality
criteria, if any, stated in Chapter 62-302, F.A.C. Approval of an analytical method not included in the above-
referenced list is not necessary if the analytical method is approved in accordance with 40 CFR 136 or deemed
acceptable by the Department. [62-4.246, 62-160]

7. The permittee shall provide safe access points for obtaining representative samples which are required by this
permit. [62-600.650(2)]

8. Monitoring requirements under this permit are effective on the first day of the second month following the
effective date of the permit. Until such time, the permittee shall continue to monitor and report in accordance
with previously effective permit requirements, if any. If not already registered to use the Department’s Ez

Page 7 of 19



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

Discharge Monitoring Report (EzDMR) system, the permittee should register now in order to begin using the
EzDMR system when the monitoring requirements under this permit are effective. During the period of
operation authorized by this permit, the permittee shall complete and submit to the Department Discharge
Monitoring Reports (DMRs) in accordance with the frequencies specified by the REPORT type (i.e. monthly,
quarterly, semiannual, annual, etc.) indicated on the DMR forms attached to this permit. Unless specified
otherwise in this permit, monitoring results for each monitoring period shall be submitted in accordance with
the associated DMR due dates below. DMRs shall be submitted for each required monitoring period including
periods of no discharge.

REPORT Type on DMR Monitoring Period Submit by
Monthly first day of month - last day of month 28 day of following month
Quarterly January 1 - March 31 April 28

April 1 - June 30 July 28
July 1 - September 30 October 28
October 1 - December 31 January 28
Semiannual January 1 - June 30 July 28
July 1 - December 31 January 28
Annual January 1 - December 31 January 28

The permittee shall submit the completed DMR to the Department by the twenty-eighth (28th) of the month
following the month of operation. Please contact the Department at (239) 344-5600 if you are unable to submit
the completed DMR electronically using the EzZDMR system.

The Department electronic EzZDMR system at the time of permit issuance is available through the DEP Business
Portal at: http://www.fldepportal.com/go/submit-report/

[62-620.610(18)] [62-601.300(1),(2), and (3)]

9. Except as otherwise specified in this permit, all reports and other information required by this permit, including
24-hour notifications, shall be submitted to the Department in a digital format when practicable. The
Department’s electronic mailing address is:

SouthDistrict@dep.state.fl.us

10. All reports and other information shall be signed in accordance with the requirements of Rule 62-620.305, F.A.C.
[62-620.305]

Il. BIOSOLIDS MANAGEMENT REQUIREMENTS
A. Basic Requirements

1. Biosolids generated by this facility may be transferred to Charlotte County Bio-Recycling Center LLC, 29751
Zemel Rd., Punta Gorda FL 33955, or disposed of in a Class | solid waste landfill. Transferring biosolids to an
alternative biosolids treatment facility does not require a permit modification; however, use of an alternative
biosolids treatment facility requires submittal of a copy of the agreement pursuant to Rule 62-640.880(1)(c),
F.A.C., along with a written notification to the Department at least 30 days before transport of the biosolids.
[62-620.320(6), 62-640.880(1)]

2. The permittee shall monitor and keep records of the quantities of biosolids generated, received from source
facilities, treated, distributed and marketed, land applied, used as a biofuel or for bioenergy, transferred to
another facility, or landfilled. These records shall be kept for a minimum of five years. [62-640.650(4)(a)]

3. Biosolids quantities shall be monitored by the permittee as specified below. Results shall be reported on the
permittee's Discharge Monitoring Report for Monitoring Group RMP-Q in accordance with Condition 1C.8.

Page 8 of 19


http://www.fldepportal.com/go/submit-report/
mailto:SouthDistrict@dep.state.fl.us

PERMITTEE: City of North Port PERMIT NUMBER: FLAQ013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLA013378-014-DW1P
Biosolids Limitations Monitoring Requirements
Frequency Sample Monitoring
Parameter Units Max/ | Limit Statistical Basis of Analysis Type Site
Min Number
Biosolids Quantity
(Landfilled) Dry Tons | Max | Report Monthly Total Monthly Calculated RMP-01
Biosolids Quantity
(Transferred) Dry Tons | Max | Report Monthly Total Monthly Calculated RMP-02

[62-640.650(5)(a)1]

4. Biosolids quantities shall be calculated as listed in Permit Condition 11.3 and as described below:
Monitoring Site Number Description of Monitoring Site Calculations
RMP-01 Monthly Total of Biosolids Landfilled.
RMP-02 Monthly Total of Biosolids Transferred.

5. The treatment, management, transportation, use, land application, or disposal of biosolids shall not cause a
violation of the odor prohibition in subsection 62-296.320(2), F.A.C. [62-640.400(6)]

6. Storage of biosolids or other solids at this facility shall be in accordance with the Facility Biosolids Storage
Plan. [62-640.300(4)]

7. Biosolids shall not be spilled from or tracked off the treatment facility site by the hauling vehicle. [62-
640.400(9)]

B. Disposal

8. Disposal of biosolids, septage, and "other solids™ in a solid waste disposal facility, or disposal by placement on
land for purposes other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste
pile, or dedicated site, shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(b) & (c)]

C. Transfer

9. The permittee shall not be held responsible for treatment and management violations that occur after its
biosolids have been accepted by a permitted biosolids treatment facility with which the source facility has an
agreement in accordance with subsection 62-640.880(1)(c), F.A.C., for further treatment, management, or
disposal. [62-640.880(1)(b)]

10. The permittee shall keep hauling records to track the transport of biosolids between the facilities. The hauling

records shall contain the following information:

Source Facility Biosolids Treatment Facility or Treatment Facility

1. Date and time shipped 1. Date and time received

2. Amount of biosolids shipped 2. Amount of biosolids received

3. Degree of treatment (if applicable) 3. Name and ID number of source facility

4. Name and ID Number of treatment facility 4. Signature of hauler

5. Signature of responsible party at source 5. Signature of responsible party at treatment facility
facility

6. Signature of hauler and name of hauling
firm

A copy of the source facility hauling records for each shipment shall be provided upon delivery of the biosolids
to the biosolids treatment facility or treatment facility. The treatment facility permittee shall report to the
Department within 24 hours of discovery any discrepancy in the quantity of biosolids leaving the source facility
and arriving at the biosolids treatment facility or treatment facility.

Page 9 of 19



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

[62-640.880(4)]
D. Receipt

11. If the permittee intends to accept biosolids from other facilities, a permit revision is required pursuant to
paragraph 62-640.880(2)(d), F.A.C. [62-640.880(2)(d)]

111. GROUND WATER REQUIREMENTS

1. The permittee shall submit a groundwater monitoring plan to the Department by the date listed in Section VI of
this permit. [62-520.600]

2. Upon approval of the plan, the permittee shall implement the monitoring program. [62-520.600]
IVV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS
A. Part 111 Public Access System

1. Use of reclaimed water is authorized within the general service area. The following uses of reclaimed water are
authorized within this general service area:

Athletic Complexes and Parks
Golf Courses

Other Landscape Irrigation
Residential Developments

[62-620.630(10)(a)]

2. This reuse system includes the following major users of reclaimed water (i.e., using 0.1 MGD or more) and
general service area:

Site Number User Name User Type Capacity | Acreage
(MGD)
PAA-001A Sable Trace Golf Course, Golf Courses 0.6 97
Colony, and Master

PAA-001B Heron Creek Development Golf Courses 0.8 117

Golf Course Phases | and |1
PAA-001C North Port High School Other Landscape Irrigation 0.2 104
PAA-001D North Port City Complex Other Landscape Irrigation 0.15 68
PAA-001E Miscellaneous approved sites Other Landscape Irrigation 3.25 2,734

throughout the City of North

Port
Total 5 3,120

[62-610.800(5)][62-620.630(10)(b)]

3. New major users of reclaimed water (i.e., using 0.1 MGD or more) may be added to the reuse system using the
general permit described in Rule 62-610.890, F.A.C., if the requirements in this rule are complied with.
Application for use of this general permit shall be made using Form 62-610.300(4)(a)1. [62-610.890]

4. Cross-connections to the potable water system are prohibited. [62-610.469(7)]

5. A cross-connection control program shall be implemented and/or remain in effect within the areas where

reclaimed water will be provided for use and shall be in compliance with the Rule 62-555.360, F.A.C. [62-
610.469(7)]

Page 10 of 19



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

6. The permittee shall conduct inspections within the reclaimed water service area to verify proper connections, to
minimize illegal cross-connections, and to verify both the proper use of reclaimed water and that the proper
backflow prevention assemblies or devices have been installed and tested. Inspections are required when a
customer first connects to the reuse distribution system. Subsequent inspections are required as specified in the
cross-connection control and inspection program. [62-610.469(7)(h)]

7. If an actual or potential (e.g. no dual check device on residential connections served by a reuse system) cross-
connection between the potable and reclaimed water systems is discovered, the permittee shall:

a. Immediately discontinue potable water and/or reclaimed water service to the affected area if an actual
cross-connection is discovered.

b. If the potable water system is contaminated, clear the potable water lines.

c. Eliminate the cross-connection and install a backflow prevention device as required by the Rule 62-
555.360.F.A.C.

d. Test the affected area for other possible cross-connections.

e.  Within 24 hours, notify the Department's South District Office's domestic wastewater and drinking water
programs.

f.  Within 5 days of discovery of an actual or potential cross-connection, submit a written report to the
Department's South District Office detailing: a description of the cross-connection, how the cross-
connection was discovered, the exact date and time of discovery, approximate time that the cross-
connection existed, the location, the cause, steps taken to eliminate the cross-connection, whether reclaimed
water was consumed, and reports of possible illness, whether the drinking water system was contaminated
and the steps taken to clear the drinking water system, when the cross-connection was eliminated, plan of
action for testing for other possible cross-connections in the area, and an evaluation of the cross-connection
control and inspection program to ensure that future cross-connections do not occur.

[62-555.350(3) and 62-555.360][62-620.610(20)]

8. Maximum obtainable separation of reclaimed water lines and potable water lines shall be provided and the
minimum separation distances specified in Rule 62-610.469(7), F.A.C., shall be provided. Reuse facilities shall
be color coded or marked. Underground piping which is not manufactured of metal or concrete shall be color
coded using Pantone Purple 522C using light stable colorants. Underground metal and concrete pipe shall be
color coded or marked using purple as the predominant color. [62-610.469(7)]

9. In constructing reclaimed water distribution piping, the permittee shall maintain a 75-foot setback distance from
a reclaimed water transmission facility to public water supply wells. No setback distances are required to other
potable water supply wells or to any nonpotable water supply wells. [62-610.471(3)]

10. A setback distance of 75 feet shall be maintained between the edge of the wetted area and potable water supply
wells, unless the utility adopts and enforces an ordinance prohibiting potable water supply wells within the
reuse service area. No setback distances are required to any nonpotable water supply well, to any surface water,
to any developed areas, or to any private swimming pools, hot tubs, spas, saunas, picnic tables, barbecue pits, or
barbecue grills. [62-610.471(1), (2), (5), and (7)]

11. Reclaimed water shall not be used to fill swimming pools, hot tubs, or wading pools. [62-610.469(4)]

12. Low trajectory nozzles, or other means to minimize aerosol formation shall be used within 100 feet from
outdoor public eating, drinking, or bathing facilities. [62-610.471(6)]

13. A setback distance of 100 feet shall be maintained from indoor aesthetic features using reclaimed water to
adjacent indoor public eating and drinking facilities. [62-610.471(8)]

14. The public shall be notified of the use of reclaimed water. This shall be accomplished by posting of advisory
signs in areas where reuse is practiced, notes on scorecards, or other methods. [62-610.468(2)]

Page 11 of 19



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

15. All new advisory signs and labels on vaults, service boxes, or compartments that house hose bibbs along with
all labels on hose bibbs, valves, and outlets shall bear the words "do not drink™ and "no beber" along with the
equivalent standard international symbol. In addition to the words "do not drink" and "no beber," advisory
signs posted at storage ponds and decorative water features shall also bear the words "do not swim" and "no
nadar" along with the equivalent standard international symbols. EXxisting advisory signs and labels shall be
retrofitted, modified, or replaced in order to comply with the revised wording requirements. For existing
advisory signs and labels this retrofit, modification, or replacement shall occur within 365 days after the date of
this permit. For labels on existing vaults, service boxes, or compartments housing hose bibbs this retrofit,
modification, or replacement shall occur within 730 days after the date of this permit. [62-610.468, 62-
610.469]

16. The permittee shall ensure that users of reclaimed water are informed about the origin, nature, and
characteristics of reclaimed water; the manner in which reclaimed water can be safely used; and limitations on
the use of reclaimed water. Notification is required at the time of initial connection to the reclaimed water
distribution system and annually after the reuse system is placed into operation. A description of on-going
public notification activities shall be included in the Annual Reuse Report. [62-610.468(6)]

17. Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are
required. [62-610.414(8)]

18. Overflows from emergency discharge facilities on storage ponds shall be reported as abnormal events in
accordance with Permit Condition 1X.20. [62-610.800(9)]

V. OPERATION AND MAINTENANCE REQUIREMENTS
A. Staffing Requirements

1. During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of one or more operators certified in accordance with Chapter 62-602, F.A.C. In accordance with
Chapter 62-699, F.A.C., this facility is a Category Il, Class A facility and, at a minimum, operators with
appropriate certification must be on the site as follows:

A Class C or higher operator 24 hours/day for 7 days/week. The lead/chief operator must be a Class A operator.
[62-620.630(3)][62-699.310] [62-610.462]

2. The lead/chief operator shall be employed at the plant full time. "Full time™ shall mean at least 4 days per week,
working a minimum of 35 hours per week, including leave time. A licensed operator shall be on-site and in
charge of each required shift for periods of required staffing time when the lead/chief operator is not on-site.

An operator meeting the lead/chief operator class for the treatment plant shall be available during all periods of
plant operation. "Available" means able to be contacted as needed to initiate the appropriate action in a timely
manner. [62-699.311(10), (6) and (1)]

B. Capacity Analysis Report and Operation and Maintenance Performance Report Requirements

1. The application to renew this permit shall include an updated capacity analysis report prepared in accordance
with Rule 62-600.405, F.A.C. [62-600.405(5)]

2. The application to renew this permit shall include a detailed operation and maintenance performance report
prepared in accordance with Rule 62-600.735, F.A.C. [62-600.735(1)]

C. Recordkeeping Requirements

1. The permittee shall maintain the following records and make them available for inspection on the site of the
permitted facility.

a. Records of all compliance monitoring information, including all calibration and maintenance records and
all original strip chart recordings for continuous monitoring instrumentation, including, if applicable, a

Page 12 of 19



PERMITTEE:

FACILITY:

J-

City of North Port PERMIT NUMBER: FLAO013378-014-DW
North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

copy of the laboratory certification showing the certification number of the laboratory, for at least three
years from the date the sample or measurement was taken;

Copies of all reports required by the permit for at least three years from the date the report was prepared;

Records of all data, including reports and documents, used to complete the application for the permit for at
least three years from the date the application was filed;

Monitoring information, including a copy of the laboratory certification showing the laboratory
certification number, related to the residuals use and disposal activities for the time period set forth in
Chapter 62-640, F.A.C., for at least three years from the date of sampling or measurement;

A copy of the current permit;

A copy of the current operation and maintenance manual as required by Chapter 62-600, F.A.C.;
A copy of any required record drawings;

Copies of the licenses of the current certified operators;

Copies of the logs and schedules showing plant operations and equipment maintenance for three years from
the date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the
signature and license number of the operator(s) and the signature of the person(s) making any entries; date
and time in and out; specific operation and maintenance activities, including any preventive maintenance or
repairs made or requested; results of tests performed and samples taken, unless documented on a laboratory
sheet; and notation of any notification or reporting completed in accordance with Rule 62-602.650(3),
F.A.C. The logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from
weather damage, and current to the last operation and maintenance performed; and

Records of biosolids quantities, treatment, monitoring, and hauling for at least five years.

[62-620.350, 62-602.650, 62-640.650(4)]

VI. SCHEDULES

1. The following improvement actions shall be completed according to the following schedule:

Improvement Action Completion Date

1. The permittee shall submit a new ground water monitoring plan, and the November 30, 2017
permittee shall provide it by way of a revision to this permit by submitting a
completed DEP Form 62-620.910(1), a completed DEP Form 62-620.910(9), and
the appropriate processing fee.

2. The permittee shall implement the Department-approved groundwater April 1, 2018
monitoring plan.

3. The permittee shall submit a complete asbestos notification to whether A least ten (10) working

or not asbestos may be present. (The form is available at: days prior to a
http://www.dep.state.fl.us/air/rules/forms/ashestos.htm) demolition

4. The permittee shall submit a completed Form 62-620.910(12), for the Upon completion of
modifications of the biosolids system. construction

[62-620.320(6)]

5. The permittee is not authorized to discharge to waters of the state after the expiration date of this permit, unless:

a.

b.

The permittee has applied for renewal of this permit at least 180 days before the expiration date of this
permit using the appropriate forms listed in Rule 62-620.910, F.A.C., and in the manner established in the
Department of Environmental Protection Guide to Permitting Wastewater Facilities or Activities Under
Chapter 62-620, F.A.C., including submittal of the appropriate processing fee set forth in Rule 62-4.050,
F.A.C.;or

The permittee has made complete the application for renewal of this permit before the permit expiration
date.

Page 13 of 19



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW

FACILITY:

North Port WWTP P.A. FILE NUMBER: FLA013378-014-DW1P
[62-620.335(1) - (4)]

Prior to placing the modifications to existing facilities into operation or any individual unit processes into
operation, for any purpose other than testing for leaks and equipment operation, the permittee shall complete
and submit to the Department DEP Form 62-620.910(12), Notification of Completion of Construction for
Wastewater Facilities or Activities. [62-620.410(7) and 62-620.630(2)]

Within six months after a facility is placed in operation, the permittee shall provide written certification to the
Department on Form 62-620.910(13) that record drawings pursuant to Chapter 62-620, F.A.C., and that an
operation and maintenance manual pursuant to Chapters 62-600 and 62-610, F.A.C., as applicable, are available
at the location specified on the form. [62-620.410(6) and 62-620.630(7)]

VII. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

This facility is not required to have a pretreatment program at this time. [62-625.500]

VIll. OTHER SPECIFIC CONDITIONS

3.

In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms
of public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed
areas at the levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional
maintenance or modifications of the permitted facilities) shall be taken by the permittee. Other corrective
action may be required to ensure compliance with rules of the Department. Additionally, the treatment,
management, use or land application of residuals shall not cause a violation of the odor prohibition in Rule 62-
296.320(2), F.A.C. [62-600.410(5) and 62-640.400(6)]

The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely
for the introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of
stormwater into collection/transmission systems designed for the introduction or conveyance of combinations of
storm and domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by
the treatment plant is prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)]

Collection/transmission system overflows shall be reported to the Department in accordance with Permit
Condition IX. 20. [62-604.550] [62-620.610(20)]

The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited
from accepting connections of wastewater discharges which have not received necessary pretreatment or which
contain materials or pollutants (other than normal domestic wastewater constituents):

a.  Which may cause fire or explosion hazards; or

b.  Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action
or pH levels; or

c. Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or
treatment; or

d. Which result in the wastewater temperature at the introduction of the treatment plant exceeding 40°C or
otherwise inhibiting treatment; or

e.  Which result in the presence of toxic gases, vapors, or fumes that may cause worker health and safety
problems.

[62-604.130(5)]

The treatment facility shall be enclosed with a fence or otherwise provided with features to discourage the entry
of animals and unauthorized persons. [62-600.400(2)(b)]

Page 14 of 19



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

8. Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled
to a Department approved Class | landfill or to a landfill approved by the Department for receipt/disposal of
screenings and grit. [62-701.300(1)(a)]

9.  Where required by Chapter 471 or Chapter 492, F.S., applicable portions of reports that must be submitted
under this permit shall be signed and sealed by a professional engineer or a professional geologist, as
appropriate. [62-620.310(4)]

10. The permittee shall provide verbal notice to the Department's South District Office as soon as practical after
discovery of a sinkhole or other karst feature within an area for the management or application of wastewater,
wastewater residuals (sludges), or reclaimed water. The permittee shall immediately implement measures
appropriate to control the entry of contaminants, and shall detail these measures to the Department's South
District Office in a written report within 7 days of the sinkhole discovery. [62-620.320(6)]

11. The permittee shall provide notice to the Department of the following:

a. Any new introduction of pollutants into the facility from an industrial discharger which would be subject to
Chapter 403, F.S., and the requirements of Chapter 62-620, F.A.C., if it were directly discharging those
pollutants; and

b. Any substantial change in the volume or character of pollutants being introduced into that facility by a
source which was identified in the permit application and known to be discharging at the time the permit
was issued.

Notice shall include information on the quality and quantity of effluent introduced into the facility and any
anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be discharged
from the facility.

[62-620.625(2)]
IX. GENERAL CONDITIONS

3. The terms, conditions, requirements, limitations, and restrictions set forth in this permit are binding and
enforceable pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of
Chapter 403, Florida Statutes, and is grounds for enforcement action, permit termination, permit revocation and
reissuance, or permit revision. [62-620.610(1)]

4. This permit is valid only for the specific processes and operations applied for and indicated in the approved
drawings or exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications, or
conditions of this permit constitutes grounds for revocation and enforcement action by the Department. [62-
620.610(2)]

5. As provided in subsection 403.087(7), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of
personal rights, nor authorize any infringement of federal, state, or local laws or regulations. This permit is not
a waiver of or approval of any other Department permit or authorization that may be required for other aspects
of the total project which are not addressed in this permit. [62-620.610(3)]

6. This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title,
and does not constitute authority for the use of submerged lands unless herein provided and the necessary title
or leasehold interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust
Fund may express State opinion as to title. [62-620.610(4)]

7. This permit does not relieve the permittee from liability and penalties for harm or injury to human health or
welfare, animal or plant life, or property caused by the construction or operation of this permitted source; nor
does it allow the permittee to cause pollution in contravention of Florida Statutes and Department rules, unless
specifically authorized by an order from the Department. The permittee shall take all reasonable steps to
minimize or prevent any discharge, reuse of reclaimed water, or residuals use or disposal in violation of this
permit which has a reasonable likelihood of adversely affecting human health or the environment. It shall not

Page 15 of 19



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW

FACILITY:

10.

11.

12.

13.

14.

15.

16.

North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

be a defense for a permittee in an enforcement action that it would have been necessary to halt or reduce the
permitted activity in order to maintain compliance with the conditions of this permit. [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee
shall apply for and obtain a new permit. [62-620.610(6)]

The permittee shall at all times properly operate and maintain the facility and systems of treatment and control,
and related appurtenances, that are installed and used by the permittee to achieve compliance with the
conditions of this permit. This provision includes the operation of backup or auxiliary facilities or similar
systems when necessary to maintain or achieve compliance with the conditions of the permit. [62-620.610(7)]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the
permittee for a permit revision, revocation and reissuance, or termination, or a notification of planned changes
or anticipated noncompliance does not stay any permit condition. [62-620.610(8)]

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including
an authorized representative of the Department and authorized EPA personnel, when applicable, upon
presentation of credentials or other documents as may be required by law, and at reasonable times, depending
upon the nature of the concern being investigated, to:

a. Enter upon the permittee's premises where a regulated facility, system, or activity is located or conducted,
or where records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this
permit or Department rules.

[62-620.610(9)]

In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the
Department may be used by the Department as evidence in any enforcement case involving the permitted source
arising under the Florida Statutes or Department rules, except as such use is proscribed by Section 403.111,
F.S., or Rule 62-620.302, F.A.C. Such evidence shall only be used to the extent that it is consistent with the
Florida Rules of Civil Procedure and applicable evidentiary rules. [62-620.610(10)]

When requested by the Department, the permittee shall within a reasonable time provide any information
required by law which is needed to determine whether there is cause for revising, revoking and reissuing, or
terminating this permit, or to determine compliance with the permit. The permittee shall also provide to the
Department upon request copies of records required by this permit to be kept. If the permittee becomes aware
of relevant facts that were not submitted or were incorrect in the permit application or in any report to the
Department, such facts or information shall be promptly submitted or corrections promptly reported to the
Department. [62-620.610(11)]

Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to
comply with changes in Department rules and Florida Statutes after a reasonable time for compliance; provided,
however, the permittee does not waive any other rights granted by Florida Statutes or Department rules. A
reasonable time for compliance with a new or amended surface water quality standard, other than those
standards addressed in Rule 62-302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing
zone for the new or amended standard. [62-620.610(12)]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13)]

This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The
permittee shall be liable for any noncompliance of the permitted activity until the transfer is approved by the
Department. [62-620.610(14)]

Page 16 of 19



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

17. The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a
wastewater facility or activity and shall specify what steps will be taken to safeguard public health and safety
during and following inactivation or abandonment. [62-620.610(15)]

18. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, F.A.C.,
and the Department of Environmental Protection Guide to Permitting Wastewater Facilities or Activities Under
Chapter 62-620, F.A.C., at least 90 days before construction of any planned substantial modifications to the
permitted facility is to commence or with Rule 62-620.325(2), F.A.C., for minor modifications to the permitted
facility. A revised permit shall be obtained before construction begins except as provided in Rule 62-620.300,
F.A.C. [62-620.610(16)]

19. The permittee shall give advance notice to the Department of any planned changes in the permitted facility or
activity which may result in noncompliance with permit requirements. The permittee shall be responsible for
any and all damages which may result from the changes and may be subject to enforcement action by the
Department for penalties or revocation of this permit. The notice shall include the following information:

a. A description of the anticipated noncompliance;
b. The period of the anticipated noncompliance, including dates and times; and

c. Steps being taken to prevent future occurrence of the noncompliance.
[62-620.610(17)]

20. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246 and Chapters
62-160, 62-600, and 62-610, F.A.C., and 40 CFR 136, as appropriate.

a.  Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported
on a Discharge Monitoring Report (DMR), DEP Form 62-620.910(10), or as specified elsewhere in the
permit.

b. If the permittee monitors any contaminant more frequently than required by the permit, using Department
approved test procedures, the results of this monitoring shall be included in the calculation and reporting of
the data submitted in the DMR.

c. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean
unless otherwise specified in this permit.

d. Except as specifically provided in Rule 62-160.300, F.A.C., any laboratory test required by this permit shall
be performed by a laboratory that has been certified by the Department of Health Environmental
Laboratory Certification Program (DOH ELCP). Such certification shall be for the matrix, test method and
analyte(s) being measured to comply with this permit. For domestic wastewater facilities, testing for
parameters listed in Rule 62-160.300(4), F.A.C., shall be conducted under the direction of a certified
operator.

e. Field activities including on-site tests and sample collection shall follow the applicable standard operating
procedures described in DEP-SOP-001/01 adopted by reference in Chapter 62-160, F.A.C.

f.  Alternate field procedures and laboratory methods may be used where they have been approved in
accordance with Rules 62-160.220, and 62-160.330, F.A.C.

[62-620.610(18)]

21. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements
contained in any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days
following each schedule date. [62-620.610(19)]

22. The permittee shall report to the Department's South District Office any noncompliance which may endanger
health or the environment. Any information shall be provided orally within 24 hours from the time the
permittee becomes aware of the circumstances. A written submission shall also be provided within five days of
the time the permittee becomes aware of the circumstances. The written submission shall contain: a description
of the noncompliance and its cause; the period of noncompliance including exact dates and time, and if the

Page 17 of 19



PERMITTEE: City of North Port PERMIT NUMBER: FLAO013378-014-DW
FACILITY: North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

noncompliance has not been corrected, the anticipated time it is expected to continue; and steps taken or
planned to reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this

condition:

(1) Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit
limitation or results in an unpermitted discharge,

(2) Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

(3) Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the
permit for such notice, and

(4) Any unauthorized discharge to surface or ground waters.

b. Oral reports as required by this subsection shall be provided as follows:

(1) For unauthorized releases or spills of treated or untreated wastewater reported pursuant to
subparagraph (a)4. that are in excess of 1,000 gallons per incident, or where information indicates that
public health or the environment will be endangered, oral reports shall be provided to the STATE
WATCH OFFICE TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24
hours from the time the permittee becomes aware of the discharge. The permittee, to the extent known,
shall provide the following information to the State Watch Office:

(a) Name, address, and telephone number of person reporting;

(b) Name, address, and telephone number of permittee or responsible person for the discharge;

(c) Date and time of the discharge and status of discharge (ongoing or ceased);

(d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater);

(e) Estimated amount of the discharge;

(f) Location or address of the discharge;

(g) Source and cause of the discharge;

(h) Whether the discharge was contained on-site, and cleanup actions taken to date;

(i) Description of area affected by the discharge, including name of water body affected, if any; and

(j) Other persons or agencies contacted.

(2) Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall be
provided to the Department's South District Office within 24 hours from the time the permittee
becomes aware of the circumstances.

c. Ifthe oral report has been received within 24 hours, the noncompliance has been corrected, and the
noncompliance did not endanger health or the environment, the Department's South District Office shall
waive the written report.

[62-620.610(20)]

23. The permittee shall report all instances of noncompliance not reported under Permit Conditions 1X.17., 1X.18.,
or 1X.19. of this permit at the time monitoring reports are submitted. This report shall contain the same
information required by Permit Condition 1X.20. of this permit. [62-620.610(21)]

24. Bypass Provisions.
a. "Bypass" means the intentional diversion of waste streams from any portion of a treatment works.

b. Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass,

unless the permittee affirmatively demonstrates that:

(1) Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

(2) There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities,
retention of untreated wastes, or maintenance during normal periods of equipment downtime. This
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of
reasonable engineering judgment to prevent a bypass which occurred during normal periods of
equipment downtime or preventive maintenance; and

(3) The permittee submitted notices as required under Permit Condition 1X.22.c. of this permit.

c. If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if
possible at least 10 days before the date of the bypass. The permittee shall submit notice of an
unanticipated bypass within 24 hours of learning about the bypass as required in Permit Condition 1X.20. of

Page 18 of 19



PERMITTEE:
FACILITY:

City of North Port PERMIT NUMBER: FLAO013378-014-DW
North Port WWTP P.A. FILE NUMBER: FLAO13378-014-DW1P

this permit. A notice shall include a description of the bypass and its cause; the period of the bypass,
including exact dates and times; if the bypass has not been corrected, the anticipated time it is expected to
continue; and the steps taken or planned to reduce, eliminate, and prevent recurrence of the bypass.

The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition 1X.22.b.(1) through (3) of this
permit.

A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to
be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject
to the provisions of Permit Condition 1X.22.b. through d. of this permit.

[62-620.610(22)]

25. Upset Provisions.

a.

b.

"Upset" means an exceptional incident in which there is unintentional and temporary noncompliance with

technology-based effluent limitations because of factors beyond the reasonable control of the permittee.

(1) An upset does not include noncompliance caused by operational error, improperly designed treatment
facilities, inadequate treatment facilities, lack of preventive maintenance, careless or improper
operation.

(2) An upset constitutes an affirmative defense to an action brought for noncompliance with technology
based permit effluent limitations if the requirements of upset provisions of Rule 62-620.610, F.A.C.,
are met.

A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly

signed contemporaneous operating logs, or other relevant evidence that:

(1) An upset occurred and that the permittee can identify the cause(s) of the upset;

(2) The permitted facility was at the time being properly operated;

(3) The permittee submitted notice of the upset as required in Permit Condition 1X.20. of this permit; and

(4) The permittee complied with any remedial measures required under Permit Condition IX.5. of this
permit.

In any enforcement proceeding, the burden of proof for establishing the occurrence of an upset rests with
the permittee.

Before an enforcement proceeding is instituted, no representation made during the Department review of a
claim that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23)]

Executed in Ft. Myers, Florida.

STATE OF FLORIDA DEPARTMENT OF
ENVIRONMENTAL PROTECTION

f7

Jon M. Iglehart
Director of
District Management

June 12, 2017
PERMIT ISSUANCE DATE:

Attachments:
Discharge Monitoring Report
Statement of Basis
"Pathogen Monitoring" Form

Page 19 of 19



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: Department of Environmental Protection, http://www.fldepportal.com/go/

PERMITTEE NAME:
MAILING ADDRESS:

City of North Port
6644 West Price Bivd.

PERMIT NUMBER: FLAQ13378-014-DW

North Port, FL 34291 LIMIT: Final REPORT FREQUENCY: Monthly
CLASS SIZE: N/A PROGRAM: Domestic
FACILITY: North Port WWTP MONITORING GROUP NUMBER: R-001
LOCATION: 200 North Pan American Blvd. MONITORING GROUP DESCRIPTION: R-001, including Influent
North Port, FL 34287 RE-SUBMITTED DMR: d
NO DISCHARGE FROM SITE: [
COUNTY: Sarasota MONITORING PERIOD From: To:
OFFICE: South District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Flow (to reuse) Sample
Measurement
PARM Code 50050 Y Permit 5.0 MGD Continuous Flow Totalizer
Mon. Site No. FLW-01 Requirement (An.Avg.)
Flow (to reuse) Sample
Measurement
PARM Code 50050 1 Permit Report MGD Continuous Flow Totalizer
Mon. Site No. FLW-01 Requirement (Mo.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 Y Permit 20.0 mg/L 5 Days/Week 24-hr FPC
Mon. Site No. EFA-01 Requirement (An.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 A Permit 60.0 45.0 30.0 mg/L 5 Days/Week 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.) (Wk.Avg.) (Mo.Avg.)
Solids, Total Suspended Sample
Measurement
PARM Code 00530 B Permit 5.0 mg/L Daily; 24 hours Grab
Mon. Site No. EFB-01 Requirement (Max.)
Coliform, Fecal Sample
Measurement
PARM Code 74055 A Permit 25 #/100mL Daily; 24 hours Grab
Mon. Site No. EFA-01 Requirement (Max.)

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my

knowledge and belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit

DEP Form 62-620.910(10), Effective Nov. 29, 1994




DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP R-001 PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Coliform, Fecal, % less than Sample
detection Measurement
PARM Code 51005 A Permit 75 percent Daily; 24 hours Calculated
Mon. Site No. EFA-01 Requirement (Min.Mo.Total)
pH Sample

Measurement
PARM Code 00400 A Permit 6.0 8.5 s.U. Continuous Meter
Mon. Site No. EFA-01 Requirement (Min.) (Max.)
Chlorine, Total Residual (For Sample
Disinfection) Measurement
PARM Code 50060 A Permit 1.0 mg/L Continuous Meter
Mon. Site No. EFA-01 Requirement (Min.)
Turbidity Sample

Measurement
PARM Code 00070 B Permit Report NTU Continuous Meter
Mon. Site No. EFB-01 Requirement (Max.)
Phosphorus, Total (as P) Sample

Measurement
PARM Code 00665 A Permit Report mg/L 5 Days/Week 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.)
Nitrogen, Total Sample

Measurement
PARM Code 00600 A Permit Report mg/L 5 Days/Week 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.)
Nitrogen, Nitrate, Total (as N) Sample

Measurement
PARM Code 00620 A Permit 12.0 mg/L 5 Days/Week 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.)
Flow (through treatment plant) Sample

Measurement
PARM Code 50050 P Permit Report 7.0 MGD Continuous Flow Totalizer
Mon. Site No. FLW-03 Requirement (Mo.Avg.) (3-Mo.Avg.)
Percent Capacity, Sample
(TMADF/Permitted Capacity) x Measurement
100
PARM Code 00180 P Permit Report percent Monthly Calculated
Mon. Site No. CAL-01 Requirement (3-Mo.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
(Influent) Measurement
PARM Code 80082 G Permit Report mg/L 5 Days/Week 24-hr FPC
Mon. Site No. INF-01 Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP R-001 PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Solids, Total Suspended (Influent) |Sample
Measurement
PARM Code 00530 G Permit Report mg/L 5 Days/Week 24-hr FPC
Mon. Site No. INF-01 Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017

DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: Department of Environmental Protection, http://www.fldepportal.com/go/
PERMIT NUMBER:

PERMITTEE NAME:
MAILING ADDRESS:

City of North Port
6644 West Price Bivd.

FLAQ13378-014-DW

North Port, FL 34291 LIMIT: Final REPORT FREQUENCY: Monthly
CLASS SIZE: N/A PROGRAM: Domestic
FACILITY: North Port WWTP MONITORING GROUP NUMBER: U-001
LOCATION: 200 North Pan American Blvd. MONITORING GROUP DESCRIPTION: Discharge to Injection Wells
North Port, FL 34287 RE-SUBMITTED DMR: d
NO DISCHARGE FROM SITE: [
COUNTY: Sarasota MONITORING PERIOD From: To:
OFFICE: South District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Flow (to injection wells) Sample
Measurement
PARM Code 50050 1 Permit 5.32 MGD Continuous Flow Totalizer
Mon. Site No. FLW-02 Requirement (Mo.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 Y Permit 20.0 mg/L 5 Days/Week 24-hr FPC
Mon. Site No. EFA-01 Requirement (An.Avg.)
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 A Permit 60.0 45.0 30.0 mg/L 5 Days/Week 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.) (WK.Avg.) (Mo.Avg.)
Solids, Total Suspended Sample
Measurement
PARM Code 00530 Y Permit 20.0 mg/L 5 Days/Week 24-hr FPC
Mon. Site No. EFA-01 Requirement (An.Avg.)
Solids, Total Suspended Sample
Measurement
PARM Code 00530 A Permit 60.0 45.0 30.0 mg/L 5 Days/Week 24-hr FPC
Mon. Site No. EFA-01 Requirement (Max.) (WK.Avg.) (Mo.Avg.)
pH Sample
Measurement
PARM Code 00400 A Permit 6.0 8.5 S.U. Continuous Meter
Mon. Site No. EFA-01 Requirement (Min.) (Max.)

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my

knowledge and belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit

DEP Form 62-620.910(10), Effective Nov. 29, 1994




DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: Department of Environmental Protection, http://www.fldepportal.com/go/

PERMITTEE NAME:
MAILING ADDRESS:

City of North Port
6644 West Price Bivd.

PERMIT NUMBER:

FLAQ13378-014-DW

North Port, FL 34291 LIMIT: Final REPORT FREQUENCY: Monthly
CLASS SIZE: N/A PROGRAM: Domestic
FACILITY: North Port WWTP MONITORING GROUP NUMBER: RMP-Q
LOCATION: 200 North Pan American Blvd. MONITORING GROUP DESCRIPTION: Biosolids Quantity
North Port, FL 34287 RE-SUBMITTED DMR: d
NO DISCHARGE FROM SITE: [
COUNTY: Sarasota MONITORING PERIOD From: To:
OFFICE: South District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Biosolids Quantity (Landfilled) Sample
Measurement
PARM Code B0008 + Permit Report dry tons Monthly Calculated
Mon. Site No. RMP-01 Requirement (Mo.Total)
Biosolids Quantity (Transferred) Sample
Measurement
PARM Code B0O007 + Permit Report dry tons Monthly Calculated
Mon. Site No. RMP-02 Requirement (Mo.Total)

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT

TELEPHONE NO

DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit

DEP Form 62-620.910(10), Effective Nov. 29, 1994




DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

When Completed submit this report to: Department of Environmental Protection, http://www.fldepportal.com/go/

PERMITTEE NAME: City of North Port PERMIT NUMBER: FLAQ013378-014-DW
MAILING ADDRESS: 6644 West Price Blvd.
North Port, FL 34291 LIMIT: Final REPORT FREQUENCY: Annually
CLASS SIZE: N/A PROGRAM: Domestic
FACILITY: North Port WWTP MONITORING GROUP NUMBER: RWS-A
LOCATION: 200 North Pan American Blvd. MONITORING GROUP DESCRIPTION:  Annual Reclaimed Water or Effluent Analysis
North Port, FL 34287 RE-SUBMITTED DMR:

d
NO DISCHARGE FROM SITE: [
MONITORING NOT REQUIRED:* []

COUNTY: Sarasota MONITORING PERIOD From: To:
OFFICE: South District
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis

Antimony, Total Recoverable Sample
(GWS = 6)** Measurement
PARM Code 01268 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Arsenic, Total Recoverable Sample
(GWS =10) Measurement
PARM Code 00978 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Barium, Total Recoverable Sample
(GWS = 2,000) Measurement
PARM Code 01009 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Beryllium, Total Recoverable Sample
(GWS =4) Measurement
PARM Code 00998 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Cadmium, Total Recoverable Sample
(GWS =5) Measurement
PARM Code 01113 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Chromium, Total Recoverable Sample
(GWS =100) Measurement
PARM Code 01118 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

*THE "MONITORING NOT REQUIRED" CHECKBOX SHOULD BE SELECTED WHEN A CERTIFICATION STATEMENT IN ACCORDANCE WITH SUBSECTION 62-600.680(2), F.A.C., IS SUBMITTED WITH
THIS DMR. SEE CERTIFICATION STATEMENT IN COMMENTS SECTION BELOW.
**GROUND WATER STANDARD (GWS) FOR REFERENCE AND REVIEW ONLY.

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE NO DATE (mm/dd/yyyy)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):
[J NO NEW NON-DOMESTIC WASTEWATER DISCHARGERS HAVE BEEN ADDED TO THE COLLECTION SYSTEM SINCE THE LAST RECLAIMED WATER OR EFFLUENT ANALYSIS WAS CONDUCTED.
SIGN AND DATE:

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP RWS-A PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Cyanide, Free (amen. to Sample
chlorination)(GWS = 200) Measurement
PARM Code 00722 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Fluoride, Total (as F) Sample
(GWS =4.0/2.0) Measurement
PARM Code 00951 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Lead, Total Recoverable Sample
(GWS = 15) Measurement
PARM Code 01114 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Mercury, Total Recoverable Sample
(GWS =2) Measurement
PARM Code 71901 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Nickel, Total Recoverable Sample
(GWS = 100) Measurement
PARM Code 01074 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Nitrogen, Nitrate, Total (as N) Sample
(GWS =10) Measurement
PARM Code 00620 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Nitrogen, Nitrite, Total (as N) Sample
(GWS =1) Measurement
PARM Code 00615 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Nitrite plus Nitrate, Total 1 det. (as [Sample
N)(GWS = 10) Measurement
PARM Code 00630 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Selenium, Total Recoverable Sample
(GWS =50) Measurement
PARM Code 00981 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Sodium, Total Recoverable Sample
(GWS = 160) Measurement
PARM Code 00923 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP RWS-A PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Thallium, Total Recoverable Sample
(GWS =2) Measurement
PARM Code 00982 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
1,1-dichloroethylene Sample
(GWS=7) Measurement
PARM Code 34501 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,1,1-trichloroethane Sample
(GWS = 200) Measurement
PARM Code 34506 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,1,2-trichloroethane Sample
(GWS =5) Measurement
PARM Code 34511 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2-dichloroethane Sample
(GWS =3) Measurement
PARM Code 32103 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2-dichloropropane Sample
(GWS =5) Measurement
PARM Code 34541 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2,4-trichlorobenzene Sample
(GWS =70) Measurement
PARM Code 34551 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Benzene Sample
(GWs =1) Measurement
PARM Code 34030 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Carbon tetrachloride Sample
(GWS =3) Measurement
PARM Code 32102 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Cis-1,2-dichloroethene Sample
(GWS =70) Measurement
PARM Code 81686 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP RWS-A PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Dichloromethane (methylene Sample
chloride)(GWS = 5) Measurement
PARM Code 03821 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Ethylbenzene Sample
(GWS = 700) Measurement
PARM Code 34371 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Monochlorobenzene Sample
(GWS = 100) Measurement
PARM Code 34031 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2-dichlorobenzene Sample
(GWS = 600) Measurement
PARM Code 34536 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,4-dichlorobenzene Sample
(GWS =75) Measurement
PARM Code 34571 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Styrene, Total Sample
(GWS = 100) Measurement
PARM Code 77128 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Tetrachloroethylene Sample
(GWS =3) Measurement
PARM Code 34475 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Toluene Sample
(GWS = 1,000) Measurement
PARM Code 34010 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
1,2-trans-dichloroethylene Sample
(GWS = 100) Measurement
PARM Code 34546 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Trichloroethylene Sample
(GWS =3) Measurement
PARM Code 39180 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP RWS-A PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Vinyl chloride Sample
(GWs =1) Measurement
PARM Code 39175 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Xylenes Sample
(GWS = 10,000) Measurement
PARM Code 81551 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
2,3,7,8-tetrachlorodibenzo-p- Sample
dioxin(GWS = 3x10"-5) Measurement
PARM Code 34675 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
2,4-dichlorophenoxyacetic acid Sample
(GWS =70) Measurement
PARM Code 39730 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Silvex Sample
(GWS =50) Measurement
PARM Code 39760 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Alachlor Sample
(GWS =2) Measurement
PARM Code 39161 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Atrazine Sample
(GWS =3) Measurement
PARM Code 39033 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Benzo(a)pyrene Sample
(GWS =0.2) Measurement
PARM Code 34247 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Carbofuran Sample
(GWS = 40) Measurement
PARM Code 81405 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Chlordane (tech mix. and Sample
metabolites)(GWS = 2) Measurement
PARM Code 39350 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit

DEP Form 62-620.910(10), Effective Nov. 29, 1994




DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP RWS-A PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Dalapon Sample
(GWS = 200) Measurement
PARM Code 38432 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Bis(2-ethylhexyl) adipate Sample
(GWS = 400) Measurement
PARM Code 77903 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Bis (2-ethylhexyl) phthalate Sample
(GWS =6) Measurement
PARM Code 39100 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Dibromochloropropane (DBCP) Sample
(GWS =0.2) Measurement
PARM Code 82625 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Dinoseb Sample
(GWS =7) Measurement
PARM Code 30191 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Diquat Sample
(GWS = 20) Measurement
PARM Code 04443 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Endothall Sample
(GWS = 100) Measurement
PARM Code 38926 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Endrin Sample
(GWS =2) Measurement
PARM Code 39390 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Ethylene dibromide (1,2- Sample
dibromoethane)(GWS = 0.02) Measurement
PARM Code 77651 P Permit Report ug/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Glyphosate Sample
(GWS =0.7) Measurement
PARM Code 79743 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP RWS-A PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Heptachlor Sample
(GWS =0.4) Measurement
PARM Code 39410 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Heptachlor epoxide Sample
(GWS =0.2) Measurement
PARM Code 39420 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Hexachlorobenzene Sample
(GWs =1) Measurement
PARM Code 39700 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Hexachlorocyclopentadiene Sample
(GWS =50) Measurement
PARM Code 34386 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Gamma BHC (Lindane) Sample
(GWS =0.2) Measurement
PARM Code 39782 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Methoxychlor Sample
(GWS = 40) Measurement
PARM Code 39480 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Oxamyl (vydate) Sample
(GWS = 200) Measurement
PARM Code 38865 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Pentachlorophenol Sample
(GWs =1) Measurement
PARM Code 39032 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Picloram Sample
(GWS = 500) Measurement
PARM Code 39720 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Polychlorinated Biphenyls Sample
(PCBs)(GWS = 0.5) Measurement
PARM Code 39516 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP RWS-A PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Simazine Sample
(GWS =4) Measurement
PARM Code 39055 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Toxaphene Sample
(GWS =3) Measurement
PARM Code 39400 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Trihalomethane, Total by Sample
summation(GWS = 0.080) Measurement
PARM Code 82080 P Permit Report mg/L Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Radium 226 + Radium 228, Total |Sample
(GWS =5) Measurement
PARM Code 11503 P Permit Report pCi/lL Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Alpha, Gross Particle Activity Sample
(GWS = 15) Measurement
PARM Code 80045 P Permit Report pCi/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Aluminum, Total Recoverable Sample
(GWS =0.2) Measurement
PARM Code 01104 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Chloride (as Cl) Sample
(GWS = 250) Measurement
PARM Code 00940 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Iron, Total Recoverable Sample
(GWS =0.3) Measurement
PARM Code 00980 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Copper, Total Recoverable Sample
(GWS = 1,000) Measurement
PARM Code 01119 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Manganese, Total Recoverable Sample
(GWS =50) Measurement
PARM Code 11123 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: North Port WWTP MONITORING GROUP RWS-A PERMIT NUMBER: FLA013378-014-DW
NUMBER:
MONITORING PERIOD From: To:
Parameter Quantity or Loading Units Quality or Concentration Units No. Frequency of Sample Type
EX. Analysis
Silver, Total Recoverable Sample
(GWS = 100) Measurement
PARM Code 01079 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Sulfate, Total Sample
(GWS = 250) Measurement
PARM Code 00945 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Zinc, Total Recoverable Sample
(GWS = 5,000) Measurement
PARM Code 01094 P Permit Report ug/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
pH Sample
(GWS =6.5-8.5) Measurement
PARM Code 00400 P Permit Report S.U. Annually Grab
Mon. Site No. RWS-A Requirement (Max.)
Solids, Total Dissolved (TDS) Sample
(GWS = 500) Measurement
PARM Code 70295 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)
Foaming Agents Sample
(GWS =0.5) Measurement
PARM Code 01288 P Permit Report mg/L Annually 24-hr FPC
Mon. Site No. RWS-A Requirement (Max.)

ISSUANCE/REISSUANCE DATE: June 2017
DMR EFFECTIVE DATE: November 1, 2017 — Expiration of Permit DEP Form 62-620.910(10), Effective Nov. 29, 1994



Permit Number:
Monitoring Period

DAILY SAMPLE RESULTS - PART B

FLAQ013378-014-DW

From:

To:

Facility:

North Port WWTP

BOD,
Carbonaceous
5 day, 20C
mg/L

Chlorine,
Total
Residual (For
Disinfection)
mg/L

Coliform,
Fecal
#/100mL

Nitrogen,
Nitrate, Total
(as N)
mg/L

Nitrogen,
Total
mg/L

Phosphorus,
Total (as P)
mg/L

Solids, Total
Suspended
mg/L

pH
s.u.

Solids, Total
Suspended
mg/L

Turbidity
NTU

Flow
(to reuse)
MGD

Code

80082

50060

74055

00620

00600

00665

00530

00400

00530

00070

50050

Mon. Site

EFA-01

EFA-01

EFA-01

EFA-01

EFA-01

EFA-01

EFA-01

EFA-01

EFB-01

EFB-01

FLW-01

©| | N| of g &~ W] N =

[
o

[N
[N

=
N

=
w

=
N

=
[

=
[o)]

[N
-

=
o]

=
[{e]

N
o

N
[y

N
N

N
w

N
~

N
]

N
[e)]

N
-

N
o]

N
©

w
o

31

Total

Mo. Avg.

PLANT STAFFING:
Day Shift Operator

Evening Shift Operator

Night Shift Operator

Lead Operator

Class:
Class:
Class:

Class:

ISSUANCE/REISSUANCE DATE: June 2017

Certificate No:
Certificate No:
Certificate No:

Certificate No:

Name:

Name:

Name:

Name:

DEP Form 62-620.910(10), Effective Nov. 29, 1994




Permit Number:
Monitoring Period

DAILY SAMPLE RESULTS - PART B

FLAQ13378-014-DW

From:

To:

Facility:

North Port WWTP

Flow
(to wells)

MGD

Flow
(through plant)
MGD

BOD,
Carbonaceous 5

Solids, Total
Suspended

day, 20C
(Influent)
mg/L

(Influent)
mg/L

Code 50050

50050

80082

00530

Mon. Site

FLW-02

FLW-03

INF-01

INF-01

©| o] N| of g M| W] N|

=
o

=
=

[N
N

=
w

i
~

[
[$;]

=
(o))

=
~

[N
(o]

=
©

N
o

N
[y

N
N

N
w

[N
=~

N
[$)]

N
o

N
By

N
[es]

N
[{e]

w
o

31

Total

Mo. Avg.

PLANT STAFFING:

Day Shift Operator

Evening Shift Operator

Night Shift Operator
Lead Operator

Class:
Class:
Class:

Class:

ISSUANCE/REISSUANCE DATE: June 2017

Certificate No:
Certificate No:
Certificate No:

Certificate No:

Name:

Name:

Name:

Name:

DEP Form 62-620.910(10), Effective Nov. 29, 1994




INSTRUCTIONS FOR COMPLETING THE WASTEWATER DISCHARGE MONITORING REPORT
Read these instructions before completing the DMR. Hard copies and/or electronic copies of the required parts of the DMR were provided with the permit. All required information shall be completed in full and typed or printed in
ink. A signed, original DMR shall be mailed to the address printed on the DMR by the 28" of the month following the monitoring period. Facilities who submit their DMR(s) electronically through eDMR do not need to submit a
hardcopy DMR. The DMR shall not be submitted before the end of the monitoring period.

The DMR consists of three parts--A, B, and D--all of which may or may not be applicable to every facility. Facilities may have one or more Part A's for reporting effluent or reclaimed water data. All domestic wastewater facilities
will have a Part B for reporting daily sample results. Part D is used for reporting ground water monitoring well data.

When results are not available, the following codes should be used on parts A and D of the DMR and an explanation provided where appropriate. Note: Codes used on Part B for raw data are different.

CODE DESCRIPTION/INSTRUCTIONS CODE DESCRIPTION/INSTRUCTIONS
ANC Analysis not conducted. NOD No discharge from/to site.
DRY Dry Well OPS Operations were shutdown so no sample could be taken.
FLD Flood disaster. OTH Other. Please enter an explanation of why monitoring data were not available.
IFS Insufficient flow for sampling. SEF Sampling equipment failure.
LS Lost sample.
MNR Monitoring not required this period.

When reporting analytical results that fall below a laboratory's reported method detection limits or practical quantification limits, the following instructions should be used, unless indicated otherwise in the permit or on the DMR:

[

Results greater than or equal to the PQL shall be reported as the measured quantity.

2. Results less than the PQL and greater than or equal to the MDL shall be reported as the laboratory's MDL value. These values shall be deemed equal to the MDL when necessary to calculate an average for that parameter and
when determining compliance with permit limits.

3. Results less than the MDL shall be reported by entering a less than sign ('<") followed by the laboratory's MDL value, e.g. < 0.001. A value of one-half the MDL or one-half the effluent limit, whichever is lower, shall be

used for that sample when necessary to calculate an average for that parameter. Values less than the MDL are considered to demonstrate compliance with an effluent limitation.

PART A -DISCHARGE MONITORING REPORT (DMR)

Part A of the DMR is comprised of one or more sections, each having its own header information. Facility information is preprinted in the header as well as the monitoring group number, whether the limits and monitoring
requirements are interim or final, and the required submittal frequency (e.g. monthly, annually, quarterly, etc.). Submit Part A based on the required reporting frequency in the header and the instructions shown in the permit. The
following should be completed by the permittee or authorized representative:

Resubmitted DMR: Check this box if this DMR is being re-submitted because there was information missing from or information that needed correction on a previously submitted DMR. The information that is being revised
should be clearly noted on the re-submitted DMR (e.g. highlight, circle, etc.)

No Discharge From Site: Check this box if no discharge occurs and, as a result, there are no data or codes to be entered for all of the parameters on the DMR for the entire monitoring group number; however, if the monitoring
group includes other monitoring locations (e.g., influent sampling), the *"NOD" code should be used to individually denote those parameters for which there was no discharge.

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.

Sample Measurement: Before filling in sample measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.e. interim or final) and that the data correspond to the monitoring group
number in the header. Enter the data or calculated results for each parameter on this row in the non-shaded area above the limit. Be sure the result being entered corresponds to the appropriate statistical base code (e.g. annual average,
monthly average, single sample maximum, etc.) and units. Data qualifier codes are not to be reported on Part A.

No. Ex.: Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter in the non-shaded area. If none, enter zero.

Frequency of Analysis: The shaded areas in this column contain the minimum number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurement was made in the
space above the shaded area.

Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area.

Signature: This report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be reached in the event there are
questions concerning this report. Enter the date when the report is signed.

Comment and Explanation of Any Violations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanation. If more space is needed, reference all attachments in this area.

ISSUANCE/REISSUANCE DATE: June 2017 DEP Form 62-620.910(10), Effective Nov. 29, 1994



PART B - DAILY SAMPLE RESULTS

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.

Daily Monitoring Results: Transfer all analytical data from your facility's laboratory or a contract laboratory's data sheets for all day(s) that samples were collected. Record the data in the units indicated. Table 1 in Chapter 62-160,
F.A.C., contains a complete list of all the data qualifier codes that your laboratory may use when reporting analytical results. However, when transferring numerical results onto Part B of the DMR, only the following data qualifier
codes should be used and an explanation provided where appropriate.

CODE | DESCRIPTION/INSTRUCTIONS
< The compound was analyzed for but not detected.
A Value reported is the mean (average) of two or more determinations.
J Estimated value, value not accurate.
Q Sample held beyond the actual holding time.
Y Laboratory analysis was from an unpreserved or improperly preserved sample.

To calculate the monthly average, add each reported value to get a total. For flow, divide this total by the number of days in the month. For all other parameters, divide the total by the number of observations.
Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period. Use additional sheets as necessary.

PART D - GROUND WATER MONITORING REPORT

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.
Date Sample Obtained: Enter the date the sample was taken. Also, check whether or not the well was purged before sampling.

Time Sample Obtained: Enter the time the sample was taken.

Sample Measurement: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Data qualifier codes are not to be reported on Part D.

Detection Limits: Record the detection limits of the analytical methods used.

Analysis Method: Indicate the analytical method used. Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.

Sampling Equipment Used: Indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.)

Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N).

Signature: This report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be reached in the event there are
questions concerning this report. Enter the date when the report is signed.

Comments and Explanation: Use this space to make any comments on or explanations of results that are unexpected. If more space is needed, reference all attachments in this area.

SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES

Flow (Limited Wet Weather Discharge): Enter the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days). Record in million gallons per day (MGD).
Flow (Upstream): Enter the average flow rate in the receiving stream upstream from the point of discharge for the period of discharge. The average flow rate can be calculated based on two measurements; one made at the start and
one made at the end of the discharge period. Measurements are to be made at the upstream gauging station described in the permit.

Actual Stream Dilution Ratio: To calculate the Actual Stream Dilution Ratio, divide the average upstream flow rate by the average discharge flow rate. Enter the Actual Stream Dilution Ratio accurate to the nearest 0.1.

No. of Days the SDF > Stream Dilution Ratio: For each day of discharge, compare the minimum Stream Dilution Factor (SDF) from the permit to the calculated Stream Dilution Ratio. On Part B of the DMR, enter an asterisk
(*) if the SDF is greater than the Stream Dilution Ratio on any day of discharge. On Part A of the DMR, add up the days with an "*" and record the total number of days the Stream Dilution Factor was greater than the Stream
Dilution Ratio.

CBOD;: Enter the average CBOD; of the reclaimed water discharged during the period shown in duration of discharge.

TKN: Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge.

Actual Rainfall: Enter the actual rainfall for each day on Part B. Enter the actual cumulative rainfall to date for this calendar year and the actual total monthly rainfall on Part A. The cumulative rainfall to date for this calendar year
is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data.

Rainfall During Average Rainfall Year: On Part A, enter the total monthly rainfall during the average rainfall year and the cumulative rainfall for the average rainfall year. The cumulative rainfall for the average rainfall year is
the amount of rain, in inches, which fell during the average rainfall year from January through the month for which this DMR contains data.

No. of Days LWWD Activated During Calendar Year: Enter the cumulative number of days that the limited wet weather discharge was activated since January 1 of the current year.

Reason for Discharge: Attach to the DMR a brief explanation of the factors contributing to the need to activate the limited wet weather discharge.

ISSUANCE/REISSUANCE DATE: June 2017 DEP Form 62-620.910(10), Effective Nov. 29, 1994



Florida Department of Environmental Protection
Twin Towers Office Bldg., 2600 Blair Stone Road, Tallahassee, Florida 32399-2400

PATHOGEN MONITORING
Part | - Instructions

1. Completion of this report is required by Rules 62-610.463(4), 62-610.472(3)(d), 62-610.525(13), 62-
610.568(11), 62-610.568(12), and 62-610.652(6)(c), F.A.C., for all domestic wastewater facilities that
provide reclaimed water to certain types of reuse activities. The schedule for sampling and reporting
shall be in accordance with the permit for the facility. If a schedule for sampling or re-sampling is not
included in the permit, the following schedule shall apply:

a. Routine Sampling:

If sampling is required once every two years, this report shall be submitted on or before November
28 of each even numbered year (2006, 2008, 2010, etc.).

If sampling is required once every five years, this report shall be submitted with the application for
permit renewal.

If sampling is required quarterly, this report shall be submitted on or before February 28, May 28,
August 28, and November 28 of each year.

b. Subsequent Re-Sampling:

If subsequent re-sampling is required by Item 9 in Part | of this form, this form shall be submitted for
the subsequent re-sampling(s) in accordance with the schedule established in Item 9 in Part | of this
form.

2. Submit one copy of this form and a copy of the laboratory's final report for the analysis of Giardia and
Cryptosporidium to each of the following two addresses:

a. The appropriate DEP district office (attention Domestic Wastewater Program). Addresses for the DEP
district offices are available at www.dep.state.fl.us/secretary/dist/default.htm.

b. DEP Water Reuse Coordinator
Mail Station 3540
2600 Blair Stone Road
Tallahassee, Florida 32399-2400

3. Please type or print legibly.

4. InPart Il, Items 7 through 12 need to be completed only if this is the first submittal of this report, if the
information in Items 7 through 12 has changed since the last submittal, or if the information in any of
these questions has not been previously provided.

5. Part Il is to be used when sampling for Giardia and Cryptosporidium at the treatment plant. Part 111 is
also to be used when sampling for Giardia and Cryptosporidium in a supplemental water supply (see
Rule 62-610.472, F.A.C.).

DEP Form 62-610.300(4)(a)4

March 9, 2006 Page 1 of 8


http://www.dep.state.fl.us/secretary/dist/index.htm

10.

11.

12.

13.

14.

For each sample, record the sample volume obtained in liters.

For Giardia, record the concentrations in cysts per 100 liters. For Cryptosporidium, record the
concentrations in oocysts per 100 liters. Sufficient sample volumes shall be collected and processed such
that the detection limit is no greater than 5 cysts or oocysts per 100 liters. Detection levels on the order of
1 cyst or oocyst per 100 liters are recommended. If an observation is less than the detection limit, make
an entry in the form "<2" (where 2 per 100 liters is the detection limit in this example). The actual
detection limit will be dictated by the volumes of sample obtained, filtered, and processed. Do NOT
record nondetectable values as zero.

EPA Method 1623 or other approved methods for reclaimed water or nonpotable waters, adjusted
appropriately to accommaodate the detection limit requirements, shall be used. Methods previously
allowed for EPA's Information Collection Rule (ICR) shall not be used. The full requirements of the
approved method, including quality assurance and quality control, are to be met. Quality assurance and
sampling requirements in Chapter 62-160, F.A.C., shall apply.

Two concentrations of Giardia and Cryptosporidium shall be recorded on Part 111 of this form:
a. Total cysts and oocysts shall be enumerated using EPA Method 1623 or other approved methods.

b. Potentially viable cysts and oocysts shall be enumerated using the DAPI staining technique contained
in EPA Method 1623 or similar enumeration techniques included in other approved methods. Cysts
and oocysts that are stained DAPI positive or show internal structure by D.I.C. shall be considered as
being potentially viable. If the laboratory reports separate values for DAPI positive and for cysts or
oocysts having internal structure, the larger of the two concentrations will be reported as being
potentially viable.

If the number of potentially viable cysts of Giardia reported exceeds 5 per 100 liters, a subsequent
sample shall be taken and analyzed using EPA Method 1623 or other approved methods and reported
using this form. If the number of potentially viable oocysts of Cryptosporidium reported exceeds 22 per
100 liters, a subsequent sample shall be taken and analyzed using EPA Method 1623 or other approved
methods and reported using this form. This subsequent sample shall be collected within 90 days of the
date the initial sample was taken, analyzed for both Giardia and Cryptosporidium, and the results of the
subsequent analysis shall be submitted to DEP using this form within 60 days of sample collection.

Rule 62-160.300, F.A.C., requires that all laboratories generating environmental data for submission to
the DEP shall hold certification from the Department of Health's (DOH) Environmental Laboratory
Certification Program (ELCP). Certification by the ELCP for analysis of Giardia and Cryptosporidium
using EPA Method 1623 for non-potable waters is required. If other approved methods are used,
certification by the ELCP is required for the specific method and for the test matrix. Lists of certified
laboratories can be found at www.dep.state.fl.us/labs/cgi-bin/aams/index.asp

Samples shall be collected during peak flow periods (normally between the hours of 8:00 a.m. and 6:00
p.m.).

Recognizing that concentrations of these pathogens generally increase during the late summer through
fall period, it is recommended that utilities sample during the August through October time period.

If the wastewater treatment facility uses chlorination for disinfection, samples obtained for analysis of
Giardia and Cryptosporidium shall be dechlorinated.

When sampling at the treatment facility, obtain a grab sample for total suspended solids (TSS) that is
representative of the water leaving the filters at the treatment facility during the period when pathogen

DEP Form 62-610.300(4)(a)4
March 9, 2006 Page 2 of 8



samples are being obtained. In addition, record the highest turbidity and the lowest total chlorine residual
observed during the period when pathogen samples are being obtained.

15. When sampling a supplemental water supply, obtain a grab sample for total suspended solids (TSS) that
is representative of the surface water or treated stormwater as it is added to the reclaimed water system.
This TSS sample shall be taken during the period when pathogen samples are being obtained. In
addition, record the lowest total chlorine residual observed during the period when pathogen samples are
being obtained.

DEP Form 62-610.300(4)(a)4
March 9, 2006 Page 30f 8



Part Il - General Information

1. DEP wastewater facility identification number: ~ FLA013378
Wastewater facility name: North Port WWTP
Permittee name: City of North Port

2. Person completing this form:

Name:

Telephone: ( )

Email address:

3. Sampling and analysis:

Date samples were taken:

Organization collecting the samples:

Was the sample dechlorinated in the field? [] Yes [] No
Was the sample refrigerated or kept on ice during shipment to the laboratory? []Yes [] No

Date samples delivered to laboratory:

Date analytical work was done:

Laboratory doing the analysis:

Laboratory's DOH Identification Number:

Approved method used:
[ 1 EPA Method 1623

[] Other approved method:

Contact person at the laboratory:

Email address of the lab contact person:

4. Is this the first time that this form has been submitted for the facility?

[ ] Yes [Please complete Questions 7 through 16.]

[] No [Proceed to Question 5.]

DEP Form 62-610.300(4)(a)4
March 9, 2006 Page 4 of 8



5. Isthis a report of "subsequent re-sampling™ required by Item 9 in Part | of this form based on
concentrations of potentially viable cysts or oocysts in a previous sampling?

[] No [Proceed to Question 6.]

] Yes [Attach a description of any facility or operational changes made to the treatment
facilities since the time of the previous sampling and proceed to Question 6.]

6. Has the information requested in Questions 7 through 12 (below) changed since the last submittal of this
form?

[] Yes [Please complete Questions 7 through 16.]

] No [Proceed to Questions 13 through 16 of Part Il of this form. You do not need to
complete Questions 7 through 12.]

7. Type of secondary treatment system:

[] Conventional activated sludge [] Extended aeration
[] Contact stabilization [] Biological nutrient removal (such as Bardenpho)
[] Other:
8. Does this treatment facility nitrify (convert ammonia nitrogen to nitrate)? ] Yes [] No
9. Filter type:
[] Deep bed, single media [] Deep bed, multiple media
[] Shallow bed, automatic backwash ] Upflow (including Dynasand)
[] Slow rate sand filter [] Diatomaceous earth filter
[] Fabric filter ] Cartridge filter
] Membranes (microfiltration, ultrafiltration, membrane bioreactor, reverse 0smosis)

[] Other:

10. Filter Media (complete for each type of media provided):

Top layer of media: Media type:

Effective size: mm

Uniformity coefficient:

Bed depth: inches

DEP Form 62-610.300(4)(a)4
March 9, 2006 Page 50f 8



Middle layer of media: Media type:

Effective size: mm

Uniformity coefficient:

Bed depth: inches
Bottom layer of media: Media type:
Effective size: mm

Uniformity coefficient:

Bed depth: inches
11. Filter backwash water:
[] Backwash water is returned to the headworks of the treatment plant.
[] Backwash water is returned to the aeration basin.

[] Other. Please describe:
12. Disinfection system:

] Chlorination, gas ] Hypochlorite
[] Chlorine dioxide [] Chlorination, other
[] Ultraviolet [] Ozone
[] Other:
13. Is chlorine added before the filters? ] No [] Yes Dose: mg/L

14. During the period that samples were taken, did you add a coagulant, coagulant aid, polyelectrolyte, or
other chemical to enhance filtration?

[ ] No

[ ] Yes. Please list the chemicals being added and their dose.

Chemical 1 - Name: Dose: mg/L
Chemical 2 - Name: Dose: mg/L
Chemical 3 - Name: Dose: mg/L
15. Wastewater treatment plant permitted capacity: MGD
16. Wastewater flow being treated at the time samples were collected: MGD

DEP Form 62-610.300(4)(a)4
March 9, 2006 Page 6 of 8



PART Il - PATHOGEN MONITORING REPORT

FACILITY ID: FLA013378

FACILITY NAME: North Port WWTP

FACILITY ADDRESS: 200 North Pan American Blvd., North Port, FL 34287
PERMITTEE NAME: City of North Port

MAILING ADDRESS: 6644 West Price Blvd, North Port, Florida 34291
DATE OF SAMPLING:

Quantity or Loading

Quality or Concentration

Units

Sample Sample
Parameter Measurement Measurement
Treatment Plant: After Filter
Monitoring Site No.
Turbidity
PARM Code 00070
TSS

PARM Code 00530
Treatment Plant: After Disinfection
Monitoring Site No.

Total Chlorine Residual

PARM Code 50060

Volume Collected

PARM Code 71994

Giardia, total count *

PARM Code GIARD

I

total cysts/100 L

Giardia, potentially viable cysts *
PARM Code VGIAR

potentially viable
cysts/100 L

Cryptosporidium, total count *
PARM Code CRYPT

total oocysts/100 L

Cryptosporidium, potentially viable oocysts *
PARM Code VCRYP

Supplemental Water Supply (surface water or
stormwater): After Treatment & Disinfection
Monitoring Site No.

TSS
PARM Code 00530

potentially viable
oocysts/100 L

Total Chlorine Residual
PARM Code 50060
Volume Collected
PARM Code 71994
Giardia (total count) *
PARM Code GIARD

BT

total cysts/100 L

Giardia, potentially viable cysts *
PARM Code VGIAR

potentially viable
cysts/100 L

Cryptosporidium, total count *
PARM Code CRYPT

total oocysts/100 L

Cryptosporidium, potentially viable oocysts *
PARM Code VCRYP

potentially viable
oocysts/100 L

* Data entries must be made for both total and potentially viable cysts and oocysts.

DEP Form 62-610.300(4)(a)4
March 9, 2006

Page 7 of 8



PART IV - CERTIFICATION

I certify under penalty of law that | have personally examined and am familiar with the information submitted herein;
and based upon my inquiry of those individuals immediately responsible for obtaining the information, | believe the
submitted information is true, accurate, and complete. | am aware that there are significant penalties for submitting false

information including the possibility of fine and imprisonment.

Name/Title of Principle Executive Officer or Signature of Principle Executive Officer or
Authorized Agent (Type or Print) Authorized Agent Telephone No. Date (YY/MM/DD)
Email Address
DEP Form 62-610.300(4)(a)4
Page 8 of 8

March 9, 2006




STATEMENT OF BASIS
FOR
STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT

PERMIT NUMBER: FLAO13378-014-DW

FACILITY NAME: City of North Port WWTP

FACILITY LOCATION: 200 North Pan American Blvd., North Port, FL 34287

Sarasota County

NAME OF PERMITTEE: City of North Port

PERMIT WRITER: R. Walters

1.

SUMMARY OF APPLICATION

Chronology of Application

Application Number: FLAO13378-014-DW1P
Application Submittal Date: 23 March 2017
Type of Facility

Domestic Wastewater Treatment Plant
Ownership Type: Municipal

SIC Code: 4952

Facility Capacity

Existing Permitted Capacity: 7.0 MGD Three-Month Average Daily Flow
Proposed Increase in Permitted Capacity --0-- MGD Three-Month Average Daily Flow
Proposed Total Permitted Capacity: 7.0 MGD Three-Month Average Daily Flow

Description of Wastewater Treatment

The facility is a Modified Ludzack-Ettinger domestic wastewater treatment plant with high level-disinfection.
The permittee is authorized to modify the biosolids system, as originally permitted by permit revision
FLA013378-013-DW1. Biosolids are dewatered and taken to landfill or an authorized Biosolids Treatment
Facility.

Description of Effluent Disposal and Land Application Sites (as reported by applicant)

Slow-rate land application system/public access areas. Discharge to underground injection control well(s).

The utility provides reuse to its general reuse service area. The entire area within the City’s incorporated
boundaries is the reuse area.

Page 1 of 4



SUMMARY OF SURFACE WATER DISCHARGE

This facility does not discharge to surface waters.

BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS

This facility is authorized to discharge reclaimed water to Underground Injection Well System U-001 which consists of
two Class | injection wells discharging to Class G-IV ground water based on the following:

Parameter Units Max/ | Limit | Statistical Basis Rationale
Min
Flow (to wells) MGD Max 5.32 | Monthly Average | 62-600.700(2)(b) FAC
BOD, Carbonaceous Max 20.0 Annual Average | 62-600.540(1) & 62-600.420(3)(a)1. FAC
5 day, 20C mg/L Max 30.0 [ Monthly Average | 62-600.420(3)(a)2. FAC
Max 45.0 Weekly Average | 62-600.420(3)(a)3. FAC
Max 60.0 Single Sample | 62-600.420(3)(a)4. FAC
Solids, Total Max 20.0 Annual Average | 62-600.540(1) & 62-600.420(3)(b)1. FAC
Suspended ma/L Max 30.0 | Monthly Average | 62-600.420(3)(b)2. FAC
g Max 45.0 Weekly Average | 62-600.420(3)(b)3. FAC
Max 60.0 Single Sample 62-600.420(3)(b)4. FAC
pH su Min 6.0 Single Sample 62-600.445 FAC
o Max 8.5 Single Sample 62-600.445 FAC

This facility is authorized to direct reclaimed water to Reuse System R-001, a slow-rate public access system, based on

the following:
Parameter Units Max/ | Limit | Statistical Basis Rationale
Min
Flow (to reuse) MGD Max 5.0 Annual Average | 62-600.700(2)(b) & 62-610.810(5) FAC
Max | Report | Monthly Average | 62-600.700(2)(b) & 62-610.810(5) FAC
BOD, Carbonaceous Max 20.0 | Annual Average | 62-610.460 & 62-600.420(3)(a)1. FAC
5 day, 20C mgiL Max | 30.0 | Monthly Average | 62-610.460 & 62-600.420(3)(a)2. FAC
Max 45.0 | Weekly Average | 62-610.460 & 62-600.420(3)(a)3. FAC
Max 60.0 | Single Sample 62-610.460 & 62-600.420(3)(a)4. FAC
Solids, Total my/L Max 5.0 Single Sample 62-610.460(1) & 62-600.440(6)(a)3. FAC
Suspended
Coliform, Fecal #/100mL Max 25 Single Sample 62-610.460 & 62-600.440(6)(a)2. FAC
Coliform, Fecal, % Min 75 Monthly Total 62-610.460 & 62-600.440(6)(a)1. FAC
less than detection percent
pH - Min 6.0 Single Sample 62-600.445 FAC
o Max 8.5 Single Sample 62-600.445 FAC
Chlorine, Total Min 1.0 Single Sample 62-600.440(6)(b), 62-610.460(2), & 62-
Residual (For mg/L 610.463(2) FAC
Disinfection)
Turbidity NTU Max | Report [ Single Sample 62-610.463(2) FAC
Nitrogen, Nitrate, Max 12.0 | Single Sample 62-600.650(3) FAC
Total (as N) mg/L
Nitrogen, Total mg/L Max | Report [ Single Sample 62-600.650(3) FAC

Page 2 of 4




Parameter Units Max/ | Limit | Statistical Basis Rationale
Min
Phosphorus, Total Max | Report | Single Sample 62-600.650(3) FAC
(as P) mg/L
Giardia cysts/100L Max | Report [ Single Sample 62-610.463(4) FAC
Cryptosporidium oocysts/100L | Max | Report | Single Sample 62-610.463(4) FAC

Other Limitations and Monitoring Requirements:

Parameter Units Max/ | Limit | Statistical Basis Rationale
Min
Flow (through MGD Max 7.0 3-Month Rolling | 62-600.700(2)(b) FAC
treatment plant) Average
Max | Report [ Monthly 62-600.700(2)(b) FAC

Average
Percent Capacity, percent Max | Report | 3-Month Rolling | 62-600.405(4) FAC
(TMADF/Permitted Average
Capacity) x 100
BOD, mg/L Max | Report | Single Sample 62-600.660(1) FAC
Carbonaceous 5
day, 20C (Influent)
Solids, Total mg/L Max | Report | Single Sample 62-600.660(1) FAC
Suspended (Influent)
Monitoring - - - All Parameters 62-600 FAC & 62-699 FAC and/or BPJ of
Frequencies and permit writer
Sample Types
Sampling Locations - - - All Parameters 62-600, 62-610.412, 62-610.463(1), 62-

610.568, 62-610.613 FAC and/or BPJ of
permit writer

DISCUSSION OF CHANGES TO PERMIT LIMITATIONS

An effluent limit for nitrate is added to the permit. The existing groundwater monitoring site is not at an application

site.

BIOSOLIDS MANAGEMENT REQUIREMENTS

Biosolids generated by this facility may be transferred to Charlotte County Bio-Recycling Center, LLC, 29751 Zemel
Rd., Punta Gorda, FL 33955, and/or disposed of in a Class | solid waste landfill.

See the table below for the rationale for the biosolids quantities monitoring requirements.

Parameter Units Max/ Limit Statistical Basis Rationale
Min
Biosolids Quantity drytons | Max Report Monthly Total 62-640.650(5)(a)1. FAC
(Landfilled)
Biosolids Quantity drytons | Max Report Monthly Total 62-640.650(5)(a)1. FAC
(Transferred)

Monitoring Frequency

All Parameters

62-640.650(5)(a) FAC

Page 3 of 4




10.

11.

12.

GROUND WATER MONITORING REQUIREMENTS

Ground water monitoring requirements have been established in accordance with Rules 62-520, 62-532, 62-600, 62-

610, and 62-620, F.A.C.

PERMIT SCHEDULES

This permit contains a schedule to revise the groundwater monitoring plan. The existing ground water monitoring plan

is located at a site which is not considered representative of the Master Reuse System.
The permittee is required to submit an asbestos notification form before demolition.
The permittee shall notify the Department when the biosolids modifications are complete.

INDUSTRIAL PRETREATMENT REQUIREMENTS

At this time, the facility is not required to develop an approved industrial pretreatment program. However, the
Department reserves the right to require an approved program if future conditions warrant.

ADMINISTRATIVE ORDERS (AQO) AND CONSENT ORDERS (CO)

This permit is not accompanied by an AO and has not entered into a CO with the Department.

REQUESTED VARIANCES OR ALTERNATIVES TO REQUIRED STANDARDS

No variances were requested for this facility.

THE ADMINISTRATIVE RECORD

The administrative record including application, draft permit, fact sheet, public notice (after release), comments
received and additional information is available for public inspection during normal business hours at the location
specified in item 12. Copies will be provided at a charge per page.

DEP CONTACT

Additional information concerning the permit and proposed schedule for permit issuance may be obtained during
normal business hours from:

R. Walters

Engineering Specialist

South District Office

2295 Victoria Ave., Suite 364
Ft. Myers, FL 33901

Telephone No.: (239) 344-5600

Page 4 of 4



	8/2/2022
	CITY OF NORTH PORT     Contact Person:   Michael Acosta, P.E., Engineering Mgr.
	Utilities Department     Contact Phone:    941-240-8013
	6644 W. Price Blvd. Contact Fax: 941-240-8022
	North Port, Florida 34291    Contact Email:     macosta@cityofnorthport.com
	Reply No Later Than:  September 9, 2022 @ 2:00 p.m. (EST)
	request for letters of interest No. 2023-04

	Preliminary Engineering Report_2007.pdf
	1
	2
	3
	4
	5
	6
	7
	8
	9
	20141202134417
	20141202134625
	20141202134813
	20141202134931
	20141202135009
	20141202135336
	20141202135406
	20141202135529
	20141202135903
	20141202140020

	2017 thru 2023 WWTP Operating Permit.pdf
	1Notice
	2Permit.pdf
	3DMR.pdf
	4PathogenReportForm.pdf
	5Basis.pdf


	List Position or Board: 
	Name: 
	Name_2: 
	Name_3: 
	COMPANY: 
	Text2: 
	Group5: Choice3
	Check Box6: Off
	Check Box7: Off
	Check Box8: Off
	Check Box9: Off
	Check Box10: Off
	Group1: Off
	undefined: 
	undefined_2: 
	undefined_3: 
	BUSINESS NAME: 
	NAME PERSON AUTHORIZED TO BIND THE COMPANY: 
	Date2_af_date: 
	Print Form: 
	Clear All Fields: 
	Print Name and Title: 
	Vendor: 


